






































































































··--------~, . ---------

-50- -50-

FUEL SYSTEM FUEL SYSTEM 
(DT-361) (DT-361) 

REF. 
NO. 

I.H.PART 
NUMBER 

DESCRIPTION 

FUEL INJECTION PUMP FIELD CONVERSION PACKAGES 
(CHASSIS PARTS) 
/For Units Equipped With International RD Fuel Injection Pump) 
{TD-15BPM 2615 to 5468, TD-15BGM 2615 to 5482, 
TD-15BGAM 2615 to 5482, TD-15BPSM 2615 to 5482) 

609 438 C91 PACKAGE, chassis field conversion (used 
when converting power shift engines 
equipped with International Model "R. D." 
Fuel lniection Pumps to Roosa-Master Fuel 
Injection Pumps) (For use in conjunction with 
Engine Conversion PACKAGE, 609 435 C9 l) 
(See NOTE) 

(Consists o! 

TD-15BPM 2615 to 5468 
T0-15BPSM 2615 to 5482 

1 ADJUSTER, 
hydraulic de-
celerator 611 234 Cll 

BRACKET, LH 
governor control 
cross shaft 341 736 R93 

BRACKET, RH 
governor control 
cross shaft 611 265 C9 l 

CHANNEL, plat-
form support 607 821 Cl2 

CLIP, fuel re-
turn tube front 
(mounted on front 
bolt on oil filler 
neck flange) 103 213 H 

CLIP, decel-
erator pedal 
return spring 607 813 C 1 

CONNECTOR, 
male 606 929 Cl 

EXTENSION, 
5overnor con-
trol rod 611 228 Cl 

11/32 X 11/ 16" 
x16 ga WASHER 

GUIDE, decel-
erator 611 231 C91 

PAMPHLET 1 085 202 R 1 
PL VG, button ( on 
instrument 

panel) 432 577 
ROD, decel-
erator pick-up 
lever 611 139 Cl 

ROD, governor 
control 611226C11 

SPRING, decel-
erator pedal 
return 345 599 Rl 

TUBE, fuel re-
turu {front) 611 236 Cll 

PRINTEO IN UNIT£D STATES OF AMERICA 

REF. 
NO. 

I.H.PART 
NUMBER 

DESCRIPTION 

FUEL INJECTION PUMP FIELD CONVERSION PACKAGES 
(CHASSIS PARTS} - CONTINUED 
(For Units Equipped With International RD Fuel Injection Pump) 
!TD-15BPM 2615 to 5468, TD-15BGM 2615 to 5482, 
TD-15BGAM 2615 to 5482, TD-1SBPSM 2615 to 5482) 

609 439 C91 PACKAGE, chassis field conversion {used 
when converting manual shift {less decel­
erator pedal) engines equipped with 
International Model "R. D." Fuel Injection 
Pumps to Roosa-Master Fuel Injection 
Pumps) (For use in conjunction with Engine 
Conversion PACKAGE, 609 435 C91) (See 
NOTE) 

TD-15BGM 2615 to 5482 
TD-lSBGAM 2615 to 5482 

( Consists of -
l BRACKET, gov­

ernor control 
cross shaft 341 736 R93 

CHANNEL, plat-
for,n support 607 821 Cl2 

CLIP, fuel re-
turn tube front 
(mounted on 
front bolt on 
oil filler neck 
flange) 103 213 H 

CONNECTOR, 
male 606 929 Cl 

EXTENSION, 
governor con-
trol rod 611 228 Cl 

11/32 X ll/ 1611 

xl6 ga WASHER 
PAMPHLET l 085 203 Rl 
PLUG, button 

(on instrument 
panel) 432 577 

ROD, governor 
control 611 226 Cll 

SHAFT, gover-
nor control 
cross 611233C91 

TUBE, fuel re-
turn (-front) 611 236 Cll 

NOTE: All parts listed in the conversion 
packages are listed and illustrated 
throughout this catalog. 

PRINTED IN UNITED STATES OF AMERICA l 



C 

C 

REF. 
NO. 

J.H.PART 
NUMBER 

-51-

FUEL SYSTEM 
(DT-361) 

DESCRIPTION 

FUEL INJECTION PUMP FIELD CONVERSION PACKAGES 
(CHASSIS PARTS) - Co,.T1..,uEo 

{For Units Equipped With International RD Fuel Injection Pump) 
CTD-15BPM 2615 to 5468, TD-15BGM 2615 to 5482. 
TD-lSBGAM 2615 to 5482, TD-lSBPSM 2615 to 5482.) 

609 440 C91 PACKAGE, chassis field conversion {used 
when converting manual shift (with 
decele:rator padal) engines equipped with 
International Model "R, D. 11 Fuel Injection 
Pumps to Roosa-Master Fuel Injection 
Pumps) (For use in conjunction with Engine 
Conversion PACKAGE, 609 435 C91) (see 
NOTE) 

TD-lSBGM 2615 to 5482. 
TD-15BGAM 2615 to 5482. 

(Consists of -
1 BRACKET, gov­

ernor control 
Cl"OSS shaft 341 736 R93 

CHANNEL, plat-
form 1rnpport 607 821 ClZ 

CLIP, fuel return 
tub.? front 
(mounted on 
front bolt on 
oil filler neck 
flan.11:e) 103 213 H 

CLIP, decel-
erator pedal 
return sprin,11; 607 813 Cl 

CONNECTOR, 
male 606 9Z9 Cl 

EXTENSION, 
,11;overnor control 
rod 611 228 Cl 

11/32 X ll/ 1611 

x 16 .11:a WASHER 
PAMPHLET 1 085 204 Rl 
PLUG, button 
(on instrwnent 
panel) 432 577 

ROD, decel-
erator pick-up 
lev.?r 611 139 Cl 

ROD, governor 
control 611 226 Cll 

SHAFT, governor 
cOI1trol cross 611 229 C91 

SPRING, decel-
erator pedal 
return 345 599 RI 

TUBE, fuel re-
turll (front) 611 236 Cll 

NOTE: All parts listed in the conversion 
packa.e:es are listed and illustrated 
throughout this catalog. 

PRINTED 11'( UJ,(JTEO STATES OF AMERICA 

- 51-

MEMORANDA 

PRINTED IN Ul<(ITED STATES OF AME:RICA 



-52-

FUEL SYSTEM 
(OT-361) 

FUEL INJECTION PUMP PIPES AND CONNECTIONS 
(For Units Equipped with Roosa-Master Fuel Injection Pump) 
{TD-15BPM 5469 up, TD-15BGM 5483 up, TD-lSBGAM 5483 up, 
TD-lSBPSM 5483 up, TD-15BGFM 5483 up and 
TD-15BGSM 5483 up) 

PRINTED JN UNITED ST,<,T£S OF ,<,MERIC,<, 

-52-

FUEL SYSTEM 
(DT-361) 

FUl:L INJECTION PUMP PIPES AND CONNECTIONS - CoNTINuo:o 
( For Units Equipped With Roosa-Master Fuel Injection Pump) 
(TD-15BPM 5469 up, TD-15BGM 5483 up, TD-15BGAM 5483 up, 
TD-15BPSM 5483 up, TD- l5BGFM 5483 up and 
TD-l5BGSM 5483 up) 

PRINT£D IN UNITED STATES OF ,<,MERIC ... 

C 

( 

( ·• .. 



C 

C 

C 

c-

REF. 
NO. 

1.H.PART 
NUMSF.;R 

-53-

FUEL SYSTEM 
(DT-361) 

IJESCRIPTION 

FUEL INJECTION PUMP PIPES AND CONNECTIONS- CoNTINu.:o 

{For Units Equipped with Roosa-Master Fuel Injection Pump) 
{TD-15BPM 5469 up, TD-15BGM 5483 up, TD-15BGAM 5483 up, 
TD-15BPSM 5483 up, TD-15BGFM 5483 and TD-15BGSM 5483 up) 

1 
lA 

250 617 Rl 
250 610 R2 

NUT, injection tube (6) 
SLEEVE, injection tube (6) 

2 609 057 Cll PIPE, injectio.i No. 6 

3 

4 

8 

9 

10 

11 

lZ 

13 

14 

15 

17 

17A 

18 

19 

20 

21 

22 

609 056 Cll PIPE, injection No. 5 

609 055 C2 l PIPE, injectio.:i No. 4 

609 054 Cll PIPE, injection No. 3 

609 053 C2. l PIPE, injection No. 2 

609 052 C 11 

179 844 

349 098 R91 

364 879 Rl 
336 980 Rl 
915 500 Rl 

601 811 Cl 

601249Cl 

601 245 Cll 

181 317 
103 339 

19 387 Rl 

PIPE, injection No. 

HOLJJER ASSY, no:z.zle (for components see 
list of parts under details of "Nozzle 
Holder") (6) 

3/8 x 1-5/8" hcx-hd cap SCREW ( 12) 

MANIFOLD, fuel leakoff (upper) 
TD-15BPM 5469 to 7656 
TD-15BGM 5483 to 7656 
TD-15BGAM 5483 to 7656 
TD-15BPSM 5483 to 7656 
TD-15 BGFM 5483 to 7656 
TD-15BGSM 5483 to 7656 

SEAL, "0" ring dust {6) 
SLEEVE, thread (6) 
SLEEVE, r~bber (6) 

CLAMP, injection line 

PAD, injection line clamp (2) 

CLAMP w/lhree PIN, 19 387 Rl, injection 
line 

l/4NF x 1-1/4" hex-hd cap SCREW (6) 
9/32 x 5/8 x 16 ,i:::a WASHER (6) 

PIN, 7/16 x 3/4" roll (3) 

19 984 Rl NUT, 1/4" tube 
TD-15BPM 5469 to 7656 
TD-lSBGM 5483 to 7656 
TD-15BGAM 541:13 to 7b~b 
TD-15BPSM 5483 to 7056 
TD-l5BGFM 5483 to 7656 
TD-15BGSM 5483 to 7656 

19 984 Rl NUT, leakoff manifold tube coupling 
(2) TD-15BPM 5469 to 7656 
(2) TD-15BGM 5483 to 7656 
(2) TD-15BGAM 5483 to 7656 
(2) TD-15BPSM 5469 to 7656 
(2) TD-15BGFM 5483 to 7656 
(2) TD-15BGSM 5483 to 7656 

255 828 RI UNION, leakoff manifold tube 
(2) TD-15BPM 5469 to 7656 
(2) TD-15BGM 5483 to 7656 
(2) TD-15BGAM 5483 to 7656 
(2) TD-15BPSM 5469 to 7656 
(2) TD-15BGFM 5483 to 7656 
(2)TD-15BGSM 5483 to 7656 

609 446 C 1 TUBE, leakoff manifold return (to pump) 
(2) TD-15BPM 5469 to 7656 
(2) TD-15BGM 5483 to 7656 
(2) TD-15BGAM 5483 to 7656 
(2) TD-15BPSM 5469 to 7656 
(2) TD-15BGFM 5483 to 7656 
(2) TD-15BGSM 5483 to 7656 

19 899 Rl NUT, 5/SNF lock 

341 508 Rl WASHER 

124 546 KE.,Y, 5/32 x 5/8" Woodruff 

PRINTEO IN UNITED STATES OF AMERICA 

REF, 

NO. 
1.H.PART 
NUMaER 

-53-

FUEL SYSTEM 
(DT-361) 

OE:SCRIPTION 

FUEL INJECTION PUMP PIPES AND CONNECTIONS- CONTINUED 

(For Units Eauiooed with Roosa-Master Fuel .Injection Pump) 
(TD-15BPM 5469 up, TD- l5BGM 5483 up, TD-15BGAM 5483 up, 
TD-15BPSM 5483 up, TD-15BGFM 5483 and TD-15BGSM 5483 up) 

23 

24 

25 

26 

26A 

27 

28 

30 

31 

35 

36 

37 

38 

39 

341525Rl 

328 842 Rl 

328 841 Rl 
324 235 Rl 
103 026 
179 850 
186 310 
l 03 321 

9 402 838 

333 934 Rl 
444 014 

444 042 

444 108 

610 609 C91 

607 399 Cl 
179 840 
103 321 

610 443 C9 l 

613 611 Cl 

GEAR, injection pump drive (SST) 

GASKET, injection pump mounting plate 

PLATE, injection pump mounting 
BOLT (2) 
3/8NF NUT (2) 
3/8 x 2-3/4" hex-hd cap SCREW 
3/8NF x 3-1/211 hex-hd cap SCREW {2) 
3/8" lock WASHER (3) 

ELBOW, 1/4NPT x 37• flare(*) 

ELBOW, 3/8NPT x 37• flare(*) 
ADAPTER, 3/8 to 1/4 NPT reducer (for 

filters with l/4NPT openings) 

ELBOW, 3/8NPT auto x 90° flare street 
(*) (2) 

COUPLINGS, 3/8 to l/4NPT reducer 
(for filters with l/4NPT openings) 

HOSE w/FITTINGS, primary filter to final 
filter (HOSE, 5/8" ID x 13" long including 
FITTII'.:rGS) (*) 

BRACKET, filter mountin,i::: (*) 
3/8 x l-l/811 hex hd cap SCREW (5) 
3/8" lock WASHER (5) 

HOSE w/~ITTINGS, final filter to injection 
pump (HOSE, 5/8" ID x 2711 long including 
FITTINGS) ( *) 

TEE, leakoff return tube (at pump) 
(2) TD-15BPM 5469 to 7656 
(2)TD-15BGM 5483 to 7656 
(2)TD-15BGAM 5483 to 7656 
(2) TD-l5BPSM 5469 to 7Q56 
(2) TD-15BGFM 5483 to 7'656· 
(2) TD-15BGSM 5483 to 7656 

610 620 C9I(t)PUMP ASSY, fuel in,iection 
(DBGFC-637-54AJ) (2400 RPM) (with 
speed ADVANCE) (See NOTE) 

179 840 
103 321 
103 341 

609 223 Cl 

612 222 Cll 

364 879 Rl 
336 980 Rl 
915 500 Rl 

DRIVE ASSY, injection pump (for components 
see list of parts under details of "Injection 
Pump Drive") 

3/8 x 1-1/8" hex-hd cap SCREW (3) 
3/8" lock WASHER (3) 
13/32 x 13/16 ,i:::a WASHER (3) 

CLIP, hoae 

MANIFOLD w/NUT, 915 499 Rl and 
SLEEVE, 915 500 Rl, fuel leafoff upper 

TD•l5BPM 7657 up 
TD-15BGM 7657 up 
TD-15BGAM 7657 up 
TD-15BPSM 7657 up 
TD-15BGFM 7657 up 
TD-15BGSM 7657 up 

SEAL, "0" ring dust ( 6) 
SLEEVE, thread ( 6) 
SLEEVE, rubber (6) 

NOTE: Pumps Listed With Symbol {tl Are 
Not Available Under Part Numbers 
Shown. Order Basic Pump and 
Necessary Parts As Shown In The 
Parts Catalog PU-70A. Also Refer 
To The PU- 70A Catalog For Detail 
Parts On All Roosa-Master Pumps. 

(*) - Not Part ;;,f Increased Fuel Filter 
Attachment. 

PRINTEO lN UNITED STATES OF AMERICA 



REF. 

NO. 

J.J-i. PART 

NUMBER 

-54-

FUEL SYSTEM 
(DT-361) 

DESCRIPTION 

f(,.Jl;L,_INJECTION PUMP PIPES AND CONNECTIONS- CoNT_1Nuis:o 
(For Units Equipped with Roosa-Master Fuel Injection Pump) 
{TD-15BPM 5469 up, TD-15BGM 5483 up, TD-15BGAM 5483 up, 
TD-15BPSM 5483 up, TD-15BGFM 5483 and TD-15BGSM 5483 up) 

40 915 499 Rl NUT, tube 
(3) TD-15BPM 7657 up 
(3) TD-15BGM 7657 up 
(3) TD-I5BGAM 7657 up 
(3) TD-15BPSM 7657 up 
(3) TD-15BGFM 7657 up 
(3) TD-15BGSM 7657 up 

41 915 500 Rl SLEEVE, tube 
(3) TD-15BPM 7657 up 
(3) TD-15BGM 7657 up 
(3) TD-15BGAM 7657 up 
(3) TD-15BPSM 7657 up 
(3) TD-15BGFM 7657 up 
(3) TD-15BGSM 7657 up 

42 615 369 Cl ELBOW, tube union 
TD-15BPM 7657 up 
TD-15BGM 7657 up 
TD-15BGAM 7657 up 
TD-15BPSM 7657 up 
TD-15BGFM 7657 up 
TD-15BGSM 7657 up 

43 612 223 Cll TUBE w7two NUT, 915 499 Rl and two 
SLEEVE, 915 500 Rl, fuel leakoff, lower 

TD-15BPM 7657 up 
TD-15BGM 7657 up 
TD-15BGAM 7657 up 
TD-15BPSM 7657 up 
TD-15BGFM 7657 up 
TD-15BGSM 7657 up 

362 120 Rl CLIP, generator cable harness 

44 615 370 Cl TEE, leakoff return tube (at pump) 
TD-15BPM 7657 up 
TD-15BGM 7657 up 
TD-15BGAM 7657 up 
TD-15BPSM 7657 up 
TD-15BGFM 7657 up 
TD-15BGSM 7657 up 

PRINTED IN UNITE:0 STATE:S OF AMERICA 

-:i't-

MEMORANDA 

C 

l_/ 

PRINTE:D IN UNIT.ED STAT.E;S OF At,\ERlCA 



C 

C 

C 

C 

(_ 

-55-

FUEL SYSTEM 
(OT-36() 

NOZZLE AND NOZZLE HOLDER - (lli) 

RE,., 
NO. 

A 

B 

IPA-67446A 

l,H,PART 
NUMal:R 

1 

13 

@--14 

OESCRIPTlON 

Parts without letters after the description 
indicates the part is used for all injection 
nozzle and holder assy listed below: Letters 
A and B are used to identify separate nozzle 
and holder assy, 

Service parts for injection NOZZLE AND 
HOLDER ASSY {Used on units equipped with 
Roosa-Master Fuel Injection Pumps) 

TD-15BPM 501 to 2614 
TD-15BGM 1759 to 2614 
TD-ISBGAM 1759 to 2614 

Service parts for injection NOZZLE AND 
HOLDER ASSY (Used on units equipped with 
International RD Fuel Injection Pumps) 

TD-15BPM 2615 to 5468 
TD-I5BGM 2615 to 5482 
TD-lSBGAM 2615 to 5482 
TD-I5BPSM 2615 to 5482 

PRINTED IN UNITED STATES OF AMERICA 

REF. 
NO. 

1.1-l.PART 
NUM8ER 

-55-

FUEL SYSTEM 
(OT-36p 

DESCRIPTJON 

NOZZLE AND NOZZLE HOLDER - {lli) - Continued 

2 

3 

4 

5 

6 
6 
6 
6 

7 

8 

9 

10 

11 

12 

12 

12 

12 

13 

14 

337 271 R91 NOZZLE AND HOLDER ASSY (6 for NOZZLE 

344 039 R91 

337 273 Rl l 

19855Rl 

364 879 Rl 

326 694 Rl 

326 689 Rl 
326 690 Rl 
326 691 Rl 
326 692 Rl 

326 688 Rt 

326 687 Rl 

326 686 Rl 

337 274 Rl l 

19854Rl 

346 554 R91 

702 101 Cl 

333 887 R91 

702 100 Cl 

326 685 Rl 

601 076 Cl 

AND HOLDER A) (Order HOLDER ASSY, 
610 715 C91) 

NOZZLE AND HOLDER ASSY (6 for NOZZLE 
AND HOLDER B) {Order HOLDER ASSY, 
610 716 C91) 

BODY w/two PIN, 19 855 RI, nozzle holder 
(6) 

PIN, plain spiral {7/64 x 3/8") {12) 

"O" RING, dust seal (7 /8 x 1-1 /6 x 3 /32") 
(not part of HOLDER ASSY, 337 271 R91 or 
344 039 R91) (6) 

SEAT, nozzle spring upper (6) 

SHIM, nozzle adjusting (. 002") {X) 
SHIM, nozzle adjusting (. 003") {X) 
SHIM, nozzle adjusting (. 005") (X) 
SHIM, nozzle adjusting(. 010") (X) 

SHIM, nozzle spring wear (6) 

SPRING, nozzle {6) 

SEAT, nozzle spring lower (6) 

RETAINER w/two PIN, 19 854 Rl, nozzle 
spring (6) 

PIN, plain spiral (7/64 x 1/4") (12) 

NOZZLE (optional with 702 101 Cl) (6 for 
Nozzle and Holder BJ 

NOZZLE (optional with 346 554 R91) (6 for 
Nozzle and Holder B) 

NOZZLE (optional with 702 100 Cl) {6 for 
Nozzle and Holder A) 

NOZZLE (optional with 333 887 R91) (6 for 
Nozzle and Holder A) 

NUT, nozzle holder (6) 

GASKET, nozzle {6) 

(X) .- As Required. 

PRINTED IN UNITED STATES OF AMERICA 



--------------------- ----··-------·--------

-56-

FUEL SYSTEM 
(DT-361) 

NOZZLE AND NOZZLE HOLDER 
(Robert Bosch Corp.) 

REF, 

NO, 

A 

B 

1.H.PART 
NUMBER 

1 

10-0 
3-@ 

~ 4-, 
s-@ 

:=? 8--s 
9-',Q) 

CEA-83913A 

DESCRIPTION 

Parts without leUers after the description 
indicates the part is used for all injection 
nozzle a.,d holder assy listed below: Letters 
A and B are used to identify separate nozzle 
and holder assy. 

Service parts for injection NOZZLE AND 
HOLDER ASSY (Used on units equipped with 
Roosa-Master Fuel Injection Pumps) 

TD-15BPM 5469 up 
Tu-15BGM 5483 up 
TLJ-15BGAM 541:U up 
TU-15BPSM 5483 up 
TD-15BGFM 5483 up 
TD-15BGSM 5483 up 

Service parts for injection NOZZLE AND 
HOLDER ASSY (Used on units equipped with 
International a. D. Fuel Injection Pumps) 

TD-15BPM l615 to 5468 
Tu-15BGM l615 to 548l 
Tu-15BGAM 2615 to 5482 
Tu-15BPSM t.b15 to 548.l 

PRINTED IN UN1TEO STATES OF AMERICA 

REF. 

NO. 
I.I-I.PART 
NUMBE:R 

-56-

FUEL SYSTEM 
(DT-361) 

DE:SCRIPTION 

NOZZLE AND NOZZLE HOLDER - Continued 
{Robert Bosch Coi-p.) 

2 

3 
3 
3 
3 
3 

' 3 
3 
3 
3 
3 

' 3 
3 
3 
3 
3 
3 
3 
3 

4 

5 

• 
7 

7 

• 
9 

10 

610 715 C'Jl 

610 716 C91 

615 109 Cl 
615 110 Cl 
615 111 Cl 
615 Ill Cl 
615 113 Cl 
615 114 Cl 
615115Cl 
615 116 Cl 
615 117 Cl 
615 118 Cl 
615 119 Cl 
615 llO Cl 
615 Ill Cl 
615 lZZ Cl 
615 ll3 Cl 
615 12.4 Cl 
615 125 Cl 
615 126 Cl 
615 127 Cl 
615 128 Cl 

615 105 Cl 

615 106 Cl 

615 107 Cl 

606 401 C91 

606 400 C91 

615 108 Cl 

601 076 Cl 

364 879 Rl 

615103C91 

NOZZLE AND HOLDER, 615 103 C91 
(will work for NOZZLE AND HOLDER, 
337 271 R91) (6 for NOZZLE AND 
HOLDER A) . 

NOZZLE AND HOLDER, 615 103 C91 
(will work for NOZZLE AND HOLDER 
ASSY, 344 039 R91) (6 for NOZZLE AND 
HOLDER B) 

BODY, holder (Not Furnished Separately) 

SHIM (.077) (X) 
SHIM {. 075) (X) 
SHIM (. 073) (X) 
SHIM (.071) (X) 
SHIM(. 069) (X) 
SHIM (. 067) (X) 
SHIM(. 065) (X) 
SHIM(. 063) (X) 
SHIM(. 061) (X) 
SHIM {. 059) (X) 
SHIM(. 057) (X) 
SHIM (. 055) (X) 
SHIM (.053) (X) 
SHIM(. 051) (X) 
SHIM (. 049) (X) 
SHIM(. 047) (X) 
SHIM I. 045) (X) 
SHIM(.043) (X) 
SHIM(. 041) (X) 
SHIM (. 039) (X) 

SPRING (6) 

SEAT, spring lower (6) 

PLATE, intermediate (6) 

NOZZLE (6 for NOZZLE AND HOLDER B) 

NOZZLE (6 for NOZZLE AND HOLDER A) 

NUT, nozzle cap (6) 

GASKET, nozzle (Not Furnished as part 0£ 
NOZZLE AND HOLDER ASSY) (6) 

"0" RING, dust seal 7/8 x 1-1/16 x 3/32" 
(Not furnished as part of nozzle and holder 
assy.) (6) 

HOLDER ASSY, nozzle (6) 
{ Composed of -
§1 BODY 

l NUT 
1 PLATE 
1 SEAT 
X SHIM 
1 SPRING 

X - As Required. 

615 108 Cl 
615 107 Cl 
615 106 Cl 
615 109 Cl 
615 105 Cl 

§ - Not Furnished Separately. 

PRJNTEO IN UNITEO STATES OF AME:RlCA 

C 

C 

l 

C 



C 

C 

C 

C 

C 

-57-

FUEL SYSTEM 
(DT-361) 

PRIMARY AND FINAL f:_UEL FILTERS 
NOT INCREASED CAPACITY' 
(Purolator Products, Inc.) 
TD-15BPM 501 to 4622 
TD-15BGM 1759 to 4622 
TD-15BGAM 1759 to 4622 
TD-15BPSM 1759 to 4622 

2---© 

3---..<ZJ,,,. 0 

4 c~rrr~;-,, Lu-:::::-~ 
5 0 
6 -A 
7~~ 9 

,. 

I 8 0 

@ 

~ 
:::,._::,-

10 

12--. IPA-50944 C 

RE:F. J.H.PART DESCRIPTION 
No. NUMBE:R 

Parts without letters after the description 
indicate the part is used for all filters 
listed below. Letters A, B, C and Dare 
used to identify separate filters. 

A 347 066 R91 FILTER ASSEMBLY, final fuel (less 
BRACKET) (together with BRACKET, 
304 104 R91 will work for final fuel 
FILTER, 278 062 R91 or 306 399 R91) 
also {together with ~RACKET, 304 I04 R91, 
ELBOW 179 547 and ELBOW, 37 323 D will 
work for final fuel filter 333 863 R91) 

l 02 634 5/16" NUT (4) 
179 817 5/16 x 7/8" hex-hd cap SCREW (4) 
103 320 5/16 11 lock WASHER {4) 
I 03 340 11/32 x ll/16 11 x 16 ga WASHER (4) 

B 601 507 C91 FILTER ASSEMBLY, primary fuel (less 
BRACKET) {order FILTER, 610 930 C91, 
ELBOW, 444 068 and ELBOW, 9 402 838) 

PRINTE:D IN UNITED STAT.E:5 OF AME:RICA 

REF. 

NO. 

I, H. PART 

NUMBE:R 

-57-

FUEL SYSTEM 
(DT-361) 

D£SCR1PTJON 

PRIMARY AND FINAL FUfrL FILTERS 
NOT INCREASED CAPACITY - Continued 
(Purolator Products, Inc.) 
TD-15BPM 501 to 4622 
TD-15BGM 1759 to 4622 
TD-15BGAM 1759 to 4622 
TD-15BPSM 1759 to 4622 

C 

D 

2 

3 

4 

5 

6 

7 

8 

9 

10 

10 

11 

12 

610 930 C91 

610 932 C91 

321 727 Rl 

368 333 Rl 

368 334 Rl 

39 677 DA 

321 720 R9I 

304 102 RI 

321 721 Rl 

321 722 R91 

355 966 RI 

304 104 R91 

304 101 R9I 

30~1"353 R91 

304 100 R91 

258 995 Rl 

444 014 

37 323 D 

179 547 

603 945 Cl 

336 109 RI 

116 386 

FILTER ASSEMBLY, primary fuel (with 
BRACKET) (together w/ELBOW, 444 068 
and ELBOW, 9 402 838, will work for FIL­
TER ASSEMBLY, 601 507 C91) (*) 

FILTER ASSEMBLY, primary fuel {less 
BRACKET) (optional with FILTER ASSEM­
BLY, 610 933 C91) (*) 

SCREW, retaining (FILTER A) 

SCREW, retaining (FILTER B) 

GASKET, retaining (2 for FILTERS 
A and B) 

BLEEDER (FILTERS A and BJ 

COVER and BUSHING (2 for FILTERS 
A and BJ 

GASKET, element cover (2 for 
FILTERS A and B) 

SPRING, retaining (2 for FILTERS 
A and B) 

RETAINER, gasket (2 for FILTERS 
A and B) 

GASKET, "0" ring retainer (2 for 
FILTERS A and B) 

BRACKET, fuel filter (not furnished as part 
of fuel filter assemblies) (2 for FILTERS 
A and B) 

PACKAGE, final fuel filter element field 
service (Consists of ELEMENT and GASKET, 
304 102 Rl) {FILTER A) 

PACKAGE, primary fuel filter element field 
service (Consists of ELEMENT and GASKET, 
304 102 RI) {FILTER B) 

CASE {2 for FILTERS A and B) 

PLUG, fuel filter drain (2 for 
FILTERS A and B) 

ADAPTER, primary fuel filter lnlet (t) 
(FILTER B) 

ELBOW, 3/8" x 90° final filter inlet(#) 
(FILTER A) 

ELBOW, 3/8 x 1/41
' reducing pipe (final 

filter outlet) {#) (FILTER A) 

NUT, flat speed (FILTER B) 

SCREW, retaining {2 for use 
with FILTER, 333 863 R91) 

TEE, 3/8 x 3/8 x 1/411 reducing (primary 
fuel filter outlet) (t) (FILTER B) 

(*) - Service parts will be furnished in the 
next revision of this catalog. 

(#) - Used with Final Fuel Filter, 347 066 R91 
Only When it Replaces Final Fuel Filter, 
333 863 R91. 

(t) - Used with Primary Fuel Filter, 
601 507 C91 Only When it Replaces 
Primary Fuel Filter, 333 863 R91. 

PRINTED IN UN!TE:C STATE:S OF AME:RJCA 



-58-

FUEL SYSTEM 
{DT-361) 

PRIMARY AND FINAL FUEL FILTERS 
NOT JNCREASED CAPACITY 
(Fram Corporation) 
TD-ISBPM 501 to 402l 
TD-15BGM 1759 to 402l 
TD-15BGAM 1759 to 4622 
TD- l5BPSM 1759 to 4622 

REF. 

NO. 

A 

1.H.PART 
NUMBER 

306 399 R9l 

102 634 
179 817 
103 320 
103 340 

/PA-52313 A 

OE:SCRIPTION 

Parts without letters after the description 
indicate the part is used for all filters listed 
below. Letters "A'', "B", "C" and "D" are 
used to identify separate filters. 

FILTER ASSEMBLY, final fuel (order final 
fuel FILTER 347 Obb R'H) 

5/16" NUT {4) 
5/ lb x 7 /8" hex-hd cap SCREW {4) 
5/16" lock WASHER (4) 
11/32 x 11/16" X No. lb ga WASH~R (4) 

PRINTED IN UNITED STA.TES OF AMERICA 

REF, 

NO. 
I.H. PART 
NUMBER 

-58-

FUEL SYSTEM 
{DT-361) 

DESCRIPTION 

PRIMARY AND FINAL FUEL FILTERS 
NOT INCREASED CAPACITY - Continued 
(Fram Corporation) 
TD-15BPM 501 to 4b2l 
TD-l5BGM 1759 to 462l 
TD-15BGAM 1759 to 4622 
TD-15BPSM 1759 to 462l 

B 

C 

D 

2 

4 

s 

6 

7 

7 

8 

9 

9 

JO 

JO 

JO 

II 

12 

13 

601 508 C91 FILTER ASSEMBLY, less STRAP, primary 
fuel (order FILTER ASSEMBLY, 610 931 C9 l, 
ELBOW, 444 068 and ELBOW, 9 402 838) 

610 931 C91 FILTER ASSEMBLY, primary fuel {w/ 
BRACKET) (together with ELBOW, 4H Ub8 
and ELBOW, 9 402 838, will work tor 
FILTER ASSEMBLY, 601 508 C91) 

610 933 C91 FILTER ASSEMBLY, primary fuel {less 
BRACKET) (optional with FILTER 
ASSEMBLY, 610 932 C9 l) 

321 82.Z RI SCREW, fuel filter retaining cap 
(Zfor FILTERB, CandD) 

368 493 Rl GASKET, vent cap screw (2 for FILTERS 
A, B, C and D) 

39 677 DA BLEEDER, fuel filter (2 for FILTER B, C, 
and D) 

603 941 C91 COVER, fuel filter (Z for FILTER B, C 
and D) 

304 102 Rl GASKET, ~lement cover {2 for FILTER!:i 
A and B) 

306 777 RI 

304 101 R91 

"0 11 RING, 9/16 x 3/4 x 3/32"(2 for FILTERS 
A,B, C and D) 

PACKAGE, final fuel !ilter element tleld 
service {consists of ELEMENT and GA!:iKE:T, 
304 102. Rl) (nLTER A) 

306 353 R9l PACKAGE, primary fuel £ilter element Held 
service {Condsts of ELEMENT and GA!;K~T. 
304 !OZ Rl) (FILT~R B, C, and D) 

306 780 Rl STRAP, bracket (not furnished as part of fuel 
filter assembly) (Z for FILTERS A, Band C) 

120 372 
133 086 
131 200 

306 775 R9l 

258 995 Rl 

444 612 

610 383 Cl 

306 778 Rl 

1/4" sq NUT (2) 
1/4 x 3" rd-hd sit mach S(;RE:;W \l) 
1/4" spring lock WA!:iHJ,,;H. \l) 

BODY (2 for FILTER A) 

BODY (not furnished separately) {Z for 
FILTER B, C and D) 

PLUG, fuel filter drain (2 for FILTER B) 

PLUG, fuel filter drain (l for FILTER 8 

PLUG, fuel filter drain (FILTER C and D) 

PLUG, vent (2 for FILTER A) 

368 492 RI SCREW, vent cap (2 for FILTER A) 

306 776 R91 COVER (2 for FILTER A) 

PRINT£D IN UNITED STAT(S OF AMERICA 

( 

/ 

~-

L 



C 

C 

C 

C 

-59-

FUEL SYSTEM 
(DT-361) 

PRIMARY AND FINAL FUEL FILTERS 
INCREASED CAPACITY 
( Fram GorpoTation) 
TD-15BPM 4623 up 
TD-15BGM 4623 up 
TD-15BGAM 4623 up 
TD-15BPSM 4623 up 
TD-15BGFM 4623 up 
TD-15BGSM 4623 up 

2---© 

REI'. 
NO. 

A 

s-Q 

1.H.P ... FtT 
NUMBER 

606 380 C9I 
181 335 
103 320 
103 340 

7 

I 
~ 

CEA-83000 

DESCRIPTION 

Parts without letters after the description 
indicate the part is used for all filters listed 
below: Letters A and Bare used to identity 
sepai-ate filters, 

FILTER ASSY, primary fuel 
5/ 16NF x l l/ 16" hex-hd cap SCREW (4) 
5/16 11 lock WASHER (4) . 
11/32 x ll/16" x 16 ga WA1>l--lER (4) 

PJ:IINTED IN UNITED STA.TES OF Ar,u:RICA 

~-----~ ----- ----~- ---- ------------·---· 

Rltl". 
NO. 

1.H.PART 
NUM8£R 

-59-

FUEL SYSTEM 
(DT-361) 

DESCRIPTION 

PRIMARY AND FINAL FUEL FILTERS 
JNCREASED CAPACITY - Continued 
(Fram Corporation) 
TD-15BPM 4bl3 up 
TD-15BGM 4623 up 
TD-lSBGAM 4bl:3 up 
TD-15BPSM 4623 up 
TD-15BGFM 4h23 up 
TD-15BGSM 4h23 up 

B 

2 

3 

4 

• 

6 

6 

8 

9 

9 

338 371 R91 
181 335 
103 320 
103 340 

FILTER ASSY, final fuel 
5/l6NF x 11/lb" hex-hd cap SCREW {4) 

5/ 16'' lock WASHER (4) 
11/32 x ll/lb" x lb ga WA.:sHl::R \4) 

321 82:2 Rl SCREW, 7/lbNF x 1,635" hex-hd cap (filter 
cover screw) (2) 

368 493 RI GASKET, cover screw(2) 

39 677 DA VALVE, bleeder (2) 

32:l 823 R91 COVER, filter case (2) 

297 349 Rl GASKET, filter case cover (2) 

349 l:80 R91 PACKAGE, primaJ:'y fuel filteJ:' element 
(cotton) (consists of ELEMENT and 
GASKET, 297 349 Rl) (FILTER A) 

3l3 960 R91 PACKAGE, final fuel filter element {paper) 
(consist.::. of ELEMENT and GASKET, 
297 349 Rl) (FILTER B) 

609 409 C9 l PACKAGE, primary luet JUteJ:' element 
(Consists of I:LEt-1.ENT and GASKET, 

234 447 Rl 
blO 382 Cl 

109 084 
103 319 

610 383 Cl 

134 519 

609 407 C<;ll 

297 349 Rl (For machinery equipped with 
water separator clement attachment) 

STRAP, bracket (2) 
BOLT, 1/4 x 3-1/4" slt-rd-hd cd-pltd 

strap ( 151392) (2) 
1/4" NUT(.!) 
1/4" lock WASHER (l:) 

BODY (Not Furnished Separately) (l:) 

PLUG, fuel filter drain (not part of 
ATTACHMENT, 609 407 C91) 

VALVE, drain (part of ATTACHMENT, 
609 407 C91) 

ATTACHMENT, water separator primary 
element (see NOTE 3) 

(Consists of -
l PACKAGE 609 409 C91 
1 VALVE 134 519 
I PAMPHLET 

installation l 08'i 196 Rl 
PRCDUCT GRAPHIC 

l 75J 386 Rl 

NOTE 3 - Field Application - Order Through 
Re1o:ular Service Parts Channels·. 

PRINTEO IN UNITEO STATES OF AMERJC,\ 



-60-

FUEL SYSTEM 
lDT-361) 

PRIMARY AND FINAL FUEL FILTERS 
INCJtEASED CAPACITY 
{For u~e on Unit~ Equipped with Roosa-Master Fuel Injection t-'ump) 
TD-15BPM 501 to l614 
TD-15BGM 1759 to 2614 
TD-15 BGAM 1759 to 2614 

REF. 
NO, 

z 

4 

5 
b 

7 

R 

I.H.PART 
NUMBER 

1 

DESCRIPTION 

609_ 709 C9I ATTACHMENT, increased capacity fuel 
filter (See NOTE 3) 

610 366 C9I HOSE w/FITTINGS, final filter outlet 
(hose, 3/8" ID x: 29" long including 
fittings} 

609 716 Cl TUBE, front fuel supply 

341 116 Rl 

37 288 H 
2.65 066 Rl 

37 287 H 
606 380 C91 

444 028 

9 402 838 

CLIP, fuel hose 

NUT, front fuel supply tube (l) 
SLEEVC, front fuel supply tube 

CONNECTOR, front fuel supply tube 
FILTE8., primary fuel (for components see 
list oi parts under details of"Primary and 
Final Fuel Filte,-s") 

BUSHING, final filte<" inlet reducing 
TD-15BPM 815 to 1581 

ELBOW, l/4NPT x 37" flare (not furnished 
as part of Attachment 609 709 C91) 

TD-15BPM 815 to 1581 

PRINTE:D IN UNITE:D STAT(S OF AME:RICA 

REF. 

NO, 
1.H.PART 
NUMBER 

-60-

FUEL SYSTEM 
(DT-361) 

DESCRIPTION 

PRIMARY ANO FINAL FUEL FILTERS 
INCREASED CAPACITY - Continued 
(For use on Units Equipped with Roosa-Master Fuel Injection Pump) 
TD-15BPM 501 to 2614 
TD-15BGM 1759 to 2614 
TD-15BGAM 1759 to 2614 

8 

9 

10 

11 

11 

lZ 

13 

333 934 Rl 

338 371 R91 

443 990 

444 068 

444 504 

603 677 C9 l 

607 399 Cl 
179 840 
103 321 
179 816 
103 320 
103 340 

ELBOW, 3/8NPT x 37° flare (not furnished 
as part of Attachment 609 709 C9 l) 

TD-15BPM 1582 up 
TD-15BGM 1759 up 
TD-15BGAM 1759 up 

FILTER, final fuel (for components see list 
of parts under details of "Primary and 
Final Fuel Filters") 

NIPPLE, filter outlet reducing {2) 

ELBOW (primary and final filter outlet 
(optional with 444 504) (2) 

ELBOW, primary and final filter outlet 
(optional with 444 068) (2) 

HOSE w /FITTINGS, primary filter outlet 
(hose, 3/8" ID x 12" long including 
fittings) 

BRACKET, filter mounting 
3/8 x 1-1/8" hex-hd cap SCREW (5) 
3/8" lock WASHER (5) 
5/16 x 3/4" hex-hd cap SCREW (8) 
5/ 16" lock WASHER (SJ 
ll/3l x 11/16" x 16 ga WASHER (8) 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

PRINTED 1N UNITE:!) STATES OF AM(RICA 

( 

( 

C 



c_-

C 

C 

C 

C 

-61-

FUEI. SYSTEM 
{D_T-3_61) 

PR!.MARY AND FINAL FU~_b. FIL, "'(F,:RS 
INCREASED CAPACITY 
(For Use on Units Equipped with International R. D. 
Fuel Injection Pump) 
TD-15BP 7949 to 20124 
TD-15BG 7949 to 20124 
TD-15B (Agr) BGA 7949 to 20124 
TD-15BPS 9371 to 20124 

,r·-._~ 
--'® ,/ -::::,, 

- - --/----- r·---- _/ I 
---- I ·-,. --r ' ·--· I I I I 'I ,-:>-,_ 

\ I I' FUEL ,' \ 

"--. i / I INJECTION : !l'; \ I --{CL/ 
~/ 

' 
I 

REF. 1,H.PART 
DESCRIPTION NO, NUMBE:R 

Parts without letters after the description 
indicates the part is used for all attach-
ments listed below. Letters A and B are 
used to identify separate attachments. 

A 609 707 C91 ATTACHlv1ENT, increased capacity fuel 
filter (See NOTE 3) 

TD-15BP 7949 to 9622 
TD-15BG 7949 to 9622 
TD-15B{Agr)BGA 7949 to9622 
TD-15BPS 9371 to 9622 

B 609 708 C91 ATTACHMENT, increased capacity fuel 
filter {See NOTE 3) 

TD-15BP 9623 to 20124 
TD-15BG 9623 to 20124 
TD-15B{Agr)BGA 9623 to20124 
TD-15BPS 9623 to 20124 

610 200 C91 HOSE, primary filter to injection pump 

2 609 712 Cl TUBE, front fuel supply (Attachment A)' 

2 609 713 CH TUBE w/two NUT, 265 205 Rl and two 
SLEEVE, 265 204 RI, front fuel supply 
(Attachment B) 

3 37 288 H NUT, front fuel supply tube {Attachment A) 
265 066 Rl SLEEVE, front fuel supply tube 

(Attachment A) 

PRINTED lN UNITED STA.TES OF AMERICA 

REF, 
NO, 

I, H. PART 

NUMBER 

-61-

FUEL SYSTEM 
(DT-:-~61) 

DESCRIPTION 

PRIMARY AND FINAL FUEL FILTERS 
INCREASED CAPAC-fi:-'T - C~ntinued 
(For Use on Units Equipped With International R. D. 
Fuel Injection Pump) 
TD-15BP 7949 to 20124 
TD-15BG 7949 to 20124 
TD-15B(Agr) BGA 7949 ~o 20124 

.TD-15BPS 9371 to 20124 

3 

4 

5 

6 

7 

8 

9 

9 

9 

IO 

11 

II 

12 

12 

13 

13 

14 

15 

265 205 Rl 

265 204 Rl 

37 287 H 

606 380 C91 

444 028 

338 371 R91 

443 990 

444 528 

444 226 

444 120 

252 374 Rl 

29 898 D 

915 499 Rl 

915 500 Rl 

609 711 Cl 

609 714 Cll 

444 068 

444 504 

607 399 Cl 
179 84.0 
103 321 
179 816 
103 320 
103 340 

9 402 838 

NUT, front fuel supply tube (2 for Attach-
ment B) 

SLEEVE, front fuel supply tube (2 for 
Attachment B) 

CONNECTOR, front fuel supply tube 
(Attachment A) 

FILTER, primary fuel (for components see 
list of parts under details of "Primary and 
Final Fuel Filters") 

BUSHING, final filter inlet reducing 

FILTER, final fuel {for components see list 
of parts under details of "Primary and 
Final Fuel Filters") 

NIPPLE, filter outlet reducing (2) 

TEE, final filter outlet (optional with 
444 226 and 444 120) 

TEE, final filter outlet {optional with 
444 528 and 444 120) 

TEE, final filter outlet (optional with 
444 528 and 444 226) 

ELBOW, fuel pressure gauge tube 

NUT, fuel pressure gauge tube {2 for Attach-
ment A) 

NUT, fuel pressure gauge tube {2 for 
Attachment B) 

SLEEVE, pressure gauge tube { 2 for 
Attachment B) 

TUBE, fuel pressure gauge {Attachment A) 

TUBE w/two NUT 915 499 Rl and two 
SLEEVE, 915 500 Rl, fuel pressure 
gauge (Attachment B) 

ELBOW, primary filter outlet {optional 
with 444 504) 

ELBOW, primary filter outlet (optional 
with 444 068) 

BRACKET, filter mounting 
3/8 x 1-1/8" hex-hd cap SCREW (5) 
3/8" lock WASHER (5) 
5/16 x 3/4" hex-hd cap SCREW {8) 
5/16" lock WASHER (8) 
11/32 x 11/16" x 16 ga WASHER (8) 

ELBOW 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

PRINTED IN UNITED STATES OF AMERICA 



-- ----------------------------------~ 

-62-

FUEL SYSTEM 
{DT-361) 

WATCHDOG FUEL FILTERS 
(For Units Equipped With Roosa-Master Fuel Injection Pump) 
(TD-lSBPM 501 to 814) 

Inj~tion Pump 

D 

Fuel Filters 

IPA-61253 

REI". 1."4.PAl'lT OESCRIPT\ON 
NO. NUMBER 

347 823 R92 HOSE w/FITTING, watchdog fuel filter 
outlet (HOSE, 3/8'' ID x 16" long including 
FITTINGS) 

' 277 025 R94 FILTER, watchdoi;t fuel 

345 262 RI BRACKET, watchdog fuel filter mounting 
179 840 3/8 x 1-1/8" hex-hd cap SCREW (31 

• 304 104 R91 BRACKET, fuel filter 
l oz 634 5/ 16" NUT (4) 
179 817 5/ 16 x 7/8" hex-hd cap SCREW (4) 
I 03 3ZO 5/16" lock '.VASHER (4) 

103 340 I l/3Z x 11/lb x lb ga WASHER (8) 

' 9 40l 838 ELBOW, fuel filter inlet 

6 l4b 936 R91 HOSE w/FITTINGS, watchdog fuel !ilter inlet 
(HOSE, 3/8" 1D x 8-1/2" long including 
FITTINGS) 

PRINTED IN UNITED STATES OF AMERICA 

-6?-

FUEL SYSTEM 
{DT-361) 

WATCHDOG FUEL FILTERS 
(For Units Equipped With Roosa-Master Fuel Injection Pump) 
TD-lSBPM !:US to 2614, 5469 up 
TD-15BGM 1759 to 2614, 5483 up 
TD-15BGAM 1759 to 2614, 5483 up 
TD-15BPSM 5483 up 
T0-15BGFM 5483 up 
TD-15BGSM 5483 up 

.... 1.H.P'AftT 
No. NUMHll 

347 823 R92 

2 l77 025 R94 

3 345 262 RI 
179 840 

• 304 104 R9.l 
l oz 634 
179 817 
103 320 
103 340 

' 9 402 838 

6 347 8Z3 R9Z 

7 444 028 

D1!:9CJ0tlf'TIOH 

7 
IPA-68303A 

HOSE w/FITTINGS, watchdog fuel tilter outlet 
(HOSE, 3/8" ID x l 6" long including 
FITTINGS) 

FILTER, watchdog fuel 

BRACKET, watchdog fuel filter mounting 
3/8 x 1-1/8" hex-hd cap SCREW (3) 

BRACKET, fuel filttr 
5/16" NUT (4) 
5/ lb x 7 /8" hex-hd cap SCREW (4) 
5/16" lock WASHER (4) 
ll/32 x 11/16 x lb ga WASHER (8) 

ELBOW, fuel filter inlet 

HOSE w/FITTINGS, watchdog fuel filter 
(HOSE, 3/8" ID x lb" long including 
FITTINGS) 

BUSHING, J/8 x 1/4NPT reducing 

,-RINTll:D IN UNITED STATES OF AMERICA 

C 

( 

l_ 

(j 

C 



C 

C 

C 

( 

C 

.-63-

FUEL SYSTEM 
(DT-361) 

WATCHDOG FUEL FILTER 
(For Units Equipped With International R. D, Fuel Injection Pump) 
TD-15BPM 2615 to 5468 
T.u-15BGM 2615 to 5482 
Tu- ISBGAM 2615 to 5482 
Tu-15BPSM 2615 to 5482 

=·· NO. 

2 

3 

• 
' 
b 

7 

8 
8 

9 

9 

10 

l,H.PAIIIT 
NUMIIER 

7 
8 

5 

Injection Pump 
I 

DEIIClltlPTION 

347 823 R92 HOSE w/FITTINGS, watchdog fuel filter 
outlet (HOSE, 3/S"ID x 16" long including 
FITTINGS) 

347 823 R92 HOSE w/FITTINGS, watchdog fuel filter 
inlet (HOSE, 3/8" ID x 16" long including 
FITTINGS) 

601 250 Cl 

277 025 R94 

345 262 RI 
179 840 

304 104 R91 
1 oz 634 
179 817 
103 320 
l 03 340 

612 n9 Gil 

29 898 D 
915 499 Rl 

915 500 Rl 

59 730 H 

606 673 Cl 

601 251 Cl 

IZG-7238 

ELBOW, fuel filter inlet 

FILTER, watchdog fuel 

BRACKET, watchdog fuel filter mounting 
3/8 x 1-1/8" hex-hd cap SCREW (3) 

BRACKET, fuel Cilter 
5/10" NUT (4) 
5/ 10 x 7 /8" hex-hd cap SCREW (4) 
5/ 10" lock WASHER {4) 
ll/32x 11/lb"x lbga.WASHER(S) 

TUBE, fuel oil pressure w/two NUT 
'HS 499 !Hand two SLEEVE 915 500 RI 
(together with CONNECTOR 606 673 Cl 
will work for 001 l52 Cl) 

NUT, tube (used with TUBE 001 252 Cl) 
NUT, fuel oil pressure (2) (uiied with TUBE 

612 729 Cll) 
SLEEVE (2) 

CONNECTOR, male (used with TUBJ::; 
001 252 Cl) 

CONNECTOR, male (used with TUBE 
612 729 ::111 

TEE, 1/4" NPTF 

ORA WING, watchdog fuel tilter installation 

PRINTED IN UNITED STATES OF AMERICA 

-63-

MEMORANDA 

PRINTED IN UNITED STATES OF AMERICA 



~----------~ ----·-

-64-

COOLING SYSTEM --\DT-361) -------

RADIATOR AND COt-,I_NECT_IQ_N_S 
(Regular) (Short Core) (Woods) (Armored) 

PRINTED IN UNITED STATES OF AMERICA 

-64-

COOLING SYSTEM 
(DT--361) -·-

RADIATQR AND CONj'IECTIONS - CoNTINUEO 

{Regular) (Short Core) (Woods) (Armored) 

PRINTE;:O ]N UNITED STATE:S OF AME:RICA 

C' 

C 

\_ __ _ 

( 

C 



C 

C 

C 

C 

-65-

COOLING SYSTEM 
(DT-361) 

RE:ir. I. H. PART 
NO, NUM81:R 

OESCRIPTION 

RADIATOR AND CONNECTIONS - CcNT1N1.1Ec 
(Regular) (Short Core) (Woods) (Armored) 

A-

B-

C-

D-

E-

F-

G-

H-

J-

K-

L-

M-

N-

341 769 R91 

331 9Z7 R91 

331 9Z4 R91 

341 800 R9I 

341 767 R91 

334 561 R91 

331 9ZZ R91 

611 470 C91 

611471C91 

Service parts for Radiator and Connections (regular) 
(for Power Shift Crawler Tractors) 

ATTACHMENT, short core-armored radiator (for 
Power Shift Crawler Tractors equipped with front 
cable control unit radiator guard ATTACHMENT, 
334 Z93 R91 and blower fan ATTACHMENT, 
338 908 R91) (not for Sideboom Crawler Tractors) 
(Order ATTACHMENT, 331 9Z7 R91) 

ATTACHMENT, short core radiator (for Power Shift 
Crawler Tractors equipped with front cable control 
unit radiator guard ATTACHMENT, 3_34 Z93 R91) 
(not for Side boom Crawler Tractors)(*) 

ATTACHMENT, woods radiator (for Manual Shift or 
Power Shift Crawler Tractors equipped with radiator 
GUARD, 334 460 R91, 334 471 R9I or radiator guard 
ATTACHMENT, 334 Z98 R91) (not for Sideboom 
Crawler Tractors) {see NOTE 3) 

ATTACHMENT, armored radiator (for Manual Shift or 
Power Shift Crawler Tractors equipped with radiator 
GUARD, 334 460 R9I, 334 471 R91 or radiator guard 
ATTACHMENT, 334 Z98 R91 and blower fan ATTACH­
MENT, 338 908 R9I) (not for Sideboom Crawler 
Tractors) (see NOTE 3) 

ATTAC!WENT, short core-armored radiator (for 
Manual Shift Crawler Tractors equipped with front 
cable control unit radiator guard ATTACHMENT, 
338 004 R91 and blower fan ATTACHMENT, 338 908 R91) 
(not for Side boom Crawler Tractors) (order ATTACH­
MENT, 334 561 R91) 

ATTACHM:ENT, short-core radiator (for Manual Shift 
Crawler Tractors equipped with front cable control unit 
radiator guard ATTACHMENT, 338 004 R91) (not 
for use with Sideboom Crawler Tractors) (*) 

ATTACHMENT, short-core woods radiator (for Manual 
Shift Crawler Tractors equipped with short core radiator 
ATTACHMENT, 334 561 R91) (not for Sideboom Crawler 
Tractors) (Order CORE, 348 477 R91 and GASKET, 
320 486 Rl) 

Service parts for Radiator and Connections (armored 
core) {for Sideboom Crawler Tractors) 

Service parts for Radiator and Connections (regular) 
(for Manual Shift Crawler Tractors) 

ATTACHMENT, short core radiator (for Power Shift 
Crawler Tractors equipped with radiator guard 
ATTACHMENT, 611474 C91) (*) 

TD-15BP 21635 to 22000 

ATTACHMENT, short core radiator (for Manual Shift 
Crawler Tractors equipped with radiator guard 
ATTACHMENT, 611 486 C9 l) {*) 

TD-15BC 21608 to 22000, except 
21609 to 21616, 21618, 21619, 
21621, 21622, 21624, 21625, 
21627 and 21628 

Service parts for Radiator and Connections (regular) (for 
Bucket Back Filler Tractors) 

NOTE 3 - Field Application - Order Through Regular 
Service Parts Channels. 

(*) - Attachment No Longer Available 
Service Parts will be Furnished 

PRINTED IN U~JTEI) STATES OF AMERICA 

-65-

COOLING SYSTEM 
(DT-361) 

No. Required 
A B C D E F G H J K L M N 

PRINTED IN UNITE:D STATE:$ OF AMERICA, 



-66- -66-

COOLING SYSTEM COOLING SYSTEM 
(DT-361) (DT-361) 

No Required 
11:EF, 1.H.PART r:>ESCll:IPTION 
NO, NUMBEII: IA B C D E F G H , I Kl L M N 

RADIATOR AND CONNECTIONS - CONTINUED 

(Regular) tShort Core) (Woods) (Armored) 

1 279 028 R91 CL.AM:P, radiator inlet hose ' ' ' I 
' 

' 336 663 RI HOSE, radiator inlet 1 1 1 
TD-15BP 6001 to 20420 
TD-15BG 7260 to 20420 
TD-l 5B(Agr) BGA 7260 to 20420 
TD-15BPS 9371 to 20420 

' 6o9 999 C2 HOSE, radiator inlet 1 1 1 1 
TD-15BP 20421 up 
TD-15BG 20421 up 
TD-l5BGA 20421 up 
TD- I 5BPS 20421 up 
TD-15B(Agr) BGA 20421 
TD-15BGS 21676 up 

up 

3 320 484 Rl BAR, upper tank mounting 1 1 1 1 

4 259 598 R2 GASKET, radiator cap 1 1 1 1 ( 
' 259 599 R91 CAP, w/GASKET, 259 598 R2, radiator 1 1 1 1 

6 259 603 R91 CLAM.P, radiator cap 1 1 1 1 

7 262 603 Rl2 HANDLE, radiator cap clamp 1 1 1 1 

8 331 833 R2 PIPE, overflow lower 1 1 1 1 

8 343 061 Rl PIPE, overflow lower 1 1 1 1 1 1 

9 140 302 CONNECTOR, overflow pipe 1 1 1 1 

10 327 777 R91 HOUSING, pressure valve 1 1 1 1 

179 841 3/8 x 1-1/4" hex-hd cap SCREW 4 4 4 4 

103 321 3/8" lock WASHER 4 4 4 4 

11 320 391 Rl GASKET, pressure valve ' ' ' 2 

12 321 149 R92 VALVE, w/"0'' RING 252 707 RI radiator pres sure 1 1 1 1 

13 343 054 R91 TANK, radiator upper 1 1 1 1 

102 635 3/8" NUT 15 15 15 15 

179 839 3/8 x l" hex-hd cap SCREW 27 27 27 27 

179 840 3/8 x 1-1/8" hex-hd cap SCREW 11 11 11 11 

103 321 3/8" lock WASHER 38 38 38 38 

14 320 486 Rl GASKET, radiator upper tank 1 1 1 1 1 1 1 

15 320 485 RI STIFFENER, radiator core ' ' ' ' 16 348 488 R91 CORE w /lower TANK, radiator 
16 348 488 R91 CORE w /lower TANK, radiator (Four Row Core 1 

radiator) 1 1 

16 348 570 R92 CORE w/lower TANK, radiator (Order Core, 
348 477 R91 and suction FAN, 338 909 R91) 1 

16 348 477 R91 CORE w/lower TANK, radiator (Optional w/GORE, 
610 455 C9I) 1 1 1 1 1 

16 610 455 C91 CORE w/lower TANK, radiator (Optional w/CORE, 
348 477 R91) 1 1 1 

16 348 476 R91 CORE w/lower TANK, radiator 1 

16 348 569 R92 CORE w/lower TANK, radiator 1 1 

16 610 822 C91 CORE w/lower TANK, radiator (Four Row Core 1 
radiator) 

( 
17 FR.AM:E, radiator (Not Furnished Separately) 
17 348 521 R91 FRAME, radiator 1 

18 274 287 R2 MOUNTING, radiator rubber 4 4 4 4 

19 311 218 RI BRACKET, radiator mounting 4 4 4 4 

616 373 Cl BOLT, radiator mounting 16 16 16 16 

20 331 834 Rll BAFFLE, radiator top air 1 1 

20 343 062 Rl l BAFFLE, radiator top air (Furnished as part of 
cable radiator guard ATTACHMENT, 334 298 R91) 

20 343 062 Rll BAFF·LE, radiator top air 1 1 1 1 I 1 1 1 

Pfl:INTEr:> IN UNITEO STATES OF AMEll:ICA 
PRll'•ITEO IN UNITEr:> STATES OF AMERICA C 



C 

C 

-67-

COOLING SYSTEM 
(DT-36!) 

REI". l,H.PART DE:SCRIPTION 
NO. NUMe(!l 

RADIATOR AND CONNECTIONS - CoNnNuo:o 
(Regular) (Short Core) (Woods) (Armored) 

22 331 835 Rl BAFFLE, lower air 
TD-15BP 6001 to 8438 
TD- l 5BG 7 260 to 8438 
TD-15B(Ag;:)BGA 7260 to 8438 

(Order the following parts -
l BAFFLE 345 622 Rl 
l BAFFLE 345 623 Rll 
l SCREW, 3/8 x 5/8" 

hex-hd cap 179 835 
l WASHER, 3/8" lock 103 321 
l WASHER, l3/32x 

13/16'1 X 16 ga. 103 341 I 

22A 611 091 Cll BAFFLE, RH lower air (together w/DRAWING, 
ISK-39720, will work for BAFFLE, 345 623 Rll) 

TD-15BP 8439 up 
TD-15BG 8439 up 
TD-I5B(Agr)BGA 8439 up 
TD-I5BPS 9371 up 
TD-I5BGF 21281 up 
TD-15BGS 21676 up 

179 835 3/8 x 5/8" hex-hd cap SCREW 
l 03 321 3/8" lock WASHER 
103 341 13/32 x 13/16" x 16 ga. WASHER 

22B ,611 097 Cl BAFFLE, LH lower air (together w/DRAWING, 
ISK-39722, will work for BAFFLE, 345 622 RI) 

TD-I5BP 8439 up 
TD-15BG 8439 up 
TD-15B(Agr)BGA 8439 up 
TD-15BPS 9371 up 
TD-15BGF 21281 up 
TD-I5BGS 21676 up 

179 835 3/8 x 5/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/32 X 13/16" X 16 ga. WASHER 

22C 334 263 R2 BAFFLE, radiator lower front air 
179 835 3/8 x 5/8 11 hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 }3/32 X }3/16" X 16 ga, WASHER 

23 609683CI SEAL, side air 
23 609 682 Cl SEAL, side air 

24 274 395 Rl GASKET, outlet elbow 

25 327 776 RI ELBOW, radiator outlet 
179 839 3/8 x l" hex-hd cap SCREW 
103 321 3/8" lock WASHER 

26 279 028 R91 CLAMP, outlet hose 

27 407010RI HOSE, radiator pipe outlet {Z-1/4 x 2-3/8 x 3" long) 

28 338 242 RI PIPE (together with HOSE, 338 244 Rl will work for 
331 832 Rl) 

28 338 243 Rl PIPE (together with HOSE, 338 244 RI will work for 
343 066 Rl) 

29 279 028 R91 CLAMP, water pump inlet hose 

30 338 244 Rl HOSE (together with PIPE, 338 242 Rl will work for 
343 067 RI) 

30 338 244 R2 HOSE {together with PIPE, 338 243 Rl will work for 
343 067 RI) 

l*l 

252 707 RI "0" RING, 3/4 x 15/16x 3/32" radiator pressure vah 

(*) - Make from bulk stock. Bulk stock is ful"nished 
in thl"ee foot lengths. Part number is for one 
foot of hose only • 

. 

PRINTED IN UNITED STATES OF AMEFIICA 

-67-

COOLING SYSTEM 
(DT-361) 

No, Required 

A B C D E F G H J K L M N 

l 

I 
I 

l 

I 

l I l 

2 2 
2 2 
2 2 

l l 

3 3 
3 3 
3 3 

l l l l l l l l 
4 4 4 4 4 4 4 4 
4 4 4 4 4 4 4 4 
4 4 4 4 4 4 4 4 

2 2 2 
2 2 2 2 l l l 

l l l l 

l l l l 
2 ·2 2 2 
2 2 2 2 

2 2 2 2 

l l l l 

. 

l l l 

l l l l l l l 

2 2 2 2 

l l l l 

l l l l 

l 

I 
l l l 

PRINT£Q IN UNITED ST.\T£S OF AMERICA 

--· 



-68-

COOLING SYSTEM 
(DT-361) 

tu:11'. PART 
NO, NUMBER DESCRIPTION 

RADIATOR ANO CONNECTIONS - CoNTtNul!!:o 
(Regular) (Short Core) (Woods) (Armored) 

3l 343 063 Rl BAFFLE, lower rear air 
TD-lSBP 6001 to 8438 
TD-lSBG 7260 to 8438 
TD-15B(Agr)BGA 7260 to 8438 

(Order the following parts -
I BAFFLE 345 616 Rl 
I BAFFLE 345 617 Rll 
I SCREW, 3/8 x 5/8" 

hex-hd cap 179 835 
I WASHER,3/8" lock 103 321 
I WASHER, 13/32 x 

13/ 16" X 16 ga, 103 341 ) 
3l 345 616 Rl BAFFLE, LH lower rear air 

TD-15BP 8439 up 
TD-1 SBG 8439 up 
TD-15B(Agr)BGA 8439 up 
TD-lSBPS 9371 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

179 835 3/8 x S/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/32 x 13/16" x 16 ga. WASHER 

31A 345 617 Rll BAFFLE, RH lower rear air 
179 835 3/8 x 5/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/JZ x 13/16" x 16 ga. WASHER 

32 611 469 Cll SHROUD, fan 
181 356 3/8NF x 5/8" ·hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/32 x 13/16" x 16 ga. WASHER 

32 611 468 Cll SHROUD, fan lower {will work for 343 187 RI 1) 
179 835 3/8 x 5/8" hex-hd cap SCREW 
179 837 3/8 x 3/4" hex-hd cap SCREW 
103 321 3/8" lock.WASHER 
103 341 13/32 x 13/16" x 16 ga. WASHER 

" 611467Cll SHROUD, fan upper (will work for 343 069 Rll) 
179 837 3/8 x 3/4" hex-hd cap SCREW 
179 835 3/8 x 5/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/32 x 13/16" x 16 ga. WASHER 

127 095 Rl CLIP, over£low pipe (on fan shroud bolts) 
TD-15BP 6001 to 7602 
TD-15BG 7260 to 7602 
TD-15B(Agr)BGA 7260 to 7602 

336 182 Rl ADAPTER, safety filter to oil cooler inlet hose (*) 
606 291 C91 ADAPTER, cooler outlet to regulator inlet hose (*) 

274 239 Rl CLIP, overflow pipe (on fan shroud bolts) 
TD-lSBP 7603 up 
TD-15BG 7603 up 
TD-15B(Agr)BGA 7603 up 
TD-ISBPS 9371 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

301 819 RI CLIP, by-pass to cooler hose {*) 

296 406 R91 . ELBOW, oil cooler outlet to regulator hose (*) 

327 393 Rl GROMMET, radiator oil line rubber (Not used on Power 
Shift Sideboom Tractor) 

603 553 C9 l HOSE w/two FITTINGS, 319 753 R91, regulator inlet 
{HOSE, 5/8"10 x 80" long including fittings) 

HOSE w/o FITTINGS, cut length S/8"ID x 76-5/8" 
long cut from bulk HOSE No. 319 710 RI 

319 753 R91 FITTING, male pipe 

(#) - Also Listed And Illustrated With "Hydraulic 
Lines and Connectio:1s." 

PRINTEr •N UNITED STATES OF AMERICA 

-68-
l 

COOLING SYSTEM 
(DT-361) 

No. Required 

A B C D E F G H J K L M N 

I I 

I 
I I 

I I I I I I I 1 

3 3 3 3 3 3 j 
c. 

3 
3 3 3 3 3 3 3 3 
3 3 3 3 3 3 3 3 

1 1 I 1 1 1 1 I 
2 2 2 2 2 2 2 2 
2 2 2 2 2 2 2 2 
2 2 2 2 2 2 2 2 

1 1 1 I 1 I I 
2 4 2 4 4 4 4 
8 4 8 4 4 4 4 
8 4 8 4 4 4 4 

I I I 1 I 
5 5 5 5 5 
I I I I I 
6 6 6 6 6 
4 4 4 4 4 

I I I I 
2 2 2 2 
2 2 2 2 
4 4 4 4 
3 3 3 3 

2 2 

I 
I 

2 2 2 2 

2 2 z C 
I 

z z 

1 

z 

PRINTED IN UNITED STATf;S OF AMERICA 

' - _______ _____L 



----<--.--,- ------- -----~-------------· -----·"-··-- ··--- .---------·-·- ------------·-

-69- -69-· 

COOLING SYSTEM COOLING SYSTEM 
(DT-36:) (DT-361) 

C 
RE:F. l,H, PART 

0£5CRIPTION No, Required 
"o, NUMBE:R 

A B le D E F G H J K L M N 
RADIATOR AND CONNECTIONS- CoNTINUED 

(Regular) (Short Core) {Woods) (Armored) 

603 562 C91 HOSE w/two FITTING, 319 753 R9L cooler to by-pass 
(HOSE, 5/8"ID x 44" long including FITTINGS) (*) 1 1 1 1 I 1 

HOSE w / o FITTINGS, cut length 5/8"1D x 40-5/8" long 
cut from bulk Hose No. 319 710 RI 

319 753 R9l FITTING, male pipe 2 2 2 2 2 

603 561 C91 HOSE wft:,,..,o FITTING, 319 753 R91, by-pass to 
cooler {HOSE, 5/8"1D x 5/8" long inclurling 
FITTINGS) ('~) 1 1 

HOSE w/o FITTINGS, cut length 5/S"ID x: 54-5/8" 
1 I 1 1 

long cut from bulk Hose No. 319 710 RI 
319 753 R91 FITTING, male pipe 2 2 2 2 2 

319 710 Rl HOSE, 5/8"ID bulk (x) 

343 501 R91 COOLER, oil to air lower {*) 1 1 I 
181 371 3/8NF x 1-3/8" hex-hd cap SCREW 4 4 4 103 321 3/8" lock WASHER 4 4 4 
103 341 13/32 X 13/16 11 X 16 ga. WASHER 4 4 4 

325 990 Rl SPACER, radiator mounting bracket 4 ;, 4 
1' 31 729 D VALVE, radiator drain 1 
I 

1 1 1 

I 
i 
I 
I 

,· . . . 
,c;: r,, .</ f'"' ' 

. 
\•:1 ~ f'' ff' ·;c : 

C I 
' I 

. 

)$· 
I ,· I 

i . 
' ' 

& 

.. 

• 

(~') - Also Listed And Illustrated With "Hydraulic 
Lines and Connections." 

(x) - Order Cut Length As Required. 

PRINTED IN UNITED STATES OF AMERICA 
PRINTED IN UNITED STATES OF AMlcRICA 



-70-

COOLING SYSTEM 
(OT-361) 

RADIATOR SHUTTER 
(Not for use with outboard £an) 

~,. 
No. 

A 

B 

l 

3 

f.H.PAllT 
NUMlilE::ll 

1 ' • 
~-·· 

~I 

DE.C:ftlPTION 

Parts without letters after the description indicates the part 
is used for all attachments listed below: Letters "A" and 
"B" ar~ used to identify separate attachments. 

' 
345 735 R91 ATTACHMENT, radiator shutter (for 

tractors equipped with regular or hydraulic 
radiator guard) (*) 

337 723 R91 ATTACHMENT, radiator shutter (for 
tractors equipped with rear cable control 

603 666 C91 
179 837 
103 321 
103 341 

337 679 Rl 

345 777 R91 

179 819 
179 837 

103 320 
I 03 321 
179 838 

unit radiator guard) (for gear drive and power 
shift crawler tractoi:s) (*) 

SHUTTER, radiator 
3/8 x 3/4" hex-hd cap SCREW (IO) 
3/8" lock WASHER (10) 
13/32 ;i; 13/16" x 16 ga WASHER (10) 

SPACER, actuator mounting (used only 
with PLATE, 334 4';:13 R';ll) (3) 

PLATE, actuator mounting (together with 
SPACER, 337 679 RI, will work [or 
334 493 R9I) 

S/16 x l-l/8" hex-hd cap SCREW 
3/8 :x:. 3/4" hex-hd cap SCREW (3 for 

ATTACHMENT A) 
5/ 16" lock WASHER 
3/8" lock WASHER (3) 
3/8 :x:. 7/8" hexwhd cap SCREW (3 [or 

ATTACHMENT B) 

4 334 494 R91 ACTUATOR, shutter 

5 

6 
7 

334061Rl 
179 838 
103 321 

114 492 
609 75Z C91 

GUIDE, shutter actuating (.!J 
3/8 :x:. 7/8" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

NUT, l/4NF jam (3) 
ROD, radiator shutter control (ATTACH­

MENT A) 

PRINTEC IN UNITE::C STATE::& CF AME:RICA 

-70-

COOLING SYSTEM 
(OT-361) 

RADIATOR SHUTTER- CoNTtNu11:o 
(Not for use with outboard !an) 

..... 
NO. 

7 

8 

9 

10 
11 

12 

13 

14 

I.H.PAIIT 
NUM.U:ll 

609 753 C91 

102 634 
179 819 
103 319 
103 320 

Z7 385 D 
102 635 
120 578 
103 321 

337 669 Rll 
179 839 
103 321 

337 673 Rl 
337 676 Rl 

337672Rl 
102 635 
179 839 
103 321 

Z77 184 RI 

337 674 RI 1 

343 062 Rll 

334 496 Rl 

l 019 Zl4 RZ 

IPA•682S4 

DE•C:RJPTION 

ROD, radiator shutter control (ATTACH­
MENT B) 

5/16" NUT (l) 
5/16 x 1-1/8" hex-hd cap SCREW (2) 
1/4" lock WASHER {3) 
5/ lb" lock WA~H~R \.!) 

CLIP, shutter control rod(.!} 
3/8" NUT (Z) 
3/8 x 3/4" truas-slt-hd mach SCREW (2) 
3/8" lock WASHER (2) 

GUIDE, radiator shutter control crank 
3/8 x l" hex-hd cap ~CRl::W l3) 
3/8" lock WASHER (Ji 

PLUG, travel 
SPACER, radiator shutter control crank 

BRACKET, radiator shutter crank 
3/8" NUT (4) 
3/8 x l" hex-hd cap SCREW (4) 
3/6" lock WASHER {4) 

BOOT 

CRANK, shuttei: control 

BAFFLE, radiator air to"p (ATTACHMENT 
B) {also listed and illustrated under 
"Radiator and Connection11") 

BLOCK, tapping (IO) 

PAMPHLET, installation instruction 

337 721 RI STIFFENER, vertical (2) 

(~') - Attachment no longer available. Service 
parts will be furnished as ordere,d, 

PAINTE::C IN UNITEC STATf.S OF AME;RICA 

C 



C 

C 

C 

C 

-71- -71-

COOLING SYSTEM COOLING SYSTEM 
DT-361 

FAN AND FAN GUARD 

REF. 
NO, 

A-

B-

C-

D-

E-
F-

G-

z 

3 

4 

) 

Suction Fan Reversible Fan Blower Fan 

l.H.PART 
NUMBER 

334 594 R9Z 

334 595 R9l 

620 324 C91 

338 908 R91 

338.909 R91 
179 838 
103 321 

619 629 C91 
179 844 
103 321 

338 908 R91 
179 838 
103 321 

6.16 295 Cl 

102 635 
179 837 
186 284 
103 321 
103 341 

609 995 C92 

179 837 
186 282 
103 321 
103 341 
334 562 RZ 

DESCRIPTION 

ATTACHMENT, fan guard (used on tractors without front cable control unit) (see 
NOTES 1 and 3) 

ATTACHMENT, Can guard (used on tractors with front cable control unit) (not 
for sideboom,Agr, or Backfiller crawler tractors) (see NOTES I and 3) 

ATTACHMENT, reversible fan (Consists 0£ FAN, 619 629 C91 and PAMPHLET, 
1 019 209 Rl) (!or use on units equipped with Fan Guard Attachments 334 594 R9l, 
or 334 595 R9l) {not for sideboom or Backfiller crawler tractors) {see NOTE 3) 

ATTACHMENT, blower fan {should be used with fan guard ATTACHMENT, 
334 594 R91 or 334 595 R91) (not used on tractors equipped with Front Cable 
Control unit) (not for sideboom or Backfiller crawler tractors) (see NOTE 3) 

Service parts for suction FAN (regular) (not for sideboom crawler tractors) 
Service parts for blower FAN (regular) (for sideboom crawler tractors and Back­

filler tractors) 
Service parts for reversible FAN {for sideboom crawler tractors and Backfiller 
tractors) 

FAN, suction (24" dia) (Schwitzer) 
3/8 x 7/8" hex-hd cap SCREW 
3/8" lock WASHER 

FAN, reversible (Huber) 
3/8 x 1-5/8" hex-hd cap SCREW 
3/8" lock WASHER 

FAN, blower (24" dia) (Schwitzer) 
3/8 x 7/8" hex-hd cap SCREW 
3/811 lock WASHER 

GUARD LH, fan (together with RH FAN GUARD 609 995 C92 will work for FAN 
GUARD 336 048 R92) 

3/8 11 NUT 
3/8 x 3/4" hex-hd cap SCREW 
3/8 x 3-3/4" hex-hd cap SCREW 
3/811 lock WASHER 
13/32 x 13/16" x 16 ga. WASHER 

GUARD RH, fan (together with LH FAN GUARD 616 295 Cl will work for FAN 
GUARD, 336 048 R92 

3/8 x 3/4" hex-hd cap SCREW 
3/8 x 3-1/4" hex-hd cap SCREW 
3/8" lock WASHER 
13/32 x 13/16 11 x 16 ga. WASHER 

SP ACER, mounting 

NOTE l - Factory Application - Order On Machine Order Form. 
NOTE 3 - Field Application - Order Through Regular Service Parts c.hannels. 

A 

I 
6 
6 

I I 
z z 
6 5 

I 
6 7 
4 6 

I I 
4 3 

I 
4 4 
4 7 

z 

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMER!CA 

G 

I 
6 
6 

I 
6 
6 

I I 
6 6 
6 6 



-n-

COOLING SYSTEM 
(DT-361) 

WATER PUMP, THERMOSTAT ANO RELATED PARTS 
(For Tractors equipped with Aire search Turbochargers) 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

REF. 

NO. 

z 

1\ 
11 <? 

DESCRIPTION 

445 751 PLUG, 1/2" pipe 

278 988 Rl2 VALVE, vent 

143 999 

TD·l5BPM 501 to 4018 
TD-15BGM 1759 to 4018 
TD-15BGAM 1759 to 4018 
TD-15BPSM 1759 to 4018 

PLUG. 3/4" pipe-{used only with VALVE, 
278 988 Rl2) 

PRINTED IN UNITED STATES OF AMERICA 

------~--~ -----

-72-

COOLING SYSTEM 
{DT-361) 

WATER PUMP, THERMOSTAT ANrJ RELATED PARTS- CoN.,.1Nu,;o 

{For Tractors equipped with Airesearch Turbochargers) 
TD-15BPM 501 to 5383 
TD-l5BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

REF, 

NO. 

z 

I.H.PAftT 
NU ... BER 

88 434 H 

3 
4 

5 

6 

IPA-82332A 

DESCRIPTION 

BALL, housing vent 
TD-15BPM 4019 to 5383 
TD-15BGM 4019 to 5431 
TD-l5BGAM 4019 to 5431 
TD-15BPSM 4019 to 5431 

PRINTE:0 IN UNITED STATES OF AMERICA 

( 

C 

C 

l 



C 

.c 

C 

REF. 
NO. 

I.H.PART 
NUMIIER 

-73-

COOLING SYSTEM 
(DT-361) 

DESCRIPTIDN 

WATER PUMP, THERMOSTAT ANl'J RSLATED PARTS- CoNT1Nu.:o 
{For Tractors equipped with Airese;;.:.ch Turbochar;::ers) 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

3 

4 

5 

5 

b 

b 

b 

b 

7 

7 

8 

9 

10 

lO 

ll 

·n7 146 RI l 

349 273 Rll 

179 850 
103 321 

3l6 820 Rl 

151 975 R93 

347 497 R91 

326 978 R91 

702 346 Cl 

619 735 Cl 

619 736 Cl 

601 549 Cll 

601 549 Cl 
179 844 
186282 
103 321 
445 751 

326 818 Rl 

279 024 R91 

407 003 Rl 

607 255 Cl 

HOUSING w/PLUG. 445 751 PLUG, 143 999 
and VALVE, 278 988 Rl2, thermostat 

TD-15BPM 501 to 2263 
TD-lSBGM 1759 to ll63 
TD-15BGAM 1759 to 2263 
TD-15BPSM 1759 to 2263 

(Order the following parts -
l HOUSING 349 273 Rll 
l SEAL 347 497 R91 

HOUSING w/BALL, 88 434 Hand PLUG, 
445 751, thermottat 

TD- l5BPM 2264 to 5383 
TD-15BGM 2.264 to 5431 
TD-158GAM 2264 to 5431 
TD-15BPSM 2264 to 5431 

3/8 x 2-3/4" hex-hd cap SCREW {4) 
3/8" lock WASHER (4) 

GASKET, theronostat housing 

SEAL, thermostat (used with HOUSING, 
337 146 Rll) 

TD-l5BPM 501 to l263 
TD-15BGM 1759 to 2263 
TD-15BGAM 1759 to 2263 
TD-15BPSM 1759 to 2263 

SEAL, thermostat (used with HOUSING, 
349 273 Rll) 

TD-15BPM 2264 to 5383 
TD-15BGM 2264to 5431 
TD-15BGAM 2264 to 5431 
TD-15BPSM 2264 to 5431 

THERMOSTAT (175° to 190°) (optional 
w/THERMOSTAT, 702 346 Cl) 

THERMOSTAT (170° to 192") (optional 
w/THERM:OSTAT, 326 978 R91) 

THERMOSTAT ( 185° to 200°) (optional 
w/THEID.10STAT, 619 736 Cl) (X) 

THERM.OST AT ( 180" to 202 ") (optional 
w/THERMOSTAT, 619 735 Cl) (X) 

ELBOW w/ELBOW, 601 549 Cl and Plug, 
445 751, thermostat housing mounting 

ELBOW, thermostat housing mounting 
3/8 x 1-5/8" hex-hd cap SCREW (3) 
3/8 x 3-1/4" hex-hd cap SCREW 
3/8 01 lock WASHER (4) 
PLUG. 1/2" pipe 

GASKET, elbo'N (2) 

CLAMP, ·hose (2) 

HOSE, by-pass {1-1/2 x 1-7/8 x 3") (*) 
• TD-15BPM 501 to 5242 

TD-15BGM 1759 to 5242 
TD-l5BGAM 1759 to 5242 
TD-l5BPSM 1759 to 5242 

HOSE, by-pass 
TD-15BPM 5243 to 5383 
TD-15BGM 5243 to 5431 
TD-15BGAM 5243 to 5431 

. TD-15BPSM 5243 to 5431 

PUMP ASSY, water (for component,; ,;ee list 
of parts under details of ••Water Pump and 
Pulley") 

PRINTED IN UNITEO STATES OF AMERICA 

·-·-- ·------ --------

REF. 
NO. 

I.H.PART 
NUMIIER 

-73-

COOLING SYSTEM 
(DT-361) 

OESCRIPTION 

WATER PUMP, THERMOSTAT ANO REI..ATEO PARTS - CoNToNo.co 
(For Tractors equipped with Airesearch Turbochargers) 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-l5BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

lZ 

n 

14 

l5 

lb 

lb 

17 

326 758 Rll 

328 8<;12 Rl 

407 Ol.i6 Rl 

274 087 R9 l 

332 568 Rl 

179 827 
186 272 
186 283 
103 320 
103 321 

607 254 Cl 

179827 
186 272 
186 282 
179 845 
103 320 
103 321 

337 242 Rl 

BELT. fan and generator (set of two) 

GASKET. water pump 

HOSE, water pump to front oil cooler header 
( l-3/4 X 2-1/3 X 3-1/411 ) (*) 

CLAMP, hose (2) 

HEADER, front oil cooler 
TD-15BPM 501 to 5242 
TD-15BGM 1759 to 5242 
TD-15BGAM 1759 to 5242 
TD-15BPSM 17 59 to 5242 

5/16 x 2-1/4" hex-hd cap SCREW (7) 
5/ 16 x 4" hex-hd cap SCREW 
3/8 x 3-1/2" hex-hd cap SCREW (2) 
5/16" lock WASHER (8) 
3/8" lock WASHER (2) 

HEADER, front oil cooler 
TD-15BPM 5243 up 
TD-15BGM 5243 up 
TD-15BGAM 5243 up 
TD-15BPSM 5243 up 

5/ 16 x 2-1/4" hex-hd cap SCREW (7) 
5/ 16 x 4" hex-hd cap SCREW 
3/8 x 3-1/4" hex-hd cap SCREW 
3/8 x l-3/4' 1 hex-hd cap SCREW 
5/ 16" lock WASHER (8) 
3/8" lock WASHER (2) 

GASKET, Cron~ oil cooler 

{X) ~ As Required. 
(*) - Make from bulk stock. Bulk stock i,:, 

furnished in three foot lengths. Part 
nUnlber is for one foot of hose only. 

PRINTED IN UNITEO STATES OF AMERICA 

----···--- .~ · __ 



-74-

COOLING SYSTEM 
(DT-361) 

WATER PUMP, THERMOSTAT ANO RELATED PARTS 
(For Tractors equipped with Solar or Schwitzer Turbochargers 
TD- l 5BPM 5384 up 
TD- l 5BGM 5432 up 
TD-.15BGAM 5432 up 
TD-15BPSM 5432 up 
TD-15BGFM 5432 up 
TD- l 5BGSM 5432 up 

REF. 

NO. 

2 

3 
4 

4 

4 

4 

5 
b 
7 

8 
9 
10 

J.1-1,PART 
NUMBER 

326 818 Rl 
607 257 Cll 

179 844 
186 282 
103 321 
445 751 
326 978 R91 

702 346 Cl 

619 735 Cl 

619 736 Cl 

347 497 R9 l 
607 258 Cl 
b09115Cl 
179 850 
103 321 
279 024 R91 
607 259 Cl 

DESCRIPTION 

GASKET, elbow .{2) 
ELBOW w/PLUG, 445 751, thermostat 
housing mounting 

3/8 x 1-5/8" hex-hd cap SCREW (3) 
3/8 x .J-1/4" hex-hd cap SCREW 
3/8" lock WASHER (4) 

PLUG. 1/2" pipe 
THERMOSTAT ( 175° to 190°) {optional 
w/THERMOSTAT, 702 346 Cl) 

THERMOSTAT (170° to 192°) (optional 
w/THERMOSTAT, 326 978 R91) 

THERMOSTAT ( 185° to 200°) (optional 
w/THERMOSTAT, 619 736 Cl) {X) 

THERMOSTAT (180° to 202°) (optional 
w/THERMOSTAT, 619 735 Cl) (X) 

SEAL, thermostat 
GASKET, thermostat housing 
HOUSING, the.·mostat 

3/8 x 2-3/"!" hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 

CLAMP, hose (2) 
HOSE, by-pass 
PUMP A~SY, water (for components see list 

of parts uii.der details of" Water Pump and 
Pulley") 

PRINTED IN UNITE!) STATES OF AM£RICA 

-74-

COOLING SYSTEM 
(DT-361) 

WATER PUMP, THERMOSTAT ANO RELATED PARTS- Co,m,.ui;;o 
(For Tractors equipped with Solar or Schwitzer Turbochargers 
TD-15BPM 5384 up 
TD-15BGM 5432 up 
TD-l5BGAM 5432 up 
TD- l 5BPSM 5432 up 
TD-1 SBGFM 5432 up 
TD- l 5BGSM 5432 up 

REF. 
NO, 

11 
12 

13 

14 

ls 

lb 

I.I-I.PART 
NUMBER 

326 758 Rl l 
328 892 Rl 

407 006 Rl 

274 087 R91 

607 254 CZ 
179 827 
186 272 
186 282 
179 845 
103 320 
103 321 

337242Rl 

384, 554 R 1 

2 

CEA-84475 

DESCRIPTION 

BELT, fan and generator (set of Lwo) 
GASKET, water pump 

HOSE, water pump to front oil cooler header 
( 1-3/4 X 2-1/S X 3-1/4") (*) 

CLAMP, hose (2) 

HEADER. front oil cooler 
5/ 16 x 2-1/4" hex-hd cap SCREW (7) 
5/ 16 x 4" hcx-hd cap SCREW 
3/8 x 3-1/4'' hex-hd cap SCREW 
3/8 x 1-3/4" hex-hd cap SCREW 
5/ 16" lock WASHER (8) 
3/8" lock WASHER (2) 

GASKET, front oil cooler 

CLIP, water temperature tube {on thermo­
stat housing mounting bolt) 

(*) - Mak:c: from bulk stock. Bulk stock is 
furnished in three foot lengths. Part 
number is for one foot of hose only. 

(X) - As Required, 

PRIN-TED JN UNITED STATES OF AMERICA 

C 

( 
"--

--~-' 



C 

C 

COOLING SYSTEM 
- -· (D1::-3~61) 

WATER PUMP AND PULLEY 

REF. 
NO, 

l.H.PART 
NUMBER 

2 17 296Rl 
2 18501Rl 
3 332 445 Rl 
4 326 721 Rl 
5 333 794 R91 
6 456 736 Rl 
7 ST 715 
8 124 549 
9 345 081 Rl 

10 ST 441 
11 610 051 C91 
12 328 889 Rl 

l 03 026 
103 321 

14 

15 265 164 C91 
16 332 311 Rl 
11 zs·s zs3 RI 
18 273 050 Rl 

19 

19 

332 309 Rl 1 

607 253 Cl 1 

179 888 
179 890 
116 105 

9 
6 

DE:SCRIPTION 

NUT, 3/4NF (used with SHAFT, 332 310 Rl) 
NUT, 7/SNF {used with SHAFT, 345 081 Rl) 
PULLEY, fan 
SPACER, water pump 
SEAL, water pump shaft 
RING, snap 
BEARING, ball 
KEY, Woodruff (3/16 x 3/4") 
SHAFT, water pump {together with NUT, 

18 501 RI, will work for 332 310 Rl) 
Bearing, ball 
OIL SEAL, rear 
HOUSING, bearing 

3/BNF NUT (4) 
3/8" lock WASHER (4) 

SEAL, water pump (order PACKAGE, 
701 331 C91) 

SEAT, water pump seal 
IlvlPELLER, water pump 
"0" RING (5-1/2 x 5-3/4 x 1/8") 
STUD (4) 

BODY w/four STUDS, 273 050 Rl, water 
pump 

TD-15BPM 501 to 5242 
TD-15BGM 1759 to 5242 
TD-15BGAM 1759 to 5242 
TD-15BPSM 1759 to 5242 

(Order the following parts -
1 BODY 607 253Cll 
1 HOSE 607 255 Cl ) 

BODY w/four STUDS, 273 050 Rl, water 

TD-15BPM '5243 up 
TD-15BGM 5243 up 
TD-15BGAM 5243 up 
TD-15BPSM 5243 up 
TD-15BGFM 5243 up 
TD-15BGSM 5243 up 

1 / 2 x 1-7 /8" hex-hd cap SCREW 
1/2 x 2-1/4" hex-hd cap SCREW (3) 
17/32 x 1-1/16 x. 095" copper WASHER(4) 

PRINTED IN UNITED STATES OF AMERICA 

IY 

COOLING SYSTEM -- - (o,:--361) -

.\t!'~TER.1:'UMP AND PUL.LEY- CoNTINUE:D 

REF. 
NO, 

20 

I. H. PART 
NUMBER 

701 331 G91 

609 459 C92 

345 082 R9l 

701 335 C91 

17 

/PA-66432F 

DESCRIPTION 

PACKAGE, water pump seal held service 
(consists of water pump SEAL and SEAT, 
265 164 C91) 

PACKAGE, Water pump field service 
(Consists of -

I BEARING 
1 BEARING 
1 GASKET 
l IlvlPELLER 
1 KEY 
1 NUT 
1 "0" RING 
1 PACKAGE 
1 RING 
1 RING 
l SEAL 
l SEAL 
l SHAFT 
1 SPACER 

ST 441 
,ST 715 

328 892 Rl 
332 311 RI 
124 549 

18 501 Rl 
285 253 RI 
701 331 C91 
456 736 RI 
285 253 Rl 
333 794 R91 
610 051 C91 
345 081 RI 
326 721 Rl ) 

PACKAGE, water pump shaft field service 
(Co11sists of water pump SHAFT, 
345 081 Rl and NUT 18 501 Rl) 

PACKAGE, water pump bearing housing 
field service 

(Consists of -
1 BEARING 
l BEARING 
1 HOUSING 
1 IlvlPELLER 
l KEY 
1 NUT 
1 RING 
1 SEAL 
1 SEAL 
l SEAT 
1 SHAFT 
1 SPACER 

§ 1 SEAL 

ST 441 
ST 715 

328 889 Rl 
332 311 Rl 
124 549 

18 501 Rl 
456 736 Rl 
610 051 C91 
333 794 R91 
265 164 C91 
345 081 RI 
326 721 Rl 

) 

§ - Not Furnished Separately, 

PRINTED IN UNITED STATES OF AMERICA 

-------~--.....__.,.,.-~ 



-76-

LUBRICATION SYSTEM 
(DT-361) 

ENGINE OIL COOLER, FILTER ANO PUMP PIPING 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

~i 

·~d~ 
3( 

=· I.H.PART 
NO. 

2 

3 

4 

NUMBE;R 

278 099 RI 

278 040 R2 

278 041" Rl 

343 422 RI 

341 256 Rll 

l)E;IIC::RIPTION 

ELBOW, oil cooler rear header to cylinder 
head tube {at cylinder head) 

SLEEVE, oil cooler rear header to cylinder 
head tube (l.) 

NUT, oil cooler rear header to cylinder head 
tube (2) 

TUBE, oil cooler rear header to cylinder 
head 

TUBE, oil filter header to oil cooler header 

PRIN'[EO IN UNITEO STATES OF AMERIC::A 

-76-

LUBRICATION SYSTEM 
lOT-301) 

EffGINE OIL COOLER, FILTER AND PUMP PIPING- CoNTINUEo 
. TD-l5BPMS0Tto 5383 
TD-15BGM 1759 to 5431 
TD-lSBGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

=·· 
NO. 

• 

8 

9 

10 

IOA 

l,H,PART 
NUMBIE:R 

343 398 R2 

332 554 RI 
179 817 
103 320 

343 398 R2 

332 558 Rll 

332 555 RI 

263 5 LS R9I 

/Pl,10143 C 

DIE:BC::RIPTION 

"0" RING, oil filter header to oil cooleT 
header tube (1-1/4 x 1-t/2 x !/8") 

ELBOW, oil cooler (2) 
5/ l 6 x 7 /8" hex:-hd cap SCREW (4) 
5/ 16" lock WASHER (4) 

"0" RING, oil cooler header to oil filter tube 
( i -1 / 4 x: l -1 / 2 x: l / 8") ( 2) 

TUBE, oil cooler to oil filter 

GASKET, oil cooler inlet and outlet flange {Z) 

CLIP, engine oil cooler rear header to 
cylinder head tube 

PRINTEO IN UNITEO STATIE:S OF AMIE:RIC::A 

~~~-~~-~-----~-------------~------

C . 

(. 

C 

; l \__, .. 
{ ,. 



('1 

C 

-c 

IU:P'. 
NO, 

-77-

LUBRICATION SYSTEM 

I.H,1','"T 
NUMllltlOI 

(OT-361) 

DE:.CIOll1'TION 

ENGINE OIL COOLER, FILTER ANO PUMP 
PIPING- CoNTINUEo 

TD-15BPM 501 to 5383 
TD-I5BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

11 

12 

13 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

l1 

28 

Z9 

30 

337 242 Rl 

332 556 Rl 

179 839 
179 841 
179 845 
179 847 
179 848 
103 321 

32.8 939 Rl 

GAS~ET, rear oil cooler 

~·EADER, pl"essure regulator valve and 
oil cooler 

3/8 x l" hex-hd cap SCREW 
3/8 x 1-1/4" hex-hd cap SCREW 
3/8 X 1-3/4" hex-hd cap SCREW 
3/8 x 2" hex-hd cap SCREW 
3/8 x Z-1/4" hex-hd cap SCREW 
3/8" lock WASHER (5) 

GASKET, pressure regulator valve and 
oil cooler header (used with HEADER, 
332 556 R l) 

rear 

rear 

345 247 Rl GASKET, pressure regulator valve and 
rear oil cooler header {used with HEADER, 
332 556 RZ) 

341 195 R9Z VALVE ASSEMBLY, p:i:essure :i:egulating 

RING, pressure regulating valve sj:iring seat 
snap {Not Furnished Separately) 

345 436 R91 

179 841 
179 845 
103 321 

332 545 R9I 
18 253 RI 

179 837 
179 845 
l 03 321 

332 549 RI 

332 544 RI 

332 543 RI 

179 839 
179 847 
103 321 

343 396 R2 

332 54l Rl 

343 398 R2 

33l 566 RI 

278 039 RI 

341 257 RI I 

SEAT, pressure regulating valve spring 
(Not Furnished Separately) 

SPRING, pressure regulating valve 
(Not Furnished Separately) 

VALVE, pressure regulating 
{Not Furnished Separately) 

HOUSING, pressure regulating valve 
(Not Furnished Separately) 

FILTER ASSEMBLY, lubricating oil (for 
components see list of parts under details of 
"Lubricating oil Filter'') 

3/8 x 1-1/4" hex-hd cap SCREW 
3/8 x 1-3/4" hex-hd cap SCREW {2) 
3/8" lock WASHER (3) 

INLET, oil pump 
NUT, 3/8" stop 
3/8 x 3-/4" hex-hd cap SCREW 
3/8 x 1-3/4" hex-hd ca:p SCREW(~) 
3/8" lock WASHER (2) 

GASKET, oil pump inlet 

GASKET, crankcase oil outlet elbow 

ELBOW, crankcase oil outlet 
3/8 x l" hex-hd cap SCREW 
3/8 x 2" hex-hd cap SCREW 
3/8" lock WASHER (2) 

"0" RING, crankCase oil outlet to oil pump 
(1-1/8 X J-3/8 X J/8") (2) 

TUBE, crankcase oil outlet to oil pump 

"0" RING, oil pump to oil cooler tube (l-1/4 
x l-l/2x 1/8") (2) · 

GASKET, oil filter header to oil cooler header 
t·ube 

CONNECTOR, oil cooler rear header to 
cylinder head tube (at oil cooler rear header) 

TUBE, oil pump to oil cooler 

PRINTED 11'1 UNITEO STATES OF AMERICA 

REI". 
NO, 

-77-

. LUBRICATION SYSTEM 

J.H.PART 
NUMBER 

(DT-361) 

OESCRIPTION 

ENGINE OIL COOLER. FILTER AND PUMP 
PIPING- CoNTINUEO 

TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-l5BGAM 1759 to 5431 
TD-15BPSM !"759 to 5431 

31 337 239 RI 
19 839 Rl 

181 335 

CLIP, tube (2) 
NUT, 5/l6NF stop 
5/ 16NF x 11/ 16" hex-hd cap SCRE_W 

GASKET, oil pump mounting 32 

33 

332 536 Rl 

332 520 R94 

179 840 

PUMP ASSEMBLY, oil (fo:i: components see 
list of parts unde:i: detaib of "Oil Pump") 

34 

35 

36 

36 

I 86 283 
103 321 

3/8 x 1-1/8" hex-hd c:ap SCREW (2) 
3/ 8 x 3-1 / 2" hex-hd cap SCREW (2) 
3/8" lock WASHER (4) 

382 781· Rl "0" RING, oil pump end plug (l-3/4 x 1-15/ 16 
X 3/32") 

337 240 RI 
139 013 

606 895 C9 l 

PLUG, oil pump end 
1/4 x 1/2" hex-soc-set SCREW 

COOLER, lubricating oil (optional with 
606 896 C92) 

606 896 C92 COOLER, lubricating oil (optional with 
606 895 C91) 

447 264 R91 CLIP 

141 615 

444 6l4 

DRAIN, water 

PLUG, oil cooler pipe 

PRINTED lN UNITEO STATES OF AMERICA 

--"' __ _____,. 



-78-

LUBRICATION SYSTEM 
(DT-361) 

ENGINE OIL COOLER, FILTER AND PUMP PIPING 
TD-15BPM 5384 up 
TD- l 5BGM 5432 up 
TD-I5BGAM 5432 up 
TD-15BPSM 5432 up 
TD-15BGFM 5432 up 
TD-15BGSM 5432 up 

4 

I 

25-0 )3 
26--tj 24 

2V'~ 

ftEP'. I.H.PART 
NO. NUMBER DESCftlPTION 

606 894 Cl ORIFICE (brass} oil izallery to cylinder head 
tube 

2 615 092 Cl SLEEVE (brass) oil gallery to cylinder ?ead 
tube 

615 091 Cl NUT (brass) oil izallery to cylinder head 
tube 

4 607 Z65 Cl TUBE, oil gallery to cylinder head 

' 33Z 564 Rll TUBE, filter header to rear cooler header 
179 817 5/ 16 x 7 /8" hex-hd cap SCREW (2) 
103 320 5/ 16" lock :VASHER (.:J 

PRINTED IN UNITED STATES 01" AMEftlCA 

LUBRICATION SYSTEM 
(DT-361) 

ENGINE OIL COOLER, F'IL TER AND PUMP PIPING- CoNT1Nu1:o 

TD- l5BPM 5384 up 
TD-15BGM 5432 up 
TD-15BGAM 5432 up 
TD- l5BPSM 5432 up 
TD-15BGFM 5432 up 
TD-15BGSM 5432 up 

20 

ftEF. 1.H.PART OES(:ftlPTlON 
NO. NUMIIIEft 

6 343 398 R2 11 0 11 RING, filter header to cooler header tube 
(1-1/4 ,c 1-112 x l/811 ) 

7 332 554 Rl ELBOW, oil cooler front 
179 817 5/ 16 ,c 7 /8" hex-hd cap SCREW (Z) 
103 320 5/ 16" lock ",VASHER {2) 

8 343 396 RZ ''0'' RIN'G, cooler to filter tube (l-1/8 ,c 
1-318 ,c 1/811 ) (Z) 

9 607 Z64 Cl TUBE, cooler to filter 

PftlNTIED IN UNITED STATEa 01" AMIEftlCA 

C 

C 

C 

'~ 

''-



C 

Ci 

C 

C 

( 
'--

~.~- .. ----------------

REF. 
NO. 

1,H,PART 
NUMBER 

-79-

LUBRICATION SYSTEM 
(DT-361) 

DESCRIPTION 

EN(;INE OIL COOLER, 
TD-15BPM 5384 up 
T0-15 BGM 5432. up 
TD-15 BGAM 5432 up 
TD-15BPSM 5432. up 
TD-15BGFM 5432 up 
TD-15BGSM 5432. up 

FILTER AND PUMP PIPING- Co•m><ui:o 

10 332. 555 Rl GASKET, oil cooler elbow (lJ 

II 337 242 Rl GASKET, oil cooler to header 

12 607 2.63 Cl HEADER, pressure regulator valve and rear 
oil cooler 

179 841 3/8 x 1-1/4" hex-hd cap SCREW (2) 
179 845 3/8 x 1-3/4" hex-hd cap SCREW (2.) 
179 848 - 3/8 x 2-1/4" hex-hd cap SCREW 
103 321 3/8" lock WASHER (5) 

13 3f5 247 Rl GASKET, cooler header 

14 HI 195 R92 VALVE ASSY, pressure regl•lating 

15 RING, valve spring seat snap (Not Furnished 
Separately) 

16 SEAT, valve spring {Not Furnished 
Separately) 

17 SPRING, valve (Not Furnished Separately) 

18 VALVE, pressure regulating (Not Furnished 
Separately) 

19 HOUSING, valve {Not Furnished Separately) 

20 FILTER ASSY, lubricating oil (for compon-
ents see list of parts under details of ''Lu-

179 841 
bricating Oil Filter") 

3/8 x 1-1/4" hex-hd l":ap SCR8W (3) 
103 321 3/8" lock WASHER {3) 

Zl 332 545 R9 l INLET, oil pump 
18 2.53 RI NUT, 3/8" Zsna stop 

179 837 3/8 x 3/4" hex-hd cap SCRSW 
179 845 3/8 x l-3/4" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER (l} 

zz 332 549 Rl GASKET, oil pump inlet 

Z3 332 544 Rl GASKET, oil outlet elbow 

24 332 543 Rl ELBOW, crankcase oil outlet 
179 839 3/8 x l" hex-hd cap SCREW 
179 847 3/8 x 2'' hex-hd c;:i.p SCREW 
103 321 3/8" lock WASHER {2) 

,, 343 396 1U "0" RING, oil outlet to pump tube {l-1/8 x 
1-3/8 X 1/8") (2) 

26 332 542. Rl TUBE, Crankcase oil outlet to pump 

Z7 343 398 Rl "0" RING, oil pump to oil cooler tube (1-1/4 
X 1-1/2 X 1/8") {2) 

28 332 566 Rl GASKET, filter header to rear cooler 
header tube 

29 607 262 Cl ELBOW, oil cooler rear 
179 817 5/ 16 x 7 /8" hex-hd cap SCREW 
179 8ZS 5/16 x 1-7/8" hex-hd cap SCREW 
103 320 5/16" lock '.VASHER (2) 

30 607 261 C'll TUBE w/two GLAND, 332 551 Rl, pump to 
cooler 

31 382. 781 Rl "0" RING, oil pump end plug ( 1-3/4 x 
1-15/16 X 3/32") 

3Z 332. 536 Rl GASKET, oil pump mounting 

PRINTED IN UNITED STATES OF AMERICA 

-79-

LUBRICATION SYSTEM 

REF. 1,H,PAAT 
No.' NUMBER 

EN(;INE OIL COOLER, 
TD-15 BPM 5384 up 
TD-15 BGM 5432 up 
TD-15BGAM 5432 up 
TD- lSBPSM 5432 up 
TD-15BGFM 5432 up 
TD-15BGSM 5432 up 

33 332 520 R94 

179 840 
186 Z83 
103 3Zl 

34 337240Rl 
139 013 

35 9 982 T 

36 606 896 C92 
444 6Z4 

37 19 984 Rl 

38 lb 898 Rl 

39 444 571 

40 332 551 Rl 

{DT-361) 

DESCRIPTION 

FILTER ANO PUMP PIPING - CONTINUED 

PUMP ASSY, oil (for components see list of 
parts UnJ.er details of "OH Pump") 

3/8 x 1-1/8" hex-hd cap SCREW {2) 
3/8 x 3-1/Z•t hex-hd cap SCREW (2) 
3/8 lock \'/ASHER (4) 

PLUG, oil pump end 
1/4 x 1/2" hex.;,soc set SCREW 

COCK, 1/4" drain 

COOLER, oil 
PLUG, oil cooler pipe 

NUT, 1/4" nylon insert tube 

TEE 

PLUG, 1/8" pipe 

GLAND, 1/8" "0" ring (2) 

PRlt-ffED IN UNITri:O STATES 01" AME:RICA 



-80-

LUBRICATION SYSTEM 

LUBRICATING OIL FILTER 
TD-l5BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

(DT-361) 

0 

~6 

'°-8 

l::~0 7 

d£rn 
'\i-12 

Q 
13 

PRIJiTl,D IN UNITl,D STATES OF ,.MERICA 

16 

IIE ... 
HO. 

-80-

LUBRICATION SYSTEM 

I.H.PAIIT 
NUMIIEII 

lDT-361) 

DE9CIIIPTION 

LUBRICATING OIL FILTER - CoNTINuo:o 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

2 

2 

3 

4 

• 
7 
8 
9 
10 
11 
12 

13 

14 
15 ,. 

345 235 Rl 

345 440 Rl 

59 657 D 

345441Rl 

332 567 R2 

179 841 
179 845 
103 321 
345 437 Rl 

179 841 
179 845 
103 321 

602 997 Cl 

602 998 C9 l 

324 653 Rl 
332 579 R91 
154 665 Rl 
308458Rl 

19 854 D 
332 580 R 1 
308 422 Rl 

345 438 R92 

119 937 
445 078 

345 436 R91 

345 450 R91 

BOLT, oil filter case retaining {used on uruta 
where filter case is bolted from bottom) 

(2) TD-15BPM 501 to 1076 

BOLT, oil filter case retaining 
(2) TD-15BPM 1077 to 5383 
(2) TD-15BGM 1759 to 5431 
(2) TD-15BGAM 1759 to 5431 
(2) TD-15BPSM 1759 to 5431 

WASHER, copper 
(2) TD-15BPM 501 to 1076 

WASHER, copper 
(2) TD-15BPM 1077 to 5383 
{2) TD-15BGM 1759 to 5431 
(2) TD-15BGAM 1759 to 5431 
(2) TD-15BPSM 1759 to 5431 

HEADER, oil filter (order the following 
parts) 

TD~l5BPM 501 to 1076 
HEADER 345 437 Rl 
PACKAGE 345 450 R91 
TUBE 345 451 R 11 

3/8 x 1-1/4" hex-hd cap SCREW 
3/8 x 1-3/4" hex-hd cap :SCREW {l) 

3/8" lock WASHER (3) 
HEADER, oil filter 

TD-15BPM 1077 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

3/8 x 1-1/4" hex-hd cap SCREW 
3/8 x 1-3/4" hex-hd cap SCREW (2) 
3/8" lock WASHER (3) 

GASKET, oil filter case (2) 

PACKAGE, oil filter element field service 
(consists of ELEMENT and GASKET, 
602 997 Cl~ (2) 

RING, oil filter case retaining bolt seal {2) 
VALVE ASSY, by-pass (2) 
RETAINER, by-pass valve spring {2) 
SPRING, by-pass valve (2) 
WASHER, by-pass valve (2) 
CUP, element seatin,i;: (2) 
SPRING, element retainer (2) 

CASE, oil filter {together with PACKAGE, 
345 450 R91 and TUBE, 345 451 Rll, will 
work for 332 577 Rll and 332 577 R2l) (2) 

GASKET, drain plug (2) 
PLUG, drain (2) 

FILTER ASSY, lubricating oil 

PACKAGE, lubricating oil filter case field 

service 
TD-15BPM 501 to 1076 

( Consists of -
2 BOLT 
2 CASE 
2 GASKET 

PAMPHLET, 

345 440 Rl 
345 438 R92 
119 937 

oil filter header 
reworking 1 019 156 RI 

2 PLUG 445 078 
2 RING 324 653 Rl 
l WA:SHER 345 441 Rl 

PRINTED l"I UNITED STAT£$ OF AMERICA 

C 

l 



C 

-81-

LUBRICATION SYSTEM 

LUBRICATING OIL FILTER 
TD-15BPM 5384 up 
TD- l 5BGM 5432 up 
TD-l5BGAM 5432 up 
TD- l 5BPSM 5432 up 
TD- l 5BGFM 5432 up 
TD- l 5BGSM 5432 up 

CEA-84468 

{OT-361) 

1 

o----2 
0 

_....---3 
\o~ o 'I> 110.,0.•.:•• : ··::~~:. 
~o ~ ~o •o:••o,; 

0 C ~ •oo 

!!} 1-1 -e 
@--9 
~10 

..--n 

PRINT£O IN UN1T£0 ST.\T£S OF .\MERICA 

·=· NO. 
l,H,P.\RT 
NUMBER 

-81-

LUBRICATION SYSTEM 
(OT-361) 

OESCRIPTION 

LUBRICATING OIL FILTER - Co,.TINUED 
TD-15BPM 5384 up 
TD-15 BGM 5432 up 
TD- l5BGAM 5432 up 
TD-15BPSM 5432 up 
TD-15BGFM 5432 up 
TD-15BGSM 5432 up 

2 

3 

4 

s 

b 

7 

8 

9 

IO 

II 

12 

13 

607 266 Cll 
445 686 

HEAlJER w/PLUG, 103 879, oil filter 
PLUG, 3/8" sq-hd pipe 

304 854 Rl GASKET, oil filter case (2) 

323 827 R91 PACKAGE, oil filter element field service 
(consists of ELEMENT and GASKET, 
304 854 R l) (Z} 

32.4 653 Rl RING, retaining (2) 

312 887 R91 VALV.EASSY, by-pass (2) 

154 665 Rl 

308 458 Rl 

RETAIN'ER, by-pass valve spring (2) 

SPRING, by-pass valve {2) 

VALVE, by-pass {order 312 887 R91) {2) 

CUP, element sealing (order 312 887 R91) {,1 

308 422 R l SPRING, oil filter element rP.taining {l) 

349 077 R9l CASE w/'.VASHER, oil filter (2) 

59 657 D WASHER, copper (2) 

345 237 Rl BOLT, oil filter case retaining (2) 

PR1NT£D IN UN1T£D STATES OF AMERlC,\ 



-82- -82~ 

LUBRICATION SYSTEM LUBRICATION SYSTEM 
{DT-361) (DT-361) 

LUBRICATING OIL PUMP LUBRICATING OIL PUMP- CoMTINUED 

-~. 
; NO, 

2 

3 

4 

5 

• 
7 

8 

' 10 

11 

12 

13 

14 

5 

4 rr-1 \~ 
1 

~ 
22 / 

/PB-10839 C 

I.H ... Al'IT 
NUMIIEl'I 

332 520 R94 
179 840 
186 283 
l 03 321 

19 263 RI 

332 523 RI 

DESCl'II .. TION 

PUMP ASSEMBLY, lubricating oil 
3/8 x 1-1/8" hex-hd cap SCREW (2) 
3/8 x 3-1/2" hex-hd cap SCREW (2) 
3/8" lock WASHER (4) 

NUT, 5/SNF Esna 

GEAR, oil pump drive 

332 521 Rll BODY w/BUSHING 345 291 Rl, SHAFT, 
332 524 RI and PIN, 19 841 RI, oil pwnp 

332 528 RI SHAFT, oil pump drive idler 

332 529 Rl GEAR, oil pump drive idler 
347 299 R91 BEARING ASSEMBLY 

332 530 RI WASHER, shaft 

19 841 Rl PIN, 1/4 x 1/2" dowel 
338 774 R2 BOLT, 3/SNF x l-l/4" (ll. pt) 

345 161 R91 VALVE ASSEMBLY, relief 

RING, relief valve spring seal snap (not 
furnished separately) 

SEAT, relief valve spring (not furnished 
separately) 

SPRING, relief valve (not furnished 
separately) 

PRINTED IN UNITED STATES OF AMEl'IICA 

21 

l'IEF, 
NO, 

15 

l6 

17 

l8 

20 

I.H.PART 
NUMl!l'lR 

21 

OESCl'IIPTION 

BODY, relief valve (not furni~hed separately) 

HOUSING, relief valve {not furnished 
separately) 

601 381 Cl GASKET, oil pump 

332 527 R21 COVER, w/BUSHING, 345 292 Rt and PLL'G, 

179 819 
179 828 
179 830 
186 270 
103 320 

9 409 954, oil pump 
5/16x 1-1/8" hex-hd cap SCREW (3) 
5/ 16 x l.-1 / l." hex-hd cap SCRE 1'/ 
5/ 16 x 3" hex:-hd cap SCREW 
5/16 x 3-1/2" hex-hd cap SCREW 
5/16" lock WASHER {6) 

l 9 9 409 954 PLUG, l / 16" hex-soc pipe 

l.O 326 767 R21 GEAR w/two BUSHING, 326 768 Rl, uil purnp 
idler 

21 326 768 Rl BUSHING, idler _gear (2) 
22 332. 524 RI SHAFT, idler gear 

23 
24 

25 
lb 

27 

J45 l.91 Rl BUSHiNG, drive shaft {body end) 
ll4 545 KEY, L/8 x 5/3" Woodruff 

330::: 522 Rl2 SHAFT w/GEAR, oil purnp drive 
345 l.92 Rl BUSHING, drive shaft {cover end} 

349 055 R2 "0" RiNG, relief valve ( 13/ 16 x l x 3/ 3l") 
(used with VALVE, 345 161 R91) 

PRINTED JN UNLTEO STATES OF AMERICA 

C 

0 

(_ 

( . 

j 

·, 
.I 



C 

C 

C 

C 

----.---~---- ---"-----------"--------. _________ " ___ ·,· - ... 

-8J-

LUBRICATI0N SYSTEM 
(DT-361) 

QJ_MNKCASE OIL PAN 

REF. 

NO. 

z 

3 

3 

4 

5 

I. H. PART 

NUMBER 

328 731 Rl 

332 065 Rll 

179 838 
103 321 

444 880 

9 409 949 

59 658 D 

445 096 

0""'•---4 
8• 5 

DESCRIPTION 

GASKET, crankcase oil pan 

PAN w/GASKET, 3 405 H, PLUG, 444 880 
and PLUG, 445 096, crankcase oil 

3/8 x 7/8" hex-hd cap SCREW (33) 
3/8" lock WASHER (33) 

PLUG, 3/4" pipe {brs) (optional with 
9 409 949) 

PLUG, 3/4" pipe (stl) {optional with 
444 880) 

GASKET, crankcase oil pan drain plug 

PLUG, crankcase oil pan drain 

PRINTED IN UNITI;;D STATES OF AMERICA 

-83-

MEMORANDA 

PRINT1=:D IN UNITED STATES OF AMERICA 

--------------- ·-·--~ 



•84-

TURBOCHARGER 
{DT-361) 

TURBOCHARGER ANO PIPING 
{Airesearch) 
TD-15BPM 501 to 5383 
TD-15BGM 1759.to 5431 
TD-l5BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

z 

.u. 
HO. 

IPA-61859 B 

DESC .. IPTION 

341 462 Rll TUBE, turbocharger oil drain 
TD- l5BPM 50 l to 3538 
TD-15BGM 175'.l to 3531S 
TD-l5BGAM 1759 to 3538 
TD-15BP:SM 17!,'J to :,:,:,ti 

179 839 3/8 x l" hex-hd cap SCREW (Z) 
103 321 3/8" lock WASHER (Z) 

349 347 Rll TUBE, turbocharger oil drain 
TD-15BPM 3539 to 5383 
TD-15BGM 3539 to 5431 
TD-15BGAM 3539 to 5431 
TD-15BPSM 353';1 to 5Ul 

179 839 3/ 8 x l" hex-hd cap SCREW {l) 
103 321 3/8" lock WASHER {l} 

341 464 RI GASKET, turbocharger oil Cl.rain flange 

PRINTED IN UNITED STATi;:S OF AMERICA 

TURBOCHARGER 
(OT-361) 

TURBOCHARGER ANO PIPING- CaHTIHVIED 

(Airesea.rch) 
TD-15BPM 50 I to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

-· 1.H.PAKT D••c"IPTION 
HO. NUMN" 

3 337 109 RI ELBOW, exhaust stack 
TD-15BPM 50 l to 3833 
TD-15BGM 1759 to 3833 
TD-15BGAM 1759 to 3833 
TD-15BPSM 1751.J to JISjj 

3 601 18Z Cl ELBOW, exhaust stack 
TD-15BPM 3834 to 5383 
TD-15BGM 3834 to 5431 
TD-l5BGAM 3834 to 5431 
TD-15BPSM 3834 to 5431 

4 341 ZZ3 Rl SLEEVE, turbocharger 

5 TURBOCHARGER (for components He U1t of 
parts under detail• of "Turbocharger") 

306 354 RZ SCREW, 3/8 x 7/8" (12 pt-hd) {t) 
103 321 3/8" lock WA:SHER (t} 

PRINTED IN UNITED STAT£5 OF AMERICA 

( 

C 

( 

C 

l 



C 

C 

REF. 

NO. 

I. H. PART 

NUMBER 

-85-

DESCRIPTION 

.T..!JRS.OCHA~~ER AN_D P!P_!NG __ '."":'_ g,o_'iT-.!.!::!YED_ 
(Aire search) 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

6 

7 

8 

9 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

2Z 

23 

24 

25 

26 

27 

28 

3,36 014 Rl 

277 741 R2 

277 742 RI 

341 459 RI 1 

345 451 RI 1 

341 461 Rl 

279 026 R91 

337 093 Rl 

337 107 Rl 

279 028 R91 

345 344 Rl 

337 106 Rl 1 

179 839 
103 321 

334 035 Rl 

337 094 Rl 
179 839 
446 370 

327 755 Rl 

336417R91 

17172Rl 

337 110 Rl 1 

253 665 Rl 

327 761 Rl 

444 860 

337 115 R91 
310 427 Rl 
113934H 

343 750 Rl 

122 316 R91 

336 681 Rl 

69 746 D 

179 839 
103 321 

ELBOW 

SLEEVE, tube 

NUT, tube 

TUBE, turbocharger oil inlet 
TD-15BPM 501 to 1076 

TUBE, turbocharger oil inlet 
TD-15BPM 1077 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM I759to 5431 

GASKET, turbocharger oil supply 

CLAMP, turbocharger air outlet elbow hose 
(21. 

ELBOW, turbocharger air outlet 

TUBE, turbocharger to air shut-off 

CLAMP, hose (2) 

HOSE, turbocharger air outlet 

ELBOW w/two PLUG, 103 878, air intake 
upper 

3/8 x l" hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 

GASKET, air intake elbow 

ELBOW, air intake 
3/8 x 1" hex-hd cap SCREW (4) 
3/8" copper WASHER {4) 

GASKET, air intake elbow 

COUPLING 

PIN, 1/8 x 7/16" roll 

ADAPTER w/PIN, 17 172 Rl, exhaust mani­
fold to turbocharger 

NUT, 3/8NF Esna (4) 

GASKET, turbocharger adapter 

PLUG, 1/4" pipe 

BRACKET, exhaust stack elbow 
BOLT, 3/8 x l" (stainless steel) (6) 
WASHER (6) 

CONNECTOR, hose 

CL.Alv1P, turbocharger oil drain hose {2) 

HOSE, turbocharger oil drain 

CLIP, oil line 
(2) TD-I5BPM 501 to 2199 
(2) TD-15BGM 1759 to 2199 
(2) TD-15BGAM 1759 to 2199 

3./8 x l" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 

I. H. PART 

NUMBER 

-85-

TURBOCHARGER 
_(DT-361) 

DESCRIPTION 

TURBOCHARGE_R_A_ND PIPING- CONTINUED 
(Aire search) · 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

264 196 R91 CLIP, turbocharger oil inlet tube 
TD-15BPM 501 to 2199 
TD-15BGM 1759 to 2199 
TD-15BGAM 1759 to 2199 

349 268 R2 

349 269 RI 

103 878 

CLIP, turbocharger oil inlet tube lower 
TD- l 5BPM 2200 to 5383 
TD-15BGM 2200 to 5431 
TD-15BGAM 2200 to 5431 

CLIP, turbocharger oil inlet tube upper 
TD-15BP~2200 to 5383 
TD-15BGM 2200 to 5431 
TD-15BGAM 2200 to 5431 

PLUG, pipe (2) 

PRINTED IN UNITED STATES OF AMERICA 



TURBOCHARGER 
(Airesearch) 

-86-

TURBOCHARGER 
(DT-361} 

TD- l5BPM 50 l to 5383 
TD-l5BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

IIEP". l,H,PART 
OESClllPTIOH NO. NUMBEII 

Parts without letters after the description 
indicates the part is used for both turbo-
chargers listed below: Letters A and Bare 
used to identify separate turbochargers. 

A 343 607 R91 TURBOCHARGER ASSY (order Turbocharger 
600 052 C91) (40528-1) 

TD-15BPM 501 to 2834 
TD-15BGM 1759 to 2834 
TD-15BGAM 1759 to 2834 
TD-15BPSM 1759 to 2834 

" 606 052 C91 TURBOCHARGER ASSY (406360-1) 
TD-lSBPM 2835 to 5383 
TD-15BGM 2835 to 5431 
TD•l5BGAM 2835 to 5431 
TD-15BPSM 2835 to 5383 

343 839 RI HOUSING, turbine (Turbocharger A) 
606 060 Cl HOUSING, turbine (Turbocharger BJ 

l 343 841 RI CLAMP, housing (3) 

3 343 840 Rl PLATE, lock (3) 

PAINTEO IN UNITEO STATES OF' AMERICA 

-86-

TURBOCHARGER 
(DT-361) 

TURBOCHARGER - CoHTIHUEo 
(Airesearch) 
TD-15BPM 501 to 5383 
TD-15BGM 1759 to 5431 
TD-15BGAM 1759 to 5431 
TD-15BPSM 1759 to 5431 

ll&P", l,H,PART DESCRIPTION 
NO. NUMIIEII 

• 179 812 SCREW, 5/16 x 1/2" hex-hd cap {6) 

5 343 838 R91 CLAMP, v-band 

• 343 837 R91 HOUSING, compressor (Turbocharger A) 

• 606 059 C9l HOUSING, compressor (Turbocharger B) 

7 343 842 R91 ROTATING ASSY, housing (Turbocharger A) 

7 606 061 C9 l ROTATING AS.SY, housing (Turbocharger B) 

8 347 044 Rl NUT, 3/8NF impeller 

9 347 045 Rl WHEEL, impeller (Turbocharger A) 
9 606 063 Cl WHEEL, impeller (Turbocharger B) 

10 343 845 R91 PLATE, back 

11 3Zl379Rl RING, piston 

12 347 046 Rl SPACER, thrust 

PRINTEO IN UNITED STATES OF AMERICA 

( 

C 

C 

(, 

l 



( 

C 

C 

C 

-87-

TURBOCHARGER 
(DT-361) 

REF. 1.H.PART 
NO. NUMBER DESCRIPTION 

TURBOCHARGER - C0Nr1Nue:o 
(Ai:tesearch) 

TD- l5BPM 501 to 5383 
1'0-l'>RCTM 175<:J to 5431 
TD-I5BGAM 1759 to 5431 
TD-l5BPSM 1759 to 5431 

13 343 847 Rl RrnG, plate seal 

14 347 047 Rl COLLAR, thrust 

15 343 848 Rl BEARillG, inboard thrust 

lb 343 850 Rl BEARING, shaft (2) 

17 382 234 RI RrnG, retaining {3) 

18 702 148 Cl HOusrnc, rotating 

19 343 844 RI RrnG, piston seal 

,o ~47 048 R9I WHEEL and SHAFT, turbine 
( Turbocharger A) 

20 606 064 C91 WHEEL and SHAFT, turbine 
( Turbocharger B) 

21 179 793 SCREW, 1/4 x 5/8" hex-hd cap (4) 

22 343 846 Rl PLATE, bolt lock (4) 

343 843 R9I WHEEL ASSY, rotating 
(Turbocharger A) 

( Composed o! -
l COLLAR 347 047 Rl 

NUT 347 044 Rl 
SPACER 347 046 Rl 
WHEEL 347 045 Rl 
WHEEL and 
SHAFT 347 048 R91 

606 062 C9 l WHEEL P.SSY, rotating 
( Turbocharger B) 

j Composed o! -
l COLLAR 347 047 Rl 

NUT 347 044 Rl 
SPACER 347 046 Rl 
WHEEL 60b Ob3 Cl 
WHEEL and 
SHAFT 606 064 C91 

PRINTED IN UNJTEO ST ... n:s OF ... ME:RIC,\ 

-87-

MEMORANDA 

PRINTED IN UNITED ST ... TES OF ... MERICA 



-88-

TURBOCHARGER 

TURBOCHARGER AND PIPING 
(Solar) 
TD-15BPM 5384 to 7706 
TD-15BGM 5432 to 7731 
TD-l5BGAM 5432 to 7731 
TD-15BPSM 5432 to 7706 
TD-l5BGFM 5432 to 7731 

1 

(DT-361) 

-88-

TURBOCHARGER 
{DT-361) 

TURBOCHARGER AND PIPING - CoNTtNUE:o 

(Solar) 
TD-lSBPM 5384 to 7706 
TD-lSBGM 5432 to 7731 
TD-15BGAM 5432 to 7731 
TD- l5BPSM 5432 to 7706 
TD-lSBGFM 5432 to 7731 

3 

~ .. vo;:13 

REI", 
NO. 

2 

I.H.PART 
NUMBER 

304451 Rl 
181 371 

304 391 Rl 

l 
21 ~ 

22 ~ 
~@ 18 21 

20 ~ CEA-84858 

Dl:.SCRl,.TION 

TURBOCHARGER ASSY {For components see 
list of parts under detaib of "Turbocharger") 

NUT, 3/SNF (4) 
3/8NF x 1-3/8" hex-hd cap ::iCRl:::W {4} 

GASKET, turbocharger 

PRINTED IN UNITED STATES OF AMERICA 

REI". 
NO. 

3 

1.H,,.ART 
NUMl!IER 

609 116 Cl 

304451 Rl 
, 181 371 

DESCRIPTION 

ELBOW, turborchar,ger exhaust outlet 
{Orde1 the following parts -

l ADAPTER 670 088 Cl 
l ELBOW 670 049 Cl 
4 3/SNF x l" hex-hd cap SCREW) 

NUT, 3/BNF (4) 
3/BNF x l-J/8" hex-hd cap SCREW (4) 

PRINTED IN UNITED STATES OF AMERICA 

C 

C 

cj 

l 



i. ,, 

C 

C ' / 

C 

-89-

TURBOCHARGER 
(DT-361) -

REF. I. H. PART 
DESCRIPTION 

NO. NUMBER 

TURBOCHARGER AND PIPING- C">NTrNIJEo 
(Solar) 
TD-15BPM 5384 to 7706 
TD-15BGM 5432 to 7731 
TD-15BGAM 5432 to 7731 
TD-15BPSM 5432 to 7706 
TD-15BGFM 5432 to 7731 

3 670 049 Cl ELBOW, exhaust outlet (Together w / 
ADAPTER, 670 088 Cl and four 3/8NF x 2" 
hex-hd cap SCREW, will work for ELBOW, 
609 116 Cl) 

179 84 7 3/8NF x 2" hex-hd cap SCREW (4) 

4 607 283 Cl SLEEVE, turbocharger exhaust 

606 918 C91 SEAL w/RIN9", turbocharger exhaust sleeve (2) 

6 609 ll9Cll TUBE, turbocharger oil inlet 
179 839 3/8 x l" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER (2) 

7 277 741 R2 SLEEVE, tube 

8 336 014 Rl ELBOW 

9 363 487 RI CLIP, oil inlet tube 

JO 253 660 Rl GASKET, flange 

13 279 038 R9l CLAMP (2) 

14 609 118 CI ELBOW, turbocharger air outlet 

15 277 742 Rl NUT, tube 

16 609 117 Cll TUBE, turbocharger air outlet 
179 858 7/16 x l" hex-hd cap SCREW (2) 
103 322 7/16" lock WASHER (2) 

17 369 497 R2 GASKET, flange 

18 607 286Cll ELBOW w/two PLUG, 444 577, air intake 
179 839 3/8 x l" hex-hd cap SCREW (2) 
186 282 3/8 x 3-1/4" hex-hd cap SCREW (2) 
103 321 3/811 lock WASHER (2) 
444 577 PLUG, 1 / 4" sq-hd pipe (2) 

19 327 755 Rl GASKET, elbow 

20 343 750 RI CONNECTOR, hose 

21 122 316 R91 CLAMP, hose (2) 

22 336 681 Rl HOSE, turbocharger oil drain 

23 607 284 Cl l TUBE, turbocharger oil drain 
179 839 3/8 x l" hex-hd cap SCREW (2) 
103 321 3/811 lock WASHER (2) 

24 341 464 RI GASKET, flange 

253 660 Rl GASKET, oil run-in screen(*) 

PR1NT£D IN UNITED STATES OF AME:RICA 

-89-

MEMORANDA 

PRINTED IN UNITED STATES OF AMERICA 



---···------------

-90-

TURBOCHARGER 
{DT-361) 

TURBOCHARGER AND PIPING - CONTINUED 

(Schwitzer) 
TD-l5BPM 7707 up 
TD-15BGM 7732 up 
TD-15BGAM 7732 up 
TD-l5BPSM 7707 up 
TD-15BGFM 7732 up 
TD-15BGSM 7732 up 

1 

23 
21---.. ... ~ 

22--~ 

-90-

TURBOCHARGER 

TURBOCHARGER AND PIPING 
(Schwitzer) 
TD-15BPM 7707 up 
TD-15BGM 7732. up 
TD-15BGAM 7732 up 
TD-15BPSM 7707 up 
TD-15BGFM 7732 up 
TD-15BGSM 7732 up 

4 

{DT-361) 

~, 
27 

~10 

3 

7 
15 

liJ 

21 • @I 

20---l~ CE-87611 B 17 

P'l'IINTED IN UNITED •TATES 0,. AME;RICA P'IIINT£0 IN UNITED STATES OF AMER'C" 

)~- i r 

' 

C 

' l { •.. -
~ I 

i 

( I 
! 

I 
I 
I 

I 
1 
i r· ' . I 

"-· I 



C' 

C1 

C 

----------------------------···· 

-91-

TURBOCHARGER 
REF. 
NO. 

I. H, PART 

NUMSE:R 

(l:)T-361j 

DESCRIPTION 

TURBOCHARGER AND PIPING - CoNTINue:o 

(SchWitzer) 
TD-15BPM 7707 up 
TD-15BGM 7732 up 
TD-15BGAM 7732 up 
TD-15BPSM 7707 up 
TD-15BGFM 7732 up 
TD-15BGSM 7732 up 

702 277 C91 TURBOCHARGER ASSY {Model 3LD-229) 
(For components see list of parts under 
details of "Turbocharger 11 ) 

304 451 Rl 3/SNF NUT (4) 
!81 374 3/SNF x 1-1/211 hex-hd cap SCREW (4) 

2 670 035 Cl GASKET, turbocharger 

3 670 049 Cl ELBOW, turbocharger exhaust outlet 
181 374 3/SNF x 1-1/2" hex-hd cap SCREW (':tJ 
304 451 Rl 3/SNF NUT (4) 

4 606 918 C91 SEAL w/RING, turbocharger exhaust sleeve 

5 670036Cl SLEEVE, turbocharger exhaust 

6 615 710 Cl SEAL w/RING, turbocharger exhaust sleeve 

7 670 052 Cll TUBE, turbocharger oil inlet 
179 818 5/ 16 x 1" hex-hd cap SCREW (2) 
103 320 5/16" lock WASHER {2) 

8 277 737 Rl SLEEVE, tube 

9 277 743 Rl ELBOW 

10 670 043 Cl CLIP, oi.l inlet tube 

11 253 660 Rl GASKET, flange 

12 341 464 Rl GASKET, flange 

13 279 027 R91 CLAMP, hose (2) 

14 670 053 Cl ELBOW, turbocharger air outlet (regular) 

14 670 066 Cl ELBOW, tur1?:ocharg~r air outlet (f-) 

15 277 738 Rl NUT, tube 

16 670 050 Cll TUBE ASSY, turbocharger air outlet 
179 858 7/16 x 111 hex-hd cap SCREW (2) 
103 322 7/16" lock WASHER (2) 

17 369 497 R2 GASKET, air outlet tube 

18 607 286 Cll ELBOW w/two PLUG, 444 577, air intake 
179 839 3/8 x 1" hex-hd cap SCREW (2) 
186 282 3/8 x 3-1/4" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER (4) 
444 577 PLUG, 1/4" sq-hd pipe (2) 

19 327 755 RI GASKET, air intake elbow 

20 343 750 Rl CONNECTOR, hose 

21 122 316 R91 CLAMP, hose (2) 

22 336 681 Rl HOSE, turbocharger oil drain {3/4" ID x 
2-1/4" long) 

23 670 037 Cll TUBE ASSY, turbocharger oil drain 
179 839 3/8 x l" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER {2) 

PRINTE:D IN UNITE:0 STATES OF AMERICA 

-91-

TURBOCHARGER 
REF, 

NO. 

J. H. PART 

NUMBER 

(DT-361~ 

DESCRIPTION 

TURBOCHA~R_AND PI.EING - CONTINUED 

{Schwitzer) 
TD-15BPM 7707 up 
TD-15BGM 7732 up 
TD-15BGAM 7732 up 
TD-15BPSM 7707 up 
TD-15BGFM 7732 up 
TD-15BGSM 7732 up 

26 

27 

670 063 Cll 

619 471 Cl 
103 026 
181 379 
181 377 

670 088 Cl 

ADAPTER w/two STUD, 12 215 D, turbo­
charger 

NUT w/WASHER (2) 
3/8NF NUT {8) 
3/SNF x 2" hex-hd cap SCREW (6) 
3/SNF x 1-3/4" hex-hd cap SCREW (2) 

ADAPTER, turbocharger exhaust elbow 

670 063 Cll ADAPTER, turbocharger {t) 

670 065 Cl HOSE, air intake {t) 

304 391 R2 GASKET, adapter {t) 

12 215 D STUD, turbocharger adapter (2) 

(t)- Furnished As Part of Conversion KIT, 
670 061 C92. 

PRINTl':D IN UNITED STATES OF AMERICA 



------------------------------------

-92-

TURBOCHARGER 

TURBOCl-:{ARGER 
(Solar) 
(Model TC-3B) 
TD-15BPM 5384 to 7706 
'rD-l'iRGM 'i432 to 7731 
TD-15BGAM 5432 to 7731 
TD-15BPSM 5432 to 7706 
TD-15BGFM 5432 to 7731 

1 

REF. I, H, PART 
NO, NUM8ER 

(DT-361) 

6 

\ 

Of:SCRIPTJON 

900 173 C91 TURBOCHARGER ASSY 
(Order CONVERSION KIT, 

7 

670 061 C92) 
(Consists of the following parts -

900 240 C91 HOUSING, compressor 
l 09 084 1/4" NUT (4) 
900 107 Cl WASHZR, 1/4" lock (4) 

2 'JOO 276 Cl RETP..INER, compressor housing (4) 
3 900 250 Cl NUT, wheel lock 
4 900 249 Cl WHEEL, com..-ressor 

5 900 270 Cl SHIM, compressor wheel (,002") (X) 
5 900 269 Cl SH!lvl, compressor wheel(. 005") {X) 
s 900 268 Cl SHIM, compressor wheel (.010") (X) 

• 900 267 C91 HOUSING, compressor seal 
109 084 1/4" NUT (4) 
900 107 Cl WASHER, 1/4" lock (4) 

7 900 258 Cl "0" RING. compressor seal housing 

PRINTED IN UNITED STATES OF AMERICA 

-92-

TURBOCHARGER 

TURBOCHARGER - CoNTINuEc 

(Solar) 
(Model TC-3B) 
TD-15BPM 5384 to 7706 
TD-lSBGM 5432 to 7731 
TD-lSBGAM 5432 to 7731 
TD-15BPSM 5432 to 7706 
TD-15BGFM 5432 to 7731 

15 

(DT-361) 

16 

-------- -------
------

:'."-

" "-
"-

------ ---

18 19 CEA,84478 A 

f<EF, J,H,PART - DESCRIPTION 
NO. NUMaE:R 

8 900 255 Cl RING, piston type seal (6) 

9 900 247 Cl SLINGER, seal 

10 900 254 C9 l BEARil'l'G, thrust 

11 900021 Cl SCREW, th1·ust bearing (3) 

" 900 246 Cl WASHER, thrust ring 

13 900 256 Cl BEARING, core housing (2) 

l4 900 257 Cl SPACER, housing bearing 

l5 900 259 Cl GASKET, compressor seal housing 

10 900 234 C91 HOUSING w /SLEEVE, bearing support 
900 277 Cl NUT, turbine housing lock (bl 
179 820 5/ lb x 1-1/4" hex-hd cap SCREW (6) 
I 03 340 11/32 x 11/16 x 16 ga WASHER (6) 

17 900 275 Cl PLATE, hJusing lock (3) 

X- As Re.;iuired 

PRINTED IN UNITED STATES OF AMERICA 

( 
\. 

C 
" _> 

C 

(. 

l 



C 

C 

C 

REF. I. H. PART 
NO. NUMSE:R 

TURBOCHARGER 
(Solar) 

-93-

TURBOCHARGER 
(DT-361) 

DESCRIPTION 

/Model TC-3Bl 
TD-ISBPM 5384 to 7706 
TD-ISBGM 5432 to 7731 
'l'0-1.<;R\JAM 5432 to 7731 
TD- ISBPSM 5432 to 7706 
TD-15BGFM 5432 to 7731 

18 
18 
18 

19 

20 

21 

22 

900 273 Cl 
900 272 Cl 
900 271 Cl 

900 261 Cl 

900 245 C9 l 

900 263 Cl 

900 230 Cl 

900 304 C9 l 

670 061 C9Z 

SHIM, nozzle ring and backplate(. 005") (X) 
SHIM:, nozzle rin.e: and backplate(. 010") (X) 
SHIM, nozzle dng and backplate (, 020") (X) 

BACKPLATE, turbine 

SHAFT AND WHEEL, turbine 

RING, turbine nozzle 

HOUSING, turbine 

CORE ASSY, replaceable (order 
CONVERSION KIT, 670 061 C92) 

KIT, turbo conversion 
C Solar to Schwitzer) 

TD-15BPM 5384 to 7706 
TD-lSBGM 5432 to 773 l 
TD- lSBGAM 5432 to 7731 
TD-lSBPSM 5432 to 7706 

{ Consists o! -
l ADAPTER 670063Cll 
2 CLAMP 279 027 R91 
l CLIP 670 043 Cl 
1 ELBOW 670 066 Cl 

ELBOW 277 743 Rl 
GASKET 304 391 R2 
GASKET 670 035 Cl 
GASKET 341 464 Rl 
GASKET 369 497 R2 
GASKET 253 660 Rl 
HOSE 670 065 Cl 
NUT 277 738 RI 
SEAL 615 710 Cl 
SEAL 606 918 C91 
SLEEVE 277 737 Rl 
SLEEVE 670 036 Cl 
TUBE 670 037 Cll 
TUBE 670 052 Cl 1 
TURBOCHARGER 

702 277 C9 l 
PAMPHLET, 
installation 1 085 33 l Rl) 

X - As Required 

PRINTED IN UNITED STATES OF AME:RICA 

-93-

MEMO Rill.NBA 

PRINTt:D IN UNITt:D STATES OF AMERICA 



-94-

TURBOCHARGER 
(DT~q_6_i) 

TURBOCHARGER 
(Schwitzer) 
(Model 3LD- 229) 
TD-15BPM 7707 up 
TD-l5BGM 7732 up 
TD-15BGAM 7732 up 
TD-15BPSM 7707 up 
TD-15BGFM 7732 up 
TD-15BGSM 7732 up 

3 

1>\J 

16 

~~ 
\ 13 

14 

REF. I.H.PART 
NO. NUMBER 

12 

DESCRIPTION 

702 277 G91 TURBOCHARGER ASSEMBLY (Model 
3LD-229) 

619 474 Cl CLAMP, tab type (4) 

2 103 319 1/4" lock WASHER (8) 

' 615 8ll Cl BOLT, 1/4 X 5/811 (8) 

4 702 384 C91 CLAMP w/NUT, 313 163 Rl, "V" Band 

313 163 Rl NUT, l/4NF Self lock 

5 702 386 Cl WHEEL and SHAFT, turbine 

6 615 819 Cl RING, turbine piston {Copper Coated) 
(135209) 

7 615 812 Cl HOUSING, turbine 

8 702 387 Cl HOUSING, bearing 

PRINTED IN UNITED STATES 01" AMERICA 

21 

-94-

TURBQCHARGER 
(DT-361) 

TURB_QCHAB..G_~R .,. CoNTINUEO 

{Schwitzer) 
(Model 3LD-229) 
TD-15BPM 7707 up 
TD-15BGM 7732 up 
TD-15BGAM 7732 up 
TD-15BPSM 7707 up 
TD-15BGFM 77 32 up 
TD-15BGSM 7732 up 

4 

5 

ft 
// --~ 

6 

7 

CE-11451 

REF. I.I-I.PART DESCRIPTION 
NO. NUMBER 

9 615 818 Cl PLATE, thrust 
10 615 816 Cl DEFLECTOR, oil 
11 615 815 Cl SLEEVE, spacer 
lZ 615 333 Cl INSERT, flinger plate 

13 615 813 Cl WHEEL, compressoz 

14 615 814 Cl NUT, wheel lock 

15 702 385 C91 GORE ASSEMBLY, turbocharger 

16 6I5332Gl RING, insert snap 

17 t'..15 810 Cl COVER, compressor 

18 615 334 Cl "0" RING, insert (2. 55 x 2. 756 x • 103) 

19 313 156 Rl RING, sleeve piston 
20 615 817 Cl RING, thrust 
21 615 820 Cl BEARING, housing 

PRINTED IN UNITED STATES OF AMll;;RICA 

C 

( 

(/ 

C 



C 

C 

(_ 

-95-

ELECTRICAL SYSTEM 
- (DT-361) 

ELECTRIC STAPTING ANO LIGHTIN~ 
{For ManUal Shift CrawleX Tractors) 

REF. I.Ii.PART DESCRIPTION 
NO. NUMl:IER 

334 601 R91 CABLE, minus (-) terminal on battery to 
ground 

2 253 738 R9I CABLE, battery to battery (short) (2) 

3 6Z4 397 Cl CABLE, battery to battery (long) 

4 345 583 R9I CABLE, plus (+) on battery to master switch 

5 334 602 R91 CABLE, master switch to "B" terminal on 
solenoid 

TD-15BG 7260 to 9370 
TD-15B(Agr)BGA 7260to9370 

5 345 582 R91 CABLE, master switch to "B 11 terminal on 
solenoid 

TD-15BG 9370 up 
TD-15B(Agr)BGA 9370 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

6 GABLE, terminal block to 11B 11 terminal on 
solenoid (red) (order HARNESS, 334760R91) 

7 GABLE, terminal b
0

lock to "S" terminal on 
solenoid (violet) (order HARNESS, 
334 760 R91) 

8 358 584 R91 CABLE, terminal block to 11B" terminal on 
regulator (pink) 

9 GABLE "A" terminal on generator to "G11 

terminal on regulator (brown) (order 
HARNESS, 334 761 R91) 

10 CABLE "F" terminal on generator to "F" 
terminal on regulator (blue) (order 
HARNESS, 334 761 R91) 

11 CABLE, terminal block to headlight junction 
block (green) (order HARNESS, 334 761 R91) 

12 358 581 R91 CABLE, terminal block to rear junction, 
block {white)(*) (:t:) 

PRINTED IN UNITED IITATES OP' AMERICA 

ELECTRICAL SYSTEM 
(DT-361) 

_ELECTRIC ST_~Jf(ING .AN.D~L_IGHTIN_G._- Co,mNuo:o 
(For Manual Shift Crawler Tractors) 

52 6 

7 

27 

51 

9 

9 
14 

7510 

65 

·=· I.H.PART DESCRIPTION NO, NUMl:IER 

l3 341 873 R91 CABLE, terminal block to hourmeter pres-
sure switch (yellow) 

14 CABLE, terminal block to clutch oil temper-
ature, sending unit (orange) (order 
HARNESS, 334 761 R91) 

15 CABLE, terminal block to plus (+) terminal 
on ammeter (red) (order HARNESS, 
334 759 R91) 

16 337 594 R91 CABLE, terminal block to starting switch 

17 GABLE, terminal block to minus (-) terminal 
on ammeter (pink) (order HARNESS, 
334 759 R91) 

18 CABLE, terminal block to light switch 
(headlight) (green) (order HARNESS, 
334 759 R91) 

19 CABLE, terminal block to light switch (rear 
light) (white) (order HARNESS, 334759R91) 

20 CABLE, terminal block to minus terminal 
on hourmeter (yellow) (order HARNESS, 
334 759 R91) 

21 GABLE, terminal block to clutch oil temper-
ature gauge (orange) (order HARNESS, 
334 759 R91) 

22 363 841 R91 GABLE, plus (+) terminal on ammeter to 
starting switch 

(*)- Part 0£ Electric Lighting ATTAGIWENT, 
337 555 R91 

(t)- ~art 0£ Electric L~ghting ATTACIWENT, 
604 891 C9I 

PRINTED IN UNITED $TATES OF AMERICA 



REF. 

NO. 

l. H. PART 

NUMBER 

-96-

ELECTRTCAL SYSTEM 
(q:r-~61) 

DESCRIPTION 
REF. 

NO. 

I, H. PART 

NUMBER 

-%-

ELECTRICAL SYSTEM. 
{OT-361) 

DESCRIPTION 

ELECTRIC STARTING ANO LIGHTING - CoNTINUED 
(For M3.nuai Shift Cra~lel.°-Tractors) 

ELECTRIC STARTING ANO LIGHTING - C0Nr1Nu-.:o 
(For Manual Shift Crawler Tractors) -

23 275 276 R91 

23 376 852 R91 

23A 

23A 604 892 C91 

23B 

23B 

24 

24 

24 

25 

Z6 

27 

28 

29 
30 

31 

32. 

35 

36 

37 

38 

39 

40 

41 

42 

604 893 C91 

62 859 D 

604 871 G91 

611 487 G91 

341 874 R91 

1 78 540 

358 111 R92 

358 118 R91 

62 862 D 

358 566 R91 

267 811 R91 

i41 935 R91 
103 088 
436 590 
106 497 
173 122 

42 915 D 

I 03 088 
132 923 
106 497 

HOUSING w/two CABLES, fuse ('~) 

HOUSING, fuse (t) 

GABLE, minus (-) terminal on ammeter to 
fuse housing (part of HOUSING, 
275 276 R91) ('~) 

GABLE, minus (-} terminal on ammeter to 
fuse housing (used with HOUSING, 
376 852 R91) (t) 

CABLE, fuse housing to Hght switch (part 
of HOUSING, 275 276 R91) {*) 

CABLE, fuse housing to light switch {used 
with HOUSING, 376 852 R91) (t) 

CABLE, plus (+) terminal on ammeter to 
clutch oil temperature gauge (used with 
GAUGE, 347 514 R91) 

TD-15BG 7260 to 20144 
TD-B(Agr)BGA 7260.to 20144 

GABLE, plus (+) terminal on ammeter to 
clutch oil temperature ga_uge (used with 
GAUGE, 347 514 R91) 

TD-15BG 20145 to 20446 
TD-15B(Agr)BGA 20145 to 20446 

CABLE, plus (+) terminal on ammeter to 
clutch oil temperature gauge {used with 
GAUGE, 610 722 C91 and GAUGE, 
610 720 C91) 

43 

44 

45 

45 

46 

47 

48 

TD-15BG 20447 to 22908 
TD-15B(Agr)BGA 20447 to 22908 49 
TD-15BGF 21281 to 22908 
TD-15BGS 21676 to 22908 

CABLE, lighting switch to RH instrument 
panel light (part of panel light) 1*) (l) 

CABLE, lighting switch to LH instrument 
panel light (part of panel light} (*) (t) 

CABLE, hourmeter pressure switch to 
ground (also listed with "Hourmeter 11 ) 

5/16" internal-external tooth lock 
WASHER 

GABLE, junction block to RH headlight (*) (t) 

CABLE, LH to RH headlight(*) (t) 

CABLE, junction block to rear light (48"long) 
l*l Ill 

CABLE, supplement rear light RH to rear 
junction block(#) 

CABLE, plus(+) terminal on ammeter to 
plus (+) terminal on hourmeter {also listed 
with "Hourmeter") 

CABLE, instrument panel grounding 
No. lONF NUT (2) 
No. lONF x 3/4" pan-hd sltd roach SCREW 
No. 10 lock WASHER 
No. 10 int-ext tooth lock WASHER {2) 

HOURMETER (for components see list of 
parts under details of "Hourmeter") 

SWITCH, starting {for components see list of 
parts under details of "Starting Switch") 

LIGHT, RH panel (order PACKAGE, 
603 467 C91) {*) (t) 

LIGHT, LH panel (order PACKAGE, 
603 467 C91} (*) (t) 

SWITCH, master (for components see list of 
parts under details of "Master Switch") 

BATTERY (6 volt} {Prestolite 1258X) 

BLOCK, rear light junction (on LH side 
sheet) (*) (t) 

No, lONF NUT 
No. lONF x 1" pan-hd sltd mach SCREW 
No. 10 lock WASHER 

50 

51 

5Z 

53 

54 

55 

56 

57 

58 

59 

PRINTED IN UNITED STATES OF AMERICA 

327 189 R91 LIGHT ASSY., rear (Hobbs MI-2705) (for 
components see list of parts under details 
of "Headlights, Rear Light and Auxiliary 
RH Rear Light") (*) (t) 

327 189 R91 LIGHT ASSY., auxiliary RH rear (Hobbs 
MI-2705) (for components see list of parts 
under details of "Headlights, Rear Light and 
Auxiliary RH Rear Light") (ii) 

606 298 C91 
606 299 C91 

610 722 C91 

324 788 R91 
103 092 
I 00 759 
l 00 754 
106 496 
115 544 

SWITCH, lighting (Delco-Remy No, 1994053} 
(also listed and illustrated with II Lighting 
Switch") ('~) 

SWITCH, lighting (t) 
KNOB, lighting switch 

GAUGE, engine clutch oil temperature 
(Order PLUG 432 577) {also listed and 
illustrated with "Instruments and 
Instrument Panel") 

AMMETER (also listed and illustrated with 
"Instruments and Instrument Panel") 

BLOCK, feed thru terminal 
No. 8 NUT 
No. 8 x 3/8" pan-hd-sltd mach SCREW (3) 
No. 8 x 7 /8 11 pan-hd sltd mach SCREW 
No. 8 lock WASHER {4} 
No. 8 int-tooth lock WASHER 

610 723 C91 UNIT, engine oil temp sending (used with 
GAUGE, 610 722 C91 {Order PLUG 

327 189 R91 

42 915 D 

103 088 
132 923 
106 497 
354 260 RI 

263 514 R91 

362 120 Rl 

362 120 Rl 

264 164 R91 

444 624) 

REGULATOR, voltage (for components see 
list of parts under details of "Voltage 
Regulator''} 

SWITCH, hourmeter pressure (also listed 
with "Hourmeter") 

MOTOR, cranking (for components see list 
of parts under details of "Cranking Motor") 

LIGHT, front head (Hobbs MI-2705) (for com­
ponents see list of parts under details of 
"Headlights, Rear Light and Auxiliary RH 
Rear Light) (*) { t ) 

BLOCK, RH front headlight junction (mounted 
on fan shroud)(*} (l) 

No. lONF NUT 
No. IONF x l" pan-hd-sltd-mach SCREW 
No. 10 lock WASHER 
SPACER, junction block 

GENERATOR (for components- see list of 
parts under details of "Generator") 

CLIP, cable {mounted on light bracket bolt) 
I*) Ill(#) 14) 

CLIP, cable (mounted on top inner bolt of 
fuel tank LH side) (*) U) (#) (2) 

CLIP, cable (mounted on top and bottom bolts 
of LH seat side sheet) {*) (t) (#) (4) 

CLIP, cable (mounted on LH bottom bolt of 
battery support frame) (*) (l) 

(*)- Part of Electric Lighting ATTACHMENT, 
337 555 R91. 

(t)- Part of Electric Lighting ATTACHMENT, 
604 891 C91. 

{ #) - Part of Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C92. 

PRINTED IN UNITED STATE;S OF AMERICA 

C 



C 

C 

C 

C 

REF. 
NO. 

I. H. PART 
NUMBER 

-97-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING- CoNT1Nue:o 

(For Manual Shift Crawler Tractors) · 

60 

61 

62 

63 

64 

65 

67 

68 

69 

70 

71 

72 

73 

74 

75 

76 

77 

78 

79 

263717R91 

362 120 Rl 

179837 
103 321 

362 120 Rl 

362 120 RI 

366 460 RI 

103 341 

362 120 RI 

267 787 R91 

109 390 

59 995 RI 

338 064 RI 

11 Z 745 

604 388 C91 

264 164 R91 

264 164 R9I 

263 716 R9l 

604 388 C9I 

362 120 RI 

337 555 R9I 

CLIP, cable (mounted on LH rear bolt of seat 
frame support cross bar) 

CLIP, cable {mounted on top front LH fender 
bolt) 

3/8 x 3/411 hex-hd cap SCREW 
3/8" lock WASHER 

CLIP, cable {mounted on crankcase rear RH 
bolt) 

CLIP, cable (mounted on front bolt of oil 
filler neck flange) 

CLIP, cable (mounted on bottom bolt of in­
jection pump spacer} {*) ( t) 

13/32 x 13/16" x 16 ga WASHER 

CLIP, cable {mounted on bottom bolt of 
generator bracket) 

CLIP, cable (mounted on RH bottom bolt of 
seat frame support cross bar) 

GROMMET (mounted on fuel tank support 
cover) (*) ( :t) 

GROMMET (mounted on top of radiator guard) 
(''') II I (Z) 

GROMMET (mounted on radiator guard top 
rear stiffener) {*) (:t) (2) 

GROMMET (mounted on RH seat side sheet) 

CLIP, cable {mounted on RH bottom bolt of 
clutch inspection cover) 

CLIP, cable (mounted on LH bottom bolt of 
clutch inspection cover) 

CLIP, cable {mounted on RH top bolt of 
clutch inspection cover) 

CLIP, cable (mounted on inner bolt of pres­
sure tubes clamp) (on dash) 

CLIP, cable (welded on dash) (2) 

CLIP, cable (welded on LH side of dash) {2) 

CLIP, cable (mounted on LH top bolt of 
clutch housing) 

CLIP, cable (mounted on RH bottom, center 
and top mounting bolts of fan shroud) (*) 
111 131 

ATTACHMENT, electric lighting (for use on 
units equipped with Roosa-Master Fuel In­
jection Pump) (See NOTE 3) 

TD-15BG 7260 to 9370 
TD-ISB(Agr)BGA 7260to 9370 

(Composed of -
2 BLOCK 
3 BRACKET 
l CABLE 
1 CABLE 
1 CABLE 
1 CABLE 
3 CLIP 
l CLIP 
6 CLIP 
l CLIP 
l FUSE 
l GROMMET 
2 GROMMET 
2 GROMMET 
2 GROMMET 
l HOUSING 
1 KNOB (Delco-

42 915 D 
331 145 R91 
358 111 R92 
358 118 R91 
358 581 R91 

62 862 D 
263 514 R91 
264 164 R91 
362 120 Rl 
366 460 Rl 
120 151 
109 390 

59 995 Rl 
338 064 Rl 
338 065 Rl 
275 276 R91 

Remy No. 1930685) 
2 LIGHT, panel 
3 LIGHT 327 189 R91 
1 NUT {Delco-Remy 

No, 1882012) 
SCREW (Delco­

Remy No. 1864099) 
z SPACER 354 260 Rl 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 

I. H. PART 

NU"IBER 

-97-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

ELEc;:rRIC ST[\RT!NG AND_LI_GHTING- CoNT1Nui:o 
(For Manual Shift Crawler Tractors) 

337 555 R91 ATTACHMENT, electric lighting (See 
NOTE 3) - Continued 

604 891 C91 

193 093 

142 450 

120 151 

273 406 Rl 

334 759 R91 

334 760 R91 

334 761 R91 

604 872 C91 

603 467 G91 

273 405 RI 

{Composed of - Continued 
1 SWITCH (Delco­

Remy No. 1994053) 
3 WASHER 330717Rl 
3 WASHER 330 718 Rl ) 

ATTACHMENT, electric lighting (for use on 
units equipped with International R. D. and 
Roosa-Master Fuel Injection Pump) (See 
NOTES 1 and 3) 

TD-15BG 9371 up 
TD-l 5B(Agr)BGA 9371 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

(Composed of -
1 BLOCK 
3 BRACKET 
1 CABLE 
1 CABLE 
1 CABLE 
1 CABLE 
I CABLE 
l CABLE 
3 CLIP 
1 CLIP 
6 CLIP 
1 CLIP 
1 FUSE 
1 GROMMET 
2 GROMMET 
2 GROMMET 
2 GROMMET 
1 HOUSING 
l KNOB 
2 LIGHT, panel 
3 LIGHT 
2 SPACER 
1 SWITCH 
3 WASHER 
3 WASHER 

42 915 D 
331 145 R91 
358 111 R92 
358 118 R91 

62 862 D 
358 581 R91 
604 892 C91 
604 893 C91 
263 514 R9l 
264 164 R91 
362 120 Rl 
366 460 Rl 
120 151 
109 390 

59 995 Rl 
338 064 Rl 
338 065 Rl 
376 852 R91 
606 299 C9 l 

327 189 R91 
354 260 Rl 
606 298 C91 
330 717 Rl 
330718Rl 

BULB (24 volt) (Part of PACKAGE, 
603 467 C91) 

BULB (12 volt) {Part of PACKAGE, 
603 467 C9I) 

FUSE, lighting switch (15 amp)(*) (:t) 

GROMMET, panel light (part of PACKAGE, 
603 467 C91) (2) 

HARNESS, instrument panel (consists of 
reference nos. 15, 17, 18, 19,20 and 21) 

HARNESS, cranking motor (consists of 
reference nos. 6 and 7) 

HARNESS, regulator to generator (consists 
of reference nos. 9, 10, 11, and 14) 

INSULATOR (on negative terminal of 
runmeter) (on tractors w/o lighting) 

PACKAGE, panel light field service less 
BULBS) (Consists of DASH LIGHT, GROM 
GROMMET, 273 406 Rl, and WASHER, 
273 405 Rl) (2) 

WASHER, panel light {part of PACKAGE, 
603 467 C91) (2) 

§ - Not Furnished Separately. 
{*) - Part of Electric Lighting ATTACHMENT, 

337 555 R91. 
(:t)- Part of Electric Lighting ATTACHMENT, 

604 891 C91. 
NOTE 1 - Factory Application - Order on 

Machine Order Form. 
NOTE 3 - Field Application - Order Through 

Regular Service Parts Channels. 

PRINTEC l,N UNITED STATES OF AMERICA 



-98-

ELECTRICAL SYSTEM 
(DT-361) 

ELECTRIC STARTING AND LIGHilNG 
(For Power Shift Crawler Tractors) 
(TD-15BP bOOI to 8229) 

~-
I 

PRINTED IN UNITED STATES OF AMERICA 

.,. 

... 
~ 

-98-

ELECTRICAL SYSTEM 
(DT-361) 

ELECTRIC STARTING AND LIGHTING - CoNTINUEo 
(For Power Shift Crawler Tractors) 
(TD- l5BP bOOl to 8229) 

0 

" .. 

"' "' 
0 

" "''\ "' 
,, 

00 
~ 

- - - - - - -------1-N 

: :1 "' 

... 

PRINTED IN UNITED STATES OF AMERICA 

C 

C 

C 

C 



C 

C 

C 

C 

C 

REF. 

NO. 

I. H, PART 

NUMBER 

-99-

ELECTRICAL SYSTEM 
lDT-361) 

DESCRIPTION 

ELEC:.,:RIC §TART(NG AND L.IGHTING- C9NTINUED 
(For Power Shift Crawler Tractors) 
(TD-15BP 6001 to 8229) 

334 601 R91 CABLE, negative terminal on battery to 
ground 

2 253 738 R91 CABLE, battery to battery (short) (2) 
3 624 397 Cl. CABLE, battery to battery (long) 
4 325 583 R91 CABLE, positive terminal on battery to 

master switch 

5 334 602 R91 CABLE, master switch to "B" terminal on 
solenoid 

6 CABLE, terminal strip to battery terminal 
on solenoid (red) (order 334 760 R91) 

7 CABLE, terminal strip to switch terminal 
on solenoid (violet) (order 334 760 R91) 

8 358 584 R9 l CABLE, terminal strip to "B" terminal on 
regulator (pink) 

9 CABLE, "A" terminal on generator to "G" 
terminal on regulator (brown) (order 
334 761 R91) 

10 CABLE, "F" terminal on generator to "F" 
terminal on regulator (blue) (order 
334 761 R91) 

11 GABLE, terminal strip to headlight junction 
block (green) (order 334 761 R91) 

12 358 581 R91 GABLE, terminal strip to rear junction block 
(white) 

13 341 873 R91 CABLE, terminal strip to hourmeter pres-
sure switch (yellow) (order 334 760 R91) 

14 CABLE, terminal strip to torque converter 
oil temperature sending unit (orange) (order 
334 761 R91) 

15 CABLE, terminal strip to positive terminal 
on ammeter (red) (order 334 759 R91) 

17 CABLE, terminal strip to negative terminal 
on ammeter (pink) (order 334 759 R91) 

18 CABLE, terminal strip to light switch 
(headlights) (green) (order 334 759 R91) 

19 CABLE, terminal strip to light switch (rear 
light) (white) (order 334 759 R91) 

20 CABLE, terminal strip to negative terminal 
on hourmeter (yellow) (order 334 759 R9I) 

21 GABLE, terminal strip to torque converter 
oil temperature gauge (orange) (order 
334 759 R91) 

23 275 276 R91 HOUSING w/two CABLES, fuse (negative 
terminal on ammeter to light switch) 

24 62 859 D CABLE, positive terminal on ammeter to 
torqu2 converter oil temperature gauge 

25 CABLE, lighting switch to right hand instru-
ment panel light (part of LIGHT) 

26 CABLE, lighting switch to left hand instru-
ment panel light (part of LIGHT) 

27 30 746 DA CABLE, hourmeter pressure switch to 
ground (also listed with "Hourmeter") 

28 62 860 D CABLE, junction block to RH headlight 

. 29 358 117 R92 GABLE, LH to RH headlight 

62 862 D CABLE, junction block to rear light (48" 
long) 

32 267 811 R91 CABLE, positive terminal on ammeter to 
positive terminal on hourmeter (also listed 
with ''Hourmeter'') 

33 CABLE, connector to terminal strip (red) 
(order 338 056 R9l) 

34 CABLE, connector to terminal strip (violet) 
(order 338 056 R91) 

35 341 935 R91 CABLE, instrument grounding 
l 03 088 No. lONF NUT (2) 
436 590 No. IONF x 3/4" pan-hd-sltd mach SCREW 
I 06 497 No. 10 lock WASHER 
173 122 No. 10 internal-external tooth lock 

WASHER (2) 

PRINTED IN UNITED STATES OF AMERICA 

REF, 

NO. 
I. H. PART 

NUMBER 

-99-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

ELECTRIC STARTING ANO LIGHTING- Co~T1NuEo 
(For Power Shift Crawler Tractors) 
(TD-15BP 6001 to 8229) 

35A CABLE, connector to starting switch (red) 
(order 338 507 R91) 

35B CABLE, connector to starting switch (violet) 
(order 338 057 R91) 

36 624 552 C91 HOURMETER (also listed with "Hourmeter") 

37 334 702 R91 SWITCH, starting safety 
TD-15BP 6001 to 21070 

(Order the following parts -
l BUTTON 604 838 Cl I 
1 SPRING 604 840 Cl 
1 SUPPORT 700 392Cl 
1 SUPPORT 604 841 C91 
1 SWITCH 700 395 C91) 

115 553 5/8" internal tooth lock WASHER 

37 700 395C91 SWITCH w/PAHPHLET, 1 085 291 Rl 
starting safety 

115 553 5/8" internal tooth lock WASHER 
TD-15BP 21071 up 

38 LIGHT, RH instrument panel (order 
PACKAGE 603 467 C91) 

39 LIGHT, LH instrument panel (order 
PACKAGE 603 467 C91) 

40 308 581 Rl CLIP (on main frame top cover service 
plate corner bolts) (2) 

41 SWITCH, master (for components see list of 
parts under details of "Master Switch") 

42 BATTERY, dry charged (6 volt) (Prestolite 
1258X)(4) 

43 42 915 D BLOCK, rear light junction (on LH seat side 
sheet) 

103 088 No. lONF NUT 
132 923 No. lONF x 1" rnach SCREW 
106 497 No. 10 lock WASHER 

44 263 514 R91 CLIP, light cable (on light bracket bolt) (3) 

45 109 390 GROMMET, rear light cable (on fuel tank 
support cover) 

46 327 189 R91 LIGHT ASSEMBLY, headlight and rear light 
(Hobbs MI2705) (for components see list of 
parts under details of "Headlight and Rear 
Light") (3) 

47 702 284 Cl AMMETER (also listed with "Instruments 
and Panel") 

48 324 788 R91 STRIP, feed thru terminal 
l 03 092 No. 8 NUT 
100 759 No. 8 x 3/8" mach SCREW (3) 
100 754 No. 8 x 7/8" mach SCREW 
106 497 No. 8 lock WASHER ( 4) 
115 544 No. 8 internal-tooth lock WASHER 

49 278 688 Rl CLIP (on LH bolt securing seat frame support 
crossbar) 

50 SWITCH, lighting (also listed with "Lighting 
Switch") (#) 

51 702 772 Cl GAUGE, torque converter oil temperatu~e 
(together with INSULATOR, 604 872 C9.l ari.a·· 
TEE, 218 251) (will work for GAUGE,· 
336 125 R92 and GAUGE, 610 720 C91) 
(also listed with "Instruments and Pan"el_") 

(#) - Part of Electric Lighting ATTACHM.ENT, 
337 555 R91. 

PRINTED IN UNITED STATE.:S OF AMERICA 



REF, 
NO. 

-100-

ELECTRICAL SYSTEM 

I. H. PART 
NUMBER 

(DT-361) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTINUEo 
{For Power Shift Crawler Tractors) 
TD-l 5BP 6001 to 8229 

52 278 688 Rl 

53 362 120 RI 

54 

55 132 244 R91 

56 263 514 R91 

57 103213H 

58 362120Rl 

59 

60 610 721 C91 

60 336 126 R9I 

61 362 120 Rl 

62 362 120 RI 

63 362 120 RI 

64 

65 42 915 D 
103 088 
132 923 
106 497 

66 338 064 Rl 

6'7 59 995 R-1 

68 341 859 RI 

69 

337 555 R91 

CLIP (on torque converter housing LH 
upper bolt) 

CLIP (on LH rear bolt of crankcase) 

MOTOR ASSEMBLY, cranking (for 
components see list of parts under 
details of "Cranking Motor") 

SWITCH, hourmeter pressure (also listed 
with ''Hourmeter'') 

CLIP (on LH engine oil outlet to oil cooler 
rear bolt) 

CLIP (on lower RH bolt of governor control 
ratchet) 

CLIP {on crankcase lower rear RH bolt) 

REGULATOR ASSEMBLY, voltage (for 
components see list of parts under details 
of "Voltage Regulator") 

UNIT, oil temp gauge sending (used with 
GAUGE, 610 720 C91) 

UNIT, oil temperature gauge sending (used 
with GAUGE, 336 125 R92) 

CLIP (on front bolt of oil filler neck flange) 

CLIP (on bottom bolt of injection pump 
spacer) 

CLIP (on front upper bolt of generator 
bracket) 

GENERATOR ASSEMBLY (for components 
see list of parts under details of 
"Generator") 

BLOCK, headlight junction (on fan shroud) 
No, IONF NUT 
No. lONF x l ' 1 mach SCREW 
No. 10 lock WASHER 

GROMMET, headlight cable (on radiator 
guard) (2) 

GROMMET, head light cable (on radiator 
guard) (2) 

GROMMET, starting safety switch harness 

CLIP (not furnished separately) 

ATTACHMENT, electric lighting (See NOTES 
land 3) 

(Composed of -
2 BLOCK 42 915 D 
3 BRACKET 331 145 R91 
l CABLE 62 860 D 
I CABLE 358117R92 
1 CABLE 358 581 R91 
I CABLE 62 862 D 
3 CLIP 263 514 R9I 
I FUSE 120 151 
1 GROMMET 109 390 
2 GROMMET 59 995 RI 
2 GROMMET 338 064 Rl 
1 HOUSING 275 276 R91 
1 KNOB (Delco-Remy 

§I 
§1 

3 
I 

2 
I 

3 
3 

No. 1930685) 
LIGHT 
LIGHT 
LIGHT 327 189 R91 
NUT (Delco-Remy 

No., 1882012) 
PACKAGE 603 467 C91 
SCREW (Delco-Remy 

No. 1864099) 
SPACER 354 260 RI 
SWITCH (Delco-Remy 

No. 1994053) 
WASHER 
WASHER 

330717Rl 
330 718 RI 

PRINTED IN UNITED STATES OF AMERICA 

-100-

ELECTRICAL SYSTEM 

REF. I.H.PART 
NO. NUMBER 

(DT-361) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTlNUEo 
{For Power Shift Crawler Tractors) 
TD-15BP 6001 to 8229 

193 093 

142 450 

I 20 151 

273 406 RI 

334 759 R91 
334 760 R91 
334 761 R91 
338 057 R91 
338 056 R91 

603 467 C91 

354 260 Rl 

273 405 Rl 

BULB (24 volt) (Part of PACKAGE, 
603 467 C91) 

BULB (12 volt) {Part of PACKAGE, 
603 467 C91) 

FUSE, lighting switch ( 15 amp) 

GROMMET, panel light 

HARNESS, instrument panel 
HARNESS, starting motor 
HARNESS, regulator to generator 
HARNESS, starting safety switch 
HARNESS, starting safety switch (on dash) 

PACKAGE, panel light field service (Less 
BULBS) (Consists of DASH LIGHT, 
GROMMET, 273 406 Rl and WASHER, 
273 405 Rl) 

SPACER, junction block (2) 

WASHER, panel light 

§ - Not Furnished Separately. 

PRINTED IN UNITED STATES OF AMERICA 

C 

C 

(_ 

C 



C 

C 

C 

l 

- l Ol-

ELECTRICAL SYSTEM 
(DT-36!)- -

CRANKING MOTOR, GENERATO_R AND CONNECTIONS 

1 

\ 

REF. 
NO. 

2 

2 

3 

4 

5 

6 

I, H. PART 
NUMBER 

326 758 Rl l 

326 544 Rl 

607 228 Cl 

19 258 Rl 
103 028 
181 431 
181 442 
103 323 

341 652 R2 
179 838 
179 839 
103 321 
142 127 Rl 

328 719 Rl 
103 026 
181 370 
103 321 
142 127 Rl 

326 545 Rl 1 
103 026 
179 838 
186 310 
103 321 

362 120 Rl 

IPA-66416A 

DE:SCRIPTION 

BELT, generator and fan (set of two} 

PULLEY, generator (not used with Heavy 
Duty Generator) 

PULLEY, generator {used with Heavy Duty 
Generator) 

GENERATOR ASSEMBLY, 24 volt (for 
components see list of parts under details 
of "Generator", "Standard" or "Heavy Duty") 

NUT, 1/2" Esna 
1/ZNF NUT 
1/ZNF x 1-1/2" hex-hd cap SCREW 
1/ZNF x 3" hex-hd cap SCREW 
1/2" lock WASHER 

ARM, generator 
3/8 x 7 /8" hex-hd cap SCREW 
3/8 x 1" hex-hd cap SCREW 
3/8" lock WASHER (2) 
WASHER, flat 

FOOT, generator mounting 
3/SNF NUT (2) 
3/SNF x 1-1/4" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 
WASHER, flat 

BRACKET, generator mounting 
3/8NF Nti'T (2) 
3/8 x 7 /8" hex-hd cap SCREW 
3/8NF x 3-1/2" hex-hd cap SCREW {2) 
3/8" lock WASHER (3) 

CLIP, generator cable harness 

PRINTED IN UNITED STATES OF AMERICA 

REF, 

NO. 

!, H. PART 

NUMBER 

-101-

ELECTRICAL SYSTEM 
(D1'-361) - . ·-

DESCRIPTION 

CRANKIJ\!G .M,OTO~ GENERATOR AND CONNECTIONS - C'oNTINue:o 

304573Rl 

179 885 
103 323 

607 736C91 

GASKET, cranking motor 

MOTOR, cranking {for components see list 
of parts under details of "Cranking Motor") 

1/2 x 1-1/2" hex-hd cap SCREW {3) 
1/2" lock WASHER (3) 

ATT ACHNIENT, heavy duty generator 
(consists of Generator (Delco-Remy No. 
1105237), voltage REGULATOR (Delco­
Remy No, 1119677) and PULLEY, 
607 228 C 1) {See NOTES 1 and 3) 

NOTE 1 - Factory Application - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

PRINTED IN UNITED STATES OF AMl'i:RICA 



-102-

ELECTRICAL SYSTEM 
(DT-361) 

ELECTRIC,STA~Tl~G AND LIGHTING 
(For Power Shift and Side boom Crawler Tractors) 
TD-15BP 8230 up 
TD-15BPS 9371 up 

REF. 
NO. 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

I.H.PART 
NUMBER 

72 

5 55 54 

DESCRIPTION 

334 601 R91 CABLE, minus (-) terminal on battery to 
ground 

253 738 R91 CABLE, battery to battery {short) {2) 

624 397 C 1 CABLE, battery to battery (long) 

345 583 R91 CABLE, plus (+) terminal on battery to 
master switch 

345 582 R91 CABLE, master switch to "B" terminal on 
solenoid 

358 584 R91 

358 581 R91 

341 873 R9l 

CABLE, terminal block to "B" terminal on 
solenoid (red) (order HARNESS, 334760 R91) 

CABLE, terminal block to "S" terminal on 
solenoid {violet) {order HARNESS, 
334 760 R91) 

CABLE, terminal block to "B" terminal on 
regulator 

CABLE, "A" terminal on generator to "G" 
terminal on regulator {brown) (order 
HARNESS, 334 761 R91) 

CABLE, "F" terminal on generator to "F" 
terminal on regulator (blue) (order 
HARNESS, 334 761 R91) 

CABLE, terminal block to front lights 
junction block {green) {order HARNESS, 
334 761 R91) 

CABLE, terminal block to rear junction 
block(*) 

CABLE, feed thru connector to hourmeter 
pressure switch {yellow) 

CABLE, terminal block to torque converter 
oil temperature gauge sending unit (orange) 
(order HARNESS, 334 761 R91) 

PRINTEO IN UNITED STATES OF AMERICA 

-1 oz-

ELECTRICAL SYSTEM 
(DT-:$61) 

ELECTRIC STARTING AND LIGHTING - CoNT1NuEo 
(F""orPower Shift and Sideboom Crawler Tr.aC'tors) 
TD-I5BP 8230 up 
TD-15BPS 9371 up 

REF. 
NO. 

15 

17 

18 

19 

20 

21 

23 

24 

24 

24 

5 

53 

1.H.PART 
NUMBER 

84 
6 

7 

49 50 51 

11 

DESCRIPTION 

39~ 62 ~, "+ 88 
I 
I 
I 
I 

29"1 

I 
I 
I 
I 
I 

o/:.l 
52%.uar 88 
29.?""-'*¥ 
62/ I) 
39 

CABLE, terminal block to plus (+) terminal 
on ammeter (red) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to minus (-) terminal 
on ammeter (pink) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to front light switch 
(green) {order HARNESS, 334 759 R91) 

CABLE, terminal block to rear light switch 
(white) {order HARNESS, 334 759 R91) 

CABLE, terminal block to minus (-) terminal 
on hourmeter (yellow) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to torque converter 
oil temperature gauge (orange) {order 
HARNESS, 334 759 R91) 

604 892 C91 CABLE, minus {-) terminal on ammeter to 
fuse housing {*) 

62 859 D CABLE, plus (+) terminal on ammeter to 
torque converter oil temperature gauge 
(used with GAUGE, 336 125 R92) 

TD- l 5BP 8230 to 20144 
TD-15BPS 9371 to 20144 

604 871 C91 CABLE, plus (+) terminal on ammeter to 
torque converter oil temperature gauge (used 
with GAUGE, 336 125 R9Z) 

TD-15BP 20145 to 20457 
TD-15BPS 20145 to 20457 

611 487 C91 CABLE, plus(+) terminal on ammeter to 
torque cohverter oil temperature gauge (used 
with GAUGE, 610 720 C91) 

TD-15BP 20458 to 22908 
TD-15BPS 20458 to 22908 

(*) - Part of Electric Lighting ATT ACH}.1ENT, 
604 891 C91. 

PRlNTEC IN UNJTEC STATES OF AMERICA 

C 

l 



C 

C 

C 

C 

C 

REF, 

NO. 
l,H.PART 
NUMBER 

-103-

ELECTRICAL SYSTEM 
(DT-361) 

PESCR1PTION 

ELECTRIC STARTING AND LIGHTING - CoNTINUED 

(For Power Shift and Sideboom Crawler Tractors) 
TD- lSBP 8230 up 
TD-15BPS 9371 up 

25 CABLE, light switch to RH inst.-ument 
partel light (part of panel light) 

26 CABLE, light switch to LH instrument 
panel light (part of panel light) 

27 341 874 R91 CABLE, hourmetel" pressure switch to 
ground 

178 540 5/ 16" internal-external tooth lock 
WASHER 

28 358 111 R92 CABLE, front light junction block to RH front 
light{*) 

29 358 118 R91 CABLE, LH to RH front light (*) 
30 62 862 D CABLE, rear light junction block to rear 

light(*) 

31 358 566 R91 CABLE, rear light junction block to RH rear 
auxiliary light ( HJ 

32 267 811 R91 CABLE, plus (+) terminal on ammeter to 
plus (+) terminal on hourmeter 

33 CABLE, terminal block to starting switch 
connector (red) (order HARNESS, 
338 056 R91) 

34 CABLE, terminal block to starting switch 
connector (violet) (order HARNESS, 
338 056 R91) 

35 341 935 R91 CABLE, instrument panel grounding 
110 633 No. 10 NUT (2) 
436 590 No. 10 x 3/4" pan-hd-sltd mach SCREW 
l 06 497 No. 10 lock WASHER 
173 122 No. 10 internal-external tooth lock 

WASHER (2) 

36 CABLE, starting switch to connector (red) 
(order HARNESS, 338 057 R91) 

37 CABLE, starting switch to connector (violet) 
(order HARNI!:SS, 338 057 R91) 

38 604 893 C9I CABLE, fuse housing to light switch (*) 

39 263 514 R91 CLIP, cable (mounted on rear inner bolt of 
light bracket)(*) (3) 

40 362 120 Rl CLIP, cable (mounted on top inner bolt of 
fuel tank LH side)(*) 

41 362 120 Rl CLIP, cable {r.-1ounted on top and bottom bolt 
of LH seat side sheet) (*) (2) 

42 264 164 R91 CLIP, cable {mounted on LH bottom bolt of 
battery support frame) (*) 

43 263 717 R91 CLIP, cable {for starting switch upper cable 
harness) {mounted on LH rear bolt of seat 
frame support cross bar) 

44 263 717 R91 CLIP, cable (for starting switch lower cable 
harness) {mounted on bolt securing torque 
converter pipe clamp) 

45 362.120 Rl CLIP, cable (for starting switch lower cable 
harness) {mounted on clutch oil pressure 
tube clamp bolt on LH fender) 

46 604 388 C9 l CLIP, cable (mounted on LH and RH upper 
bolts of torque converter housing) {2) 

47 CLIP, cable (welded on dash) (2) 
48 362 120 Rl CLIP, cable {mounted on crankcase rear RH 

bolt) 

49 362 120 Rl CLIP, cable {mounted on front bolt of oil 
filler neck flange) 

so 366 460 Rl CLIP, cable {for front light cable) (mounted 

l 03 341 
on bottom stud of injection pump spacer) (*) 

13/32 x 13/16" x lb ga WASHER 

PRINT£0 JN UNlT£D STAT£S OF AMERICA 

REF. 
NO. 

I.H.PART 
NUM8£R 

-103-

ELECTRICAL SYSTEM 
lDT-361) 

D£SCR1PTION 

ELECTRIC STARTING AND LIGHTING - CoNT1Nu£0 
{For Power Shift and Sideboom Crawler Tractors) 
TD-15BP 8230 up 
TD-15BPS 9371 up 

51 

52 

53 

54 

55 

Sb 

57 

58 
59 

60 

bl 

62 

63 

64 

362: 120 Rl 

362 120 Rl 

CLIP, cable (mounted on bottom bolt of 
generator bracket) 

CLIP, cable (for RH front light cable) 
(mounted on RH bottom, center and top fan 
shroud mounting bolts){*) (3) 

366 460 Rl CLIP, cable {for torque converter oil temper­
ature sending unit cable) {mounted on 
second bolt from top RH of torque converter 
housing) 

616 282 Cl CLIP, cable (mounted on lower bolt of 
brake pedal bracket) 

267 787 R91 CLIP, cable (,;nounted on RH bottom bolt of 
seat frame support cross bar} 

CLIP, cable (welded on inside power shift 
gear selector box) (2) 

263 716 R91 CLIP, cable (for regulator, generator and 
cranking motor cable harness) (mounted on 
inner bolt of pressure tube clamp on dash) 

109 390 

341 859 Rl 

CLIP, cable {welded on LH side of dash) {2) 
GROMMET, cable (for rear light cable) 
(mounted on fuel tank support cover) (*) 

GROMMET, cable (for starting safety switc'.1 
harness) {mounted on LH side of front frame) 

338 064 Rl GROMMET, cable {for front light cable) 
(mounted on radiator guard top rear 
stiffener) {*) {2) 

59 995 Rl GROMMET, c.ible {for front light cable) 
{mounted on top of radiator guard){*) (2) 

604 872 C91 GROMMET, cable {used for insulator) 
{mounted on minus(-) terminal of ammeter 
on tractors not equipped with electric 
lighting) 

112 745 GROMMET, cable {mounted on RH seat side 
sheet) 

65 263 514 R 91 CLIP, cable {mounted on front inner bolt of 
rear light bracket) (Y} 

66 362 120 Rl CLIP, cable (mounted on top inner bolt on 
RH of front of fuel tank) (#) 

67 362 120 Rl CLIP, cable (r.-1ounted on top and bottom bolts 
of rear RH seat side sheets)(#} (2) 

68 338 814 R91 LIGHT ASSY, rear (Guide Lamp No. 899591) 
{optional with 327 189 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") {*) 

b8 327 189 R91 LIGHT ASSY, rear (Hobbs No. MI-2705) 

69 

70 

42 915 D 

110 633 
132 923 
354 260 Rl 
106 497 

(optional with 338 814 R91) (for components 
see list of parts under details of "Headlights, 
Rear Lii,:ht and RH Auxiliary Rear Light") (*) 

BLOCK, rear light junction (mounted on LH 
seat side sheet) {*) 

No. 10 NUT 
No. 10 x l" rd-hd-sltd mach SCREW 
SPACER, junction block 
No, 10 lock WASHER 

BATTERY (b volt) (Prestolite 1258X) (4) 

71 338 814 R91 LIGHT ASSY. RH auxiliary rear flood {Guide 
Lamp No. 899591) (optional with 31!7 HI';! H';ll) 
(for components see list of parts under 
details of "Headlights, Rear Light and RH 
Auxiliary Rear Light") (HJ 

(HJ - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C91. 

(*) - Part Of Electric Lighting ATTACHMENT, 
604 891 C91. 

PRINT£0 lN UNITED STATES OF' AMERICA 



REF. 

NO. 

I, H. PART 

NUMBER 

-104-

ELECTRICAL SYSTEM 
(DT-361) 

OESCRIPTION 

ELECTRIC STARTING AND LIGHTING- Co,rnNu.:c 
(For Power Shift and Sideboom Crawler Tractors) 
TD-15BP 8230 up 
TD-15BPS 9371 up 

71 

72 

73 

74 

74 

75 

76 

77 

78 

79 
80 

81 

Bl 

Bl 

83 

84 

85 

86 

327 189 R91 

l 09 084 
179 795 
103 319 

334 702 R91 

) 115 553 

700 395 C91 

115 553 

624 552 C91 

702 772 Cl 

702 284 Cl 

606 298 C91 
606 299 C91 
115 551 

376 852 R91 

324 788 R91 
103 092 
100 759 
100 754 
106 ·497 
.115 544 

179 798 
103 319 

610 721 C91 

336 126 R9I 

132 244 R9I 

LIGHT ASSY, RH auxiliary rear flood (Hobbs 
No. MI-2705) (optional with 338 814 R91) (for 
components see list of parts under details 
of "Headlights, Rear Light and RH Auxiliary 
Rear Light") (#) 

SWITCH ASSY, master (£or components see 
list of parts under details of "Master 
Switch") 

I/4" NUT 
1/4 x 3/411 hex-hd cap SCREW 
1/4" lock WASHER 

LIGHT, panel (order PACKAGE, 603 467 C91) 
(*) {2) 

SWITCH, starting safety 
TD-15BP 8230 to 21070 
TD-15BPS 9371 to 21070 

(Order the following parts 
l BUTTON 604 838 C 11 
1 SPRING 604 840 C 1 
1 SUPPORT 700 392 Cl 
1 SUPPORT 604 841 C91 
1 SWITCH 700 395 C91) 

5/8" internal tooth lock WASHER 

SWITCH w/PAMPHLET l 085 291 Rl starting 
safety 

5/8" internal tooth lock WASHER 
TD-15BP 21071 up 
TD-15BPS 21071 up 

HOURMETER (also listed and illustrated with 
''Hourmeter'') 

GAUGE, torque converter oil temperature 
(together with INSULATOR, 604 872 C91 and 
TEE, 218 251, will work for GAUGE, 
336 125 R92 and GAUGE, 610 720 C91) (also 
listed and illustrated with "Instrwnents and 
Panel'') 

AlvlMETER (also listed and illustrated with 
''Instruments and Instrument Panel'') 

SWITCH, lighting (Cole-Hersee No. 72054) {*) 
KNOB, lighting switch 
1/2" internal tooth lock WASHER 

HOUSING, fuse (*) 

BLOCK, feed thru terminal 
No. 8 NUT 
No. 8 x 3/8" rd-hd-sltd mach SCREW (3) 
No. 8 x 7/8" rd-hd-sltd mach SCREW 
No. 8 lock WASHER (4) 
No. 8 internal tooth lock WASHER 

REGULATOR ASSY, voltage and current (24 
volt) (£or components see list of parts under 
details of "Voltage Regulator") 

1/4 x l-l/8 11 hex-hd cap SCREW (4) 
1/4" lock WASHER (4) 

UNIT, torque converter oil temp sending 
(used with GAUGE, 610 720 C91) 

UNIT, torque converter oil temperature gauge 
sending (Used with GAUGE, 336 125 R92) 

SWITCH, hourmeter pressure 

MOTOR ASSY, cranking (for components see 
list of parts under details of "Cranking 
Motor") 

SWITCH, solenoid (part of cranking MOTOR) 

GENERATOR ASSY (£or components see list 
of parts under details of "Generator") 

PRINTEO l"I UNITED STATES OF AMERICA 

REF, 

NO. 

I. H. PART 

NUMBER 

-104-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNT1Nu1So 
{For Power Shift and Sideboom Crawler Tractors) 
TD-15BP 8230 up 
TD-15BPS 9371 up 

87 42 915 D 
110 633 
132 923 
354 260 RI 
106 497 

88 338 814 R91 

88 327 189 R91 

604 891 C91 

142 450 

193 093 

104 937 

104 938 

104 942 

331 145 R91 

179 857 
103 322 

120 151 

BLOCK, front light junction (*) 
No. 10 NUT 
No. IO x 111 rd-hd-sltd mach SCREW 
SPACER, junction block 
No. 10 lock WASHER 

LIGHT ASSY, front head (Guide Lamp No. 
899591) (optional with 327 189 R9I) (for 
components see list of parts under details of 
"Headlights, Rear Light and RH Auxiliary 
Rear Light") (*) (2) 

LIGHT ASSY, front head (Hobbs No. Ml-2705) 
(optional with 338 814 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
(*) (2) 

ATTACHMENT, electric lighting (See 
NOTES l and 3) 

(Composed of -
1 BLOCK 42 915 D 
3 BRACKET 331 145 R91 
1 CABLE 358 111 R9l 
1 CABLE 358 118 R91 
1 CABLE 62 862 D 
1 CABLE 358 581 R91 
1 CABLE 604 892 C91 
1 CABLE 604 893 C91 
3 CLIP 263 514 R91 
1 CLIP Z64 164 R91 
6 CLIP 362 120 Rl 
1 CLIP 366 460 Rl 
1 FUSE 120 151 
1 GROMMET 109 390 
l GROMMET 59 995 RI 
l GROMMET 338 064 Rl 
l GROMMET 338 065 RI 
1 HOUSING 376 852 R91 
1 KNOB 606 299 C91 
2 LIGHT, panel 
3 LIGHT 327 189 R91 
l SPACER 354 260 Rl 
1 SWITCH 606 298 C91 
3 WASHER 330717Rl 
3 WASHER 330 718 RI I 

BULB (12 volt) 

BULB (24 volt) 

CORK (No. 1) (Not used with Electric Light-
ing Attachment) 

CORK (No. 2) (Not used with Electric Light-
ing Attachment) 

CORK {No. 6) (Not used with Electric Light-
ing Attachment) 

BRACKET, headlights, rear light and RH 
auxiliary rear light(#) (*) {%) (4) 

7 / 16 x 7 /8" hex-hd cap SCREW (16) 
7/16" lock WASHER (16) 

FUSE, lighting switch (15 amp) (*) 

NOTE 1 - Factory .Application - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

{#) - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C92. 

(%)- Also Listed and Illustrated With "Head­
lights, Rear Light and RH Auxiliary 
Rear Light Brackets." 

(*) - Part of Electric Lighting ATTACHMENT, 
604 891 C91. 

§ - Not Furnished Separately. 

PRl"ITED l"I U"IITED STATES OF AMERICA 

( 

C 

(_ 

C 

(_ 



C 

C 

C 

C 

C 

.-------~, -.-----------.----- ·-----,~.,------ ,- . ,.···,,-----

-105-

ELECTRICAL SYSTEM 

1.H ... Al'tT 
NUMKl't 

lDT-361) 

01!:SCl'tlPTION 

ELECTRIC STARTING ANO LIGHTING -CoNT1NuEo 
(For Power Shift and Sideboom Crawler Tractors) 
TD- lSBP 8230 up 
TD-15BPS 9371 up 

273 406 Rl GROMMET, panel light (part of PACKAl.iJ:.;, 
603 467 C91) (2) 

334 759 R91 HARNESS, instrument panel (consists of 
reference Nos. 15, 17, 18, 19, ZO and ll) 

334 700 R91 HARNESS, cranking motor (consiats of 
reference Nos. b and 7) 

334 761 R9I HARNESS, regulator to generator (consilts of 
reference Nos. 9, 10, 11 and 14) 

338 056 R91 HARNESS, starting ufety switch (consists of 
reference Nos. 33 and 34) 

338 057 R91 HARNESS, starting safety switch (conlists of 
reference Nos. 30 and 37) 

603 467 C91 PACKACZ, panel light field service (Lesa 
BULBS) {c:onsiats o! DASH LIGHT, 
GROMMET, 273 406 RI and WASHER, 
273 405 Rl) (2) 

273 405 Rl WASHER, panel light (part o! PACKAGE, 
603 467 C91) (2) 

PAINTED IN UNITED STATES OF AM£AICA 

-105-

MEMORANDA 

PAINT£0 IN UNIT£D STATES OF AMERICA 



-106-

ELECTRICAL SYSTEM 

CRANKING MOTOR 
(Delco-Remy) 

(DT-361) -

-106-

ELECTRICAL SYSTEM 

CRANKING MOTOR- CONTINUED 
(Delco-Remy) 

(DT-361) 

ii~ 

~t3 
71 70 

ILLUSTRATIONS ARE OF TYPICAL PARTS ONLY IPA-66674-C 

REF. 

NO. 

A 

B 

l>.LCO-REMY 

NUMBER 

1113157 

179885 
103323 

1113157 

179885 
103323 

1946555 

DESCRIPTION 

Parts without letters after the description 
indicates the part is used for all cranking 
motor assemblies listed below: Letters "A11 

and "B" are used to identify separate crank­
ing motor assemblies. 

MOTOR ASSY, cranking (24 volt) {with long 
shaft armature) {order cranking motor with 
short shaft armature Delco-Remy #1113157) 

1/2 x 1-1/2" hex-hd cap SCREW {3) 
1/2" lock WASHER (3) 

MOTOR ASSY, cranking (24 volt) (with short 
shaft armature) (will work for cranking 
motor with long shaft armature Delco-Remy 
No. 1113157) 

1/2 x 1-1/2" hex-hd cap SCREW {3) 
1/2" lock WASHER (3) 

FRAME w/BUSHING, 1872678, PLUG, 
125947 and WICK, 1909654, commutator end 
(Cranking Motor A) 

PRINTED IN UNITED STATES OF AMERICA 

REP. 
NO. 

z 
z 
3 

4 

5 

ca.co-REMY 

NUMBER 

1966265 

1958459 

1932872 

1951857 

1945626 

1942241 

DESCRIPTION 

FRAME ASSY, commutator end (Cranking 
Motor B) 

(Composed of -
1 BUSHING 
1 PLUG 
1 PLUG 
1 WICK 

1872678 
125947 
810819 
1916439 

ARMATURE (long shaft) (Cranking Motor A) 

ARMATURE (short shaft) {Cranking Motor B) 

COIL w/STUD, 1945626, field (four coils) 

STUD, terminal 

HOUSING ASSY, lever 
(Composed of -

1 BUSHING 
2 PLUG 
l PLUG 
l PLUG 
1 OIL SEAL 
1 WICK 

1933999 
9411375 
9419572 
453465 
1867150 
1947350 

Always give CRANKING MOTOR NUMBER when ordering parts. 

PRINTED IN UNITED STATES OF AMERICA 

C 

C 



C 

C 

C 

C 

C 

REF. 

NO. 
DELCO,RE ... Y 

NUMBER 

-107-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

CRANKING MOTOR- CONTINUED 

(Delco-Remy) 

6 

7 

8 

9 

10 

u: 

12 

13 

14 

15 

16 

17 

18 

19 
20 

21 

22 

23 

23 

24 

25 

26 

27 

28 

29 

" 30 

31 

32 

1951180 

1949370 

1906990 

1940477 

1950546 

1945620 

1945923 

1930694 

1942245 

1948521 

1942255 

1942250 

1119896 

1942249 

809763 

1928022 

1928021 

120381 

9421425 

453435 

9421424 

805258 

805258 

120361 

1843646 
1913960 

1959514 

445639 

DRIVE, motor 
(Composed of -

1 BUSHING, 
oilless 

WIRE, lock 
SPRING 

1873796 
1904436 
1932354 

HOUSING w/BUSHING, 1955994 PLUG, 
453465 and WICK, 1916439 drive 

BRUSH {4) 

HOLDER, brush ground (2) 

HOLDER, brush insulated (2) 

SPRING, brush (2) 

PACKAGE, brush support (2) 
(Composed of -

1 LEAD 
2 NUT 
1 PIN 
2 RIVET 
2 SCREW 
2 WASHER 

LEAD, ground (2) 

LEVER, shift 

SPRING, lever 

SHAFT, lever 

PLUNGER 

1930694 
120361 
1938058 
1945630 
445639 
453435 ) 

SWITCH ASSY, solenoid starting 
(Composed of -

1 
2 
2 
1 
2 
1 
1 
1 
1 
2 
2 
1 
2 
2 
1 
1 

CASE and COIL 
CLIP 
CONTACT 
COVER 
GASKET 
NUT 
NUT 
NUT 
SCREW 
SPRING 
STUD 
STUD 
STUD 
WASHER 
WASHER 
WASHER 
WASHER 
WASHER 
WASHER 
WASHER 

CONNECTOR, switch 

BOLT, thru (2) 

RING, pinion stop retainer 

COLLAR, pinion stop 

1958753 
1937381 
1917119 
1956416 
1930629 
134566 
453996 
1904419 
132903 
1853342 
1950069 
1958751 
1958754 
453290 
805790 
815540 
1923935 
1950064 
1950071 
1915334 

WASHER, lock, terminal stud (Cranking 
Motor A) 

WASHER, lock terminal stud (Cranking 
Motor B) 

WASHER, lock ( 4) 

WASHER, lock, thru bolt (2) 

NUT, terminal stud (5/32" thick) 

NUT, terminal stud (5/32" thick) 

NUT (4) 

SCREW, pole shoe (4 for Cranking Motor A) 
SCREW, pole shoe (4 for Cranking Motor BJ 

SCREW, brush attaching (4) 

SCREW (4) 

19"16529 SCREW, switch attaching (4 for Cranking 
Motor A) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 
l>IO.CO-REMV 

NUMBER 

-107-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

CRANKING MOTOR- CONTINUED 

(Delco-Rem yr 

32 

33 

34 

35 

36 

37 

39 
40 

41 

45 

46 

49 
50 

51 

56 

57 

58 

59 
60 

61 

62 

63 

64 

66 
67 
68 
69 
70 
71 
72 
73 
74 

75 
76 
78 
79 

80 
81 

83 
84 
85 
86 
87 

1917084 

821453 

1950029 

805790 

1942283 

1942259 

1966264 

1962546 

1942257 

1938376 

1931783 

1938058 

809593 

1942253 

9411375 

9419572 

1931784 

1942282 

1942256 

9415235 

1958753 

1958754 

1853342 

805790 
1904419 
453290 
134566 

1943225 
1923935 
453996 
1946143 
815540 

1965623 
1965625 
1958751 
1917119 

1950069 
1937381 

1904436 
1904443 
1932354 

37335 

1872678 
1955994 
1933999 

1914873 

1946012 

1867150 

453465 
453465 
1961573 
810819 

SCREW, switch attaching (4 for Cranking 
Motor B) 

WASHER, brake (between lever housing and 
motor drive) 

WASHER, insulating terminal stud (2) 

WASHER, plain, terminal stud 

WASHER, space (between lever housing and 
armature) 

WASHER, retainer spring 

WASHER, space, commutator end 

BOLT, drive housing attaching (4) 

BOOT 

RING, lever attaching pin snap 

BUSHING, insulating terminal stud 

PIN, brush holder (2) 

PIN, dowel, drive housing 

PIN, lever attaching 

PLUG, expansion, lever housing (l-3/16" 
dia) (2) 

PLUG, expansion lever housing (1/2" dia) 

SHOE, pole (4) 

RETAINER, spring (13/32" hole) 

RETAINER, spring (1-13/64" hole) 

RING, spring retainer snap 

CASE and COIL 

STUD, motor terminal 

SPRING, contact return 

WASHER, insulating terminal (2) 
NUT, 3/8" terminal (2) 
WASHER, 3/8" terminal lock {2) 
NUT, 3/8" terminal (2) 

SCREW, cover attaching (2) 
WASHER, cover attaching screw (2) 
NUT, No. 8 hex. terminal (2) 
WASHER, No. 8 terminal lock (2) 
WASHER, insulating 

COVER 
GASKET, cover 
STUD, battery terminal 
CONTACT and ROD 

STUD, terminal switch 
CLIP, terminal 

LOCKWIRE 
COLLOR, motor drive 
SPRING, motor drive 
GEAR AND SHAFT (Not furnished separately) 
BUSHING 

BUSHING, commutator end 
BUSHING, drive end 
BUSHING, lever housing 

INSULATION, field coil (2) 

GASKET, lever housing to drive housing 

OIL SEAL, lever housing 

PLUG, commutator end pipe 
PLUG, drive end pipe 
PLUG, lever housing pipe 
PLUG, commutator end expansion (Cranking 
Motor B) 

Always Give CRANKING MOTOR NUMBER When Ordering Parts. 

PRINTED IN UNITED STATES OF AMERICA 



REF. 

NO. NUMBER 

-108-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

CRANKING MOTOR- CONTINUED 
(Delco-Remy) 

1935256 

1914593 
142210 
453319 

120217 

453435 

9415585 
1935255 
1950064 
1950071 

1916439 
1947350 

1873796 
1946542 
1916272 

1932354 
1904436 

RETAINER, commutator end felt washer cup 
(Cranking Motor A} 

RING, thru BOLT 
SCREW, grouna {2 for Cranking Motor A) 

SCR.l!:W, ground in 1rame {2 for Cranking 
Motor B) 

WASHER, ground screw (2 for Cranking 
Motor A) 

WASHER, gl"ound screw (2 for Cranking 
~9to1" B) 

WASHER, brush attaching lock (2) 
WASHER, felt commutatal" end 
WASHER, tel"minal stud sealing (2) 
WASHER, terminal stud 

WICK, oil CE and DE 
WICK, lever housing oil 

BUSHING, oilless 
GASKET, terminal end 
"0" RING, between :field frame &: lever 

housing 
SPRING 
WIRE, lock 

PRINTED IN UNITED STATES Of AMERICA 

-108-

MEMORANDA 

( 

J 

(_ 

PRINTED IN UNITED STATES OF AMERICA ( __ 



C 

C 

C 

-109-

ELECTRICAL SYSTEM 
(DT-361) 

GENERATOR 
(Delco-Remy) (Standard) {Not Heavy Duty) 

\, 

,~ 'ao 2B 
0 

84 83 31·32 

)' > ,~ 
1 2 3 4 

IPA-506321 

0., , \ 
6 6 

,, 
6 6 

-109-

ELECTRICAL SYSTEM 
. (DT- 361) --

GENERATOR - Co"TlNUEO 

(Delco-Remy) (Standard) (Not Heavy Duty) 

16 

(D 
.. 0 

t'I 
2322 

©\20 26/ 

~ 
ILLUSTRA'IlOXS ARE OF TYPICAL PARTS ONLY, 

REF. 
NO. 

2 

3 

4 

5 

6 

7 

8 

9 
10 

11 

12 

13 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

l>EI.CO-RE.,y 

NUMBER 

1105233 -
19 258 Rl 

103 028 
181 431 
181 442 
103 323 

1944373 

1903870 

1932506 

1914816 

.453460 

1914579 

826319 
1902746 

1858749 

1930237 

1935923 

907056 

1934553 

1946069 

9418881 

124548 

9421424 

809062 

1962276 

1914580 

1930236 

OE;SCRIPTJON 

GENERATOR ASSEMBLY, 24 volt 
NUT, 1/2" Esna 
1/ZNF NUT 
1/ZNF x· 1-1/2" hex-hd cap SCREW 
1/ZNF x 3" hex-hd cap SCREW 
1/211 lock WASHER 

Not Used 

ARM, brush (2) 
0 

SPRING, brush (2) 

BRUSH (2) 

WASHER, brush lead attaching lock (2) 

SCREW, brush lead attaching (2) 

WASHER, terminal stud lock (4) 

Not Used 

WASHER, terminal stud plain (2) 
WASHER, insulation terminal stud (2) 

STUD, terminal (2) 

COIL, RH field 

PLATE, ball bearing retainer drive end 

BEARING, drive end ball 

FRAME, drive end 

COLLAR, outside drive end space 

NUT, drive end shaft 

KEY, drive end {Woodruff) 

WASHER, thru bolt lock (2) 

PIN, drive end dowel 

WASHER, ball bearing retainer plate screw 
drive end lock (3) 

SCREW, ball bearing retainer plate drive 
end (3) 

COIL, LH field 

PRINTED IN UNITED STATES OF AMERICA 

RE:F. 
NO. NUMBE:R 

DESCRIPTION 

ZS 809763 BOLT, thru (2) 

26 1914750 SCREW, pole shoe (2) 

27 1918004 SHOE, pole (2) 

28 1963848 ARMATURE 

29 907058 BEARING, commutator end ball 

30 1938207 FRAME, commutator end 

31 1935960 NUT, cover band 

32 453479 SCREW, cover band 

33 1879530 BAND, cover 

34 1937227 FAN 
200362 CLIP, terminal to brush 

1913689 COLLAR, fan 

1955831 COVER, commutator end 

427261 KEY, commutator end (Woodruff) 

1915172 NUT, fan attaching 

809062 PIN, commutator end dowel 

823551 PLUG, drive end 

9411511 SCREW, field frame 

1917123 SCREW, cover attaching (3) 

1913688 SPACER, fan collar 

9421423 WASHER, field frame screw lock 

1905406 WASHER, drive end shaft nut plain 

809945 WASHER, commutator end space 

1962276 WASHER, cover attaching lock (3) 

1913743 WASHER, fan attaching lock 

Always Give GENERATOR Number When Ordering Parts. 

PRINTED IN UNITED STATES CF AMERICA 



GENERATOR 

-110-

ELECTRICAL SYSTEM 
(DT-36_1} 

;ill., li!, 1 
5ev:f 

(Delco-Remy) (Heavy Duty) 
(Part of Heavy Duty Attachment 607 736 C91) 

3 

RE;;F, DELCO-REMY 
NO, NUMBER 

1105237 

1965980 

2 1930236 

2 1930237 

3 1858749 

4 1858749 

5 

6 1962307 

7 1962313 

8 1946404 

9 1947890 

10 1947873 

12 907055 

13 907054 

14 1937227 
( 

2 

-

35 28 19 

\ \ I 
(@ @@ 

2tJ 
'41 22 

I 

~ 
59 

I -/ 

DESCRIPTION 

GENERA TOR ASSY ( 24 volt) 

ARMATURE 

COIL, LH field 

COIL, RH field 

STUD, terminal (includes insulator) 

STUD, terminal (includes insulator) 

LEAD (Not Furnished Separately) 

FRAME, commutator end 

FRAME, drive end 

BRUSH (2) 

SPRING and SUPPORT ASSY, brush (2) 

HOLDER, brush (2) 

BEARING, ball ( commutator end) 

BEARING, ball {drive end) 

FAN and BAFFLE (commutator end) 

PRINTED IN UN!T.i;:D STATfZS OF AMERICA 

l l O r:,-2 3 3 
-110-

/Fi? ELECTRICAL SYSTEM 

GENERATOR - CoNTJNuEc 

(Delco-Remy) (Heavy Duty) 

(DT-361) 

(Part of Heavy Duty Attachment 607 736 C91) 

39 8 ~
9 

10~~,A-..40 

23 42 35A~31~(f_/ if;.'--2s ii "< "~ o A / "'@, 49 \ 5o ·v 
3~J "'\ ~48 t ~45 

47~30 I 34 
, _ 

·-·· .~ \ 
61 

24 37 

-~ 

IPA-82428 

7 

REF, DELCQoREMY 
DESCRIPTION NO, NUMBER 

15 1947887 PLATE, cover (field frame) (2) 

16 1947888 GASKET, cover plate (2) 

17 1954873 PLATE, ball bearing retainer (inside) 

18 1948281 COVER, commutator end 

19 1913689 COLLAR, fan (commutator end) 

20 809763 BOLT, tbr~ (2) 

21 1947875 LEAD ASSY, brush to ground 

22 1918004 SHOE, pole ( 2) 

23 1914579 WASHER, terminal stud lock (2) 

24 453435 WASHER, retainer plate attaching lock ( 4) 

ZS 1946143 WASHER, cover plate attaching screw lock 
{8) 

26 453844 WASHER, brush lead attaching screw lock (2) 

27 1962276 WASHER, cover attaching screw lock (3) 

28 1913743 WASHER, fan attaching nut lock 

Always Give GENERATOR Number When Ordering Parts. 

PRINTE:D IN UNITE;;O STATES OF AMERICA 

( 

C 

C 

\ C.: 
/• 



C 

C 

C 

(' 

REF. 
NO. NUMBER 

- ll l-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

GENERATOR - CoNTINUEn 

(Delco-Remy) (Heavy Duty) 
(Part of Heavy Duty Attachment 607 736 C91) 

29 1962276 WASHER, ground lead attaching screw lock 

30 9421423 WASHER, ground screw lock (top of frame) 

31 1914579 WASHER, terminal stud lock (Z) 

32 9421424 WASHER, thru bolt lock (Z) 

33 121743 NUT, terminal stud (2) 

34 5024654 NUT, brush holder attaching screw (4) 

35 1915172 NUT, fan attaching 

36 121743 NUT, terminal stud (2) 

37 274946 SCREW, retainer plate attaching (4) 

38 453418 SCREW, cover plate attaching (8) 

39 453337 SCREW, brush holder attaching (4) 

40 453418 SCREW, brush lead attaching (2) 

41 1917123 SCREW, cover attaching (3) 

42 94ll511 SCREW, ground (top of frame) 

43 453319 SCREW, ground lead attaching 

45 1914750 SCREW, pole shoe (2) 

46 1948276 GASKET, ball bearing retainer plate 

47 1902746 WASHER, insulating terminal stud 

48 1902746 W;\SHER, insulating terminal stud 

49 826319 WASHER, terminal stud plain 

50 826319 WASHER, terminal stud plain 

51 809945 WASHER, space commutator end (inside) 

52 1948271 COLLAR, ball bearing drive end 

53 1956299 CLAMP, ball bearing commutator end 

54 200362 CLIP, terminal 

55 1948272 SP ACER, fan commutator end 

59 427261 KEY, Woodruff commutator end 

60 809062 PJN, dowel 

61 809062 PIN, dowel 

1948273 BAFFLE, oil drive end 

1948268 BUSHING, hinge commutator end 

1948385 BUSHING, drive end (in mounting hinge) 

1948279 GASKET, ball bearing retainer plate 
commutator end 

124548 KEY, Woodruff drive end 

9418881 NUT, shaft drive end 

1948284 OIL SEAL, ball bearing retainer 

1948285 OIL SEAL, commutator end ball bearing 
retainer 

1948274 PLATE, ball bearing retainer (outside) 

1948277 RETAINER, ball bearing commutator end 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 
DELCO""D<Y 

NUMBER 

-111-

ELECTRICAL SYSTEM 
(DT-361) 

DESCRIPTION 

GENERATOR- CONTINUED 

(Delco-Remy) (Heavy Duty) 
(Part of Heavy Duty Attachment 607 736 C91) 

9416183 

453435 

1905406 

SCREW, ball bearing retainer plate attaching 
(4) 

WASHER, ball bearing retainer plate attach­
ing lock (4) 

WASHER, shaft nut drive end 

Always Give GENERATOR Number When Ordering Parts, 

PRINTED IN UNITED STATES OF AMERICA 



-112- -112-

ELECTRICAL SYSTEM ELECTRICAL SYSTEM 
(DT-361) (DT-361) -

VOLTAGE REGULATOR 
(Del~o-Remy) (Not used with Heavy Duty Generator) 

VOLTAGE REGULATOR - CoNTINUi,:o 

{Delco-Remy) (Not used with Heavy Duty Generator) 

6 
l 

0 18 

~~ 16 
2 ~17~~~ IPA-56281 B 

RCF. 

No. 

2 

3 

4 

5 

6 

7 

8 

9 

IO 

11 

12 

13 

NUMBER 

1119233 
179798 
114604 

1931886 

1943386 

1878517 

1933239 

1912159 

1915896 

1944590 

1914816 

1924764 

1912176 

1923517 

1910182 

1910182 

ILLUSTRATIO:<S ARE OF TYPICAL PARTS ONLY, 

DESCRIPTION 

REGULATOR ASSEMBLY, voltage {24 volt) 
1/4 x 1-1/8" hex-hd cap SCREW (4) 
1/4" external-tooth lock WASHER (4) 

COVER 

SCREW, cover (2) 

SUPPORT, current regulator contact 

SUPPORT, voltage regulator contact 

SCREW, relay armature adjusting 

ARMATURE 

SCREW, regulator armature adjusting (2) 

WASHER, relay armature attaching screw 
lock (2) 

SCREW, relay armature attaching (2) 

SPRING, current unit 

SPRING, voltage unit 

RESISTOR, "F" terminal to ground 

RESISTOR, "F" terminal to relay 

PRLNTl':D IN UNlTl':D STATl':S OF AMl':RICA 

REF. 

NO. 

.4 

15 

16 

17 

18 

19 

20 

21 

NUMBER 

1879663 

1914800 

1878507 

1878503 

1922599 

1878505 

1878516 

1931887 

1933941 

124818 

273485 

9421423 

1910966 

DESCRIPTION 

GROMMET (3) 

SCREW, terminal (3) 

WASHER, insulator regulator contact 
attaching screw (2) 

CLAMP, terminal (3) 

INSULATOR, regulator contact attaching 
screw (2) 

W
0

ASHER, regulator contact attaching screw 
lock (2) 

SCREW, regulator contact attaching (4) 

GASKET, cover 

LEAD, ground 

NUT, shock mount screw (3) 

SCREW, shock mount attaching (3) 

WASHER, shock mount screw lock (3) 

PACKAGE, shock mount 

Always Give VOLTAGE REGULATOR Number When Ordering Parts. 

PRINTED IN UN[Tl':D STATES OF AME:RICA 

C 

C 



C 

C 

-113-

ELECTRICAL SYSTEM 
(DT-361) 

VOLTAGE REGULATOR 
(Delco-Remy) {For Use With Heavy Duty Generator) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 

REF. 
NO. 

2 

3 

4 

5 

6 

6 

7 

7 

8 

9 

10 

11 

12 

13 

14 

15 

2 

OE1.CO-REMV 

NUMBER 

1119677 

1941663 

1931887 

1942909 

1878493 

1939658 

1912176 

1959948 

1957821 

1957821 

1956233 

1939661 

1879663 

1912159 

1944590 

1924764 

1878505 

9421423 

DESCRIPTION 

REGULATOR ASSY, voltage (24 volt) 

(Consists of the following parts 

COVER 

GASKET 

ARMATURE, relay 

CONTACT and SUPPORT, current regulator 

CONTACT and SUPPORT, voltage regulator 

SPRING, regulator armature (current) 

SPRING, regulator armature (voltage) 

RESISTOR, relay to voltage circuit 

RESISTOR, current to field 

RESISTOR, current to ground 

CONNECTOR, voltage and current 

GROMMET, rubber (in base) (3) 

SCREW, relay armature adjusting 

SCREW, regulator adjusting {l) 

SCREW, and lock WASHER ASSY, relay 
armature attaching (2) 

WASHE~, current regulator contact 
attachj,ng screw lock 

WASHER, shock mount attaching screw lock 
(2) 

PRINTED IN UNITED STATES OF AMERICA 

--------------··--, 

-113-

ELECTRICAL SYSTEM 
(DT-361) 

VOLTAGE REGULATOR- CoNTlNUEO 

(Delco-Remy) (For lfse With Heavy Duty Generator) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 

3 

REF. 
NO. 

16 

17 

18 

19 

20 

21 

22 

1924764 

1878516 

1943386 

1914800 

1922599 

1878507 

1878503 

1855978 

1939659 

1933941 

19Iv966 
124818 
273485 

1960638 

195336? 

1953362 

1953364 

1943386 

1950276 

7 

IPA-82421 A 

DESCRIPTION 

SCREW and lock WASHER ASSY, relay 
armature attaching (2) 

SCREW, current regulator contact attaching 
(3) 

SCREW, cover {l) 

SCREW, terminal (3) 

BUSHING, current regulator contact attach­
ing screw 

WASHER, current regulator attaching screw 
insulating 

CLAMP, terminal (3) 

CLAMP, ground screw (in base) 

INSULATOR, voltage contact support 

LEAD ASSY, ground 

PACKAGE, shock mount 
NUT, shock mount attaching screw (3) 
SCREW, shock mount attaching (3) 

RESISTOR, voltage adjusting (680 ohm) 

RESISTOR, voltage adjusting (300 ohm) 

RESISTOR, voltage adjusting (ZOO ohm) 

RESISTOR, voltage adjusting ( 100 ohm) 

SCREW, ground (in base) 

SCREW and lock WASHER, voltage adjusting 

Always Give VOLTAGE REGULATOR Number When Ordering Parts. 

PRINTED IN UNITED STATES OF AMERICA 



-114-

ELECTRICAL SYSTEM 
(DT-361) 

BATTERY SUPPORT 
TD-lSBP 6001 to 8362 
TD-lSBG 7260 to 8362 
TD-15B(Agr)BGA 7260 to 8362 

.u. 
NO. 

I.H ... ,. .. T 
NUMSE .. 

DESC .. I .. TION 

331 IZ7 RI NUT, 3/8" wing (6) 
103 341 13/32 x 13/16" x 16 ga WASHER (b) 

2 

' 
4 

3Z5 Z63 Rl HOLD DOWN, battery outer IZJ 

3ZS Z61 RI I HOLD DOWN, battery center 

331 997 R91 SUPPORT, battery 
(Order the following parts -

1 FRAME 
4 BOLT 
4 WASHER, 3/8 11 

lock 
4 WASHER, 7/16 x 

7/8"xl6ga. (cd 
or zn-pltd) 

1 SUPPORT 
2 NUT, 7/16" 
2 SCREW, 3/8 x7/8" 

2 
hex-hd cap 

SCREW, 7/16x 
1-1 /8" hex-hd cap 

2 WASHER, 3 / 8" lock 
2 WASHER, 13/32 x 

13/16"xl6ga, 
2 WASHER, 7/16" 

lock 
2 WASHER, 15/32x 

59/64' 1xl6 ga. 

325 260 Rl HOOK, battery hold down (6) 

.... INTED IN UNITEO STATES 01" AME .. ICA 

603 481 C91 
20 141 Rl 

l 03 321 

22 196 Rl 
603 478 C91 
271 500 

179 838 

179 859 
103 321 

l 03 341 

103 322 

103 342 

-114-

ELECTRICAL SYSTEM 

BATTERY SUPPORT 
TD-I5BP 8363 up 

(DT-361) 

TD- lSBG 8363 up 
TD-15B(Agr)BGA 8363 up 
TD-15BPS 9371 up 
TD-15BOF 21281 up 
TD-15BOS 21676 up 

.. Q'".· 

NO. 

2 

' 

I.H ... ART 
NUMBIE;R 

20 141 Rl 
103 321 
446 212 

603 481 C9l 

603 478 C91 
271 500 
179 838 
179 859 
103 321 
103 341 
103 322 
103 342 

DEBCRI .. TION 

BOLT, battery hold down (4) 
3/8" lock WASHER (4) 
7/16 :x 7/8" x 16 ga (cd or zn-pltd) 

WASHER (4) 

FRAME, battery hold down 

SUPPORT, battery 
7 / 1611 NUT (2) 
3/8 x 7/8" hex-hd cap SCREW (2) 
7/16 x 1-1/8" hex-hd cap SCREW (2) 
3/8" lock WASHER {2) 
13/32 x 13/16" x 16 ga WASHER (2) 
7 / 16" lock WASHER (2) 
15/32 x 59/64" x 16 ga WASHER (2) 

PRINTE:D IN UNITED STATES OF AMIE:RlCA 

C 



C 

C 

-115-

ELECTRICAL SYSTEM 
(DT-361) 

HEADLIGHT, REAR LIGHT AND RH AUXILIARY REAR LIGHT 
(Guide Lamp) 

REF, 
NO. 

2 

3 

4 

I.H.PART 
NUMBER 

338 814 R91 

103 028 
103 323 
446 229 
600 658 Cl 

273 560 

338 896 Rl 

OESCRIPTION 

HEADLIGHT, REAR LIGHT and RH 
AUXILIARY REAR LIGHT ASSY (Optional 
with 327 189 R91) (4) 

l/2NF NUT (4) 
1/2" lock WASHER (4) 
9/16 x 1-1/4" x 16 ga WASHER (4) 
WASHER, lower (4) 

UNIT, sealed (4) 

RETAINER, light (4) 

SHELL {Not Furnished Separately) (4) 

MASTER SWITCH LOCK, AND PADLOCK WITH KEYS 

REF. 
NO. 

2 

1.H.PART 
NUMBER 

314 751 R3l 
109 084 
179 800 
103 319 
147 577 

314 753 Rl 

16558Rl 

276 278 R91 

DESCRIPTION 

LOCK, master switch 
1/4" NUT 

IPA-78910A 

1/4 x 1-3/8" hex-hd cap SCREW 
l / 4" lock WASHER 
1/4" flat WASHER {2) 

SPACER, master switch lock 

WASHER, master switch lock flat 

PADLOCK w/Keys 

-115-

ELECTRICAL SYSTEM 

MASTER SWITCH 
(Delco-Remy) 

(DT-361) 

l 

~--...,(\'-----

2 
3 

4 

DELCO•RE .. Y 

NUMBER 

1996495 
1996496 

109084 
179795 
103319 
453787 
9421425 

1886953 
132110 
9422354 

IPA-60759 

DESCRIPTION 

SWITCH ASSY, master (Order 1996496) 
SWITCH ASSY, master (will work for 

1996495) 
1/4" NUT 
1/4 x 3/4" hex-hd cap SCREW 
1/4" lock WASHER 

NUT, terminal (2) 
WASHER, terminal nut lock (used with 
SWITCH, 1996496) (2) 

KNOB, control (part of Switch Assy. l 996 495) 
SCREW, knob attaching 
WASHER, knob attaching screw lock 

HEADLIGHT. REAR LIGHT AND Rd AUXILIARY REAR LIGHT 
(Hobbs) 

REF. 
NO. 

l 
2 
3 
4 

1.H.PART 
NUMBER 

313 957 Rl 
27 3 560 

327 189 R91 

I 03 028 
103 323 
446 229 
600 658 Cl 

DESCRIPTION 

RETAINER, light {4) 
UNIT, sealed (4) 

rPA-507778 

SHELL (Not Furnished Separately) (4) 
HEADLIGHT, REAR LIGHT and RH AUXIL-

IARY REAR LIGHT ASSY (Optional with 
338 814 R91) (4) 

l/2NF NUT (4) 
1/2" lock WASHER (4) 
9/16 x 1-1/4" x 16 ga WASHER (4) 
WASHER, lower (4) 

PRINTED IN UNITEO STATES OF AMERICA (Rev, No. I 10-71) PRINTED IN UNITED STATES OF AMERICA 



-116-

ELECTRICAL SYSTEM 
(DT-361) 

HEADl.:.IGH"i, REAR UGHT AND RH AUXILIARY 
REAR 1...IGHT SRUSr-; GUARD 

REF. 

NO. 
l,H,PART 
NUMBER 

334 303 R91 

DESCRIPTION 

ATTACHMENT, lamp guard (See NOTE 3) 

(Consists of the following parts -

330 714 Rl 1 GUARD, light (Also part of RH Auxiliary 
Rear Light ATTACHMENT, 604 048 C92) 

LIGHTING SW ITCH 
(Delco-Remy) (For Units Equipped With Roosa-Master Fuel 
Injection Pump) 

REF, 

NO. 

2 

3 

4 

D£~CO,REMY 

NUMBER 

1994053 
141706 

1882012 

1930685 

1864099 

2 3 4 

\ ~ \ ov1. 
IPA-32313 A 

DESCRIPTION 

SWITCH, lighting 
11/16" internal-tooth lock WASHER 

NUT, lighting switch mounting 

KNOB, lighting switch 

SCREW, lighting switch knob mounting 
No. 8 cd-pltd lock WASHER 

PRINTED IN UNITED STATES OF AMERICA 

-116-

ELECTRICAL SYSTEM 
- (DT-36"i) 

HEADLIGHT. Rl:":AR LIGHT AND RH AUXILIARY REAR LIGHT BRACKET 

REF. 
NO. 

IPA-66776 

l,H,PART 
NUMBER 

331 145 R91 

271 500 

179 857 

179 860 

103 322 

DE:SCRIPTION 

BRACKET, headlight, rear light and RH 
auxiliary rear light (not used with headlight 
and rear light brush guard) (4) 

7 / 16" NUT (used with RH auxiliary rear 
light only) (4) 

7 / 16 x 7 /8" hex-hd cap SCREW (used with 
headlight and rear light) {12) 

7/16 x 1-1/4" hex-hd cap SCREW (used 
with RH auxiliary rear light only) (4} 

7/16 11 lock WASHER (16) 

RH AUXILIARY REAR LIGHT 

REF, 

NO. 
l,H,PART 
NUMBER 

604 048 C92 

331 145 R91 

271 500 
179 860 
103 322 
330 714 Rll 

271 500 
179 860 
103 322 
358 566 R9I 

263 514 R91 

362 120 Rl 

362 120 Rl 

338 814 R91 

327 189 R91 

103 028 
103 321 
330 717 RI 
330 718 RI 

DESCRIPTION 

ATTACHMENT, RH rear auxiliary light (not 
used on units equipped with 110,260 single 
drum or 260 double drum cable control units) 
(See NOTES l and 3) 

Consists of the following parts -
BRACKET, auxiliary rear light (used with 

RH Rear Auxiliary Light ATTACHMENT, 
604 048 C91) (*) 

7 / 16" NUT (4) 
7/16 x 1-1/4" hex-hd cap SCREW (4) 
7/16" lock WASHER (4) 

GUARD, auxiliary rear light brush (used with 
RH Rear Auxiliary Light ATTACHMENT, 
604 048 C92) (§) 

7 / 16" NUT (4) 
7/16 x 1-1/4" hex-hd cap SCREW (4) 
7/16" lock WASHER (4) 

CABLE, rear light junction block to RH rear 
auxiliary light (#) 

CLIP, cable (on front inner bolt of rear light 
bracket) (#) 

CLIP, cable (on top inner bolt on RH of front 
of fuel tank) {#) 

CLIP, cable (on top and bottom bolts of rear 
RH seat side sheets) (#) (2) 

LIGHT, auxiliary rear flood (Optional with 
327 189 R91) (%) 

LIGHT, auxiliary rear flood {Optional with 
338 814 R91) (%) 

l/2NF NUT 
1/2" lock WASHER 
WASHER, upper light mounting 
WASHER, lower light mounting 

(§) - Also Listed And Illustrated With "Head­
light, Rear Light And RH Auxiliary Rear 
Light Brush Guard," 

(%)- Also Listed And Illustrated With "Head­
light, Rear Light And RH Auxiliary Rear 
Light." 

{*) - Also Listed And Illustrated With "Head­
light, Rear Light And Auxiliary Rear 
Light Bracket. 11 

(#) - Also Listed And Illustrated With "Elec­
tric Starting And Lighting." 

NOTE 1 - Factory Application - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

PRINTED JN UNITED STATES OF AMERICA 

C 

l 



C 

C 

C 

(_ 

-117-

ELECTRICAL SYSTEM 
(DT-361) 

HOU~METER 

REP', 
NO. 

A 

B 

I.Isl.PART 
NUMIIER 

IPA-674298 

DESCRIPTION 

Service Pa:t"ts for Hourmeter 
TD-lSBP 6889 up 
TD-15BG 7Z60 up 
TD-15BGA 7260 up 
TD-lSBPS 9371 up 

337 554 R91 ATTACHMENT, electric hourmeter (see 
NOTE 3) 

624 552 C91 
103 091 
132 705 
114 601 

HOURMETER 
No. 6 NUT (3) 

TD-lSBP 6001 to 6888 

No. 6 x 1/2,tt slt-rd-hd SCREW (3) 
No. 6 lock WASHER (3) 

Z 267 811 R91 CABLE, positive terminal on ammeter to 
positive terminal on hourmeter) 

3 341 874 R91 CABLE, pressure switch to ground 

4 341 873 R91 CABLE, feed thru connector to pressure 
switch 

5 132 244 R91 SWITCH, pressure 

6 444 253 TEE, 1/8'' male x 1/8'' female x 7/lb'' female 

7 264 674 R91 

132 705 
114 601 

444 163 

DAMPENER, hourineter vibration 
(Hourmeter A) 

No. 6 x 1/2" slt-rd-hd mach SCREW (3) 
No. 6 lock WASHER (3) 

ELBOW, 1/8 x 9'0" street 

PRINTEO IN UNITED STATES OF AMERICA 

-117-

ELECTRICAL SYSTEM 
(DT-361) 

STARTING SWITCH 
(Deko-EemvLCf_or Manual Shift Crawler Tractors) 

--NO. 

z 

3 

4 

• 
• 
7 

• 

1 2 

Ill 

Ill 

l!Q.Co.RE .. Y 

NUMBE!t 

453433 

453296 

1855936 

138557 

1913828 

1956191 

1996097 

I I 
I I 
\ I 

8 

3 4 
' ' \ ' \ I 

\ 

5 6 7 
, A 
\ I I 
\ I I 

Dash---

Dt::SCRIPTION 

NUT, terminal (Z) 

WASHER, terminal nut lock (l.) 

NUT, inner mounting 

WASHER, lock mounting nut 

WASHER, mounting nut plain 

NUT w/BOOT, outer mounting 

BOOT (Not Furnished Separately) 

SWITCH ASSY, starting 

NOTE 3 - Field Application - Orcler Througn. 
Regular Service Parts Channels. 

PRINTED JN UNITEO STATES OF AMERICA 



REF. 

NO. 

J. H. PART 

NUMBER 

-118-

MISCELLANEOUS 
(DT-361) 

OESCRIPTION 

GASKET SET 

345 288 R93 GASKET SET, cylinder head, includes the following: 
105 451 GASKET, 3/8" annular (6) 

326 523 Rl GASKET, exhaust manifold (6) 

326 818 Rl GASKET, thermostat housing elbow (Z) 

326 820 Rl GASKET, thermostat housing 

327 755 Rl GASKET, air intake 

327 761 Rl GASKET, turbocharger adapter 

328 678 Rl GASKET, valve cover 

609 402 Cl GASKET, breather cover 

334 035 Rl GASKET, elbow air intake upper 

606 073 CZ GASKET, cylinder head 

341 461 Rl GASKET, turbocharger oil inlet 

341 464 Rl GASKET, turbocharger oil drain 

601 076 Cl GASKET, nozzle (6) 

364 879 Rl "0" RING, injection nozzle dust (7 /8 x 
1:1/16 X 3/32") (6) 

915 500 Rl SLEEVE, leakoff tube (6) 

GASKET SET 

345 287 R9Z GASKET SET, crankcase, includes the following: 
3 405 H GASKET, drain plug 

278 347 Rl GASKET, injection pump R. D, 

304 573 Rl GASKET, cranking motor 

318 335 Rl GASKET, fuel line screw (12) 

326 580 Rl GASKET, front cover 

326 582 Rl GASKET, injection pump cover 

326 S97 Rl GASKET, oil cooler inlet and outlet (Z) 

326 813 Rl GASKET, oil cooler front and rear (Z) 

328 731 Rl GASKET, oil pan 

3Z8735Rl GASKET, front plate 

328 739 Rl .GASKET, valve lifter cover (Z) 

328 762 Rl GASKET, oil filler elbow 

328 842 Rl GASKET, injection pump mounting plate 

328 846 Rl GASKET, flywheel housing 

601 381 Cl GASKET, oil pwnp cover 

328 892 Rl GASKET, water pump 

328 939 Rl GASKET, cooler header 

332 303 Rl GASKET, seal face plate 

332 536 Rl GASKET, oil pump mounting 

332 549 Rl GASKET, oil pump inlet 

332 554 Rl GASKET, crankcase oil outlet 

332 555 Rl GASKET, oil cooler inlet and outlet (Z) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 

I. H. PART 

NUMBER 

-118-

MISCELLANEOUS 
(DT-361) 

DESCRIPTION 

GASKET SET - CONTINUED 

332 566 Rl GASKET, flange 

337 242 Rl GASKET, cooler header front and rear (2) 

345 247 Rl GASKET, oil cooler header 

252 735 Rl "0" RING, equipment pump drive cover 

384 149 Rl "0" RING, flywheel housing cover 

382 781 Rl "0" RING, oil pump end plug 

308 459 Rl "0" RING, filter bolt (Z) 

285 253 Rl "0" RING, water pump bearing housing 

343 396 R2 "0" RING, crankcase to pump tube (2) 

343 398 R2 "0" RING, cooler to filter tube (2) 

343 398 R2 "0" RING, filter header to cooler header tube 

343 398 R2 "0" RING, pump to cooler tube (2) 

343 831 Rl ' 10" RING, power take-off drive (2) 

346 895 Rl "0" RING, injection pump (Roosa-Master) 

349 '055 R2 "0" RING, oil pwnp safety valve 

350 818 Rl "0" RING, breather tube 

343 396 Rl "0" RING, cooler to filter tube (Z) 

360 610 Rl "011 RING, idler gear shaft 

303 545 Rl RING, sealing 

119 937 WASHER, filter drain (2) 

59 657 D WASHER, filter bolt ( Z) 

345 441 Rl WASHER, bolt 

PRINTED IN UNITED STATES OF AMERICA 

( 

( 

( 

I 
\ 



-119-

C 

C DT-407 DIESEL ENGINE 

C 

PRINTED IN UNITED STATES 0~ AMERICA 



-120-

DIESEL ENGINE 
(DT-407) 

CYLINDER HEAD, VALVE COVER, VALVES AND 
ROCKER ARMS 

'\lW. 
'--13 

37--•• 
3s-® 

3g--l 

40--i 
411 
30~ 
42_--8 

431 

PRINTEO IN UNITEO STATES OF AMl;;RICA 

-45 

-120-

DIESEL ENGINE 
(DT-407) 

CYLINDER HEAD, VALVE COVER, VALVES AND 
ROCKER ARMS - Co,..TINUED 

48 

Q 
0 
0 

/2 
2~ 

24-.._; 

31--Q 

32i 

CE-90469 

PRINTEO IN UNITEO STATES OF AMERICA 

( 

(_ 

( 

C 



C 

C 

C 

REF. 

NO. 

I. H, PART 

NUMBER 

-121-

DIESEL ENGINE 
(DT-40'7) 

DESCRIPTION 

CYLINDER HEAD, VALVE COVER, VALVES AND 
ROCKER ARMS - CoNTtNU£o 

2 

4 

5 

6 

7 

8 

9 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 
30 

105 451 GASKET, 3/8" annular (6) 

601 390 Cl 
17 673 R2 

328678Rl 

601 783 Cl 

326 515 RI 

COVER, cylinder head valve 
SCREW, 3/8 x 3-1/2" hex-hd cap (6) 

GASKET, valve cover 

BOLT, cylinder (long) (4) 

WASHER, cylinder head bolt (26) 

326 509 Rll SHAFT w/two PLUG, 109 544 Rl rocker arm 

109 544 Rl PLUG, 3/4" expansion (2) 

16 045 D SPRING, intermediat0c; rocker (5) 

341 074 R92 ARM, w/NUT, 133 093 Rl and SCREW, 
16 067 DA rocker (optional with rocker arm 
58 446 HEY) ( 12) 

58 446 HEY ARM, w/NUT, 133 093 Rl and SCREW, 

326 510 R2 

16 043 D 
16 051 D 

133 927 Rl 

17 244Rl 

250450Rl 

326 503 Rl 

345 410 R91 
179 840 
179 906 
103 321 
103 324 

609 402 C 1 

330 397 R2 

9 409 949 

601 781 Cl 

601 782 Cl 

670 323 C92 

32 485 D 

615324Cl 

62 264VA 

601 093 Cl 

62 265 VA 

341 284 Rl 

326 504 Rl 

326 505 R3 

16 067 DA, rocker (optional with rocker arm 
341 074 R92) (12) 

BRACKET, shaft (6) 

SPRING. front and rear rocker (2) 
WASHER, rocker spring (2) 

RING, snap (2) 

PIN, 5/16 x 1-1/4" roll (2) 

STUD, manifold (8) 

SLEEVE, injector {6) 

EYE, front lifting 
3/8 x 1-1/8" hex-hd cap SCREW 13) 
9/16 x 1-1/2" hex-hd cap SCREW 
3/8" lock WASHER (3) 
9/16" lock WASHER 

GASKET, breather cover 

ELEMENT, breather 

PLUG, 3/4" sq-soc pipe (6) 

BOLT, cylinder head (short) (7) 

BOLT, cylinder head (med) (13) 

HEAD ASSY, cylinder 
(Composed of -

1 BUSHING 
12 GUIDE 

§ l HEAD 
§ 6 INSERT 

6 INSERT 
l PLUG 
1 PLUG 
1 PLUG 
4 PLUG 
6 PLUG 
5 PLUG 
6 SLEEVE 
8 STUD 
4 STUD 
6 TUBE 

142 765 
326 505 R3 

670 301 Cl 
444 588 
444 654 
444 678 
601 244 Cl 

9 409 949 
601 093 Cl 
326 503 RI 
250 450 Rl 
612 267 Cl 
326 504 Rl) 

LOCK, intake valve spring retainer ( 12) 

RETAINER, intake valve spring {6( 

SPRING, intake valve inner (6) 

PLUG, core hole (5) 

SPRING, intake valve outer (6) 

SPACER, valve spring (6) 

TUBE, jet (6) 

GUIDE, valve (12) 

PRINTED IN UNITED STATES OF AMERICA 
(Rev. No, I 

-121-

DIESEL ENGINE 
(DT-407) 

REF. 

NO. 

I. H, PART 

NUMBER 
DESCRIPTION 

CYLINDER HEAD, VALVE COVER, VALVES AND 
ROCKER ARMS - CONTINUED 

31 349 023 Rl INSERT, intake valve seat(. 005" oversize) 

31 

31 

31 

32 

32 

32 

32 

33 

34 

35 

37 

38 

39 

40 

41 

42 

42 

42 

43 

43 

44 

45 

46 

47 

48 

49 

50 

51 
52 

53 

349 024 Rl 

670 807 Cl 

670 808 Cl 

670 308 Cl 

343 433 R2 

670 811 Cl 

670 812 Cl 

(*)IX) 

INSERT, intake valve seat(. 015" oversize) 
(*)IX) 

IN'SER T, intake valve seat (. 005" 
oversize) (%) (X) _ 

INSERT, intake valve seat {. 015" 
oversize) (%) (X) 

VALVE, intake (optional w/VALVE, 
343 433<R2) (Used w/Head Assy. 
without intake valve inserts) (6) 

VALVE, intake (optional w/VALVE, 
670 308 Cl) (Used w/Head Assy. 
without intake valve inserts) (6) 

VALVE, intake (optional w/VALVE, 
670 812 Cl) (Used w/Head Assy. 
equipped with intake valve inserts) (6) 

VALVE, intake (optional w/VALVE, 
670 811 CI) (Used w/Head Assy. 
equipped with intake valve inserts) (6) 

670 672 Cl GASKET, cylinder head 

444 678 PLUG, 1" sq-soc pipe 

16 040 DD TAPPET, valve (12) 

343 465 R9 l ROD, valve push ( 12) 

32 485 D LOCK, exhaust valve spring retainer ( 12) 

615 324 Cl RETAINER, exhaust valve spring (6) 

160 907 Rl SPRING, exhaust valve inner (6) 

160 908 Rl SPRING, exhaust valve outer (6) 

34) 734 R91 ROTOCOIL, exhaust valve (6) 

670 301 Cl INSERT, exhaust valve seat (standard) (6) 

670 303 Cl 

670 304 Cl 

341 350 Rl 

612313Cl 

350 818 Rl 

328 957 RI 1 
179 835 
103 321 

133 093 RI 

16 067 DA 

330 267 Rl 
179 861 
103 342 

444 654 

601 244 Cl 

444 588 
142 765 

612 267 Cl 

INSERT, exhaust valve seat(. 005" oversize) 
(X) 

INSERT, exhaust valve seat (. 015" oversize) 
(XI 

VALVE, exhaust (optional with 612 313 Cl) (6) 

VALVE, exhaust (optional with 341 350 Rl) (6) 

"O" RING, breather tube (1 x 1-1/4 x 1/8") 

TUBE, breather outlet 
3/8 x 5/8" hex-hd cap SCREW 
3/8" lock WASHER 

NUT, rocker arm adjusting ( 12) 

SCREW, rocker arm adjusting ( 12) 

EYE, rear lifting 
7/ 16 x 1-3/8" hex-hd cap SCREW (2) 
15/32 x 59/64 x 16 ga WASHER (2) 

PLUG, 1/4" sq-soc pipe 

PLUG, 1-1/4" sq-soc pipe (4) 

PLUG, 1/2" sq-hd pi'pe 
BUSHING, 1-1/4 x 1/2" 

STUD, manifold (4) 

(~') - For Cylinder Head Assy1s. 670 323 C91, that have 
been previously machined for the deep inserts. 

(%)- For Cylinder Head Assy's. 670 323 C91 and 670 323 C92, 
that did not have oversize inserts. 

X - As Required. 
§ - Not Furnished Separately. 

10-71) 
PRINTED IN UNITED STATES OF AMERICA 



-122- -122-

DIESEL ENGINE DIESEL ENGINE 
(DT-407) 

{DT-407) 

CRANKCASE AND RELATED PARTS CRANKCASE AND RELATED PARTS - CorHINUED C 

C 
~. 

I 

( 

REF, I.I-I.PART DESCRIPTION 
REI". I.H,PART DESCRIPTION 

NO. NUMBER NO. NUMBER 

4 315 365 Rl PLUG, meterine: 8 670 896 C92 CRANKCASE ASSY - Continued 
{ Compo~ed of - Continued 

4A 444 782 PLUG. 3/0" pipe (2) 3 PLUG 445 684 
3 PLt:'G 444 782 

5 22 263 Rl PLUG, 1•5/8" CUP (5) 5 PLUG 22 263 Rl 
l PLUG 444 667 

6 1q 838 Rl DOWEL (41 z PLUG 50 410 DA 
l PLUG 315 365 Rl ( 5 PLUG 347 822 RI 

8 670 896 C92 CRANKCASE ASSY ,, SLEEVE 
(Composed of- 13 WASHER 326 515 Rl) 

l ADAPTER 670 534 Cl 
z BEARING 7 911 T 
l BEARING 70 260 R SA 258 917 Rl DOWEL, pin (2) 

l BEARING 77 514 Rl 
l BEARING 332 573 Rl • 328 73q Rl GASKET, cover (2) 

l BEARING 332 629 Rl 
l BRACE 332 574 R2 10 601 812 Cl COVER, valve lift rod (2) 

14 BOLT 328 729 Rl 179 816 5/16 x 3/4" hex-hd cap SCREW (6) 

l CAP 349 048 Rl 302 861 Rl WASHER(7l 

l CAP 349 049 Rl 
5 CAP 349 050 Rl 11 607 299 C91 GAUGE, oil level (not used with Dipstick 

'l CRANKCASE Lock ATTACHMENT 628 011 C9I) 

4 DOWEL 19 838 Rl 13 343 464 Rl TUBE. oil iet ( 121 
z DOWEL 19 962 Rl 
z DOWEL 258 917 Rl 14 .Hq 04CJ Rl CAP. rear main bearine: 
l DRAWING. 

crankcase 
rework IZG-8526 § - Not Furnished Separately, ~-

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA l 



C 

C 

C 

IIIEI". 
NO. 

1.1-1.PAl'tT 
NUhlllEft 

-123-

DIESEL ENGINE 
(DT-407) 

DESCIIIIPTION 

CRANKCASE ANO RELATED PARTS- CONTI ... UED 

15 349 050 RI CAP, intermediate main bearing (5) 

16 349 048 Rl CAP, fl"ont main bearing 

17 332 574 RZ BRACE, oil pump inlet 

18 326 515 Rl WASHER, beal·ing cap ( 13) 

19 328 729 RI BOLT, main bearin~ cap ( 14) 

20 607 296 Cll TUBE, oil filler 

21 

zz 

24 

24 

362. 120 Rl 
179 835 
103 321 

347 822 Rl 

19 962 Rl 

50 410 DA 

445 684 

445 671 

670 534 Cl 

20 975 Rl 

678 001 C9Z 

CLIP, generat::,r cable harness (2) 
3/8 x 5/8" hex-hd cao SCREW {Z) 
3/8" lock WASHER (2) 

PLUG. core hole (SJ 

DOWEL (3/8 x 3/4") (2) 

PLUG, 1/8" hex-soc pipe (2) 

PLUG. 1/8" sci-hd pipe (optional with 
445 6711 {3) 

PLUG, 1/811 sq-hd pipe (optional with 
445 684) {3) 

ADAPT ER (not required for this engine; use 
PLUG, 20 975 Rl) 

PLUG, 1-1/4" pipe (will work for 
ADAPTER, 670 321 Cl} 

PACKAGE, crankcase field service (X) 
(Composed of -

6 BEARING 
1 BEARING 
5 BEARING 
l BEARING 
1 CRANKCASE 

I? JETS 
I PACKAGE 
I PACKAGE 
1 PACKAGE 
1 PACKAGE 

(X) As Required 

323 962 Rll 
328 771 R91 
328 774 R9l 
328 777 R91 
670 896 C92 
343 464 Rl 
670 027 C92 
670 324 C92 
670 325 C93 
606 780 C93 

l"IIINTED IN UNITEO STATES 01' AMl:lllc,\ 

-123-

MEMORANDA 

l"IOIINTED IN UNITED IITATE• 01' AME11le,\ 



-124-

DIESEL ENGINE 
(OT-407) 

CONNECTING RODS, PISTONS AND CYL.INDER SLEEVES 

REF. 

NO. 

2 

2 

4 

4 

5 

5 

6 

6 

I.I-I.PART 
NUl,'IBE;R 

625 390 Cl 

627 086 CI 

627 087 Cl 

625 392 Cl 

627 OS5Cl 

625 393Cl 

326 751 Rl 

326 874 RI 

670 571 Cl 

670 675 Cl 

670 294 Cl 

670 677 Cl 

\ 
'B 

IPA-663208 

DESCRIPTION 

-9 

RING, piston (top compression) (optional with 
RING, 627 086 Cl) (koppers) (6) 

RING, piston (top compression) (optional with 
RING, 625 390 Cl) {Sealed Power) (6) 

RING, piston {intermediate compression) 
{optional with RING, 625 392 Cl) (Sealed 
Power) (6) 

RING, piston (intermediate compression) 
(optional with RING, 627 087 Cl) (koppers) 
(6) 

RING, piston (oil regulating) (optional with 
RING, 325 393 Cl) (Sealed Power) (6) 

RING, piston (oil regulating) (optional with 
RING, 627 085 Cl) (koppel"s) (6) 

RETAINER, piston pin 
{12) 407TC2 U000501 to 36041 

RETAINER, piston pin 
(12) 407TC2 U036042 and up 

PIN, piston 
(6) 407TC2 U000501 to 36041 

PlN, piston 
(6) 407TC2 U036042 and up 

PISTON 
{6) 407TC2 U000501 to 36041 

PISTON 
(6) 407TC2 U036042 and up 

REI'. 
NO. 

I. H. PART 
NUMBER 

-124-

DIESEL ENGINE 
{DT-407) 

DESCRIPTION 

CONNECTING RODS .. PISTONS AND CYLINDER SLEEVES -CoNTINUED 

8 670 014 Cll SLEEVE w/installation INSTRUCTIONS, 
l 085 368 R2, cylinder (.002" o.;ersize) (6) 

8 670 293 C21 SLEEVE, w/installation INSTRUCTIONS, 
1 085 368 R2, cylinder (6) 

9 670 297 C92 PACKAGE w/installation INSTRUCTIONS, 
1 085 369 Rl 

(X) 407TCZ U000501 to 36041 

9 670 725 C91 PACKAGE w/installation INSTRUCTIONS, 
1 085 369 Rl 

{X) 407TCZ U036042 and up 

10 326 562 Rl B USIDNG, connecting rod 
(6) 407TC2 U000501 to 36041 

10 670 68! Cl BUSHING, connecting rod 
(6) 407TC2 U036042 and up 

11 323 962 Rll BEARING, connecting rod (two halves) 
(standard) (6) 

11 341 573 Rll BEARING. connecting rod {two halves)(. 002" 
undersize) (6) 

11 341 576 Rll BEARING, connecting rod (two halves)(. 010" 
undersize) (6) 

11 341 579 Rll BEARING, connecting rod (two halves)(. 020" 
undersize) (6) 

11 341582Rll BEARING, connecting rod (two halves)(. 030" 
undersize) (6) 

12 341 113 R94 ROD w/two BOLT, 326 563 RZ and BUSHING, 
326 562 Rl, connecting 

(6) 407TC2 U00050l to 36041 

12 670 678 C91 ROD w/two BOLT, 326 563 RZ and BUSHING, 
670 681 Cl connecting 

(6) 407TC2 U036042 and up 

13 326 563 RZ BOLT, connecting rod (12) 

627 090 C9 l PACKAGE, piston ring field service (con-
sists of six RING, 627 086 Cl, six RING, 
627 087 Cl and six RING, 627 085 Cl)_ 
(Sealed Power) (optional with PACKAGE, 
625 430 C91) 

625 430 C91 PACKAGE, piston ring field service pack-
age (consists of six RING, 625 390 Cl, 
six RING, 625 392 Cl and six RING, 
625 393 Cl) (Koppers) (optional with 
PACKAGE 627 090 Cl) 

X - As Required, 

PRINTED IN UNITED STATES OF AMERICA (Rev. No. 1 10-71). PRINTED IN UNITED STATES OF AMERICA 

C 

C 

C 

c~ 



C 

C 

C 

-1Z5-

DIESEL ENGINE 
lDT-401) 

CRANKSHAFT, BEARING AND FLYWHEEL 

REF. 

NO. 

2 

4 

5 

6 

7 

8 

8 

9 

9 

9 

9 

9 

10 

10 

10 

10 

10 

11 

I. H. PART 
NUMBER 

625 348 Cl 

116 451 H 

612 280 Cl 

326 705 Rl 

332 421 R2 

124 556 

328 771 R91 

34l536R9I 

DESCRIPTION 

NUT, starting 

WASHER, starting nut 

SLINGER, oil 

GEAR, crankshaft 

KEY, vibration damper 

KEY, 1/4 x 1-1/8'' (Woodruff No. 18) 

CRANKSHAFT (standard) (order PACKAGE, 
670 020 C91) 

CRANKSHAFT (renewal) (order PACKAGE, 
670 021 C91) 

BEARING, crankshaft front (two halves) 
{ standard) 

BEARING, crankshaft front (two halves) 
(. DOZ" under size) 

341 545 R91 BEARING, crankshaft front (two halves) 
(. 010" under size) 

341 554 R91 BEARING, crankshaft front (two halves) 
(. 020" under size) 

341 563 R91 BEARING, crankshaft front (two halves) 
(. 030'' under size) 

328 774 R 91 BEARING, cranks halt intermediate {two 
halves) {standard) (5) 

341 539 R91 BEARING, crankshalt intermediate (two 
halves)(. 002" under size) (5) 

341 548 R91 BEARING, crankshaft intermediate (two 
halves) (, 010" under size) (5) 

341 557 R91 BEARING, crankshaft intermediate (two 
halves)(. 020" under size) {5) 

341 566 R91 BEARING, crankshaft intermediate (two 
halves)(, 030" under size) (5) 

328 777 R91 BEARING, crankshalt rear (two halves) 
(standard) 

PRINTED JN UNITED STATES OF AMERICA 

-125-

DIES_EL ENGINE 
(Dl"-40/) 

CRANKSHAFT, BEARING AND FLYWHEEL- Co,.TtNu.:o 

REF. 
NO. 

11 

11 

11 

11 

12 

13 

14 

15 

17 

18 

18 

19 

20 

21 

22 

23 

I.I-I.PART 
NUMB!a:R 

CE-89257 

OESCRIPTION 

341 542 R91 BEARING, crankshaft rear {two halves) 
(. 002" under size) 

341 551 R91 BEARING, crani<shaft rear (two halves) 
(.010" undersize) 

341 560 R91 BEARING, crankshaft rear (two halves) 
(. 020" under size) 

341 569 R91 BEARING, crankshaft rear (two halves) 
(. 030" under size) 

19 838 Rl DOWEL (2) 

330 256 R31 GEAR w/two DOWEL, 19 838 Rl, spacer 
drive 

22 282 RI "0" RING, 2-7/8 x 3-1/16 x 3/32" (2) 

19 838 Rl DOWEL (2) 

33 817 DE GEAR, ring 

330 255 R31 FLYWHEEL w/GEAR, 33 817 DE(*) 

345 036 R21 

345 472 Rl 
20 342 Rl 

336 054 Rl 

345 47·3 Rl 
20 342 Rl 

336 054 Rl 

FLYWHEEL w/GEAR, 33 817 DE(%) 

PLATE, lock bolt (2) 
BOLT (4) (*) 
BOLT (4) {%) 

PLATE, lock bolt 
BOLT (2) (*) 
BOLT (2) (%) 

SLEEVE, oil seal wear (order PACKAGE, 
609 335 C91) 

OIL SEAL, crankshaft rea1· {order 
PACKAGE, 609 33S C91) 

609 335 C91 PACKAGE, oil seal and wear sleeve field 
service (consists of crankshaft rear oil 
seal installation DRAWING, IZG-6788, OIL 
SEAL and SLEEVE) 

(*) - For Manual Shift Crawler Tractors. 
(%) - For Power Shift Crawler Tractors. 

PRINT£0 IN UNITED 5TAT£S OF AMERICA 



REI". 

NO. 

I. H, PART 

NUMBER 

-126-

DIBSEL ENGlNE 
(DT 407) 

CIESCR1PT10N 

CRANKSHAFT, BEARING AND FLYWHEEL- CottT1NuEo 

670 020 C91 PACKAGE, crankshaft field service 
(standard) 

(Consists of -
1 BEARING 
5 BEARING 
l BEARING 
6 BEARING 
1 CRANKSHAFT 
2 DOWEL 
6 · PLUG 

328 771 R91 
328 774 R91 
328 777 R9l 
323 962 Rl l 

19838Rl 
50 410 DA) 

CAMSHAFT AND RELATED PARTS 

REI", 

NO. 

3 

4 

5 

• 

I. H. PART 

NUMBER 

1 

l 

16 026 DB 

131 858 Rl 

70 425 Rl 

16 027 DB 

127 559 

DESCRIPTION 

NUT, camshaft gear 

GEAR, camshaft 

BOLT, camshaft thrust plate (Z) 

FLANGE, camshaft thrust 

KEY, 1/4 x 3/4" camshaft gear (Woodruff 
No. 91) 

PRINTED IN UNITECI STATE!!I 01" AMERICA 

REF. 

NO. 

I. H, PART 

NUMBER 

-126-

DIBSEL ENGJNE 
(DT 407) 

CIESCRIPTION 

CRANKSHAFT, BEARING AND FLYWHEEL- CoNTINU~P 

670 021 C91 

50 410 DA 
343 828 Rl 

601743Cl 

PACKAGE, crankshaft field service (renewal) 
(consists of crankshaft, six connecting rod 
BEARING, seven crankshaft BEARING, 
two DOWEL, 19 838 Rl, six PLUG, 
50 410 DA) 

PLUG, pipe (6) 
PLUG, cup 

RETAINER, oil seal (alsO listed and 
illustrated with "Front Engine Support and 
Flywheel Housing") 

§ - Not Furnished Separately 

CAMSHAFT AND RELATED PARTS - CoNTINUED 

REI". 

NO. 

7 

8 

9 

10 

11 

I, H. PART 

NUMBER 

332 573 Rl 

70 260 Rl 

332 629 Rl 

77 514 Rl 

670349Cl 

/ 

CIESCRIPTION 

BEARING, camshaft (front) 

BEARING, camshaft (No. ZJ 

BEARING, camshaft (No. 3) 

BEARING, camshaft (rear) 

CAMSHAFT (together w/FLANGE, 16 027 DB 
will work for CAMSHAFT, 332 107 Rl) 

PRINTED IN UNITED STATES OF AMERICA 

C 

(_ 



( 

C 

C 

C 

-127- -127-

DIESEL ENGINE DIESEL ENGINE 
(DT-401) (DT-407) 

FRONT ENGINE SUPPORT AND FL VWHEEL HOUSING FRONT ENGINE SUPPORT AND FLYWHEEL HOUSING - CONTJNuE<> 

l'IEF. 
NO. 

' 
4 

5 

6 

9 

10 
10 

13 

9 '~ 

~ i\t 
\\~ 

I.H.PAl'IT 
NUMBER 

349 1Z3 R9Z 

179 791 
103 319 
323 546 Rl 
3Z6 650 Rl I 
271 554 

Z5Z 735 RI 

341 060 Rll 

271 556 

384 149 RI 

272 478 R91 

330 Z6Z RZ 
337 034 R92 

345 034 R93 

179 883 
179 897 
I 03 323 

OESCl'l!PTJON 

SUPPORT, front engine 
(Comoosed of -

l CLIP 
l COUPLING 
1 ELBOW 
l FITTING 
1 NIPPLE 
1 SUPPORT 

349 12Z Rl 
105 408 
444 476 
1Z6 152 
137 967 

1/4 x 1/2" hex-hd cap SCREW 
1/4" lock WASHER 
BOLT, (3/4 x 4") (2) 

COVER. "Cower take-off equi"Oment pump drive 
5/8 x l" bex-hd cap SCREW (Z) 

"0" RING, 5 x 5-1/4 x 1/8") 

FLANGE w/RACE, 336 049 RI, power 
take -off P\ll?\P mountin2 

5/8 x 1-1/4" hex-hd cap SCREW (3) 

"0" RING, S x 8-1/4 x 1/8" 

BEARING w /RACE, roller (Z) 

GEAR, equipment pump drive 
GEAR w/GEAR, 330 262 R2 and two BEAR­

ING 2 72 4 7 8 R 91 equipment pump drive 

HOUSING ASSY, flywheel(*) 
( Com pa sed of -

2 BUSHING 333 707 R92 
§ 1 HOUSING 

l PLUG 9 409 949 
Z PLUG 337 091 Rl 
l RACE 336 049 RI) 

1/2 x 1-1/4" hex-hd cap SCREW (7) 
1/2 x 4" hex-hd caP SCREW 
1/Z" lock WASHER (8) 

PRINTl!:O IN UNITl!:O STATES OF AMEl'lleA 

REF. 
NO. 

13 

14 
IS 
16 

17 

18 
zo 

ZI 

zz 
23 

24 

ZS 

• 
·\ 

20 

I.H.PART 
NUMI.IER 

345 OZ4 R93 

1 79 883 
179 897 
103 323 

337 091 Rl 
332 303 Rl 
604 792 Cl 

330 881 R2 
223 456 

39 422 D 
333 707 R92 
UR 846 Rl 

330 258 Rl 
321 872 Rl 

330 Z57 R2 
360 610 RI 

ST 204 A 

330 259 R91 

'H2 RRq Rl 

• 
~ 

CE-892588 

DESCRJPTlON 

HOUSING ASSEMBLY. flvwheel (%) 
(Composed of• 

z BOLT 20 030 Rl 
z BUSHING 333 707 R92 

! I HOUSING 
I PLUG 9 409 949 
I PLUG 330 ZZZ RI 
I PLUG 115 162 Rl 
z PLUG 337 091 Rl 
I RACE 336 049 RI) 

1/2 x 1-1/4" hex-hd cap SCREW (7) 
1/2 x 4" hex-hd cap SCREW 
l / 2." lock WASHER ( 8) 

PLUG, co:re hole (Zl 
GASKET, face plate 
SPACER, Mounting Trunnion (Z) 

SHAFT, T:runnion Mounting (2) 
3/4" x 3-1/2" hex-hd cap SCREW (Z) 

WASHER, hardened 
BUSHING, mountin.e: (2) 
GASKET. flvwheel housin.e: 

PLATE. idle:r shaft loc:k 
BOLT, 3/8 x 3/4" nylock (3) 

SHAFT, idle:r gear 
11 0 11 RING. 1-5/8 X 1-7/8 X 1/811 

BEARING, idle:r gear ball (2) 

GEAR w/two BEARmG, ST .. Z04 A and RmG, 
512. 889 Rl, idler 

RmG. :retaine:r 

(*} - For Manual Shift Crawler Ti;ac:to:rs. 
(o/o) - For Powe:r Shift Crawler T:ractors. 
§ • Not Fu:rnished Separately, 

PRINTEO lN UNlTEO STA.TES OF AMERICA 



REF. 
NO. 

I. H, PART 

NUM8ER 

-1Z8-

DIESEL ENGINE 
- (DT-407) 

DESCRIPTION 

FRONT ENGINE SUPPORT AND _fL.YWHEEL HOUSING - CmmNue:o 

27 9 409 931 

28 346 504 R91 

29 9 40Z 836 

30 1Z6 15Z 

31 105 408 

32 349 lZZ Rl 
179 791 
103 321 

33 137 967 

34 444 4 76 

EXHAUST MAN !FOLD 

REF. 
NO. 

I.H.PART 
NUM8ER 

607 252 CZl 

250 451 Rl 
444 577 

670 813 C91 

250 451 Rl 
444 577 

ELBOW, 90 ° street 

HOSE w/FITTING (HOSE, 3/16" ID x 14-1/Z" 
long including FITTINGS) 

ELBOW, 1/8" NPT X 37° flare 

FITTING, 1/8 x 45° lubrication (Lincoln 5ZOO) 

COUPLING, 1/8" 

CLIP, lubrication fitting extension 
1/4 x 1/2" hex-hd cap SCREW 
1/4" lock WASHER 

NIPPLE, 1/8 x 9'' 

ELBOW, 1/8" x 90° 

3 

DE:SCRlPTION 

MANIFOLD w/two PLUGS, 444 577, .center 
407TC2U023384 and Below 

NUT, exhaust manifold stud (12) 
PLUG, 1/4" sq-hd pipe (2) 

MANIFOLD w/two PLUGS, 444 577, center 
407TC2U023385 and Up 

NUT, exhaust manifold stud ( 12) 
PLUG, 1/4" sq-hd pipe 

PRINTED IN UNITED STATES OF AMERICA 

REF, 

NO. 

I, H, PART 

NUt.lBER 

-1Z8-

DIESEL ENGINE 
- . (DT_:-407)--

DESCRIPTION 

FRONT ENGINE SUPPORT AND FLYWHEEL HOUSING- CoNTtNue:o_ 

37 601 743 Cl 

214 168 Rl 

20 030 Rl 

RETAINER, oil seal (also listed with "Crank­
shaft and Flywheel") 

BOLT, 5/16 x 7/8" nylock (8) 

BOLT, nylok (%) (2) 

337 034 R92 GEAR, 330 262 R2 and two RACE, 

330 2Z2 Rl 

151 162 Rl 

9 409 947 

336 050 R91, equipment pump drive(%) 

PLUG, cup(%) 

PLUG, cup(%) 

PLUG, 3/4" pipe 

(%) - For Power Shift Tractors 

EXHAUST MANIFOLD - CoNTtNve:o 

REF. 
NO. 

2 

3 

1 

I.H.PART 
NUMBER 

670 848 Cl 

607251Cl 
250451Rl 

3 

CE-89259A 

DESCRIPTION 

GASKET, exhaust manifold (6) 

MANIFOLD, front, front and rear exhaust 
NUT, exhaust manifold stud (8) 

PRINTED 11'1 UNITED STATES OF AMERICA 

\ 

C 

C 

(_ 



C .. 

C 

C 

-129-

DIESEL ENGINE 
--- (DT-407) 

CRANKCASE FRONT coy_~R. IDLER GEAR, FLANGE ,6.ND 
REL.ATED PARTS 

REF. 
NO. 

2 

3 

4 

5 

1~~ 

I, H. PART 
NUMBER 

326 582 Rl 

670 535Cll 

218 197 
179 849 
181 381 
181 385 
179 888 
103 321 

670 033 Cl 

326 583 R2 

15 

DESCRIPTION 

GASKET, injection pump cover 

COVER w/INDICATOR, 601 256 Cl and 
STUD, 32 445 D, crankcase front 
{together with WASHER 20 841 D will 
work for COVER 341 605 Rll) 

3/8NF NUT {2} 
3/8 x 2-1/2" hex-hd cap SCREW (5) 
3/8NF x 2-1/2" hex-hd cap SCREW 
3/8NF x 3" hex-hd cap SCREW 
1/2 x 1-7/8" hex-hd cap SCREW (4) 
3/8" lock WASHER (7) 

BOLT, counter bore 

SHAFT, idler gear 

6 327 185 R 91 BEARING, idler gear 

7 

7A 

8 

9 

326 612 Rl 

601 740 Cl 

GEAR, injection pump idler 

SPACER 

326 580 Rl GASKET, front cover 

328 732 Rll PLATE w/two DOWEL, 19 841 Rl and two 
NUT, 264 723 Rl, crankcase front 

179 838 3/8 x 7/8" hex-hd cap SCREW (4) 
103 321 3/8" lock WASHER (4) -

PRINTED IN UNITED STATES OF AME:RICA 

-129-

DIESEL ENGINE 
- -(DT-407)-

CRANKCASE FRONT COV!IB..._ IDLER GEAR, FL.At,1.§g ~ND_ 
RELATED PARTS - c·~1suE,;-

RE:F. 
NO. 

10 

11 

12 

13 

14 

15 

16 

17 

18 

0 

0 ' 
0 ' 

I.H.PART 
NUMSE:R 

328 735 Rl 

601 256 Cl 

606 780 C93 

606 792 C91 

341 523 Rll 
311 979 Rl 

606 779 CZ 

349 354 Rl 

607 142 C94 

19 841 Rl 
674 295 Cl 
32 445 D 
20 841 D 

9 

0 

DE;SCRIPTION 

GASKET·, front plate 

INDICATOR, timing 

0 
0 

0 0 

'0 

CJ 
0 

0 

0 

CE-88596 

OIL SEAL, crankshaft front (order PACKAGE. 
606 780 C92) 

PACKAGE, oil seal and wear sleeve field 
service (consists of SEAL and SLEEVE, 
606 779 CZ) 

BUTTON, thrust 

COVER, injection pump 
BOLT (4) 

SLEEVE, wear 

DAMPER, vibration (order PACKAGE, 
607 142 C92) 

BOLT, vibration damper (4) 

PACKAGE, vibration damper field service 
(consists of DAMPER, SEAL and SLEEVE, 
606 779 CZ) 

DOWEL (2) 
NUT, spline (2) 
STUD, 3/8 x 3/8NF x 1-9/16" 
WASHER, Cover (used with COVER 

670 535 Cll) 

PRINTED IN UNITED STATE:S OF AME;RJCA 



-130-

FUEL SYSTEM 
(oT=4o7) 

~.JR_g,LEANER AND CONNECTIONS 
(Air Maze) (Not heavy duty) 
TD-15BP 22976 up 
TD-15BG 22976 up 
TD-15B(Custom)BGA 22976 up 
TD-15BPS 22976 up 
TD-15BGF 22976 up 
TD-15BGS 22976 up 

c;l4 

REF. 
NO. 

2 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

I.H.PART 
NUMBER 

620 093 Cl 
103 129 
103 321 
103 341 

l (_): 
~--~--j 

DASH 

DESC?RIPTlON 

COVER, dash access hole 
3/8" wing NUT {3) 
3/8" lock WASHER {3) 
13/32 x 13/16 x 16 ga, WASHER (3) 

702 846 C91 CLEANERASSY., air 

488 245 Rl 

619 644 Cl 

702 848 Cl 

619645Cl 

619 839 Cl 

702847Cl 

18 536 Rl 

619 024 Cl 

(Includes ref. nos. 3 thru 12) 

NUT, cover wing 

COVER, element 

ELEMENT, primary 

BOLT, element wing 

WASHER, seal 

ELEMENT, safety 

NUT, element stop 

WASHER, nut 

BODY, air cleaner (not furnished 
separately) 

615 679 Cl VALVE, dust unloader 

333 908 R91 CLAMP, air intake tube 

620 102 C 1 TUBE, air intake 

PRINTE:D IN UNITED STATES OF AMERICA 

-130-

FUEL SYSTEM 
- . (Di'-407°) -

~EANER AND CONNECTIONS - CONTINUED 
(Air Maze) (Not heavy duty) 
TD-15BP 22976 up 
TD-15BG 22976 up 
TD-15B(Custom)BGA 22976 up 
TD-15BPS 22976 up 
TD-15BGF 22976 up 
TD-15BGS 22976 up 

REF. 
NO. 

15 

16 

17 

18 

19 

20 

21 

22 

23 

I. H.PART 
NUMBER 

DESCRIPTION 

257 883 C91 CAP, air cleaner 

422 688 R91 CLAMP, air cleaner outlet elbow and pipe 
( 3) 

218 899 Rll ELBOW, air cleaner outlet 

703 488 Cl PIPE, air cleaner outlet 

601211Cl 

391 671 R91 

620 lOOCl 
109 084 
179 797 
103 319 

703 487 Cl 
179 837 
103 321 
l 03 341 

703 486 Cl 
179 881 
103 323 
179 842 
103 321 

ELBOW, turbocharger inlet 

CLAMP, turbocharger inlet elbow 

STRAP, air cleaner upper {2) 
1/4" NUT (4) 
1/4 x l" hex-hd cap SCREW (4) 
1/4" lock WASHER (4) 

STRAP, lower, air cleaner (2) 
3/8 x 3/4" hex-hd cap SCREW (4) 
3/8" lock WASHER {4) 
13/32 x 13/16 x 16 ga WASHER (4) 

SUPPORT, air cleaner 
1/2 x l" hex-hd cap SCREW (4) 
1/2" lock WASHER (4) 
3/8 x 1-3/8" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

PRINTED IN UNITE:D STATES OF AMERICA 

(.• 

l 

(- ' 
"---/ 

(_ 



C 

C 

C 

L 

-131-

FUEL SYSTEM 
. - (D1_'~4_07) 

_AJR CLEANER AND CONN~CTIONS 
(Donaldson) (Not Heavy Duty) 
TD-15BP 22001 to 22975 
TD-15BG 22001 to 22975 
TD-15B(Agr)BGA 22001 to 22975 
TD-15BPS 22001 to 22975 
TD-15BGF 22001 to 22975 
TD-15BGS 22001 to 22975 

54 

REF. I.H.PART 
DESCRIPTION NO. NUMBER 

103 129 NUT, 3/8" wing (2) 
103 321 3/8" lock WASHER (2) 
103 341 13/32 x 13/16" x 16 ga WASHER (2) 

2 337 592 R9 l STUD, air cleaner (2) 

3 336 662 R91 CLEANER ASSEMBLY, air 
179 835 3/8 x 5/8" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER {2) 

4 343 729 R91 CUP, dust 

5 343 730 R91 BAFFLE, cup 

SA 225 064 Rl GASKET 

6 3l3714R91 BOLT ASSY 

7 343 731 R91 ELEMENT, filter 

8 BODY (Not Furnished Separately) 

9 337 589 Rl SUPPORT, air cleaner outer 
179 856 7/16 x 3/4" hex-hd cap SCREW 
179 837 3/8 x 3/4" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER (2) 
103 322 7/16" lock WASHER 
103 341 13/32 x 13/16 x 16 ga WASHER {2) 

10 321 877 R91 CAP, air cleaner 

PRINTI.D IN UNITI.CI STATES OF AMERICA 

-131-

FUEL SYSTEM 
(DT-4o7) 

AIR CLEANER AND CONNECTIONS- CONTINUED 

{Donaldson) {Not Heavy Duty) 
T0-15BP 22001 to 22975 
TD-15BG 22001 to 22975 
TD-15B{Agr)BGA 22001 to 22975 
TD-15BPS 22001 to 22975 
TD-15BGF 22001 to 22975 
TD-15BGS 22001 to 22975 

9 

\ 

20 
22 \ 

obo 

REF. 1.H.PART 
DESCRIPTION NO. NUMBER 

13 337 588 Rl SUPPORT, air cleaner inner 

21 

179 837 3/8 x 3/4" hex-hd cap SCREW {2) 
179 857 7 / 16 x 7 /8" hex-hd cap SCREW 
103 321 3/8" lock WASHER (2) 
103 322 7 / 16" lock WASHER 
I 03 341 13/32 x 13/ 16" x 16 ga WASHER (2) 

14 347 364 R91 CLAMP, air cleaner to turbocharger hose 

15 NOT USED 

16 327 094 R9 l CLAMP, air cleaner to hood hose 

17 331 914 Rl. HOSE, air cleaner to hood 

18 274 090 R91 CLAMP, air cleaner to hood hose 

19 610 675 Cl ADAPTER, air cleaner outlet tube 

20 397 257 Rl CLAMP, air cleaner outlet tube to turbo-
charger (3) 

21 609 996 Cll TUBE, air cleaner outlet 

22 670 065 Cl HOSE, air cleaner outlet to turbocharger 
(For Schwitzer Turbocharger) 

PRINTED IN UNITEO STATE:8 OF AMERICA 



-132-

FUEL SYSTEM 
- {DT-407) 

HEAVY DUTY AIR CLEANER 

(Farr) 

CfA-14162 C 

PRINTED IN UNITED STATES OF AMERICA 

-132-

FUEL SYSTEM 
. (DT...:-,fo7) 

HEAVY DUTY AIR CLEANER- CoNTtNue:o 
(Farr) 

3 

24 

PRINTE;D IN UNITED STATES OF AME;RICA 

r 
"'---

C 

C 

C 

C 



r 

C 

C 

C 

l 

\ 

REF. 

NO. 

I, H. PART 

NUMBER 

-133-

FUEL SYSTEM 
TDT-4o7f 

OESCRIPTION 

HEAVY DUTY AIR CLEANER - Co_N'.T!NUF.o 

(Farr) 

2 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

24 

703 180 C92 ATTACHMENT, heavy duty air cleaner 
(See NOTE 3) 

606 827 C91 

606 823 C91 

606 825 C91 

327491R91 

702 748 C91 

179 841 
103 321 

179 840 

347 364 R91 

610 675 Cl 

615 094 C9 l 

702 216 Cl 

327 494 R9I 

613 895 Cl 

615 096 Cl 

327 495 R9 l 

610 796 C91 

613 546 C91 

397 257 RI 

612 761 CZ 

670 065 Cl 

702 718 Cl 

606 828 C91 

179 837 
179 841 
103 321 

2 752 940 RI 

2 752 941 Rl 

612 650 Cll 

CAP, air intake 

ADAPTER, intake 

PANEL, rotopamic 

ELEMENT, air cleaner 

HOUSING w/four FASTENER, 702 718 Cl and 
PLATE, 613 546 C91 air cleaner 

3/8 x 1-1/4" hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 

FRAME, mounting (Not Furnished Separately) 
3/8 x 1-1/8" hex-hd cap SCREW (4) 

CLAMP, air cleaner outlet adapter 

ADAPTER, air cleaner outlet tube 

CLAMP, aspirator 

ASPIRATOR, air cleaner 

CLAMP, exhaust (2) 

HOSE, metal 

ELBOW, exhaust 

CLAMP, exhaust 

CAP, aspirator rain 

NUT (order four FASTENER, 702 718 Cl) (4) 

RETAINER, hook panel (order four 
FASTENER, 702 718 Cl) (4) 

BOLT, retainer tee (order four FASTENER, 
702 718 Cl) (4) 

PLATE, lower 

CLAMP, hose ( 3) 

TUBE, air cleaner outlet 

HOSE, adapter to turbocharger inlet 

FASTENER, cam type (4) 

PLATE, cover (used to cover air cleaner 
hole in dash) 

3/8 x 3/4" hex-hd cap SCREW (4) 
3/8 x 1-1/4" hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 

PRODUCT GRAPHIC, air cleaner instructions 
(for units painted yellow) 

PRODUCT GRAPHIC, air cleaner instructions 
(for units painted red) 

TUBE w/two NUT, 606 925 Cl and two 
SLEEVE, 606 926 Cl, air cleaner filter to 
indicator (also listed and illustrated with 
"Filter Service Indicator") 

NOTE 3 - Field Application - Order through 
Regular Service Parts Channels. 

PRINTED IN UNITED STATES OF AMERICA 

-133-

FUEL SYSTEM 
(ot=407]- - -

FILTER SERVICE INDICATOR 

REF, 
NO. 

2 

3 

4 

4 

5 

6 

7 

8 

9 

10 

11 

I.H.PART 
NUMBER 

,702 686 Cl 
103 089 

18 753 Rl 
106 498 

606 999 Cl 

606925Cl 

606 926 Cl 

DESCRIPTION 

INDICATOR, dry type air cleaner 
No. 12 NUT (2) 
No, 12 x 3/4" hex-hd cap SCREW (2) 
No. 12 lock WASHER (2) 

BODY, air cleaner service indicator to tube 
(at indicator) 

NUT, air cleaner filter to indicator tube (at 
indicator) 

SLEEVE, air cleaner filter to indicator 
tube (at indicator) 

703 109 C9 l TUBE w/two NUT, 606 925 Cl and two 
SLEEVE, 606 926 Cl, air cleaner filter to 
indicator (not used with heavy duty air 
cleaner) 

612 650 Cll TUBE w/two NUT, 606 925 Cl and two 

606 925 Cl 

606 926 C 1 

610 040 Cl 

SLEEVE, 606 926 Cl, air cleaner filter to 
indicator (used with heavy duty air cleaner) 

NUT, air cleaner filter to indicator tube (at 
air cleaner) 

SLEEVE, air cleaner filter to indicator 
tube (at air cleaner) 

ELBOW, air cleaner service indicator tube 
to indicator (at air cleaner) 

317 972 R91 NIPPLE and FILTER (at air cleaner) 

284 874 Cl FLANGE, air cleaner filter indicator 
mounting 

263716R91 
102 634 
179 813 
103 320 

NOT USED 

NOT USED 

NOT USED 

CLIP, filter indicator tube 
5/16" NUT (2) 
5 / 16 x 9 / 16" hex-hd cap SCREW (2) 
5/ 16" lock WASHER (2) 

444 476 ELBOW, air cleaner indicator mounting (90Q) 

PRINTED IN UNITED STATES OF AMERICA 



-134-

FUEL TANK, PIPING AND RELATED PARTS 

REF. 
NO. 

2 

ZA 

3 

4 

5 

6 

7 

7A 

8 

I.H.PART 
NUMBER 

606 930 Cl 

265 205 Rl 
265 204 Rl 
265 205 Rl 
265 204 Rl 

611236Cll 

66 362 D 
272 941 Rl 
262 038 Rl 
271 212 

606 929 Cl 

265 205 Rl 
265 204 Rl 

265 205 Rl 
265 204 Rl 

~. 
~ .. 
~ .. 
cf 

37 

l,l,•',,,.}_!'.....-,,,4-C:,.L'._Au~iliuf fuel Pitter 

Pini Pucl Pihcr 

i::,..,,:"'fe:.,,""':_---- l11jcc1ia11 Pump 

DESCRIPTION 

ELBOW, fuel supply tube front 

NUT, fuel return front pipe 
SLEEVE, fuel return front pipe 

NUT, 3/8" flex fuel return front pipe 
SLEEVE, 3/8" flex fuel return front pipe 

TUBE w /two NUT, 265 205 R 1 and two 
SLEEVE, 265 204 Rl, fuel return front 

NOT USED 

CLAMP, fuel pipe (8) 
CUSHION, fuel pipe clamp {8) 
NUT, fuel pipe clamp speed (4) 
1/4 x 7 /8" slt-fil-hd mach SCREW (4) 

CONNECTOR, fuel return tube front 

NUT, fuel supply front pipe 
SLEEVE, fuel supply front pipe 

NUT, fuel supply front pipe 
SLEEVE, fuel supply front pipe 

NOT USED 

PRINTED IN UNITED STATES OF AMERICA 

-134-

FUEL SYSTEM 
(DT-407) 

FUEL TANK, PIPING AN[) RELATF.D PARTS- CoNTINu:,s:o 

Cf.94294 

REF. I.H.PART 
NO. NUMBER 

DESCRIPTION 

9 616 465 Cll TUBE w/two NUT, 265 205 Rl and two 
SLEEVE, 265 204 Rl fuel supply front 

10 603 867 Cl BODY, front and rear fuel supply tube union 

( 11 265 205 Rl NUT, fuel supply rear pipe 
265 204 Rl SLEEVE, fuel supply rear pipe 

llA 265 205 Rl NUT, fuel supply rear pipe 
265 204 Rl SLEEVE, fuel supply rear pipe 

12 603 867 Cl UNION, front and rear fuel return pipe 

13 265 205 Rl NUT, fuel return rear pipe 
13A 265 205 Rl NUT, 3/8" flex fuel return rear pipe 

265 204 Rl SLEEVE, 3/8" flex fuel return rear pipe 

14 607 853 C 11 TUBE w/two NUT, 265 205 Rl and two 
SLEEVE, 265 204 Rl, fuel return rear 

15 607 850 C 11 TUBE w/two NUT, 265 205 Rl and two 
SLEEVE, 265 204 Rl, fuel supply rear 

16 299 902 Rl CLAMP, fuel return rear pipe (on front bolt 
of planetary inspection cover) 

l 
PRINTED IN UNITED STATES OF AMERICA 

I 



I 
( 

C 

l 

C 

REF. 

NO, 

1.1-1. PART 
NUMBER 

---------------·--------.--.--, 

-135-

FUEL SYSTEM 
(~T-407) -

DESCRIPTION 

FUEL TANK, PIPING AND RELATED PARTS- CoNTl"!uEo 

17 

17 

24 

26 

27 

28 

29 

30 

31 

32 

34 

35 

36 

37 

38 

39 

40 

703 348 G92 TANK w/SUPPORT. fuel (increast:u capacity) 

l 02 639 
271 556 
271 560 
479 814 Rl 
285 048 Rl 

650 214 C9I 

102 639 
27l 556 
272-560 
479 814 RI 
285 048 Rl 

701 922 Cl 

650 443 C92 

333 774 Rl 

111 316 

190 699 

31 729 D 

263 717 R91 

276 956 R91 

611409Cl 

317 943 Rl 

624 478 Cl 

612 792 C91 

615 271 Cl 
179 793 
103 319 

612 794 Cl 

301 913 Rl 

334 753 Rl 
102 635 
179 839 
103 321 
I 03 341 

TD-15BP 220oi uP 
TD-15BG 22063 up 

TD-lSBPS 22001 up 
TD-lSBGF 22063 up 
TD-lSBGS 22063 up 

(Composed 01 -
1 CAP 
1 STRAINER 
2 RING 
1 DIP STICK 

5/8" NUT (8) 

701 922 Cl 
624 478 Cl 
317 943 Rl 
611409Gl' 

5/8 x l-l/4"hex-hd cap SCREW (4) 
5/8 x 1-3/4" hex-hd cap SCREW (8) 
WASHER, hardened (X) 
SlllM, fuel tank mounting (X) 

TANK w/SUPPOR T, fuel 
TD-15B{CUSTOM)BGA 25001 up 

(Composed of -
1 CAP 
l STRAINER 
2 RING 
1 DIP STICK 

5/8" NUT (8) 

701 922 Cl 
624 478 Cl 
317 943 Rl 
611 409 Cl 

5/8 x 1-1/4'1 hex-hd cap SCREW (4) 
5/8 x 1-3/4" hex-hd cap SCREW {8) 
WASHER, hardened (X) 
SHIM, fuel tank mounting (X) 

CAP.w/GASKET 618 688 Cl, fuel tank (will 
work for CAP, 305 798 RI 1) 

VALVE, fuel shut-off 

ELBOW, return rear pipe 

ELBOW, fuel tank drain (3/8") 

PIPE, fuel tank drain (3/8 x 6") 

VALVE, fuel tank drain 

CLIP, fuel pipe (on lower bolt of brake pedal 
bracket) 

CLAMP, fuel return line (on foot brake 
spring anchor pin) 

STICK, fuel tank dip 

RING, fuel retainer snap (2) 

STRAINER, fuel 

GAUGE, assy fuel level 
(Consists of -

1 ADAPTER 
1 GAUGE 
1 RING 

GAUGE, fuel level 

612 794 Cl 
615 271 Cl 
301 913 Cl) 

1/4 x 5/8" hex-hd cap SCREW (4) 
1/4" lock WASHER (4) 

ADAPTER, fuel level gauge mounting 

RING, adapter sealing (2 x 2 x 3/32) 

COVER, fuel tank support RH 
3/8" NUT (3) 
3/8 x l" hex-hd cap SCREW (3) 
3/8" lock WASHER (3) 
13/32 x 13/16 x 16 ga WASHER (3) 

PRINTED IN UNITED STATES OF AMERICA 

REF, 

NO. 

I. H. PART 

NUMBER 

-135-

FUEL SYSTEM 
-coT...:401f 

DESCRIPTION 

FUEL TANK, PIPING AND RELATED PARTS- CoNTINU£o 

341923Rl 

179 836 
103 321 
103 341 

187 396 

305 799 Rl 

618 688 CI 

COVER, fuel tank support LH (for power shift 
and sideboom crawler tractors) 

3/8 x 11/16" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 
13/32 x 13/16" x 16 ga WASHER (2). 

COUPLING, fuel tank drain 

GASKET, fuel tank cap (used with fuel CAP, 
305 798 Rll_) 

GASKET, fuel tank cap (use with CAP 
701 922 Cl) 

(X) - As Required. 

PRINTED IN UNITED STATES OF AMERICA 



-136-

FUEL SYSTEM 
c6T-4o7)- -

FUEL JNJE<;::TION PUMP, PIPES AND CONNECTIONS 

REF, 

NO. 

lA 

2 

2 

3 

3 

4 

4 

5 

5 

l,H,PART 
NUMBER 

250 617 Rl 

250 610 R2 

701239Cl 

701 233 CZ 

701238Cl 

70 l 232 C 1 

701 237 Cl 

701 231 Cl 

70 l 236 C 1 

701230Cl 

DESCRIPTION 

NUT, injection tube {6) 

SLEEVE, injection tube (6) 

PIPE, injection No. 6 
407TC2U009165 and below also 
407TC2U009347 thru 9350 except 
407TC2U009110 and 9111 

PIPE, injection No, 6 

,,,,­
/ 

407TC2U009166 and up also 407TC2U009110 
and 9111 except 407TC2U009347 thru 9350 

PIPE, injection No. 5 
407TC2U009165 and below also 
407TCZU009347 thru 9350 except 
407TCZU009110 and 9111 

PIPE, injection No, 5 
407TC2U009166 and up also 407TC2U009110 
and 9111 except 407TC2U00934 7 thru 9350 

PIPE, injection No. 4 
407TC2U009165 and below also 
407TC2U009347 thru 9350 except 
407TCZU009110 and 9111 

PIPE, injection No. 4 
407TC2U009166 and up also 407TC2U009110 
and 9111 except 407TC2U009347 thru 9350 

PIPE, injection No. 3 
407TC2U009165 and below also 
407TC2U009347 thru 9350 except 
407TC2U009110 and 9111 

PIPE, injection No, 3 
407TC2U009166 and up also 407TC2U009110 
and 9111 except 407TC2U009347 thru 9350 

PRINTED IN UNITED STATES OF AMERICA 

-136-

FUEL SYSTEM 
(DT-407)-

FUEL INJECTION PUMP, PIPES AND CONNECTIONS - Cor<T<NUED 

REF, 

NO. 

8 

8 

9 

9 

10 

11 

12 

13 

14 

I.H.PART 
NUMBER 

701 235 Cl 

701 229 CZ 

701 234 Cl 

701 228 CZ 

179 844 

612 222 Cll 

364 879 Rl 
336 980 Rl 
915 500 Rl 
915 499 Rl 

601 811 Cl 

G:/1-19 

~20 
19 

CE-89345 IJ 

DESCRIPTION 

PIPE, injection No. 2 
407TC2U009165 and below also 
407TC2U009347 thru 9350 except 
407TC2U009110 and 9111 

PIPE, injectiop No. 2 
407TC2U009166 and up also 407TC2U009110 
and 9111 except 407TC2U009347 thru 9350 

PIPE, injection No. l 
407TCZU009165 and below also 
407TC2U009347 thru 9350 except 
407TC2U009110 and 9111 

PIPE, injection No. 1 
407TC2U009166 and up also 407TC2U009110 
and 9111 except 407TC2U009347 thru 9350 

HOLDER ASSY, nozzle (for components see 
list of parts under details of "Nozzle 
Holder") (6) 

3/8 x 1-5/8" hex-hd cap SCREW (12) 

TUBE w/NUT, 915 499 Rl and SLEEVE, 
915 500 Rl, fuel return {upper) 

SEAL, "O" ring dust (6) 
SLEEVE, thread (6) 
SLEEVE, rubber (6) 
NUT (6) 

CLAMP, injection line (inner) 

601 249 Cl PAD, injection line clamp (2) 

601 245 Cll CLAMP, w/three PIN, 19 387 Rl, injection 
line (outer) 

181 317 l/4NF x 1-1/4" hex-hd cap SCREW (6) 
103 _339 9/32 x 5/8" x 16 ga WASHER (6) 

PRINTED IN UNITED STATES OF AMERICA 

\ 
(' 

C 

C 



C 

C 

REF. 
NO. 

I. H. PART 
NUMBER 

-137-

FUEL SYSTEM 
(DT-407) 

OESCRIPTlON 

FUEL INJECTION PUMP. PIPES AND CONNECTIONS-_CoNnNui:c 

15 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 
29 

30 

19 387 Rl 

915 500 Rl 

915 499 Rl 
915 500 Rl 

6'15 369 Cl 

612223Cll 

19 899 Rl 

341 508 Rl 

124 546 

341 525 Rl 

328 842 Rl 

328 841 Rl 
324 235 Rl 
103 026 
179 850 
186 310 
103 321 

606 845 Cl 
670 149 Cl l 

102 637 
103 323 
179 837 
103 341 
179 838 
103 321 

PIN, 7 / 16 x 3/4" roll {3) 

SLEEVE 

NUT, leakoff return tube (2) 
SLEEVE (2) 

ELBOW, tube union 

TUBE w/two NUT, 915 499 Rl and two 
SLEEVE, 915 500 Rl 

NUT, 5 /8NF lock 

WASHER 

KEY, 5/32 x 5/8" Woodruff 

GEAR, injection pump drive (SST) 

GASKET, injection pump mounting plate 

PLATE, injection pump mounting 
BOLT (2) 
3/8NF NUT (2) 
3/8 x 2-3/4" hex-hd cap SCREW 
3/8NF x 3-1/2" hex-hd cap SCREW (2) 
3/8" lock WASHER (3) 

ELBOW, l/4NPT x 90" flare (4) 
TUBE w/two NUT, 265 205 Rl and two 

SLEEVE, 265 204 Rl, primary to final 
filter (listed and illustrated with "Fuel 
Filters") 

BRACKET, filter mounting (listed and 
illustrated with "Fuel Filters") 

1/2" NUT (2) 
1/2" lock WASHER (2) 
3/8 x 4" hex-hd cap SCREW (4) 
13/32 x 13/16" x 16 ga WASHER (2) 
3/8 x 7 /8" hex-hd cap SCREW 
3/8" lock WASHER 

31 670 327 Cll TUBE w/two NUT, 265 205 Rl and two 

32 
33 

33 

33 

33 

35 

36 

37. 

615370Cl 
702 519 C92 

627 025 C91 

625 938 C91 

627 084 C91 

265 205 RI 
265 204 Rl 
701 155 Cl 

179 798 
103 024 
103 319 
103 339 

258079Cl 

612 180 Cl 

SLEEVE, 265 204 Rl, pump to final filter 

TEE, leako!f return tube (at pump) 

PUMP ASSY, fuel injection (Roosa-Master 
(See NOTE) (DBG FC 637 IHC) (Not for 
Custom Crawler Tractors) 

407TC2U000501 thru 407TC2U029083 
PUMP /{SSY, fuel injection (Roosa-Master) 

(Not for Custom Crawler Tractors} 
(Service parts will be furnished in next 
:!'evision) 

4_07TC2U029084 thru 407TC2U036041 
PUMP ASSY, fuel injection (Roosa-Master) 

(See NOTE) (DCGFC627-29AW) (Not for 
Custom Crawler Tractors) 

407TC2U036042 and up 
PUMP ASSY, fuel injection (Roosa-Master) 

(See NOTE) (DCGFC627--1JN) (For Custom 
Crawler Tractors) 

NUT, filter tube (2) 
SLEEVE (2) 
CLAMP, fuel line (4) 

·407TC2U028166 and up 
1/4 x 1-1/8" hex-hd cap SCREW (2) 
l/4NF NUT (2) 
1/4" lock WASHER (2) 
9/32 x 5/8 x 16 ga WASHER (4) 

GROMMET, fuel line {4) 
407TC2U028I66 and up 

GASKET, fuel line connector {12) 

NOTE: Refer to Roosa-Master Fuel Injection 
Pump Parts Catalog PU-70 when ordering 
detail ~arts for complete pump. 

PRINTE:D IN UNITED STATES OF AMERICA (Rev. No. 1 10-71) 

-137-

MEMORANDA 

PRINTE:O IN UNIT.ED STATES OF AM.ERICA 

-------------~------ --- ---

ii 
I 
' 

- ------



-138-

FUEL SYSTEM 
(DT-407) . 

INJECTION PUMP DRIVE 
{Roosa-Master) (Hartford Machine Screw Co,) 
407TC 2U036041 and below 

11 ! 4 

00@ 

REF'. 

NO. 

2 

3 

4 

5 

6 

7 

8 

5 

l,H.PART 
NUMBER 

346 876 Rl 

ST 287 

613 612 Cl 

372 762 R91 

346 895 Rl 

619 762Gl 

324 688 Rl 

142 619 H 

CEA-84480 

DESCRIPTION 

RING, bearing retainer 

BEARING, drive shaft 

SHAFT, drive 

SEAL, drive shaft (2) 

SEAL, mounting adapter 

ADAPTER, mounting 

STUD, mounting (2) 

WASHER, stud (2) 

'I 
I 

9 103 321 WASHER, stud (3/8" internal tooth lock) (2) 

10 102 635 NUT, 3/8" mounting stud (2) 

11 273 026 Rl RING, seal retaining snap 

PRINTED IN UNITED STATES OF AMERICA 

-138-

FUEL SYSTEM 
"{i)T-407) 

INJECTION PUMP DRIVE 
(Roosa-Master, Hartford Machine Screw Co. ). 
407TC2U030642 and up 

REF, 

NO. 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

I. H. PART 
DESCRIPTION 

NUMBER 

346 876 Rl RING, bearing retainer 

ST 287 BEARING, drive shaft 

606 832 C91 SHAFT w/"0" RING, 368 030 Rl, drive 

372 762 R91 SEAL, drive shaft (2) 

346 895 RI SEAL, mounting adapter 

619 762 Cl 

102 635 
179 841 
103 321 
103 341 
142 619 H 

324 688 RI 

142619H 

103 321 

102 635 

368 030 Rl 

273 026 RI 

ADAPTER, mounting (together with three 
3/8 x 1-1/4" hex-hd cap SCREW, will work 
for 606 833 C 1 

3/8" NUT (3) 
3/8 x 1-1/4" hex-hd cap SCREW (3) 
3/8" internal-tooth lock WASHER (3) 
13/32 x 13/16 x 16 ga WASHER (3) 
WASHER (3) 

STUD, mounting (3) 

WASHER, stuli (3) 

WASHER, stud (3/8" internal tooth lock) (3) 

NUT, 3/8" mounting stud (3) 

"0" RING, drive shaft 

RING, seal retainer snap 

PftlNTED IN UNITED STATES OF AMERICA 

\\ 
( 

(_ 

( 

C 



C 

C 

C 

-139-

FUEL SYSTEM 
(DT-407) 

NOZZLE AND NOZZLE HOLDER 
(Robert Bosch Corp.) 

REF, 

NO. 
1.H.PART 
NUMBER 

1 

10-0 
3-® 

4-1 
s--@ 

:=? 8-s 
9--(~ 

CEA-83973A 

DESCRIPTION 

702 541 C91 NOZZLE and HOLDER ASSY (6) 

407TC2U0l28S3 and up 
610 715 C91 NOZZLE and HOLDER ASSY {6) 

2 

3 

3 

615 109 Cl 

615 110 Cl 

615 111 Cl 

615112Cl 

3 615 113 Cl 

3 615 114 Cl 

3 615 115 Cl 

3 615 116 Cl 

3 015 117 Cl 

3 615 118 Cl 

.3 615 119 Cl 

407TCZUOIZ882 and below 

BODY, holder (Not Furnished Separately) 

SHIM: (. 077) (X) 

SHJM (. 075) (X) 

SHIM (, 07 3·) (X) 

SHIM(. 071) (XI 

SHIM(. 069) (XI 

SHIM(. 067) (XI 

SHIM(. 065) (XI 

SHIM(, 063) (XI 

SHIM(. 061) (XI 

SHIM(. 059) (XI 

SHIM(. 057) (XI 

PIUNT£D JN UNITEO STATES OF AMERICA 

REF, 

NO. 
I, H. PART 
NUMBER 

-139-

FUEL SYSTEM 

DESCRIPTION 

NOZZLE AND NOZZLE HOLDER - Continued 
(Robert Bosch Corp.) 

3 615 120 Cl SHIM (. 055) (X) 

3 615 121 Cl SHIM(. 053) (X) 

3 615 122 Cl SHIM(. 051) (X) 

3 615 123 Cl SHIM (. 049) (X) 

3 615 124 Cl SHIM (, 04 7) {X) 

3 615 125 Cl SHIM(. 045) (X) 

3 615 126 Cl SHIM ( . 013) (X) 

3 615 127 Cl SHIM(. 041) (X) 

3 615 128 Cl SHIM (. 039) (X) 

4 615 105 Cl SPRlNG (6) 

615 106 Cl SEAT, spring lower (6) 

6 615 107 Cl PLATE, intermediate (6) 

7 702 746 Cl NOZZLE (used with Nozzle and Holder Assy 
702 541 C9I) (6) 

407TCZUOI2883 and up 

7 606 400 C91 NOZZLE (6) 
407TCZUOI2882 and below 

R 615 108 Cl NUT. nozzle cap (6) 

9 601 076 Cl GASKET, nozzle (not furnished as part of 
NOZZLE and HOLDER ASSY) (6) 

10 364 879 Rl "0" RING, dust seal 7/8 x 1-1/6 x 3/32" (not 
furnished as part of nozzle and holder assy) 
(61 

615 103 C91 HOLDER ASSY, nozzle (6) 
(Includes Ref. No. 2 thru 6 and 8) 

(X) - As Required. 
§ - Not Furnished Separately. 

PRINTED IN UNITED STATES OF AMERICA 



-140-

FUEL SYSTEM 
(ciT--407) 

PglMARY AND FINAL FUEL FILTERS 

REF. 
NO. 

2 

3 

4 

5 

6 

7 

8 

1.H.PART 
NUMBER 

670 149 C 11 

606 845 Cl 

265 204 Rl 

265 205 Rl 

444 654 

39 677 DA 

701196Cl 

102 637 
103 323 
186 285 
103 341 
179 838 
103 321 

612 277 Cl 

11 CE-925<19 

DESCRIPTION 

TUBE w/two NUT, 265 205 Rl and two 
FITTING, 265 204 Rl, primary to final 
filter 

ELBOW, primary filter outlet {2) 

SLEEVE (2) 

NUT (2) 

PLUG, 1/4" NPT pipe (4) 

VALVE, bleed (2) 

BRACKET w/four NUT, 264 723 Rl and 
WASHER, 262 046 Rl, fuel filter.mounting 

1/2" NUT {2) 
1/2 11 lock WASHER (2) 
3/8 x 4" hex-hd cap SCREW {4) 
13/32 x 13/16" x 16 ga WASHER (2) 
3/8 x 7 /8" hex-hd cap SCREW 
3/8" lock WASHER 

HEADER, filter (2) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 
I. H. PART 

NUMBER 

-140-

FUEL SYSTEM 
(DT-407) 

DESCRIPTION 

PRIMARY AND FINAL FUEL FILTERS - CoNTrNuEo 

10 

lO 

11 

11 

11 

12 

13 

702 142 Cl 

702 253 Cl 

702 143 Cl 

702251Cl 

702 256 Cl 

674 295 Cl 

262 046 Rl 

670 069 C91 

FILTER, final fuel (short type) 

FILTER, final fuel (long type) 

FILTER, primary fuel(short type) 

FILTER, primary fuel (long type) 

FILTER, water separator primary fuel (part 
of ATTACHMENT, 670 069 C91) 

NUT, spl_ine (filter mounting bracket) (4) 

WASHER (filter mounting bracket) (4) 

ATTACHMENT, primary fuel filter and water 
separator (consists of FILTER, 702 256 CI) 
(see NOTES l and 3) 

NOTE 1 - Factory Application - Order on 
Machine Order Form. 

NOTE 3 - Field Application - Order through 
Regular Service Parts Channels. 

PRINTED IN UNITED STATES OF AME:RlCA 

C 

( 

C 

(1 



-141- -141-

MEMORANDA MEMORANDA 

C 

C 

C 

PRINTED IN UNITED STATES OF AME;RICA PRINTE;O IN UNITED STATES OF AMERICA 



-142-

COOLING SYSTEM 
(DT-407) 

CONNECTIONS) (Armored) RADIATO)R(::o~t Core) (Woods (Restular 

-
---~;;;;;~;;;-,mTA<Tm"' ODF AMEIUC ... PRINTED If,{ UNITED 

-142-

COOLING SYSTEM 
(DT 407) 

$ CONTINUED CONNECTION } (Armored) RADIATOR(:h~~t Core) {Woods (Re2ular) 

P"INTED IN UNITED IT ... TES Of' AMERICA 

C 



C 

C 

C 

C 

C 

REF. 

NO. 

I, H. PART 

NUMBER 

-143-

COOLING SYSTEM 
(DT-:-407) 

DESCRIPTION 

RADIATOR AND CONNECTIONS - CoNTINus:o 

(Regular) (Short Core} (Woods) (Armored) 

A-

B- 612 551 C91 

C- 331 924 R91 

D- 341 800 R91 

E- 331 927 R91 

F- 334 561 R91 

G- 331 922 R91 

H-

J-

K-

l 279 028R9I 

2 609 999 CZ 

3 320 484 Rl 

4 620 086 Cl 

4 259 598 R2 

5 703 480 Cl 

5 259 599 R91 

6 703481Cl 

6 259 603 R91 

7 703 482 Cl 
17 271 Rl 

7 262 603 R12 

8 331 833 R2 
8 343 061 Rl 

9 140 302 
10 327 777 R91 

179 841 
103 321 

Service parts for Radiator and Connections {regular) (for ;pow.er 
Shift Crawler Tractors) 

ATTACHMENT, short core radiator (for Power Shift Crawler 
Tractors equipped with front cable control unit and radiator guard 
ATT~CHMENT_. 334 293 R91 and ATTACHMENT 611 474 C91 {not 
for Side boom Crawler Tractors)(*) 

ATTACHJM:ENT, {w.oods)radiator (for Manual Shift or Power Shift 
Crawl-er Tractors equipped with radiator GUARD, 334 460 R9L 
334 471 R91 or radiator guard ATTACHMENT, 334 298 R91) (not 
for Sideboom Crawler Tractors) {see NOTE 3) 

ATTACHM:ENT, armored radiator (for Manual Shift or Power Shift 
Crawler Tractors equipped with radiator GUARD, 334 460 R91, 
334 471 R91 or radiator guard ATTACHMENT, 334 298 R91 and 
blower fan (not for Side boom Crawler Tractors) (see NOTE 3) 

ATTACHM:ENT, short core radiator (for Power Shift Crawler 
Tractors equipped with front cable control unit radiator guard 
ATTACHMENT, 334 293 R91 (not for Sideboom Crawler Tractors) 
(see NOTE 3) 

ATTACHMENT, short-core radiator (for Manual Shift Crawler 
Tractors equipped with front cable control unit radiator guard 
ATTACHMENT, 338 004 R91) {not £or Sideboom Crawler 
Tractors) (see NOTE 3) 

ATTACHMENT, short-core woods radiator (£or Manual Shllt 
Crawler Tractors equipped with short core radiator ATTACHMENT, 
.3.J~ 561 R91_) 0(not_for Sideboom Crawler Tractors) (Order COR.E. 
348 47'7R_91 and-GASKE.:f, :1l(J <±86 RI) . . • 

Service parts for Radiator and Connections (armored core) (for 
Sideboom Crawler Tractors) 

Service parts £or Radiator and Connections {regular) (£or Manual 
Shift, Agr and Custom Crawler Tractors) 

Service.parts Radiator and Connections (regµlar) (£or Bucket 
Back Filler Tractor) 

CLAMP, radiator inlet hose 

HOSE, radiator inlet 

BAR, upper tank mounting 

GASKET, radiator cap 
TD-15BP 25474 up 
TD-I5BG 25474 up 

GASKET, radiator cap 
TD-15BP 22001 to 25473 
TD-15BG 22001 to 25473 

CAP, locking type radiator 
TD-l5BP 25474 up 
TD-15BG 25474 up 

CAP, w/GASKET, 259 598 R2, radiator 
TD-15BP 22001 to 25473 
TD-15BG 22001 to 25473 

CLAMP, radiator cap 
TD-lSBP 25474 up 
TD-15BG 25474 up 

CLAMP, radiator cap 
TD-15BP 22001 to 25473 
TD-15BG 22001 to 25473 

HANDLE, radiator cap 
PIN, 1/8 x 7/8" spring 

TD-15BP 25474 up 
TD-15BG 25474 up 

HANDLE, radiator cap clamp 
TD-15BP 22001 to 25473 
TD-15BG 22001 to 25473 

PIPE, overflow lower 
PIPE, overflow lower 

CONNECTOR, ·overflow pipe 
HOUSING, pressure valve 

3/8 x 1-1/4" hex-hd cap SCREW 
3 / 8" lock WASHER 

NOTE 3 - Field Application - Order Through Regular Service 
Parts Channels. 

(*) - Attachment No Longer Available, Service Parts Will Be 
Furnished. 

-143-

COOLING SYSTEM 
(DT-407) 

No. Required 

A I B C D E F G 

2 

l 

l 
l 

l 

l 

l 
. 

l 

l 

l 

l 

l 
l l l 

l 
l 
4 
4 

PRINTED IN UNITED STATES OF AME:RICA PRINTED IN UNITE:D STATE:S 01" AMERICA 

H J K 

2 2 2 

l l l 

l l l 
l l 

l l 

l l l 

l l l 

l l l 

l l l 

l l l 

l l l 

l l l 

l l l 
l l l 
4 4 4 
4 4 4 



REF. 

No. 
I. H. PART 

NUMBER 

-144-

COOLING SYSTEM 
(DT-407) 

DESCRJPTION 

RADIATOR AND CONNECTIONS - CoNTINUEo 
(Regular) (Short Core) (Woods) (Armored) 

11 320 391 Rl GASKET, pressure valve 

12 321 149 R92 VALVE, w/"O" RING, 252 707 Rl, radiator pressure 

13 343 054R91 TANK, radiator upper 
102 635 3/8" NUT 
179 839 3/8 x 1" hex-hd cap SCREW 
179 840 3/8 x 1-1/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 

252 707 RI "0" RING, 3/4 x 15/ 16 x 3/32" 

14 320486Rl GASKET, radiator upper tank 

15 320 485 Rl STIFFENER, radiator core 

16 625 950 Cl CORE, and Bottom tank radiator (together with FRAME, 
625 951 C 1 will work for CORE, 348 488 R91 and CORE, 
610 457 C9I) 

16 348 476 R91 CORE w/lower TANK, radiator 
16 348 569 R92 CORE w/lower TANK, radiator 
16 610 822 C91 CORE w/lower TANK, radiator 
16 625 953 C 1 CORE, and Bottom tank radiator (together with FRAME, 

625 952 Cl will work for CORE, 348 477 R91 and CORE) 

17 FRAME, radiator (Not Furnished Separately) 
17 348 521 R91 FRAME, radiator 
17 625951Cl FRAME, radiator core {used with CORE, 625 950 C 1) 
17 625 952 Cl FRAME, radiator core (used with CORE, 625 953 C 1) 
18 274 287 R2 MOUNT!NG, radiator rubber 

19 311 218 Rl BRACKET, radiator mounting 
616 373 Cl ~OLT, i:adiato:z:- J!IOUnting 

20 331 834 Rll HAFFLE, radiator top air 
TD-15BP 22001 to 25000 
TD-15BG 22001 to 25000 . 

-144-

COOLING SYSTEM 
(DT-407) 

No. Required 

A B C D E F 

2 

l 

l 
15 
27 
11 
38 

l 

l 

2 

l 
l 

l 

l l l 

l l l l 
l l l l 
4 

4 
16 

l 

20 343 062 Rll BAFFLE, radiator top air [furnished as part o! cable radiator guard 
ATTACHMENT, 334 298 R91) 

20 343 062 RI l BAFFLE, radiator top air l l l 
20 624417Cl BAFFLE, top radiator air l 

TD-15BP 25001 up 
TD-15BG 25001 up 

22 610 559 C91 COOLER, oil to air {Also listed and illustrated with "Hydraulic 
Lines and Connections") l 

TD-15BP 22061 up 

312 565 Rl 
TD-l~BPS 22001 up 

BUSHING, cooler hinge 2 
102 637 l / 2" NUT (Cooler hinge) 2 
179 885 1/2 x 1-1/2" hex-hd cap SCREW {Cooler hinge) 2 
179 858 7/16 11 x l" hex-hd cap SCREW 2 
1 03 323 1/2" lock WASHER 2 
103 322 7/16" lock WASHER 2 
103 342 15/32" flat WASHER 2 
11002VA WASHER, Flat 2 

270711Rl SHIM, hinge 
X 

22A 611 (191 Cll BAFFLE, RH lower air l 
' 179 835 3/8 x 5/8" hex-hd cap SCREW 2 

103 321 3/8" lock WASHER 2 
_IO} 341 }3/_32: 13/16" X 16 ga, WASHER 2 

22B 611 097 Cl BAFFLE, w/Drawing ISK 39721. LH lower air l 
179 835 3/8 x 5/8" hex-hd cap SCREW 3 
103 321 3/8" lock WASHER 3 
lJUHI I3/3Z x 13/16" x 1_6 ga. WASHER 3 

22C 334 263 R2 BAFFLE, radiator lower front air l l l 
179 835 3/8 x 5/8" hex-hd cap SCREW 4 4 4 
103 321 3/8" lock WASHER 4 4 4 
1 03 341 13/32 X 13/16" X 16 ga. WASHER 4 4 4 

23 609 683 Cl SEAL, side air 2 
23 609 682 Cl SEAL, side air 2 2 l 

24 274 395 RI GASKET, outlet elbow l 

25 327 776 Rl ELBOW, radiator outlet l 
179 839 3/8 x 1" hex-hd cap SCREW 2 
103 321 3/8" lock WASHER 2 

26 Z.79 028 R91 CLAMP, outlet hose 2 

27 407010Rl H.Q$1:£:,. radiator pip'",: outlet (2-1/4 x 'J-3/8 x 3" long) l*I l 
28 338 242 RI PIPE radiator outlet l 
28 318 243 Rl PIPE radiator outlet l l l 

x - As Required. 
(*) - Make from bulk stock, Bulk stock is furnished in three foot 

lengths. Part number is for one foot of hose only. 

PRINTEO IN UNITED STATES OF AME.RICA PRINTED IN UNITED STATES OF AMERICA 

G H i J I K ( 

2 2 2 

l l l 

l l l 
15 15 15 
27 27 27 
11 11 11 
38 38 38 

l l l l 

l 2 2 

l 
l 

l 

l 
l l 
l l 

4 4 4 

4 4 4 
16 16 16 

l l 

l 
l l 

l 
2 
2 
2 
l 
3 
3 
3 

l l 
4 4 
4 4 
4 4 

2 2 
2 

l l l 

l l l 
2 2 2 
2 2 2 

2 2 2 

l l l 
l l l 

( 
'-.___.· 



C 

C 

C// 
/ 

C 

\ 

-145-

COOLING SYSTEM 
{DT-407) 

REF, J. H. PART DESCRIPTION 
NO. NUMBER 

RADIATOR AND CONNECTIONS - CO>ITINUED 

(Regular) (Short Core) (Woods) (Armored) 

29 279 028 R91 CLAMP, water pump inlet hose 

30 338 244 RZ HOSE watel" pump inlet 

31 345 616 Rl BAFFLE, LH lower rear air 
179 835 3/8 x 5/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/32 x 13/16" x 16 ga WASHER 

31A 34~ 617 Rll BAFFLE, RH lower rear air 
179 835 3/8 x S/8 11 hex-hd cap SCREW 
103 321 3/8" lock WASHER 
l 03 341 13/32 x 13/16" x 16 ga. WASHER 

32 011 469 Cll SHROUD, 1ower fan 
181 356 3/SNF x 5/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
I 03 341 13/32 x 13/1611 x 16 ga. WASHER 

32 6ll468CI1 SHROUD, fan lower 
181 360 3/SNF x 3/4" hex-hd cap SCREW 
181 356 3/SNF x 5/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
l 03 341 13/32 x 13/ 16" x 16 ga. WASHER 

(Order the following parts -
2 LINER 620 415 Cl 
1 SHROUD 620 413 Cl 
1 SHROUD 620 414 Cl 
2 STIFFENER 620 416 Cl 

33 611467Cll SHROUD, fan upper 
TD-15BP 22001 to 25391 
TD-15BPS 22001 to 25390 

181 360 3/8NF x 3/4" hex-hd cap SCREW 
181 356 3/8NF x 5/8 11 hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/32 x 13/ 16" x 16 ga. WASHER 

33 620413CI SHROUD, fan upper 
TD-15BP 25392 up 
TD-15BG 25391 up 

181 360 3/8NF x 3/4" hex-hd cap SCREW 
181 356 3/8NF x 5/8" hex-hd cap SC~EW 
103 321 3/8" lock WASHER 
103 341 13/32 x 13/16" x 16 ga. WASHER 

34 620 416 Cl STIFFENER, !an shroud liner 
179 838 3/8 x 7/8" BOLT (Nylok) 
103 341 13/32 x l3/l6"x 16 ga. WASHER 

35 620 415 Cl LINER, fan shroud 

336 182 Rl ADAPTER, safety filter to oil cooler inlet hose {*) 
606 291 C91 ADAPTER, cooler outlet to regulator inlet hose (*) 
274 239 Rl CLIP, overflow pipe (on fan shroud bolts) 
301 819 RI CLIP, by-pass to cooler hose (*) 

296 406 R91 ELBOW, oil cooler outlet to regulator hose {*) 
327 393 Rl GROMMET, radiator oil line rubber {Not used on Power 

Shift Side boom Tractor) 
603 561 C9l HOSE w/two FITTING, 319 753 R91, cooler to safety filter {HOSE, 

5/8"ID x 58" long including fittings) (*) 
HOSE w/o FITTINGS, cut length 5/8"1D x 54-5/8" long cut from 

bulk hose No. 319 710 Rl 
319 753 R91 FITTING, male pipe 
603 562 C91 HOSE w/two FITTING, 319 753 R9I, cooler to re.gulator {HOSE, 

5/8"1D x 44" long including FITTINGS) (*) 
HOSE w/o FITTINGS, cut length 5/8"ID x 40-5/8" long cut from 

bulk hose No. 319 710 Rl 
319 753 R91 FITTING, male pipe 

603 553 C91 HOSE w/two FITTING, 319 753 R9L regulator inlet (HOSE, 5/8"ID 
x 80" long including FITTINGS) (*) 

HOSE w/o FITTINGS, cut length 5/8"1D x 76-5/8" I0ng cut from 
bulk Hose No. 31.9 710 Rl 

319 753 R91 FITTING, male pipe 

319 710 Rl HOSE, 5/8"ID bulk (x) 
343 501 R92 COOLER, oil to air lower (*) 
181 371 3/8NF x 1-3/8" hex-hd cap SCREW 
103 321 3/8" lock WASHER 
103 341 13/32 x 13/1611 x 16 ga. WASHER 
325 990 RI SPACER, radiator mounting bracke; 

TD- l 5BP 22001 to 25000 
TD-ISBG 22001 to 25000 

31 729 D VALVE, radiator drain 

(*) - Also Listed And Illustrated With "Hydraulic Lines and 
Connections. 11 

(x) - Order Cut Length As Required. 

PRINTED IN UNITED STATES OF AMERICA 

-145-

COOLING SYSTEM 
(DT-407) 

No. Required 
A B C D E F G H J K 

2 2 2 2 

1 1 1 1 1 

1 1 1 1 1 
3 3 3 3 3 
3 3 3 3 3 
3 3 3 3 3 
1 1 1 1 1 
2 2 2 2 2 
2 z 2 2 2 
2 2 2 2 z 
1 1 1 1 
4 4 4 4 
4 4 4, 4 
4 4 4 4 

1 1 1 
1 1 1 
1 1 1 
5 10 10 
6 10 10 

1 1 1 1 

2 z 2 z 
2 2 2 2 
4 4 4 4 
3 3 3 3 
1 

2 2 2 2 
2 2 2 2 
4 4 4 4 
3 3 3 3 
2 

12 
12 

2 

1 
1 

2 z 2 2 
2 2 

1 
z z 

1 

2 

1 1 l 

2 z 2 

1 1 1 

2 2 2 

1 1 
4 4 
4 4 
4 4 

4 4 

1 1 1 1 

PRINTED IN UNITED STATES OF AMERICA 



-146-

COOLING SYSTEM 
. . .. (DT-407) -

RADIATOR SHUTTER 
{Not for use with outboard fan) 

1: 

I 

I 

I 

REF. l.H.PART DESCRIPTION NO. NUMBER 

Parts without letters after the description indicates the part 
is used for all attachments listed below: Letters "A" and 
"B" are used to identify separate attachments. 

A 345 735 R91 ATTACHMENT, radiator shutter {for trac -
tors equipped with regular or hydraulic 
radiator guard) {see NOTE A) 

TD-15BP 22001 to 25000 
TD-15BG 22001 to 25000 

B 337 723 R91 ATTACHMENT, radiator shutter (for trac -
tors equipped with rear cable control unit 
radiator guard) (for gear drive and power 
shift crawler tractors) (see NOTE A) 

C 624 418 C9 l ATTACHMENT, radiator shutter (for trac -
tors equipped with regular or hydraulic 
radiator guard) ( see NOTE A) 

TD-15BP 25001 up_ 
TD-15BG 25001 u'f) 

603 666 C9 l SHUTTER, radiator 
179 837 3/8 x 3/4" hex_-hd cap SCREW ( 10) 
103 321 3/8" lock WASHER { 10) 
103 341 l~/32 x 13/16"_-x/ 16 ga WAS~R (10) 

2 337 679 Rl SPACER, acttiator.mounting (usE:d only with 
PLATE, 334 493 R91) (3) 

3 345 777 R91 PLATE, actuator mounting (together with 
SPACER, 337 679 Rl, will work for 
334 493 R91) 

119·819 5/16 x 1-1/8" hex-hd cap SCREW 
179 837 3/8 x 3/4" hex-hd cap SCREW (3 for 

ATTACHMENT A) 
103 320 5/16" lock WASHER 
103 321 3/8" lock WASHER (3) 
179 838 3/8 x 7/8" hex-hd cap SCREW (3 for 

ATTACHMENT B) 

4 334 494 R91 ACTUATOR, shutter 

5 334 061 Rl GUIDE, shutter .actuating (2) . 
1 79 838 3/8 x 1 /8" hex-hd .Cap SCREW '(2) · 
103 321 3/8" lock-WASHER (2) . ' 

6 114 492 NUT, l'/4NF jam (3) 
7 609 752 C91 ROD, radiator shutter controi (ATTACH-

MENT A) 

-146-

COOLING SYSTEM 
(01'=•07) 

RADIATOR SHUTTER- CONTINUED 

(Not for use with outboard fin) 

REF. 
NO. 

7 

8 

8 

9 

10 
11 
12 

13 
14 

I.H.PART 
NUMBER 

609 753 C9 l 

102 634 
179 819 
103 319 
103 320 

21 385 D 

102 635 
120 578 
103 321 
311 500 Rl 

102 635 
120 578 
103 321 
337 669 Rll 
179 839 
103 321 
337 673 Rl 
337 676 Rl 
337 672 Rl 
102 635 
179 839 
103 321 
277 184 Rl 
337 674 Rll 
343 062 Rll 

334 496 Rl 
1 019 214 R2 

337 721 Rl 

624 423 Cl 
620 480 C 1 

IPA,6B254 

DESCRIPTION 

ROD, radiator shutter control (ATTACH­
MENT B) 

5/16" NUT (2) 
5/16 x 1-1/8" hex-hd cap SCREW (2) 
1/4" lock WASHER (3) 
5/16" lock WASHER (2) 

CLIP_, shutter control rod (ATTACHMENT 
A and B) (2) , 

TD-15BP 22001 to 25000 
TD-15BG 22001 to 25000 

3/8" NUT (2) 
3/8 x 3/4" truss-slt-hd mach SCREW (2) 
3/8" lock WASHER (2) 

CLIP, shutter control rod (ATTACHMENT 
C) (2) 

3/8" NUT (2) 
3/8 x 3/4" truss-slt-hd mach SCREW (2) 
3/8" lock WASHER (2) 

GUIDE, radiator shutter control crank 
3/8 x l" hex-hd cap SCREW (3) 
3/8" lock WASHER (3) 

PLUG, travel 
SPACER, radiator shutter control crank 
BRACKET, radiator shutter crank 

3/8" NUT (4) 
3/8 x l" hex-hd cap SCREW (4) 
3/8" lock WASHER {4) 

BOOT 
CRANK, shutter control 
BAFFLE, radiator air top (ATTACHMENT 

B) (also listed and illustrated under 
''Radiator and Connections'') 

BLOCK, tapping (10) 
PAMPHLET, installation instruction 

(ATTACHMENT A and B) {2) 
STIFFENER, vertical {ATTACHMENT A and 

B) (2) 
STIFFENER, vertical (ATTACHMENT C) (2) 
STIFFENER, horizontal (ATTACHMENT C) 

(2) 
NOTE A: ATTACHMENT no longer available. 

Service parts will be furnished. 

PRINTE:D 1N UNITED STATES OF AMEFl:IC,,,. (Rev, No. 1 10~71) PRINTED IN UNITE:D STATES OF AMERICA 

'j,s," 

C 

( 

C/·· 



C 

C 

C 

C 

-147- - 147-

COOLING SYSTEM COOLING SYSTEM 

FAN AND FAN GUARD 

I 

Suction Fan RC"versible Fan Blower Fan 

No. Required 

A-

B-

C-

D-

E-
F-
G-
H-

l 

2 

3 

4 

5 

I.I(. PART 

NUMBER 

334 594 R92 

334 595 R91 

620 324 C91 

338 908 R9I 

338 909 R91 
179 838 
103 321 

619 629 C91 
179 844 
103 321 

338 908 R91 
179 838 
103 321 

616 Z9':i Cl 

102 635 
179 837 
186 284 
103 321 
103 341 

609 995 C9Z 

179 837 
186 282 
103 321 
l 03 341 

334 562 RZ 

DO:!ICRIPTIOH 

ATTACHMENT, fan guard (used on tractors without front cable control unit) (see 
NOTES I and 3) 

ATTACHMENT, fan guard (used on tr.actors with front cable control unit) (not 
for sideboom or Backfiller crawler tractors) (see NOTES 1 and 3) 

ATTACHMENT, reversible fan (Consists of FAN, 619 629 C91 and PAMPHLET, 
1 019 209 RI) (for use on units equipped with Fan Guard Attachments 334 594 R91, 
or 334 595 R91) (not for sideboom or Backfiller crawler tractors) (see NOTE 3) 

ATTACHMENT, blower fan (should be used with fan guard ATTACHMENT, 
334 594 R9I or 334 595 R91) (ncit used on tractors with Front Cable Control 
Unit) (not £or side boom or Back!iller crawler tractors) (see NOTE 3) 

Service parts for suction FAN (regular) (not for sideboom crawler tractors) 
Service parts £or blower FAN (regular) (for side boom crawler tractors) 
Service parts for reversible FAN (£or sideboom crawler tractors) 
Service parts for fan guard (for Back.filler crawler tractors) 

FAN, suction (Z4" dia) (Schwitzer) 
3/8 x 7/8" hex-hd cap SCREW 
3/8" lock WASHER 

FAN, reversible {Huber) 
3/8 x 1-5/8" hex-hd cap SCREW 
3/8"~lock WASHER 

FAN, blower (Z4" dia) (Schwitzer) 
3/8 x 7/8" hex-hd cap SCREW 
3/8" lock WASHER 

GUARD LH, fan (together with RH FAN GUARD 609 995 C92 will work for 
FAN GUARD 336 048 R 9Z) 

.:,/8" NUT 
3/8 x 3/4" hex-hd cap SCREW 
3/8 x 3-3/4" hex-hd cap SCREW 
3/8" lock WASHER 
13/32 x 13/16" x 16 ga, WASHER 

GUARD RH, fan (together with LH FAN GUARD 616 295 Cl will work for 
FAN GUARD, 336 048 R92) 

3/8 x 3/4" hex-hd cap SCREW 
3/8 x 3-1/4" hex-hd cap SCREW 
3/8" lock WASHER 
13/32 x 13/16" x 16 ga. WASHER 

SPACER, mounting 

NOTE I - Factory _Application - Order on Machine Order Form, 
NOTE 3 - Field Application - Order through Regular Service Parts Channels. 

A B C D 

l 
6 
6 

l 
6 
6 

l l 
2 2 
6 5 

l 
6 7 
4 6 

l l 
4 3 

l 
4 4 
4 7 

2 

f'RINTEO IN UNJTEO STATES OF AME:RICA PRJNTEO "IN UNITED STATES OF AMERICA 

E F 

l 
6 
6 

l 
6 
6 

G H 

l 
6 
6 

l 
2 
5 
l 
7 
6 

l 
3 
l 
4 
7 

2 



-148-

COOLING SYSTEM 
(DT-407) 

WATER PUMP, THERMOSTAT ANO RELATED PARTS 

REF, 

NO. 

l 

3 

4 

4 

4 

4 

5 

5 

6 

7 

8 

I.H.PART 
NUMB£R 

326 818 Rl 

607 257 Cl 1 

179 844 
186 282 
103 321 

11 

\ 

b-12 

0£SCRIPTION 

GASKET, ~lbow (2) 

ELBOW w/PLUG, 445 751, thermostat 
housing mounting 

3/8 x 1-5/8" hex'-hd cap SCREW (3) 
3/8 x 3-1/4" hex-hd cap SCREW 
3/8" lock WASHER {4) 

445 751 PLUG, 1/2" pipe 

326 978 R'Jl THERlvlOSTAT (175° to 190•) (optional 
w/THERMOSTAT, 702 346 Cl) 

702 346 Cl THERMOSTAT (170• to 192°) (optional 
w/THERMOSTAT, 326 978 R9I) 

619 735 Cl THERlvlOSTAT ( 185· to 200°) (optional 
w/THERMOSTAT, 619 730 Cl) (X) 

619 736 Cl THERMOSTAT (180° to 202°) (optional 
w/THERMOSTAT, 619 735 Cl) (X) 

615 175 C91 RING, thermostat seal (optional with 
347 497 R91) 

347 497 R91 RING, thermostat seal (optional with 
615 175 C91) 

007 258 Cl GASKET, thermostat housing 

609 ll5CZ 
179 850 
103 321 

HOUSING, thermostat 
3/8 x 2-3/4" hex-hd cap SCREW (4) 
3/8" lock WASHER (41 

279 024 R9 l CLAMP, hose (2) 

PRINTE:0 IN UNITt:D STATES OF AMERICA 

-148-

COOLING SYSTEM 
(DT-407) 

WATER PUMP, THERMOSTAT ANO RELATED PARTS - CoNT1NuEo 

l'IEP. 
NO. 

g 

10 

II 
II 
lZ 

13 

14 

15 

16 

1.H ... Al'IT 
NUMIIEl't 

607 259 Cl 

612 134 Cll 
326 758 Rll 
328 892 Rl 

407 006 Rl 

274 087 R91 

007 254 CZ 
179 827 
186 272 
186 282 
179 845 
103 320 
103 321 

337 242 Rl 

384 554 RI 

2 

CEA-34475 

DEIICRI .. TION 

HOSE, by-pasii 

PUMP ASSY, wate.r (fo.r components see list 
of pa.rts unde.r details of "Water Pump and 
Pulley") 

BELT, fan and alte.rnator {set of two) 
BELT, fan and gene.rato.r (set of two) 
GASKET, water pump 

HOSE, water pump to front oil cooler header 
(1•3/4 X 2-1/8 ~ 3-1/4") {*) 

CLAMP, hose {2) 

HEADER, front oil cooler 
5/16 x 2-1/4" hex-hd cap SCREW (7) 
5/ 16 x 4" hex-hd cap SCREW 
3/8 x 3-1/4" hex-hd cap SCREW 
3/8 x 1-3/4" hex-hd cap SCREW 
5/16" lock WASHER (8) 
3/8" lock WASHER (2) 

GASKET, front oil cooler 

CLIP, water temp~rature tube (on the.rmo­
stat housin.i mountiniz bolt) 

(X) ~ As Re:::iuired. 
{*) - Make from bulk stock. Bulk stock is 

fu.rnisheJ. in three foot leni;iths. Part 
numbei:- is fo.r one foot of hose only. 

PRINTED JN UNITt:O STATES OF AMERICA 

( 

C 

C. 

C 



-149- -149-

COOLING SYSTEM COOLING SYSTEM 
(DT-407f - - (OT-407) r-

WAT_J;:R_pUMP AND PULLEY WATER PUMP ANO PULL~Y- CoNTJNUEO '---

17 

14 16 

9 
6 7 

C 
2 

IPA-66432 F 

REF. I.H.PART 
DESCRIPTION RE:F. I. H. PART 

OE:SCRIPTION NO- NUMBE:R NO. NUMBER 

C 2 18 501 Rl NUT, 7/8NF 20 701 331 C91 PACKAGE, water pump seal field service 
(consists o! water pump SEAL and SEAT, 

3 332 445 Rl PULLEY, fan 265 164 C91) 
407TC2U036039 and Below 

3 672017Cl PULLEY, fan 609 459 G92 PACKAGE, water pump field service 
407TC2U036040 and Up {Consists of -

1 BEARING ST 441 ', 4 326 721 Rl SPACER, water pump 1 BEARING ST 715 

I 5 333 794R9l SEAL, water pump shaft 1 GASKET 328 892 Rl 
1 IMPELLER 332 311 Rl 

6 456 736 Rl RING, snap 1 KEY 124 549 
BEARING, ball 1 NUT 18 501 Rl 7 ST 715 

1 PACKAGE 701 331 C91 
8 124 549 KEY, Woodruff (3/16 x 3/4") 1 RING 285 253Rl 

9 345 081 Rl SHAFT, water pump 1 RING 456 736 Rl 
1 SEAL 333 794 R91 

10 ST 441 BEARING, ball 1 SEAL 333 794 R9 l 
1 SEAL 610051C91 

11 610 051 C91 OIL SEAL, rear 1 SHAFT. 345 081 Rl 
1 SPACER 326 72l·Rl) 

C 
12 328889Rl HOUSING, bearing 

345 082 R91 PACKAGE, water pump shaft field service l 03 026 3/8NF NUT (4) 
103 321 3/8" lock WASHER (4) (Consists of water pump SHAFT, 345 081 Rl 

and NUT, 18 501 Rl) 
14 SEAL, water pump (order PACKAGE, 

701 331 C91) 701 335 C91 PACKAGE, water pump bearing housing 

15 265 164 C91 SEAT, water pump seal field service 
(Consists of -

IMPELLER, water pump 1 BEARING ST 441 16 332311Rl 
1 BEARING ST 715 

"0" RING (5-1/2 x 5-3/4 x 1/8") 1 HOUSING 328 889 RI 17 285 253 Rl 1 IMPELLER 332 311 Rl 

STUD,(4) 1 KEY 124 549 18 273 050 Rl 1 NUT 18 501 Rl 
1 RING 456 736 Rl 
1 SEAL 610 051 C91 

19 607 253 C 11 BODY w/four STUDS, 273 050 Rl, water 1 SEAL 333 794R91 
pump 1 SEAT 265164C91 

179 888 1/2 x 1-7/8" hex-hd cap SCREW 1 SHAFT 345 081 RI 
179 890 1/2 x 2-1/4" hex-hd cap SCREW (3) 1 SPACER 326 721 Rl 
116 l 05 17 / 32 X 1-1 / I 6x. 095" copper WASHER (4) 1 SEAL 

§ - Not Furnish~d Separately . 

PRINTE;D IN UNITED STATES OF AMERICA • PRINTED IN UNITED STATES OF AMERICA 

\ 



-150- -150-

LUBRICATION SYSTEM LUBRICATION SYSTEM 
(DT-407) (DT-407) 

ENGINE OIL COOLER, FILTER AND PUMP PIPING ENGINE OIL COOLER, FILTER AND f'UMP PIPING- CoNTJNuEo 

20 

41 
25-0 )3 
26---Ll ,J,4 

2Y--~ 
CEA-844716 ( 

REF. I. H.PART DESCRIPTION 
REF. 1.H.PART DESCRIPTION 

NO. NUMBER NO. NUMlilER 

606 894 Cl ORIFICE, oil gallery to cylinder head tube 12 607 263 Cl HEADER, pressure regulator valve and rear 
oil cooler 

2 615 092 Cl SLEEVE, oil gallery to cylinder head tube 179 841 3/8 x 1-1/4" hex-hd cap SCREW (2) 
179 845 3/8 x 1-3/4" hex-hd cap SCREW (2) 

615 091 Cl NUT, oil gallery to cylinder head tube 179 848 3/8 x 2-1/4" hex-hd cap SCREW 
103 321 3/8" lock WASHER (5) 

4 607 265 Cl TUBE, oil gallery to cylinder head 
13 345 247Rl GASKET, cooler header 

5 332 564 Rll TUBE w/GLAND, 325 551 Rl, filter header 
to rear cooler header 14 341 195 R92 VALVE ASSY, pressure regulating 

179 817 5/16 x 7/8" hex-hd cap SCREW (2) 
103 320 5/16" lock WASHER (2) 15 RING, valve spring seat snap (Not Furnished C 
332 551 Rl GLAND, 1/8" "O" ring 

Separately) 

6 343 398 R2 "O" RING, filter header to cooler header 16 SEAT, valve spring (Not Furnished 
tube (1-1/4 x 1-1/2 x 1/8") Separately) 

7 332 554 Rl ELBOW, oil cooler front 17 SPRING, valve (Not Furnished Separately) 
179 817 5 / 16 x 7 /8" hex-hd cap SCREW ( 2) 
103 320 5 / 16" lock WASHER ( 2) 

18 VALVE, pressure regulating (Not Furnished 

8 343 396 R2 "O" RING, cooler to filter tube (1-1/8 x 
Separately) 

1-3/8 X 1/8") (2) 
19 HOUSING, valve {Not Furnished Separately) 

9 607 264 Cl TUBE, cooler to filter 
20 FILTER ASSY, lubricating oil (for compon-

10 332 555 Rl GASKET, oil cooler elbow (2) 
ents see list of parts under details of "Lu-
bricating Oil Filter") 

179 841 3/8 x 1-1/4" hex-hd cap SCREW (3) 
11 337 242 Rl GASKET, oil cooler to header 103 321 3/8" lock WASHER (3) l 

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA 

I 



( 

C 

C 

REF. 
No. 

-151-

LUBRICATION SYSTEM 
I. H, PART 
NUMBER 

~DT-407) 

DESCRIPTION 

E;/'!GINE OIL COOLER_, FILTER AND PUMP PIPING - CoNnNvEo 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

3l 

33 

34 

35 

36 

36 

37 

38 

39 

332 545 R91 
18 253 RI 

179 837 
179 845 
103 321 

332 549 Rl 

332 544 Rl 

332543Rl 
179 839 
179 847 
103 321 

343 396 RZ 

332 542 Rl 

343 398 RI 

332 566 Rl 

607 262Cl 
179 817 
179 825 
103 320 

607 261 C 11 

382 781 RI 

332 536 Rl 

332 520 R94 

179 840 
186 283 
103 321 

337 240 Rl 

139 013 

9 982 T 

606 895 C91 

606 896 C92 
444 624 C92 

19 984 Rl 

I6898Rl 

444 571 

INLET, oil pump 
NUT, 3/8" Esna stop 
3/8 x 3/4" hex-hd cap SCREW 
3/8 x 1-3/4" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

GASKET, oil pump inlet 

GASKET, oil outlet elbow 

ELBOW, crankcase oil outlet 
3/8 x l" hex-hd cap SCREW 
3/8 x 2" hex-hd cap SCREW 
3/8" lock WASHER (Z) 

''O'' RING, oil outlet to pump tube (1-1/8 x 
1-3/8 X 1/8") (2) 

TUBE, crankcase oil outlet to pump 

''O'' RING, oil pump to oil cooler tube (1-1 /4 
X 1-1/2 X 1/8") (2) 

GASKET, filter header to rear cooler 
header tube 

ELBOW, oil cooler rear 
5/16 x 7/8" hex-hd cap SCREW 
5/ 16 x 1-7 /8" hex-hd cap SCREW 
5/16" lock WASHER (2) 

TUBE w/two GLAND, 332 551 Rl, pump to 
cooler 

"O" RING, oil pump end plug (1-3/4 x 
1-15/16 X 3/32 11 ) 

GASKET, oil pump mounting 

PUMP ASSY, oil. (for components see list of 
parts under details of "Oil Pump") 

3/8 x 1-1/8" hex-hd cap SCREW (2) 
3/8 x 3-1/2" hex-hd cap SCREW (2) 
3/8" lock WASHER (4) 

PLUG, oil pump end (not used on units 
equipped with Tachometer Drive or 
Service Recorder) 

1/4 x 1/2" hex-soc set SCREW 

VALVE, wate'r drain 

COOLER, oil (optional with 606 896 C92) 

COOLER, oil (optional with 606 895 C9 l) 
PLUG, oil cooler pipe 

NUT, 1/4" nylon insert tube 

TEE 

PLUG, 1/8" pipe 

40 332 551 Rl GLAND, 1/8" "O" ring (3) 

41 619 579 C91 RECORDER, service 
407TC2U026416 up 

670 652 Cl SCREW, 1/4" sq-hd set 

279 673 R91 SEAL, wire 

PRINTEO IN UNITEO STATES OF AMEl"ICA 

-151-

MEMORANDA 

PRINTED IN UNITEO STATES OF AME:RICA 



-152-

LUBRICATION SYSTEM 
(DT-407) 

LUBRICATING OIL FILTER 

1 

o----2 
0 

_.....-3 
\<>,,,, ... 
'iti"ogo:g:~: 
• <> 00·~··· 
.~ .,,, <> <>~ o•:::~ 

CEA-84468 

PRINTED IN UNITED STATES OF AME;RICA 

REF. 
NO. 

-152-

LUBRICATION SYSTEM 

l.H.PART 
NUMBER 

(DT-407) 

DESCRIPTION 

LUBRICATING OIL FILTER- CoNTLNUEO 

607 266 Cl l HEADER w/PLUG, 445 686, oil filter 
445 686 PLUG, 3/8" sq-hd pipe 

2 304 854 Rl GASKET, oil filter case (2) 

3 323 827 R9 l PACKAGE, oil filter element field service 
{consists of ELEMENT and GASKET, 
304 854 Rl) (2) 

4 324 653 Rl RING, retaining {2) 

312 887 R'H VALVE ASSY, bv-pass (2) 

6 154 665 Rl RETAINER, by-pass valve spring (2) 

7 308 458 Rl SPRING, by-pass valve {2) 

8 VALVE, Oy-pass {order 312 887 R91) (2) 

• CUP, element sealin'! (order 312 887 R91) (2) 

10 308 422 Rl SPRING, oil filter element retainin~ (2) 

11 349 077 R9 l CASE w/WASHER, oil filter (2) 

12 59 657 D WASHER, copper (2) 

13 345 237 Rl BOLT, oil filter case retaining (2) 

PRINTED 1N UNITED STATES OF AMERICA 

---- -- --------------------------

c·i 

( 

C 

C 



-153- -153-

LUBRICATION SYSTEM LUBRICATION SYSTEM 
(DT-407) (DT-407) 

.b.l/BRICATING QII pUMP LUBRICATING OIL PUMP - CoNTINUEO 

5 

4~ \ . 

C 

l IPB-10839 C 20 21 

REI". t.H.PART 
DESCRIPTION 

REI". r.H.PART 
NO. NUMBER NO. NUMBER 

01'.:SCRIPTION 

332 520 R94 PUMP ASSEMBLY, lubricating oil 15 BODY, relief valve {Not Furnished Separately) 
179 840 3/8 x 1-1/8" hex-hd cap SCREW (2) 
186 283 3/8 x 3-1/2" hex-hd cap SCREW 16 HOUSING, relief valve (Not Furnished 
103 321 3/8" lock WASHER (4) Separately) 
660 533 R2 BOLT, drilled head 

17 601 381 Cl GASKET, oil pump 
2 19 263 Rl NUT, 5 /8NF Esna 

18 332 527 R21 COVER w /BUS HING, 345 292 Rl and PLUG, 
3 332 523 Rl GEAR, oil pump drive 9 409 954, oil pump 

C 
179 819 5 / 16 x 1-1 /8" hex-hd cap SCREW ( 3) 

4 332 521 Rll BODY w/BUSHING, 345 291 Rl, SHAFT, 179 828 5/16 x 2-1/2" hex-hd cap SCREW 
332 524 Rl and PIN, 19 841 Rl, oil pump 179 830 5/ 16 x 3" hex-hd cap SCREW 

186 270 5/ 16 x 3-1/Z" hex-hd cap SCREW 
5 332 528 Rl SHAFT, oil pump drive idler 103 320 5/16" lock WASHER {6) 

6 332 529 Rl GEAR, oil pump drive idler 19 9 409 954 PLUG, 1/16" hex-soc pipe 

7 347 299R91 BEARING ASSEMBLY 20 326 767 R21 GEAR w/two BUSHING, 326 768 Rl, oil pump 
idler 

8 332 530 Rl WASHER, shaft 
21 326 768 Rl BUSHING, idler gear (2) 

9 19 841 Rl PIN, 1/4 x 1/2" dowel 
22 332 524 Rl SHAFT, idler gear 

10 1 79 841 BOLT, 3/BNF x 1-1/4" (12 pt) 

11 345 161 R91 VALVE ASSEMBLY, relief 23 345 291Rl BUSHING, drive shaft (body end) 

12 RING, relief valve spring seat snap (Not 24 124 545 KEY, 1/8 x 5/8" Woodruff 
Furnished Separately) 

13 SEAT, relief valve spring (Not Furnished 25 332 522 Rl2 SHAFT w/GEAR, oil pump drive 

Separately) 26 345 292 Rl BUSHING, drive shaft {cover end) 

r· 14 SPRING, relief valve (Not Furnished 27 349 055 R2 "O" RING, relief valve (13/16 x 1 x 3/32") 
Separately) (used with VALVE, 345 161 R91) 

'-· PRINTED JN UNITED STATES OF AMERICA PRINTED IN UNJTED STATES OF AMERICA 



-154- -154-

LUBRICATION SYSTEM 
(OT-407) 

MEMORANDA 

CRANKCASE OIL PAN C 

a~~---4 IPA-674588 

,§• 5 

REF. I. H. PART 
DESCRIPTION 

NO. NUMBl,;R 

r~;· 
328 731 Rl GASKET, crankcase oil pan 

(-
t 

2 332065Rll PAN w/GASKET, 3 405 H, PLUG, 444 880 
and PLUG, 445 096, crankcase oil 

179 838 3/8 x 7/8" hex-hd cap SCREW (33) 
103 321 3/8" lock WASHER (33) 

3 444 880 PLUG, 3/4 11 pipe (brs) (optional with 
9 409 949) 

3 9 409 949 PLUG, 3/4" pipe (sU) (optional with 
444 880) 

4 59 658 D GASKET, crankcase oil pan drain plug 

5 445 096 PLUG, crankcase oil pan drain 

( I ,, 
PRINTED IN UNITE:D STATES 01'" AMERICA Pl'UNTED IN UNITED STATES OF AMERICA 



-155- -155-

MEMORANDA MEMORANDA 

C 

C 

C 

C 

PRINTE':D IN UNITED STATES DF AMERICA PRINTED JN UNITED STATES OF AMERICA 



-156-

TURBOCHARGER 

TURBOCHARGER ANO PIPING 
(Schwitzerl 

(OT-407) 

.. JtlNTl:D IN UNITED STATES OP'·AME;JtlCA 

-156-

TURBOCHARGER 
(OT-407) 

TURBOCHARGER ANO PIPING- CoNTrnui:o 

{Schwitzerl 

~, 
27 

3 

U.,76118 

.. JtlNTEO IN UNITED STATES 01'" AMIE:JtlCA 

C 

(, 

·~~~~~---_J 



C 

C 

C 

REF. 

NO. 

I. H. PART 

NUMBER 

-15 7-

TURBOCHARGER 
- . . (DT-407) 

DESCRIPTION 

TURBOCHA~GE;R _AND. PJ.PJNG- CoNTINID:D 

(Schwitzer) 

TURBOCH..t\.RGER ASSY (For components 
sec list of parts under details of 
''Turbocharger'') 

304451Rl 3/8NF NUT (4) 
181 374 3/8NF x 1-1/2" hex-hd cap SCREW (4) 

2 670 035 Cl GASKET, turbocharger 

3 670 049 Cl ELBOW, turbocharger exhaust outlet 
181 374 3/8NF x 1-1/2" hex-hd cap SCREW (4) 
304451 Rl 3/8NF NUT (4) 

4 606 918 C9 l SEAL w/RING, turbocharger exhaust sleeve 

5 670 036 Cl SLEEVE, turbocharger exhaust 

6 6157IOC1 SEAL w/RING, turbocharger exhaust sleeve 

7 670 052 C ll TUBE, turbocharger oil inlet 
407TC2U024013 and below 

7 670 620 Cll TUBE, turbocharger oil inlet 
407TC20024014 and up 

179 818 5/16 x I" hex-hd cap SCREW (2) 
103 320 5/16" lock WASHER (2) 

8 277 737 Rl SLEEVE, tube 

9 277743Rl ELBOW 

10 670 043 Cl CLIP, oil inlet tube 

11 253 660 Rl GASKET, flange 

12 341 464 Rl GASKET, flange 

13 279027R91 CLAMP, hose (Z) 

14 670 053 Cl ELBOW, turbocharger air outlet 

15 277738Rl NUT, tube 

16 670 050 C II TUBE, turbocharger air outlet 
407TCZU024013 and below 

16 670619Cll TUBE, turbocharger air outlet 
407TC20024014 and up 

179 858 7/16 x l" hex-hd cap SCREW (2) 
I 03 322 7/16" lock WASHER (2) 

17 369 497 R2 GASKET, air outlet tube 

18 607 286 Cll ELBOW w/two PLUG, 444 577 air intake 
179 839 3/8 x l" hex-hd cap SCREW (2) 
186 282 3/8 x 3-1/4" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER (2) 
444 577 PLUG, 1/4" sq-hd pipe (2) 

19 327 755 Rl GASKET, air intake elbow 

20 343 750 Rl CONNECTOR, hose 

21 122 316 R91 CLAMP, hose (2) 

22 336 681 Rl HOSE, turbocharger oil drain {3/4" ID x 
2-1/4" long) 

23 670 037 Cll TUBE ASSY, turbocharger oil drain 
179 839 3/8 x I" hex-hd cap SCREW (2) 
103 321 3/8" lock WASHER (2) 

PRINTED 1N UNITED STATES OF AME:RICA 

-157-

TURBOCHARGER 
(DT-407) 

REF. I. H. PART 
DESCRIPTION 

NO. NUMBER 

TURBOCHARGER AND PIPING - CoNTINus:o 

(Schwitzer) 

26 670 063 Cll ADAPTER w/two STUD, 291 140 RI, turbo-

27 

619 471 CI 
103 026 
179 847 
181 377 

670 088 Cl 

11 215 D 

304 391 R2 

charger 
407TC2U023384 and below 

NUT w/WASHER (2) 
3/8NF NUT (8) 
3/8NF x 2' 1 hcx-hd cap SCREW (6): 
3/8NF x 1-3/4" hex-hd cap SCREW {2) 

ADAPTER, turbocharger exhaust elbow 
407TC2U023384 and below 

STUD, turbocharger adapter (2) 

GASKET, turbocharger adapter 
407TC2U023384 and below 

PRINTE;D IN UNITED STATES OF AMERICA 



-158- -158-

TURBOCHARGER 
(DT-407) 

TURBOCHARGER 
-(iJT..:.407) 

TURBOCHARGER 
(Schwit;z;er) 

TURBOCHARGER - CoN~T~,~=~s~o;--------------------~e------'~----j 

(Schwit;z;er) 

FIEF. 
NO. 

A 

B 

l 
2 
3 
4 

5 
6 
7 
7 
8 
9 
10 

20 . \ (~ 

k ,~,)if>) 
19 /~ ~ .,-

I.H,PART 
NUMBEFI 

~c,'1· / 
)..'~ ... 1.b8 1·'~.·. ::~/ ' 

16 ./ . , 9 

13 

14 

12 

DESCFIIPTION 

Parts without letters after the description indicates the part 
is used ior all turbochargers listed below. Letters "A" 
and "B" are used to identify separate turbochargers. 

702 929 C91 

702 277 C9l 

619474Cl 

615 811 Cl 
702 384 C91 
313 163 Rl 
702 386 Cl 
615 819 Cl 
615 812 Cl 
619 635 Cl 
702 387 Cl 
615 818 Cl 
615 816 Cl 

TURBOCHARGER ASSEMBLY 
(Model 3LD-279) (149018) 

407TC2U024014 to 407TC2U043503 
TURBOCHARGER ASSEMBLY 

(Model 3LD-229) (146718) 
407TC2U000501 to 407TC2U024013 

and 
407TC2U043504 up 

CLAMP, tab type (4) 
1/4" lock WASHER (8) 
BOLT, l /4 x 5/8" (8) 

CLAMP w/NUT, 313 163 Rl, "V" Band 
NUT, l /4NF Self Lock 

WHEEL and SHAFT, turbine 
RING, turbine piston (Copper Coated) 
HOUSING, turbine (TURBOCHARGER B) 
HOUSING, turbine (TURBOCHARGER A) 
HOUSING, bearing 
PLATE, thrust 
DEFLECTOR, oil 

PFllNTJ;;D IN UNITED IITATES Or' AME .. ICA 

15 

FIE:F. 
NO. 

11 

12 

13 

13 

14 

15 

15 

16 

17 

17 

18 

19 

20 

21 

8 

I. H. PART 
NUMBE;R 

615 815 Cl 

615 333Cl 

615 813 Cl 

619 633 Cl 

615 814 Cl 

702 385 C91 

619 632 C9 l 

615 332 Cl 

615 810 Cl 

619 634 Cl 

615 334 Cl 

313 156 Rl 

615 817 Cl 

615 820 Cl 

7 

Cf.17451 

DE;SCRIPTION 

SLEEVE, spacer 

INSERT, flinger plate 

WHEEL, compressor (TURBOCHARGER B) 

WHEEL, compressor (TURBOCHARGER A) 

NUT, wheel lock 

CORE ASSEMBLY, turbocharger 
(TURBOCHARGER B) 

CORE ASSEMBLY, turbocharger 
(TURBOCHARGER A) 

RING, insert snap 

COVER, compressor (TURBOCHARGER B) 

COVER, colnpressor (TURBOCHARGER A) 

"O" RING, insert (2, 55 x 2,756 x. 103) 

RING, sleeve piston 

RING, thrust 

BEARING, housing 

PRINTE:O IN UNITE:0 STATES 01" AMERICA 

C 

C 



,,,.---.. 

C 

C 

C 

C 

-159-

ELECI'RICAL SYSTEM 
(DT-407) 

GENERATOR, CRANKING MOTOR. AND CONNEC1JON? 
407TG2UO 32317 and Below 

REF. 
NO, 

2 

2 

3 

4 

5 

6 

1.H.PART 
NUMBf.Ft 

DESCRIPTION 

326 758 Rll BELT, generator and fan {set of two) 

607 228 Cl PULLEY, generator (Used with heavy duty 
generator) 

326 544 Rl 

19 258 Rl 
103 028 
181 431 
131 442 
103 323 

341 652 R2 
179 838 
179 839 
103 321 
142 127 Rl 

328 719 Rl 
103 026 
181 370 
103 321 
142 127 Rl 

326 545 Rll 
103 026 
179 838 
186 310 
103 321 

362 120 Rl 

PULLEY, generator {Not used with heavy 
duty generator) 

GENERATOR ASSEMBLY, 24 volt (for 
components see list of parts under details 
of "Generator·") 

NUT, 1/Z" Esna 
1/ZNF NUT 
1/ZNF x 1-1/2" hex-hd cap SCREW 
1/ZNF x 3" hex-hd cap SCREW 
1/2" lock WASHER 

ARM, generator 
3/8 x 7 /8" hex-hd cap SCREW 
3/8 x l" hex-hd cap SCREW 
3/8" lock WASHER (2) 
WASHER, flat 

FOOT, generator mounting 
3/SNF NUT (2) 
3/SNF x 1-1/4" hex-hd cap SCREW (2) 
3/8" lock WASHER (Z) 
WASHER, flat 

BRACKET, generator mounting 
3/8NF NUT (2) 
3/8 x 7 /8" hex-hd cap SCREW 
3/8NF :x 3-1/2" hex-hd cap SCREW (2) 
3/8" lock WASHER (3) 

CLIP, generator cable harness 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 

I. H. PART 

NUMBER 

-159-

ELECTRICAL SYSTEM 
(DT-401) 

DESCRIPTION 

GENERATOR, CRANKING MOTOR AND CONNECTIONS - CmmNuEo 

407TC2UO 32317 and Belo-;, 

304 573 Rl 

179 885 
I 03 323 

GASKET, cranking motor 

MOTOR, cranking (for components see list 
of parts under details of "Cranking Motor") 

1/2 x 1-1/2" hex-hd cap SCREW (3) 
1/2" lock WASHER (3) 

607 736 C91 ATTACHMENT, heavy duty generator (con­
sists of Generator (Delco-Remy No, 
1105237), voltage REGULATOR (Delco-Remy 
No. l 119 677) and PULLEY, 607 228 Cl) 
(See NOTES 1 and 3) 

AL1:E",RNATOR, CRANKING MOTOR AND CONNECTIONS 
40.7TC2UO 32318 and Up 

1~ 

REF. I, H. PART 

NO. NUMBER 

2 

3 

4 

5 

670 707 Cl 

670 708 Cl 
179 840 
179 883 
I 03 323 
103 321 
200 835 Rl 

1 oz 637 
103 323 
179 888 
179 893 

670 706 Cl 
102 635 
103 321 
186 283 
179 838 

612 134 Cll 
362 120 Rl 
304 573 Rl 

271 560 
103 325 

DESCRIPTION 

PULLEY, alternator 

BRACE, alternator 
3/8 x 1-1/8" hex-hd cap SCREW 
1/2 x 1-1/4" hex-hd cap SCREW 
1/Z" lock WASHER 
3/8" lock WASHER 
WASHER, flat 

ALTERNATOR ASSY (for components see 
list of parts under details of "Alternator") 

1/2" NUT (2) 
1/2" lock WASHER (2) 
1/2 x 1-7/8" hex-hd cap SCREW 
1/2 x 3" he:x-hd cap SCREW 

BRACKET, alternator 
3/8" NUT 
3/8" lock WASHER (2) 
3/8 x 3-1/2" hex-hd cap SCREW 
3/8 x 7 /8" hex-hd cap SCREW 

BELT, alternator and fan 
CLIP, cable harness 
GASKET, cranking motor flange 

MOTOR, cranking (for components see list 
of parts under details of "Cranking Motor") 

5/8 x 1-3/4" hex-hd cap SCREW (3) 
5/8" lock WASHER (3) 

NOTE 1 - Factory Application - Order On 
Machine Order Form, 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

PRINTED IN UNITED STATES OF AMERICA , , 



-160-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING 
(For Manu_al Shift Crawler Tractors) 
TD-15BG 22001 to 23039 
TD-15BGF 22001 to 23039 
TD-15BGS 22001 to 23039 

REF, 
NO. 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

I.H. PART 
NUMBER 

5 67 

DESCRIPTION 

334 601 R91 CABLE, minus(-) terminal on battery to 
ground 

253 738 R91 CABLE, battery to battery {short) (2} 

624 397 Cl CABLE, battery to battery (long) 

345 583 R91 CABLE, plus{+) on battery to master switch 

334 602 R9l CABLE, master switch to "B" terminal on 
solenoid 

CABLE, terminal block to ''B'' terminal on 
solenoid {red) (order HARNESS, 334 760 R91} 

CABLE, terminal block to "S" terminal on 
solenoid (violet) {order HARNESS, 
334 760 R91) 

358 584 R91 CABLE, terminal block to "B" terminal on 
regulator {pink) 

CABLE, "A" terminal on generator to "G" 
terminal on regulator (brown) (order 
HARNESS, 334 761 R91) 

CABLE, "F'' terminal on generator to ''F" 
terminal on regulator (blue) (order 
HARNESS, 334 761 R91) 

CABLE, terminal block to headlight junction 
block (green) (order HARNESS, 334 761 R91) 

358 581 R91 CABLE, terminal block to rear junction 
block (white) 0) 

PRINTE:D IN UNITED STATES OF AME:RICA 

-160-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING - CoNT1Nu£0 
(For Manual Shift Crawler Tractors) 
TD-15BG 22001 to 23039 
TD-15BGF 22001 to 23039 
TD-15BGS 22001 to 23039 

REF, 
NO, 

13 

14 

15 

I. H. PART 
NUMBER 

52 6 

51 

63 64 

7 

9 

65 10 l1 

56~"vll 

70~~ 

• r 
/[ 53 

I 
I 

29-----+J 

I 
I 

54 I 

}9 l 
-!I tQ-,.J, 5~3 

69------..11 
2 8 -Al' 
70/ IA/1\ 
56____...... ,!-JI 

DE;SCRLPTION 

341 873 R91 CABLE, terminal block to hourmeter pres­
sure switch {yellow} 

CABLE, terminal block to clutch oil temp­
erature sending unit (orange) (order 
HARNESS, 334 761 R91) 

CABLE, terminal block to plus(+) terminal 
on ammeter (red} (order HARNESS, 
334 759 R9 l) 

16 337 594 R91 CABLE, terminal block to starting switch 

17 

18 

19 

20 

21 

22 

CABLE, terminal block to minus(-) terminal 
on ammeter (pink) {order HARNESS, 
334 759 R91) 

CABLE, terminal block to light switch 
(headlight) (green) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to light switch (rear 
light) (white) (order HARNESS, 334 759 R91) 

CABLE, terminal block to minus terminal 
on hour meter (yellow) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to clutch oil temp­
erature gauge (orange) (order HARNESS, 
334 759 R91) 

363 841 R91 CABLE, plus(+) terminal on ammeter to 
startlng switch 

(:t:) - Part of Electric Lighting ATTACH­
MENT, 604 891 C91 

PRINTED IN UNJTE:D STATES OF AMERICA 

( 

C 

( 

c/ 

l 



C 

C 

C 

C 

C 

REF. 

NO, 

I. H. PART 

NUMBER 

-161-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND. LIGHTING - CoNTtNue:o 
(For Manual Shift Crawler Tractors) 
TD-15BG 22001 to 23039 
TD-15BGF 2200lto 23039 
"TD-15BGS 22001 to23039 

23 

23A 

23B 

24 

24 

25 

26 

Z7 

ZS 

29 

30 

31 

32 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 

376 852 R91 HOUSING FUSE (t) 

604 892 C91 

604 893 C91 

611 487 C9I 

604 872 C91 

CABLE, minus(-) terminal on ammeter to 
fuse housing { :j:.} 

CABLE, fuse_ housing to light switch ( :j:) 

CABLE, plus(+) terminal on ammeter to 
clutch oil temperature gauge (used with 
GAUGE, 610 720 C91) 

INSULATOR, plus(+) terminal on ammeter 
(Used with GAUGE, 702 772 Cl) 

CABLE, lighting switch to RH instrument 
panel light (part of panel light) (:t) 

CABLE, lighting switch to LH instrument 
panel light (part of panel light) ( :t) 

341 874 R91 CABLE, hourmeter pressure switch to 
ground (also listed with "Hourmeter") 

178 540 5/16" internal-external tooth lock WASHER 

358 111 R92 CABLE, junction block to RH headlight 

358 118 R91 CABLE, LH to RH headlight (:t) 

62 862 D CABLE, junction block to rear light (48" long) 
Ill 

358 566 R91 CABLE, supplement rear light RH to rear 
junctidn block ( #) 

267 811 R91 CABLE, plus(+) terminal on ammeter to plus 
(+) terminal on hour meter (also listed with 
''Hourmenter'') 

341 935 R91 
103 088 
436 590 
106 497 
173 122 

42 915 D 

103 088 
132 923 
I 06 497 

327 189 R91 

327 189 R91 

CABLE, instrument panel grounding 
No. lONF NUT (2) 
No. lONF x 3/4" pan-hd sltd mach SCREW 
No. 10 lock WASHER 
No. 10 int-ext tooth lock WASHER {2) 

HOURMETER (for components see list of 
parts under details of "Hourmeter") 

SWITCH, starting (for components see list 
of parts under details of "Starting Switch") 

LIGHT, RH panel (order PACKAGE, 
603 467 C91) (:j:) 

LIGHT, LH panel (order PACKAGE, 
603 467 C91) (:t) 

SWITCH, master (for components see list of 
parts under details of "Master Switch") 

BATTERY (6 volt) (Prestolite 1258X) 

BLOCK, rear light junction (on LH side 
sheet) ( :j:) 

No. lONF NUT 
No. lONF x l" pan-hd sltd mach SCREW 
No. 10 lock WASHER 

LIGHT ASSY. rear (Hobbs MI-2705) (for 
components see list of parts under details 
of "Headlights, Rear Light and Auxiliary 
RH Rear Lig?t") ( :t) 

LIGHT ASSY, auxiliary RH rear (Hobbs 
MI-2705) (for components see list of parts 
under details of "Headlights, Rear Light 
and Auxiliary RH Rear Light")(#) 

PRINTED IN UNITED STATES OF AMERICA 

REF, 

NO. 
J. H. PART 

NUMBER 

-161-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

E;,l,..!,:CTRJC STARTIN('; AND LIGHTING- CoNTINUEo 
(For Manual Shift Crawler Tractors) 
TD-15BG 22001 to 23039 
.TD-15BGF 22001 to 23039 
TD-15BGS 22001 to 23039 

45 

46 

47 

48 

49 

49 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

606 298 C91 SWITCH, lighting (:j:) 

606 299 C91 
103 322 

610 722 C9 l 

324 788 R91 
103 092 
JOO 750 
I 00 754 
106 496 
i"l 5 544 

KNOB, lighting switch 
7 / 16" lock WASHER 

GAUGE, engine clutch oil temperature 
(order PLUG 432 577) also listed and 
illustrated with "Instruments and 
Instrument Panel''} 

AMMETER (also 
0

listed and illustrated with 
"Instruments and Instrument Panel") 

BLOCK, feed thru terminal 
No. 8 NUT 
No. 8 x 3/8" pan-hd-sltd mach SCREW (3) 
No .. 8 x 7 /8" pan-hd-sltd mach SCREW 
No. 8 lock WASHER (4) 
No. 8 int-tooth lock WASHER 

610 723 C91 UNIT, engine clutch oil temp (used with 
GAUGE, 610 722 C91)( order PLUG 
444 624) 

336 126 R91 UNIT, engine clutch oil temperature sending 
(used with GAUGE, 336 125 R9Z) 

327 189 R9 l 

42 915 D 

l 03 088 
132 923 
106 497 
354 260 Rl 

263514R91 

362 120 Rl 

362 120 Rl 

264 164 R91 

263 717 R91 

362 120 Rl 

179 837 
103 321 

REGULATOR, voltage (for components see 
list of parts under details of "Voltage 
Regulator") 

SWITCH, hourmeter pressure (also listed 
with ''Hourmeter'') 

MOTOR, cranking (for components see list 
of parts under details of "Cranking Motor") 

LIGHT, front head (Hobb.s Ml-2705) (for 
components see list of parts under details 
of "Headlights, Rear Light and Auxiliary 
RH Rear Light") (t) 

BLOCK, RH front headlight junction (mounted 
on fan shroud) ( :j:) 

No. lONF NUT 
No. lONF x l" pan-hd-sltd-machSCREW 
No. 10 lock WASHER 
SPACER, junction block 

GENERATOR (for components see list of 
parts under details of "Generator") 

CLIP, cable (mounted on light bracket bolt) 
1111#1141 

CLIP, cable (mounted on top inner bolt of 
fuel tank LH side)(:/:)(#) (2) 

CLIP, cable (mounted on top and bottom bolts 
of LH seat side sheet) (:j:) (#) (4) 

CLIP, cable (mounted on LH bottom bolt of 
battery support frame) ( :t) 

CLIP, cable {mounted on LH rear bolt of 
seat frame support cross bar) 

CLIP, cable (mounted on top front LH fender 
bolt) 

3/8 x 3/4" hex-hd cap SCREW 
3/8" lock WASHER 

( :j:) - Part of Electric Lighting ATTACH­
MENT, 604 891 C9 l. 

(#) - Part of Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C91. 

PRINTED IN UNITED STATES OF" AMERICA 

<7 



REF. 

NO. 

I, H. PART 

NUMBER 

-162-

ELECTRICAL SYSTEM 
(DT-407) 

DESCR1PT10N 

ELECTRIC STARTING AND LIGHTING - CoNTTNuEc 
{For Manual Shift Crawler Tractors) 
TD-15BG 22001 to 23039 
TD-15BGF 22001 to 23039 
TJ?-15BC,iS 22001 to 23039 

62 

63 

64 

65 

67 

68 

69 

70 

7l 

72 

73 

74 

75 

76 

77 

362 120 Rl 

362 120 Rl 

CLIP, cable (mounted on crankcase rear RH 
bolt) 

CLIP, (mounted on front bolt of oil filler 
neck flange) 

366 460 R l CLIP, cable (mounted on bottom bolt of in­
jection pump spacer ) ( +J 

103 341 13/32 x 13/16 x 16 ga WASHER 

362 120 Rl CLIP, cable (mounted on bottom bolt of 
generator bracket) 

267 787 R91 CLIP, cable (mounted on RH bottom bolt of 
seat frame support cross bar) 

109 390 GROMMET (mom1ted on fuel tank support 
cover) ( .t) 

59 995 Rl GROMMET (mounted on top of radiator guard) 
I !I 121 

338 064 Rl GROMMET (mounted on radiator guard top 
rear stiffener)(!) (2) 

112 745 GROMMET (mounted on RH seat side sheet) 

604 388 G91 CLIP, cable (mounted on RH bottom bolt of 
clutch inspection cover) 

264 164 R91 CLIP, cable (mounted on LH bottom bolt of 
clutch inspection cover) 

264 164 R91 CLIP, cable (mounted on RH top bolt of 
clutch inspection cover) 

263 716 R91 CLIP, cable (mounted on inner bolt of pres­
sure tubes clamp) (on dash) 

CLIP, cable (welded on dash) (2) 

CLIP, cable (welded on LH side of dash) (2) 

78 604 388 G9 l CLIP, cable (mounted on LH top bolt of 
clutch housing) 

79 362 120 Rl CLIP, cable (mounted on RH bottom, center 
and top mounting bolts of fan shroud)(#) (_t) 

I 3J 

604 891 G91 ATTACHMENT, electric lighting (see NOTES 
l and 2) 

(Composed of -
1 BLOCK 
3 BRACKET 
1 GABLE 
1 GABLE 
1 GABLE 
l GABLE 
l GABLE 
1 GABLE 
3 CLIP 
1 CLIP 
6 CLIP 
1 CLIP 
1 FUSE 
1 GROMMET 
2 GROMMET 
2 GROMMET 
2 GROMMET 
l HOUSING 
l KNOB 
2 LIGHT, panel 
3 LIGHT 
2 SPACER 
1 SWITCH 
3 WASHER 
3 WASHER 

42 915 D 
331 145 R9 l 
358 111 R92 
358 118 R9 l 

62 862 D 
358 581 R9 l 
604 892 C9 l 
604 893 G91 
263514R91 
264164R91 
362 120 Rl 
366 460 Rl 
120 151 
109 390 

59 995 Rl 
338 064 Rl 
338 065 Rl 
376 852 R91 
606 299 G9 l 

327 189 R9 l 
354 260 Rl 
606 298 G9 l 
330 717 Rl 
330 718 Rl ) 

PFUNT£D IN UNITED STATES OF AMERICA 

REF. 

NO. 

I. H, PART 

NUMBER 

-162-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - Cc;,NT1NuEo 
(For Manual Shift Crawler Tractors) 
TD-15BG 22001 to 23039 
TD-15BGF 22001 to 23039 
TD-15BGS 22001 to 23039 

193 093 

142 450 

BULB (24 volt) (Part of PACKAGE, 
603 467 C91) 

BULB (12 volt) {Part of PACKAGE, 
603 467 C9 l) 

120 151 FUSE, lighting switch (15 amp) (:j:) 

273 406 Rl GROMMET, panel light {part of PACKAGE, 
603 467 C91) (2) 

334 759 R91 HARNESS, instrument panel (consists of 
reference nos. 15, 17, 18, 19, 20 and 21) 

334 760 R91 HARNESS, cranking motor (consists of 
reference nos. 6 and 7) 

334 761 R91 HARNESS, regulator to generator (consists 
of reference nos. 9, 10, ll, and 14) 

604 872 G91 INSULATOR (on negative terminal of am­
meter) (on tractors w/o lighting) 

603 467 C91 PACKAGE, panel light field service less 
BULBS) (Consists of DASH LIGHT, 
GROMMET, 273 406 Rl, and WASHER, 
273 405 Rl) (2) 

273 405 Rl WASHER, panel light (part of PACKAGE, 
603 467 C91) (2) 

(#) - Part of Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C91. 

( §) - Not Furnished Separately. 

(t) - Part of Electric Lighting ATTACH­
MENT, 604 891 G9 l. 

NOTE l - Factory Application - Order on 
Machine Order Form. 

NOTE z - Field Application - Order Through 
Regular Service Parts Channels._ 

PRINTED IN UNITED STATES OF AMERIC,\ 

C 

C 

C 



C 

C 

C 

-163-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING 
(For Manual Shift Crawler Tractors) 
TD-15BG 23040 to 25230 
TD-15BGF 23040 to 25230 
TD-15BGS 23040 to 25230 

RE;P. 

NO. 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

I.H.PART 
NUMBE:R 

334 601 R91 

253 738 R91 

624 397 Cl 

345 583 R91 

345 582 R91 

358 584R91 

DESCRIPTION 

CABLE, minus (-) terminal on battery to 
ground 

CABLE, battery to battery (short) (2) 

CABLE, battery to battery (long) 

CABLE, plus (+) on battery to master switch 

CABLE, master switch to "B" terminal on 
solenoid 

CABLE, terminal block to "B" terminal on 
solenoid (red) (Order HARNESS, 
334 760 R9 l) 

CABLE, terminal block to "S" terminal on 
solenoid (violet) (Order HARNESS, 
334 760 R91) 

CABLE, terminal block to "B" terminal on 
regulator (pink) 

CABLE, "A" terminal on generator to "G" 
terminal on regulator (brown) (Order 
HARNESS, 334 761 R91) 

CABLE, "F" terminal on generator to "F" 
terminal on regulator (blue) {Order 
HARNESS, 334 761 R91) 

CABLE, terminal block to headlight junction 
block {green) (Order HARNESS, 
33476IR91) ~ 

PRINTED IN UNITED STATE:!i OF AMERICA 

-163-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING - CoNTINUEo 
(For Manual Shift Crawler Tractors) 
TD-15BG 23040 to 25230 
TD-15BGF 23040 to 25230 
TD-15BGS 23040 to 25230 

50 

REF. 
NO. 

12 

12 

15 

16 

17 

18 

19 

20 

22 

23 

23A 

73 

70 

52 7 

6 
69 I 

I 
I 

29--, 

I 
9 

9 
14 

7510 

54 t69 
}91 

12 63 

1.H.PART 
NUMBE:R 

358581R91 

62 862 D 

337 594 R91 

363 841 R91 

376 852 R91 

604 892 C91 

64 65 10 ll 

-B*ll Sr 
28~ 
70~ 
73 

DESCRJPTION 

CABLE, terminal block to rear junction 
block (white) (tl 

CABLE, terminal block to rear junction 
block($) 

CABLE, terminal block to plus(+) terminal 
on ammeter (red) (Order HARNESS, 
334 759 R91) 

CABLE, terminal block to starting switch 

CABLE, terminal block to minus(-) terminal 
on ammeter (pink) (Order HARNESS, 
334 759 R91) 

~ABLE, terminal block to light switch 
(headlight) (green) (Order HARNESS, 
334 759 R91) 

CABLE, terminal block to light switch (rear 
light) (white) (Order HARNESS, 334 759 R91) 

CABLE, terminal block to minus terminal 
on hourmeter (yellow) (Orde.r HARNESS, 
334 759 R91) 

CABLE, plus (+) terminal on ammeter to 
starting switch 

HOUSING, fuse (:j:) 

CABLE, minus(-) terminal on ammeter to 
fuse housing ( :j:) 

(:j:) - Part of Electric Lighting ATTACH­
MENT, 604 891 C91. 

{$) - Part of Electrical Lighting ATTACH­
MENT, 624 361 C9I. 

PRINTED IN UNITE;D STATE:S OF AME:RJCA 



REF. 

NO. 

I. H. PART 

NI.JMBER 

-164-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTINUEo 
(For Manual Shift Crawler Tractors) 
TD-15BG Z3040 to Z5Z30 
TD-15BGF 23040 to 25230 
TD-15BGS 23040 to 25230 

24 604 893 C91 CABLE, fuse housing to light switch (t) 

25 327 117 R91 CABLE, lighting switch to RH instrument 
panel light (w/LAMPS) {t) 

26 327 117 R91 CABLE, lighting switch to LH instrument 
panel light (w /LAMPS) ( t) 

28 358 111 R92 CABLE, junction block to RH headlight ( +) 
l*l 

29 358 ll8R91 GABLE, LH to RH headlight ( t) 

29 358 111 R92 CABLE, LH to RH headlight(*) ($) 

30 62 862 D CABLE, junction block to rear light {48" 
long) (t) (*) 

31 358 566 R91 CABLE, supplement rear light RH to rear 
junction block ( #) 

35 341 935 R91 GABLE, instrument panel grounding 
103 088 No. lONF NUT (2) 
436 590 No. 10 NF x 3/4" pan-hd sltd mach SCREW 
106 497 No. 10 lock WASHER 
173 122 No. 10 int-ext tooth lock WASHER (2) 

37 SWITCH, starting (for components see list of 
parts under details of 11Starting Switch") 

38 LIGHT, RH panel (Order PACKAGE, 
603 467 C91) (t) 

39 LIGHT, LH panel {Order PACKAGE, 
603 467 C91) (+) 

40 SWITCH, master {for components see list of 
parts under details of "Master Switch") 

41 BATTERY (6 volt) (Prestolite 1258X) 

42 42 915 D BLOCK, rear light junction (on LH side 
sheet) ( +) 

103 088 No. lONF NUT 
132 923 No. lONF x l" pan-hd sltd mach SCREW 
106 497 No. 10 lock WASHER 
354 260Rl SPACER, 'junction block 

43 338814R91 LIGHT ASSY, rear {Guide Lamp No .• 899591) 
(Optional with 327 189 R91) (for components 
see list o! parts under details o! "Hea.dlights, 
Rear Light and RH Auxiliary Rear Light") 
(*) ( t) 

43 327 189 R91 LIGHT ASSY, rear {Hobbs No. Ml-2705) 
(Optional with 338 814 R91) {for comp6nents 
see list of parts under details of "Headli~hts, 
Rear Light and RH Auxiliary Rear Light' ) 
(*)(ll 

44 338 814 R91 LIGHT ASSY, auxiliary RH rear {Guide Lamp 
No. 899591) (Optional with 327 189 R91) (for 
components see list of parts under details 
of "Headlights, Rear Light and RH Auxiliary 
Rear Light") ( #) 

44 327 189 R91 LIGHT ASSY, auxiliary RH rear {Hobbs No. 
MI-2705) (Optional with 338 814 R91) (for 
components see list of parts under details 
o! "Headlights, Rear Light and RH Auxiliary 
Rear Light") { #) 

45 606 298 G9 l SWITCH, lighting ( t) 
606 299 C91 KNOB, lighting switch 
103 322 7 / 16" lock WASHER 

PRINTJ:D IN UN1T£D STATES OF AMERICA 

REI'. 

NO. 

-164-

ELECTRICAL SYSTEM 
I. H. PART 

NUMBl!:R 

(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNT1Nu,;o 
(For Manual Shift Crawler Tractors) 
TD-15BG 23040 to 25230 
TD-15BGF 23040 to 25230 
TD-15BGS 23040 to Z5230 

47 AMMETER (also listed and illustrated with 
''Instruments and Instrument Panel'') 

48 324 788 R91 BLOCK, feed thru terminal 
103 092 No. 8 NUT 
100 750 No. 8 x 3/8" pan-hd-sltd mach SCREW (3) 
100 754 No. 8 x 7/8" pan-hd-sltd mach SCREW 
106 496 No. 8 lock WASHER (4) 
115 544 No. 8 int-tooth lock WASHER 

so REGULATOR, voltage (for components 
list o! parts under details o! "Voltage 

see 

Regulator'') 

52 MOTOR, cranking {for components see list 
o! parts under details o! "Cranking Motor") 

53 338 814 R91 LIGHT ASSY, front head (Guide Lamp No. 
899591) (Optional with 327 189 R91) (for 
components see list o! parts under details 
o! "Headlights, Rear Light and RH Auxiliary 
Rear Light") (*) ( +J ($) 

53 327 189 R9 l LIGHT ASSY, front head (Hobbs No. MI-2705) 
(Optional with 338 814 R91) {for components 
see list o! parts under details o! "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
(*) (j) ($) 

54 42 915 D BLOCK, RH front headlight junction (mounted 
on fan shroud) ( +) 

103 088 No. lONF NUT 
132 923 No. lONF x l" pan-hd-sltd-mach SCREW 
106 497 No. 10 lock WASHER 
354 260 Rl SPACER, junction block 

55 GENERA TOR {for components see list of 
parts under details of "Generator") 

56 263 514 R91 CLIP, cable (mounted on light bracket bolt) 
Cll (#)($) (2) 

56 263 717 R91 CLIP, cable (mounted on light bracket bolt) 
{*) (2) 

57 362 120 Rl CLIP, cable (mounted on top inner bolt of 
fuel tank LH side)(+)(#) (2) 

58 362 120 Rl CLIP, cable (mounted on top and bottom bolts 
of LH seat side sheet) (+l (II) (4) 

59 264164R91 CLIP, cable (mounted on LHbottom bolt of 
battery support frame) ( +l 

60 263 717 R91 CLIP, cable {mounted on LH rear bolt of seat 
frame support cross bar) 

61 362 120 Rl CLIP, cable {mounted on top front LH fender 

179 837 
bolt) 

3/8 x 3/4" hex-hd cap SCREW 
103 321 3/8" loC:k WASHER 

62 362 120 Rl CLIP, cable (mounted on crankcase rear RH 
bolt) 

63 362 120 Rl CLIP, cable (mounted on front bolt of oil 
filler neck flange) 

(+J - Part of Electric Lighting ATTACH-
MENT, 604 891 G91. 

(#) - Part of Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C92. 

l*l - Paz;t of Electrical Lighting ATTACH-
MENT, 624 363 C91. 

($) Part of Electrical Lighting ATTACH-
MENT, 624 361 C91. 

PRINTl;;D IN UNITED STATES OF AMERICA 

C 

C 

C 

l_ 



C 

C 

C 

C 

C 

-165-

ELECTRICAL SYSTEM 
(OT-407) 

DESCIII .. TJON 

ELECTRIC STARTING AND LIGHTING 
(For Manual Shift Crawler Tractors) 
TD-15BG 23040 to 25230 
TD-15BGF 23040 to 25230 
TD-15BGS 23040 to 25230 

64 

65 

67 

68 

69 

70 

70 

71 

72 

73 

74 

75 

76 

77 

78 

79 

362 120 Rl 

103 341 

362 120 RI 

267 787 R91 

109 390 

338064Rl 

338 065 RI 

112 745 

604 388 C9 l 

263717R91 

604 872 C91 

CLIP, cable (mounted on bottom bolt of in­
jection pump spacer) ( t) 

13/32 x 13/16 x 16 ga WASHER 

CLIP, cable (mounted on bottom bolt of 
generator bracket) 

CLIP, cable (mounted on RH bottom bolt of 
seat frame support cross bar) 

GROMMET {mounted on fuel tank support 
cover) (t) 

CLIP (welded on radiator guard header plate) 
{ !) {2) 

GROMMET (mounted on- radiator guard top 
rear stiffener) (Pa:rt of Electric Lighting 
ATTACHMENTS, 337 555 R91 and 
604 891 C91) (2) 

GROMMET (mounted on side of top header 
(Part of Elect:ric Lighting ATTACHMENT, 
604 891 C91,624 361 C91, and624 363 C9.1)(2) 

GROMMET (mounted on RH seat side sheet) 

CLIP, cable (mounted on RH bottom bolt of 
clutch inspection cover) 

CLIP, cable ($) 

GROMMET, insulator (plus terminal of 
AMMETER) (mounted on RH top bolt of 
clutch inspection cover) 

263 716 R91 CLIP, cable (mounted on inner bolt of pres­
sure tubes clamp) (on dash) 

CLIP, cable (welded on dash) (2) 

CLIP, cable (welded on LH side of dash) (2) 

604 388 C91 CLIP, cable (mounted on LH top bolt of 
clutch housing) 

362 120 Rl 

604 891 C9 l 

CLIP, cable (mounted on RH bottom, center 
and top mounting bolts of fan shroud) (*) ( :t) 
{3) 

ATTACHMENT, electric lighting (see NOTE 
3) 

TD-lSBG 23040 to 25000 
TD-l 5BGF 23040 to 25230 
TD-15BGS 23040 to 25230 

(Composed of -
l BLOCK 
3 BRACKET 
l CABLE 
l CABLE 
1 CABLE 
l CABLE 
1 CABLE 
I CABLE 
3 CLIP 
1 CLIP 
6 CLIP 
I CLIP 
I FUSE 
l GROMMET 
2 GROMMET 
2 GROMMET 
2 GROMMET 
1 HOUSING 
l KNOB 
2 LIGHT, panel 
3 LIGHT 
2 SPACER 
I SWITCH 
3 WASHER 
3 WASHER 

42 915 D 
331 145 R91 
358 Ill R92 
358 tl8.R91 

62 862 D 
358 581 R91 
604 892 C91 
604 893 C9 l 
263 514 R91 
264 164 R91 
362 120 RI 
366 460 Rl 
120 151 
109 390 

59 995 RI 
338 064 RI 
338 065 RI 
376 852 R9 l 
606 299 C9I 

327 189 R9 l 
354 260 Rl 
606 298 C9 l 
330 717 Rl 
330 718 Rl ) 

PRINTED IN UNITED STATES OF AMERICA 

..... 
NO. 

-165-

ELECTRICAL SYSTEM 
JDT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTINUED 
(For Manual Shift Crawler Tractors) 
TD- l 5BO 2.'1040 to 257. '10 
TD-15BGF 23040 to 25230 
TD-15BGS 23040 to 25230 

624 363 C91 

624 361 C9l 

331 145 R9 l 

142 450 

193 093 

120 151 

273 406 Rl 

ATTACHMENT, electric lighting (See NOTE 
3) 

TD-I5BG 25001 to 25230 
TD-15RGS 25001 to 25230 

(Consists of -
I CABLE 
2 CABLE 
1 CLIP 
2 CLIP 
2 GROMMET 
1 GUARD 
2 GUARD 
3 LIGHT 
2 SWIVEL 

62 862 D 
358 111 R92 
263 514 R91 
263 717 R91 
338 065 RI 
330 714 Rll 
624 359 Cl 
327189R91 
303 706 RI ) 

ATTACHMENT, electric lighting (see NOTE 
3) 

TD-15BGF 25001 to 25230 
(Consist of -

I CABLE 
2 CABLE 
1 CLIP 
2 CLIP 
2 GROMMET 
3 GUARD 
3 LIGHT 

62 862 D 
358 111 R92 
263 514 R91 
263 717 R91 
338 065 RI 
330 714 Rll 
327 189 R91 

BRACKET, headlights rear light and RH 
auxiliary rear light (Part of Electric 
Lighting ATTACHMENT, 337 555 R9l and 
604 891 C91; and Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C92) (%) 

BULB (12 volt) (Part of PACKAGE, 
603 467 C91) 

BULB (24 volt) (Part of PACKAGE, 
603 467 C91) 

FUSE, lighting switch (15 amp)(*) (t) 

GROMMET, panel light (Part of PACKAGE, 
603 467 C91) (2) 

624 359 Cl GUARD, headlight and RH auxiliary rear light 
brush (Part of Electric Lighting ATTACH­
MENT, 624 363 C91; and Auxiliary RH Rear 
Light ATTACHMENT, 604 048 C92) (%) 

334 759 R91 HARNESS, instrument panel (consists of 
reference nos. 15, 17, 18, 19, 20 and 21) 

334 760 R91 HARNESS, cranking motor (consists of 
reference nos. 6 an 7) 

334 761 R91 HARNESS, regulator to generator (consists 
of reference nos. 9, 10, 11, and 14) 

·603 467 C91 PACKAGE, panel light field service less 
BULBS) {Consists of DASH LIGHT, 
GROMMET, 273 406 Rl, and WASHER, 
273 405 RI) (2) 

273 405 Rl WASHER, panel light (Part of PACKAGE, 
603 467 C91) (2) 

( §) - Not Furnished Separately. 

(.:t) - Part of Electric Lighting ATTACH­
MENT, 604 891 C91. 

(%) - Also Listed and Illustrated with "Head­
lights, Rear Light and RH Auxiliary 
Rear Light Brackets." 

($) - Part of Electrical Lighting ATTACH­
MENT, 624 361 C91) 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

PRINTED IN UNITED STATES OF AMERICA 



-166-

ELECTRICAL SYSTEM 
{OT-407) 

ELECTRIC STARTING ANO LIGHTING 
(For Manual Shift Crawler Tractors) 
TD-15BG 25231 up, TD-15B(Custom)BGA 25001 up 
TD- l 5BGF 25231 up, TD-15BGS 25231 up 

70 

5 

12 

61 

60 

58 30 

PRINTED IN UNITED STATll;:S OF AMll;:RlCA 

69 

21 7 

12 

50 

59 

78 

2 

41 

12 

42 

29 

5 

-166-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING - CcNTINue:c 
(For Manual Shift Crawler Tractors) 
TD-lSBG 25231 up, TD-15B(Custom)BGA 25001 up 
TD-15BGF 25231 up, TD-15BGS 25231 up 

69 

79 
79 
79 

11 

65 
64 

63 

13 

77 16 9 7 1 

14 

75 

15 

23 

47 

39 33 40 38 

67 

71 

CE-9485.fA 

PRINTED IN UNITll;:D ST.\TES OF ,\Mll;:RIC.\ 

C 

c/ 

~ .. · 



(~ 

C 

C 

C 

REF. 

NO. 

-167-

ELECTRICAL SYSTEM 
I. H. PART 

NUMBER 

(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNT1NuE:o 

(For Manual Shift Crawler Tractors) 
TD-15BG 25231 up 
TD-lSB(Custom}BGA 25001 up 
TD-15BGF 25231 up 
TD-lSBGS 25231 up 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

_18 

19 

20 

Zl 

22 

23 

23A 

334 601 R91 

253 738 R91 

624 397 Cl 

345 583 R91 

345 582 R91 

62 862 D 

GABLE, minus (-) terminal on battery to 
ground 

CABLE, battery to battery (short) (2) 

CABLE, battery to battery (long) 

CABLE, plus (+) on battery to master switch 

CABLE, master switch to "B" terminal on 
solenoid 

CABLE, terminal block to "B" terminal on 
solenoid (red)(Order HARNESS, 334 760R91) 

CABLE, terminal block to 11 5" terminal on 
solenoid (white) (Order HARNESS, 
334 760 R91) 

CABLE, terminal block to "B" terminal on 
Alternator (brown) (Order HARNESS 
624 383 Cl) 

CABLE, "A" terminal on Alternator to No. 3 
terminal on regulator {orange) (Order 
HARNESS 624 383 Cl) 

CABLE, "F" terminal on regulator to No. 2 
terminal on alternator {green) {Order 
HARNESS 624 383 Cl) 

CABLE, terminal block to headlight junction 
block (green) {Order HARNESS, 624 383 Cl) 

CABLE, terminal block to rear junction 
block (white) ('~) (f) 

CABLE, terminal strip to engine oil 
pressure switch (yellow) (Order HARNESS, 
624 383 Cl) 

CABLE, No. 2 terminal on regulator to 
engine oil pressure switch {Order HARNESS, 
624 383 Cl) 

CABLE, terminal block to plus {+) terminal 
on ammeter (red) (Order HARNESS, 
624 382 Cl) 

CABLE, fuse housing to "B" terminal on 
light switch (orange) {Order HARNESS, 
624 382 Cl) 

CABLE, terminal block to minus(-) terminal 
on ammeter (brown) (Order. HARNESS, 
624 382 C 1) 

CABLE, terminal strip to "H" terminal on 
light switch (headlight) (green) (Order 
HARNESS, 624 382 C 1) 

CABLE, terminal strip to "R" terminal on 
light switch {rear light) (blue) (Order 
HARNESS, 624 382 Cl) 

CABLE, terminal strip to positive terminal 
on ammeter (yellow) (Order HARNESS, 
624 382 C 1) 

CABLE, terminal strip to regulator L. H. 
mounting bolt (Order HARNESS 624 383 Cl) 

363 841 R91 CABLE, No. 1 terminal on alternator to 
dummy cable 

376 852 R91 HOUSING, fuse 

604 892 C91 CABLE, minus {-) terminal on ammeter to 
fuse housing 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 

J. H. PART 

NUMBER 

-167-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTINUEO 

(For Manual Shift Crawler Tractors) 
TD-15BG 25231 up 
TD-I5B{Custom)BGA 25001 up 
TD-15BGF 25231 up 
TD-15BGS 25231 up 

24 

ZS 

26 

28 

29 

30 

31 

33 

34 

35 

37 

38 

39 

40 

41 

42 

43 

43 

44 

327 117 R91 

327ll7R9I 

358 Ill R92 

358 111 R92 

62 862 D 

358 566 R91 

337 594 R91 

52 030 DA 

103 088 
436 590 
106 497 
173 122 

42 915 D 

103 088 
132 923 
106 497 
354 260 Rl 

338 814 R91 

CABLE, "G" terminal on alternator to mount­
ing bolt on Regulator (Order HARNESS, 
624 383Cl) 

CABLE, lighting switch to RH instrument 
panel light (w/LAMPS) 

CABLE, lighting switch to LH instrument 
panel light (w/LAMPS) 

CABLE, junction block to RH headlight {t)(>'~) 

CABLE, LH to RH headlight(*) (f) 

CABLE, junction block to rear light (48" long) 
{>'~) 

CABLE, supplement rear light RH to rear 
junction block(#) 

CABLE, '·Start switch to terminal strip 

CABLE, start switch to positive terminal on 
ammeter 

CABLE, instrument panel grounding (Order 
HARNESS 624 382 Cl) 

No. lONF NUT (2) 
No. lONF x 3/4" pan-hd sltd mach SCREW 
No. 10 lock WASHER 
No. 10 int-ext tooth lock WASHER (2) 

SWITCH, starting (for components see list of 
parts under details of "Starting Switch") 

LIGHT, RH panel (Order PACKAGE, 
603 467 C91) 

LIGHT, LH panel (Order PACKAGE, 
603 467 C91) 

SWITCH, master (for components see list of 
parts under details of "Master Switch") 

BATTERY {6 volt) (Prestolite I258X) (4) 

BLOCK, rear light junction (on LH side 
sheet) 

No. lONF NUT 
No. lONF x 111 pan-hd sltd mach SCREW 
No. 10 lock WASHER 
SPACER, junction block 

LIGHT ASSY, rear (Guide Lamp No. 899591) 
(Optional with 327 189 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
(*) (!) 

327 189 R91 LIGHT ASSY, rear {Hobbs No. Ml-2705) 
{Optional with 338 814 R91) {for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
(*I (ll 

338 814 R91 LIGHT ASSY, auxiliary RH rear {Guide Lamp 
No. 899591) (Optional with 327 189 R91) {for 
components see list of parts under details 
of "Headlights, Rear Light and RH Auxiliary 
Rear Light") {#) 

{t) - Also Part of Electric Lighting ATTACH­
MENT, 624 361 C91. 

(#) Part of Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C92. 

{*) Part of Electrical Lighting ATTACH­
MENT, 624 363 C91. 

PRINTED 1N UNITED STATES OF AMERICA 



-168-

ELECTRICAL SYSTEM 
REF. 

NO. 

I. H, PART 

NUMBER 

(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CmmNuEo 
(For Manual Shift Crawler Tractors) 
TD-15BG 25231 up 
TD-I5B{Custom)BGA 25001 up 
TD-15BGF 25231 up 
TD-15BGS 25231 up 

44 

45 

47 

48 

so 

52 

53 

53 

54 

55 

56 

56 

57 

58 

59 

60 

6) 

62 

63 

327 189 R91 

606 298 C91 
606 299 C91 
l 03 322 

324 788 R91 
!'03 092 
100750 
100 754 
1 06 496 
115544 

338 814 R91 

327 189 R91 

42 915 D 

103 088 
132 923 
l 06 497 
354 260 Rl 

263 514 R91 

263717R9l 

362 120 Rl 

362 120 Rl 

264 I64R9l 

263 717 R91 

362 120 Rl 

179 837 
103 321 

362 120 Rl 

362 121 Rl 

LIGHT ASSY, auxiliary RH rear (Hobbs No. 
Ml-2705) {Optional with 338 814 R91) (for 
components see list of parts under details 
of "Headlights, Rear Light and RH Auxiliary 
Rear Light") {#) 

SWITCH, lighting 
KNOB, lighting switch 
7/16" lock WASHER 

AMMETER {also listed and illustrated with 
"Instruments and Instrument Panel") 

BLOCJ..{, feed thru terminal 
N0;··.·8 NUT 
N9 .• 8 x 3/8" pan-hd-sltd mach SCREW {3) 
NoJll}._x 7/8" pan-hd-sltd roach SCREW 
N6~t"'8 fock WASHER {4) 
No .. 8 int-tooth lock WASHER 

REGULATOR, voltage (for components see 
list of parts under details of "Voltage 
RegUlator") 

MOTOR, cranking (for components see list 
of parts under details of "Cranking Motor") 

LIGHT ASSY, front head (Guide Lamp No. 
899591) (Optional with 327 189 R91) (for 
components see list of parts under details 
of "Headlights, Rear Light and RH Auxiliary 
Rear Light") (*) (:t) (2) 

LIGHT ASSY, front head (Hobbs No. MI-2705) 
(Optional with 338 814 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
l*I 11 I 121 

BLOCK, RH front headlight junction {mounted 
on fan shroud) 

No. lONF NUT 
No. IONF x l" pan-hd-sltd-mach SCREW 
No. 10 lock WASHER 
SPACER, junction block 

ALTERNATOR (for components see list of 
parts under details of "Alternator 11 ) 

CLIP, cable (mounted on light bracket bolt) 
Ill 1#1 121 

CLIP, cable (mounted on light bracket bolt) 
(*) (2) 

CLIP, cable {mounted on top inner bolt of 
fuel tank LH' side) (If) (2) 

CLIP, cable (mounted on top and bottom 
bolts of LH seat side sheet) (#) (4) 

CLIP, cable (mounted on LH bottom bolt of 
battery support frame) 

CLIP, cable (mounted on LH rear bolt of 
seat frame support cross bar) 

CLIP, cable (mounted on top front LH fender 
bolt) 

3/8 x 3/4" hex-hd cap SCREW 
3/8" lock WASHER 

CLIP, cable {mounted on crankcase rear RH 
bolt) 

CLIP, cable (mounted on rear bolt of 
injection line clamp) 

PRINTEO IN UNITED STATES OF AMERICA 

-168-

ELECTRICAL SYSTEM 
REF, 

NO. 

I. H. PART 

NUMBER 

(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - Co><TINUEo 
(For Manual Shift Crawler Tractors) 
TD-15BG 25231 up 
TD-15B(Custom)BGA 25001 up 
TD-15BGF 25231 up 
TD- l 5BGS 25231 up 

64 

65 

66 

67 

68 

70 

70 

71 

72 

73 

74 

75 

76 

77 

78 

79 

362 120 Rl 

103 341 

362 120 RI 

616 282 Cl 

267 787 R91 

109 390 

338 064 RI 

338 065 Rl 

112 745 

604 388 C91 

263 717 R91 

604 872 R91 

263 716 R91 

604 388 C91 

362 120 Rl 

CLIP, cable (mounted on rear of forward 
mounting bolt 

13/32 x 13/16 x 16 ga WASHER 

CLIP, cable (mounted on bottom bolt of 
alternator bracket) 

CLIP, on bottom bolt of break pedal bracket 

CLIP, cable (mounted on RH bottom bolt of 
seat frame support cross bar) 

GROMMET (mounted on fuel tank support 
cover) 

CLIP {welded on radiator guard header plate) 
12) 

GROMMET (mounted on radiator guard top 
rear stiffener) (Part of Electric Lighting 
ATT ACHJviENTS, 337 555 R91 and 
604 891 C91) (2) 

GROMMET {mounted on side of top header 
(Part of Electric Lighting ATT ACHJviENTS, 
624 361 C91 and 624 363 C91) (2) 

GROMMET {mounted on RH seat side sheet) 

CLIP, cable (mounted on RH bottom bolt of 
center platform support) 

CLIP, cable (fl (2) 

GROMMET, insulator (plus terminal of 
AMMETER) (mounted on RH top bolt of 
clutch inspection cover) 

CLIP, cable (mounted on inner bolt of pres­
sure tubes clamp) (on dash) 

CLIP, cable (welded on dash) (2) 

CLIP, cable (welded on LH side of dash)) (2) 

CLIP, cable (mounted on LH top bolt of 
clutch housing) 

CLIP, cable {mounted on RH bottom, center 
and top mounting bolts of fan shroud) (*) (3) 

(t) - Also Part of Electric Lighting ATTACH­
MENT, 624 361 C91. 

(#) - Part of Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C92. 

(*) - Part of Electrical Lighting ATTACH­
MENT, 624 363 C91. 

NOTE l - Factory Application - Order on 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular ServiCE, Parts Channels. 

PRINTED IN UNITED STATES OF' AMERICA 



C 

C 

C 

C 

-169-

ELECTRICAL SYSTEM 
REF. 
NO. 

I, H, PART 

NUMBER 

(DT -407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNT1t1ue:o 

(For Manual Shift Crawler Tractors) 
TD-15BG 25231 up 
TD-lSB(Custom)BGA 25001 up 
TD-15BGF 25231 up 
TD-I5BGS 25231 up 

624 363 C91 

624 361 C91 

142 450 

193 093 

120 151 

273 406 Rl 

624 359 Cl 

624 382 Cl 

334 760 R9I 

624 383 Cl 

603 467 C91 

273 405 RI 

ATTACHMENT, electric lighting (not for 
Backfiller crawler tractors) (not for crawler· 
tractors equipped w/front sweep) (see 
NOTES l and 3 l 

(Consists of -
I CABLE 
Z CABLE 
1 CLIP 
2 CLIP 
2 GROMMET 
1 GUARD 
2 GUARD 
3 LIGHT 
2 SWIVEL 

62 862 D 
358 111 R92 
263 514 R91 
2637l7R9I 
338 065 RI 
330 714 RI I 
624 359 Cl 
327 189 R91 
303 706 RI ) 

ATT AC HM ENT, electric lighting (for Back­
filler crawler tractor) (.see NOTES 1 and 3) 

(Consists of -
1 CABLE 
2 CABLE 
1 CLIP 
2 CLIP 
2 GROMMET 
3 GUARD 
3 LIGHT 

62 862 D 
358 111 R92 
263 514 R91 
263 717 R91 
338 065 Rl 
330 714 Rll 
327 189 R91) 

BRACKET, headlights rear light and RH 
auxiliary rear light (Part of Electric 
Lighting ATTACHMENT, 337 555 R91 and 
604 891 C91; and Auxiliary RH Rear Light 
ATTACHMENT, 604 048 C92) (%) 

BULB (12 volt) (Part 9f PACKAGE, 
603 467 C91) 

BULB (24 volt) (Part of PACKAGE, 
603 467 C91) 

FUSE, lighting switch (15 amp) (*) 

GROMMET, panel light (Part of PACKAGE, 
603 467 C91) (2) 

GUARD, headlight and RH auxiliary rear 
light brush (Part of Electric Lighting 
ATTACHMENT, 624 363 C91; and Auxiliary 
RH Rear Light ATTACHMENT, 604 048 C92) 
(%) 

HARNESS, instrument panel (consists of 
reference nos. 15, 16, 17, 18, 19, 20 and 35) 

HARNESS, cranking motor (consists of 
reference nos. 6 and 7) 

HARNESS, regulator to alternator (consists 
of reference nos. 8, 9, 10, 11, 13, 14, 21, 22 
and 24) 

PACKAGE, panel light field service less 
BULBS) (Consists o·f DASH LIGHT, 
GROMMET, 273 406 Rl, and WASHER, 
273 405 Rl) (2) 

WASHER, panel light (Part of PACKAGE, 
603 467 C91) (2) 

PRINTED IN UNITED STATES OF AMERICA 

-169-

ELECTRICAL SYSTEM 
REF. 

NO. 

I, H. PART 

NUMBER 

(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTINue:o 
(For Manual Shift Crawler Tractors) 
TD-15BG 25231 up 
'TD-I5B(Custom)BGA 25001 up 
TD-lSBGF 25231 up 
TD-15BGS 25231 up 

(*) - Part of Electrical Lighting ATTACH­
MENT, 624 363 C91. 

(§) - Not Furnished Separately. 
(%) - Also Listed and Illustrated with "Head­

lights, Rear Light and RH Auxiliary 
Rear Light Brackets." 

NOTE l - Factory Application - Order on 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels, 

PRINTED IN UNITED STATES OF AMERJC,\ 



-170-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING 
(For Power Shift Cr~ler Tractors) 
TD-15BP 22001 to 23043 
TD-15BPS 22001 to 23043 

,t-66 
I 64 

31--j 
72 11 I 

6-r:::, ... 5 55 54 

REF. 
NO. 

J.H.PART 
NUMBER 

DESCRIPTION 

334 601 R91 CABLE, minus(-) terminal on battery to 
ground 

2 253 738 R91 CABLE, battery to battery (short) (2) 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

302 754 R91 CABLE, battery to battery (long) 

345 583 R91 CABLE, plus(+) terminal on battery to 
master switch 

345 582 R91 CABLE, master switch to "B" terminal on 
solenoid 

358 584 R91 

358 581 R91 

341 873 R91 

CABLE, terminal block to "B" terminal on 
solenoid (red) (order HARNESS, 
334 760 R91) 

CABLE, terminal block to "S" terminal on 
solenoid (violet) (order HARNESS, 
334 760 R91) 

CABLE, terminal block to "B" terminal 
on regulator 

CABLE, "A" terminal on generator to "G'' 
terminal on regulator (brown) (o_rder 
HARNESS, 334 7.61 R91) --

CABLE, "F" terminal on generator to "F 11 

terminal on regulator (blue) (order 
HARNESS, 334 761 R91) 

CABLE, terminal block to front lights junc­
tion block (green) (order HARNESS, 
334 761 R91) 

CABLE, terminal block to rear junction 
block(*) 

CABLE, feed thi-u connector to hour meter 
pressure switch (yellow) 

PRINTED IN UNITED STATI;S Ofl' AMERICA 

-170-

ELECTRICAL SYSTEM 
(Di"-407) 

ELECTRIC STARTING AND LIGHTING - CoNTINU>:o 

(For P~wer Shift Gra,.;..i.er Tractors) 
TD-15BP 22001 to 23043 
TD-15BPS 22001 to 23043 

FIEF. 
NO. 

14 

15 

17 

18 

19 

20 

21 

23 

24 

24 

25 

39;:iD 

5 84 
62~ f 

~88 

6 I 
I 

85 I 
27 I 

49 

I.H.PART 
NUMBER 

604 892 C91 

611 487 C91 

604 872 C91 

29/j 
83 I 

I 
86 I 50 51 

I 
I 

~~ 
11 

52'1 287!') 
62 
39 

D £SCRIPT ION 

CABLE, terminal block to torque converter 
oil temperature gauge sending unit {orange) 
(order HARNESS, 334 761 R9l) 

CABLE, terminal block to plus(+) terminal 
on ammeter (red) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to minus(-) terminal 
on ammeter {pink) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to front light switch 
(green) (order HARNESS, 334 759 R91) 

CABLE, terminal block to rear light switch 
(white) (order HARNESS, 334 759 R91) 

CABLE, terminal block to minus(-) terminal 
on hour meter (yellow) (order HARNESS, 
334 759 R91) 

CABLE, terminal block to torque converter 
oil temperature gauge {orange) (order 
HARNESS, 334 759 R91) 

CABLE, minus(-) terminal on ammeter to 
fuse housing (~) 

GABLE, plus(+) terminal on ammeter to 
torque converter oil temperature gauge (used 
with GAUGE, 610 720 C91) 

INSULATOR, plus{+) terminal on ammeter 
(used with GAUGE 702 772 Cl) 

CABLE, light switch to RH instrument panel 
light (part of panel light) 

(*) - Part of Electric Lighting ATTACH­
MENT, 604 891 C9 l. 

PRINTED IN UNJTED STATES OF AMERICA 

( 

(: 

C 

(_ 



C. -

C 

C 

C 

REF. 
NO, 

I. H. PART 
NUMBER 

-171-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRJPTION 

ELECTRIC STARTING AND LIGHTING- CoNTIN\J_E~ 

(For Power Shift Crawler Tractors) 
TD-15BP 22001 to 23043 
TD-15BPS 22001 to 23043 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

341 874 R91 
178 540 

358 111 R92 

358118R91 

62 862 D 

CABLE, light switch to LH instrument panel 
light {part of panel light) 

CABLE, hourmeter pressure switch to ground 
5 / 16" internal-external tooth lock WASHER 

CABLE, front light junction block to RH front 
light (*) 

CABLE, LH to RH front light(*) 

CABLE, rear light junction block to rear 
light(*) 

358 566 R 91 GABLE, rear light junction block to RH rear 
auxiliary light(#) 

267 811 R91 GABLE, plus(+) terminal on ammeter to 
plus (+) terminal on hourmeter 

341 935 R91 
103 088 
436 590 
106 497 
173 122 

CABLE, terminal block to starting switch 
connector (red) (order HARNESS, 
338 056 R91) 

CABLE, terminal block to starting switch 
connector (violet) (order HARNESS, 
338 056 R91) 

CABLE, instrument panel grounding 
No. 10 NUT (2) 
N0.---1 ONF x-3/ 4'' pan-hd-sltd machSCREW 
No. 10 lock WASHER 
No. 10 internal-external tooth lock 

WASHER (Z) 

CABLE, starting switch to connector (red) 
(order HARNESS, 338 057 R9 l) 

CABLE, starting switch to connector (violet) 
(order HARNESS, 338 057 R9 l) 

604 893 C91 CABLE, fuse housing to light switch(*) 

39 263 514 R91 CLIP, cable (mounted on rear inner bolt of 
light bracket) (*) (3) 

40 362 120 Rl CLIP, cable (mounted on top inner bolt of 
fuel tank LH side)(*) 

41 362 120 Rl CLIP, cable (mounted on top and bottom bolt 
of LR seat side sheet) (*) (2) 

42 264 164 R 91 CLIP, cable (mounted on LH bottom bolt of 
battery support frame) (*) 

43 263 717 R91 CLIP, cable (for starting switch upper cable 

44 

harness) (mounted on LH rear bolt of seat 
frame support cross bar) 

263 717 R91 CLIP, cable (for starting switch lower cable 
harness) (mounted on bolt securing torque 
converter pipe clamp) 

45 362 120 Rl CLIP, cable (for starting switch lower cable 
harness) (mounted On clutch oil pressure 
tube clamp bolt on LH fender) 

46 604 388 C9 l CLIP, cable (mounted on LH and RH upper 

47 

48 

49 

50 

51 

362 120 Rl 

362120Rl 

366 460 Rl 

103 341 

362 120 Rl 

bolts of torque converter housing ) (2) 

CLIP, cable {welded on dash) (2) 

CLIP, cable (mounted on crankcase rear RH 
bolt) 

CLIP, cable (mounted on front bolt of oil 
filler neck flange) 

CLIP, cable (for front light cable) (mounted 
on bottom stud of injection pump spacer) (*) 

13/32 x 13/16" x 16 ga WASHER 

CLIP, cable (mounted on bottom bolt of 
generator bracket) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO, 

I. H. PART 

NUMBER 

-171-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

_ELECTRIC STARTING AND LIGHTING- CoNTINus:o 
(For Power Shift Crawler Tractors) 
TD-15BP 22001 to 23043 
TD-15BPS 22001 to 23043 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

62 

63 

64 

65 

66 

67 

68 

68 

69 

70 

71 

362 120 Rl 

366 460 Rl 

616 282 Cl 

267 787 R9 l 

263 716 R91 

109 390 

341859Rl 

338 064 RI 

59 995 RI 

604 872 C9 l 

· 112 745 

263 514 R91 

362 120 Rl 

362 120 Rl 

338 814 R91 

327 189 R91 

42 915 D 

103 088 
436 590 
354 260 Rl 
l 06 497 

338 814 R91 

CLIP, cable (for RH front light cable) 
(mounted on RH bottom, center and top fan 
shroud mounting bolts){*) (3) 

CLIP, cable {for torque converter oil temper-
ature sending unit cable) (mounted on second 
bolt from top RH of torque converter housing) 

CLIP, cable (mounted on lower bolt of brake 
pedal bracket) 

CLIP, cable (mounted on RH bottom bolt of 
sea~ frame support cross bar) 

CLIP, cable (welded on inside power shift 
gear selector box) ( 2) 

CLIP, cable (for regulator, generator and 
cranking motor cable harness) (mounted on 
inner bolt of pressure tube clamp on dash) 

CLIP, cable (welded on LH side of dash) (2) 

GROMMET, cable {for rear light cable) 
(mounted on fuel tank support cover) (*) 

GROMMET, cable (for starting safety switch 
harness) (mounted on LH side of front frame) 

GROMMET, cable (for front light cable) 
(mounted on radiator guard top rear 
stiffener) (*) (2) 

GROMMET, cable (for front light cable) 
(mounted on top of radiator guard)(*) (2) 

GROMMET, cable (used for insulator) 
(mounted on minus(-) terminal of ammeter 
on tractors not equipped with electric 
lighting) 

GROMMET, cable (mounted on RH seat side 
sheet) 

CLIP, cable (mounted on front inner bolt of 
rear light bracket) ( #) 

CLIP, c~ble {mounted on top inner bolt on 
RH of front of fuel tank) ( /I) 

CLIP, cable (mounted on top and bottom bolts 
of rear RH seat side sheets)(#) (2) 

LIGHT ASSY, rear (Guide Lamp No, 899591) 
(optional with 327 189 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") (*) 

LIGHT ASSY, rear (Hobbs No. MI-2705) 
(optional with 338 814 R91) {for components 
see list of parts under details of "Headlights, 
Rea,l' Light and RH Auxiliary Rear Light") (*) 

BLOCK, rear light junction (mounted on LH 
seat side sheet (*) 

No. 10 NUT 
No. lONFxl''rd-hd·sltdmachSCREW 
SPACER, junction block 
No. 10 lock WASHER 

BATTERY (6 vol_ij _ __(_!'restolite 1258X) (41 

LIGHT ASSY, RH auxiliary rear flood (Guide 
Lamp No. 899591) (optional with 327 189 R91) 
(for components see list of parts under 
details of "Headlights, Rear Light and RH 
Auxiliary Rear Light"){#) 

{#) - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C91. 

(*) - Part of Electric Lighting ATTACH­
MENT, 604 891 C9 l. 

PRINTED IN UNITED STATES OF AME:RICA 



REF. 

NO, 

J.H. PA.RT 

NUMBER 

-172-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CmmNUEo 

(For Power Shift Crawler Tractors) 
TD-15BP 22001 to 23043 
TD-15BPS 22001 to 23043 

71 

72 

73 

74 

75 

76 

77 

78 

79 

80 

Bl 

82 

82 

83 

84 

85 
86 

87 

88 

88 

327 189 R91 

109 084 
1 79 795 
I 03 319 

700 395 C91 

115 553 

624 552 C91 

702 772 C9 l 

269/67 R92 

606 298 C9 l 

606 299 C9 l 
115550 
376 852 R91 

324 788 R91 
103 092 
100 750 
100 754 
l 06 496 
115544 

610 721 C91 

336 126 R91 

132 244 R91 

42 915 D 
110 633 
132 923 
354 260Rl 
106 497 
338 814 R91 

327 189 R91 

LIGHT ASSY, RH auxiliary rear flood (Hobbs 
No. MI-2705) (optional with 338 814 R91) 
(for components see list of parts under 
details of "Headlights, Rear Light and RH 
Auxiliary Rear Light")(#} 

SWITCH ASSY, master (for components see 
list of parts under details of "Master 
Switch") 

1/4" NUT 
1/4 x 3/4" hex-hd cap SCREW 
1/4" lock WASHER 

LIGHT, panel (order PACKAGE, 
603 467 C91) (*) (2) 

SWITCH w P. MPHLET, l 085 291 Rl 
starting safety 

5/8" internal tooth lock WASHER 

HOURMETER (also listed and illustrated with 
''Hour meter'') 

GAUGE, torque converter oil teniperature 
(also listed and illustrated with "Instru­
ments and Panel") (Together with 
INSULATOR, 604 872 C91 and TEE, 
218 251 will work for GAUGE, 610 720 C91) 

AMMETER (also listed and illustrated with 
''Instrum;nts and Instrument Panel'') 

SWITCH, lighting (Cole-Hersee No. 72054) 

l*I 
KNOB, lighting switch 
7/16" internal tooth lock WASHER 

HOUSING, fuse (*) 

BLOCK, feed thru terminal 
No. 8 NUT 
No. 8 x 3/8" rd-hd-sltd mach SCREW {3) 
No. 8 x 7 /8" rd-hd-sltd mach SCREW 
No. 8 lock WASHER (4) 
No. 8 internal tooth lock WASHER 

REGUALTOR ASSY, voltage and current (24 
volt) (for components see list of parts under 
details of "Voltage Regulator") 

1/4 x 1-1/8" hex-hd cap SCREW (4) 
1/4" lock WASHER (4) 

UNIT, torque converter oil temp (used with 
GAUGE, 610 720 C91} 

UNIT, torque converter oil temperature gauge 
sending (used with GAUGE, 336 125 R92) 

SWITCH, hourmeter pressure 

MOTOR ASSY, cranking (for components see 
list of parts under details of "Cranking 
Motor") 

SWITCH, solenoid (part of cranking MOTOR) 
GENERATOR ASSY (for components see list 

of parts under details of "Generator") 
BLOCK, front light junction(*) 

No. 10 NUT 
No. 10 x l" rd-hd-sltd mach SCREW 
SPACER, junction block 
No. 10 lock WASHER 

LIGHT ASSY, front head {Guide Lamp No. 
899591) (optional with 327 189 R91) (for 
components sec list of parts under details 
of "Headli~hts, Rear Light and RH Auxiliary 
Rear Light')(*) (2) 

LIGHT ASSY, front head (Hobbs No. Ml-2705) 
(optional with 338 814 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
(*) -(2) 

PRINTED IN UNITED STA.TES OF AMERICA. 

REF. 

NO, 

l, H. PA.RT 

NUMBER 

-172-

ELECTRICAL SYSTEM 
(CT-407) 

OESCRI PTION 

ELECTRIC STARTING AND LIGHTING - CoNTlN~E:o 
(For Power Shift Crawler Tractors) 
TD-15BP 22001 to 23043 
TD-15BPS 22001 to 23043 

604 891 C91 

331 145 R91 

179 857 
103 322 
142 450 
193 093 

104 937 

104 938 

104 942 

120 151 

273 406 Rl 

334 759 R91 

334 760 R91 

ATTACHMENT, electric lighting (see NOTES 
I and 3) 

(Composed of -
l BLOCK 
3 BRACKET 
1 CABLE 
1 CABLE 
1 CABLE 
1 CABLE 
l CABLE 
1 CABLE 
3 CLIP 
1 CLIP 
6 CLIP 
1 CLIP 
1 FUSE 
1 GROMMET 
2 GROMMET 
2 GROMMET 
2 GROMMET 
l HOUSING 
l KNOB 
2 LIGHT, panel 
3 LIGHT 
2 SPACER 
l SWITCH 
3 WASHER 
3 WASHER 

42 915 D 
331 145 R91 
358 111 R92 
358 118 R91 
62 862 D 

358 581 R91 
604 892C91 
604 893 C91 
263 514 R91 
264 164 R91 
362 120 Rl 
366 460 Rl 
120 151 
109 390 
59 995 Rl 

338 064 Rl 
338 065 Rl 
376 852 R91 
606 299 C9 l 

327 189 R91 
354 260 Rl 
606 298 C9 l 
330 717 Rl 
330 718 Rl ) 

BRACKET, headlights, rear light and RH 
auxiliary rear light(#) (*) (%) (4) 

7/16 x 7/8" hex-hd cap SCREW (16) 
7/16" lock WASHER (16) 

BULB (12 volt) 
BULB (24 volt) 

CORK (No. 1) (Not used with Electric 
Lighting Attachment) 

CORK (No. 2) (Not used with Electric 
·Lighting Attachment) 

CORK (No. 6) (Not used with Electric 
Lighting Attachment) 

FUSE, lighting switch (15 amp)(*) 

GROMMET, panel light (part of PACKAGE, 
603 467 C91) (2) 

HARNESS, instrument panel (consists of 
reference Nos. 15, 17, 18, 19, 20 and 21) 

HARNESS, cranking motor (consists of 
reference Nos. 6 and 7) 

334 761 R91 HARNESS, regulator to generator {consists 
of reference Nos. 9, 10, 11 and 14) 

338 056 R91 HARNESS, starting safety switch.(consists 
of reference Nos. 33 and 34) 

338 057 R91 HARNESS, starting safety switch (consists 
of reference Nos. 36 and 37) 

603 467 C91 PACKAGE, panel light field service (Less 
BULBS) (consists of DASH LIGHT, 
GROMMET, 27 3 406 R 1 and WASHER, 
273 405 RI) (2) 

273 405 Rl WASHER, panel light (part of PACKAGE, 
603 467 C91) (2) 

NOTE 1 - Factory AppliC:ation - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

(#) - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C91. 

(%) - Also Listed and Illustrated with "Head­
lights, Rear Light and RH Auxiliary 
Rear Light Brackets." 

(*) - Part of Electric Lighting ATTACH­
MENT, 604 891 C9 l. 

§ - Not Furnished Separately. 

PRINTED IN UNJTEO STA.TES OF A.MERICA, 

( 

(_ 

C 

L 



C 

l 

C 

C 

-173-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING 

(For Power Shift Crawler Tractors) 
TD-ISBP 23044 to 25230 
TD-lSBPS 23044 up 

~39 
30~2 42 3637 
41 

1
__1.._( __ _ 

I \ 
I 
I 
~41 

I 4 

I 40 r.4 
~~1 

6-r-39 
REF. I. H. PART 
NO. NUMBER 

334 601 R91 

2 253 738 R91 

3 624 397 Cl 

4 345 583 R91 

5 345 582 R91 

6 

7 

8 358 584 R9l 

9 

10 

11 

12 358 581 R91 

15 

.,----JS .,,.----=a, 

72 

5 55 54 
CE.94235 

DESCRIPTION 

CABLE, minus(-) terminal on battery to 
ground 

CABLE, battery to battery (short) (2) 

GABLE, battery to battery (long) 

CABLE, plus {+) terminal on battery to 
master switch 

CABLE, master switch to "B" terminal on 
solenoid 

CABLE, terminal block to ''B'' terminal on 
solenoid (red) (Order HARNESS, 
334 760 R91) 

CABLE, terminal block to "S" terminal on 
solenoid (violet) (Order HARNESS, 
334 760 R91) 

CABLE, terminal block to ''B'' terminal 
on regulator 

CABLE, "A 11 terminal on generator to "G" 
terminal on regulator (brown) (Order 
HARNESS, 334 761 R91) 

CABLE, "F" terminal on generator to "F" 
terminal on regulator (blue) (Order 
HARNESS, 334 761 R91) 

CABLE, terminal block to front lights junc-
tion block (green) (Order HARNESS, 
334 761 R91) 

CABLE, terminal block to rear junction 
block(*) 

CABLE, terminal block to plU:s (+) terminal 
on ammeter (red) (Order HARNESS, 
334 759 R91) 

PRINTE:D IN UNITE:D STATES OF AME:RICA 

-173-

ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STA~TIN~ AND LIGHTING- CoNTINue:o 

(For Power Shift Crawler Tractors) 
TD-1 SBP 23044 to 25230 
TD-15BPS 23044 up 

REF. 
NO. 

17 

18 

19 

20 

23 

25 

26 

28 

29 

29 

30 

31 

5 84 

53 "v,, 
62~,J 6~-..,,. t 
65~88 

I 
I 
I 

29,.,-j 
I 

49 50 51 9 

I 
6s"'1 

J,H.PART 
NUMBE;R 

87 1 
I 

W'I 
52% ,:;(fj'_J 88 
28.?"'ft!, 
62/ I; 
53 

11 

DESCRIPTION 

CABLE, terminal block to minus(-) terminal 
on ammeter (pink) (Order HARNESS, 
334 759 R91) 

CABLE, terminal block to front light switch 
(green) (Order HARNESS, 334 759 R91) 

CABLE, terminal block to rear light switch 
(white) (Order HARNESS, 334 759 R91) 

CABLE, terminal block to minus (-) terminal 
on hourmeter (yellow) (Order HARNESS, 
334 759 R91) 

604 892 C91 CABLE, minus(-) terminal on ammeter to 
£use housing (*) 

332 117 R91 CABLE, light switch to RH instrument panel 
light {w/Lamps) 

332 117 R9 l CABLE, light switch to LH instrument panel 
light (w/Lamps) 

358 111 R92 

358 118 R91 

358 111 R92 

62 862 D 

358 566 R91 

CABLE, front light junction block to RH front 
light(*) (t) 

CABLE, LH to RH front light (*) 

CAB LE, LH to RH front· light ( t) 

CABLE, rear light junction block to rear 
light (*) ( t) 

CABLE, rear light junction block to RH rear 
auxiliary light ( #) 

(*) - Also Part of Electric Lighting ATTACH­
MENT, 604 891 C9 l. 

(t) - Part of Electric Lighting ATTACH­
MENT, 624 363 C91. 

{ #) - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C92. 

PRINTE:D IN UNITE:D STATE;S OF AMERICA 



REF. 

NO. 
I. H. PART 

NUMBER 

-174-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING ANO LIGHTING - CoNTINl,JEo 
{For Power Shift Crawler Tractors) 
TD-15BP 23044 to 25230 
TD-lSBPS 23044 up 

33 CABLE, terminal block to starting switch 
connector {red) (Order HARNESS, 
338 056 R91) 

34 CABLE, terminal block to starting switch 
connector {violet) {Order HARNESS, 
338 056 R9 l) 

35 341 935 R91 CABLE, instrument panel grounding 
103 088 No, 10 NUT {2) 
436 590 No, lONF x 3/ 4'' pan -hd-sltd mach SCREW 
106 497 No. 10 lock WASHER 
173 122 No, 10 internal-external tooth lock 

WASHER {2) 

36 CABLE, starting switch to connector (red) 
{Order HARNESS, 338 057 R91) 

37 CABLE, starting switch to connector (violet) 
(Order HARNESS, 338 057 R91) 

38 604 893 C91 CABLE, fuse housing to light switch(*) 

39 263 514 R91 CLIP, cable (mounted on rear inner bolt of 
light bracket)(*) (2) 

39 263717R91 CLIP, cable (mounted on light swivel bolt) 
111 (2) 

40 362 120 Rl CLIP, cable (mounted on top inner bolt of 
fuel tank LH side') (*) (2) 

41 362 120 Rl CLIP, cable (mounted on top and bottom bolt 
of LH seat side sheet) (*) (4) 

42 264164R91 CLIP, cable (mounted on LH_bottom bolt of 
battery support frame) (*) 

43 263 717 R91 CLIP, cable {for starting switch upper cable 
harness) (mounted on LH rear bolt of seat 
frame support cross bar) 

44 263 717 R91 CLIP, cable (for starting switch lower cable 
harness) (mounted on bolt securing torque 
converter pipe clamp) 

45 362 120 Rl CLIP, cable (for starting switch lower cable 
harness) (mounted on clutch oil pressure 
tube clamp bolt on LH fender) 

46 604 388 C9 l CLIP, cable (mounted on LH and RH upper 
bolts of torque converter housing) (2) 

47 CLIP, cable (welded on dash) (2) 

48 362 120 Rl CLIP, cable {mounted on crankcase rear R'.H 
bolt) 

49 362 120 Rl CLIP, cable {mounted on front bolt of oil 
filler neck flange) 

50 366 460 Rl CLIP, cable {for front light cable) (mounted 
on bottom stud of injection pump spacer) (*) 

13/32 x 13/16" x 16 ga WASHER 

51 362 120 Rl CLIP, cable (mounted on bottom bolt of 
generator bracket) 

52 362 120 Rl CLIP, cable {for RH front light cable) 
{mounted on RH bottom, center and top fan 
shroud mounting bolts) (*) {3) 

53 263 717 R91 CLIP, cable 

54 616282Cl CLIP, cable {mounted.on lower bolt of 
brake pedal_. ~racket) 

55 267 787 R91 CLIP, cable (~ounted on RH bottom bolt of 
seat frame support cross bar) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 
I. H. PART 

NUMBER 

-174-

ELECTRICAL SYSTEM 
(OT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING- CONTINUED 
(For Power Shift Crawler Tractors) 
TD-15BP 23044 to 25230 
TD-15BPS 23044 up 

56 

57 263 716 R91 

58 

59 109 390 

60 341 859 Rl 

61 338 064 Rl 

62 338 065 Rl 

63 604 872 C91 

64 112 745 

65 

68 338 814 R91 

68 327 189 R91 

69 42 915 D 

103 088 
132 923 
354 260 Rl 
l 06 497 

70 

71 338 814 R91 

71 327 189 R91 

72 

109 084 
179 795 
103 319 

73 

74 700 395 C91 

CLIP, cable (welded on inside power shift 
gear selector box) (2) 

CLIP, cable {for regulator, generator and 
cranking motor cable harness) (mounted on 
inner bolt of pressure tube clamp on dash) 

CLIP, cable (welded on LH side of dash) (2) 

GROMMET, cable (for rear light cable) 
(mounted on fuel tank support cover) (*) 

GROMMET, cable (for starting safety switch 
harness) (mounted on LH side of front frame) 

GROMMET, cable (for front light cable) 
(mounted on radiator guard top rear 
stiffener) (*) {2) 

GROMMET, cable .(for front light cable) 
(mounted on top header ( f) 

GROMMET, cable (used for insulator) 
(mounted on positive (+) terminal of ammeter 
on tractors not equipped with electric 
lighting) 

GROMMET, cable (mounted on RH seat side 
sheet) 

CLIP, cable (welded on radiator guard 
header) 

LIGHT ASSY, rear (Guide Lamp No. 899591) 
(Optional with 327 189 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
l*I I II 

LIGHT ASSY, rear (Hobbs No. MI-2705) 
(Optional with 338 814 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
I*) Ill 

BLOCK, rear light junction (mounted on LH 
seat side sheet (*) 

No. 10 NUT 
No. 10 x 1" rd-hd-sltd mach SCREW 
SPACER, junction block 
No. 10 lock WASHER 

BATTER! (6 volt) (Prestolite 1258X) (4) 

LIGHT ASSY, RH auxiliary rear flood {Guide 
Lamp No. 899591) (Optional with 327 189 R91) 
(for components see list of parts under 
details of "Headlights! Rear Light and RH 
Auxiliary Rear Light") ( #) 

LIGHT ASSY, RH auxiliary rear flood (Hobbs 
No. MI-2705) (Optional with 338 814 R9I) 
{for components see list of parts under 
details of "Headlights, Rear Light and RH 
Auxiliary Rear Light") ( #) 

SWITCH ASSY, master {for components see 
list of parts under details of "Master 
Switch") 

1/4" NUT 
1/4 x 3/4" hex-hd cap SCREW 
1/4" lock WASHER 

LIGHT, panel (Order PACKAGE, 
603 467 C91) (*) (2) 

SWITCHw/PAMPHLET, l 085 291 Rl 
starting safety 

5/8" internal tooth lock WASHER 

(#) - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C92. 

{*) - Also Part of Electric Lighting ATTACH­
MENT, 604 891 C9 l. 

{:j:) - Part of Electric Lighting ATTACH­
MENT, 624 363 C9 l. 

PRINTED IN UNITED STATE;S OF AME:RICA 

(1 

C-' 
_,_,,,/ 

( 

L 



C 

C 

C 

C 

C 

REF. 
NO. 

I. H. PART 

NUMBER 

-175-

ELECTRICAL SYSTEM 
(DT-40i'J 

OE:SCRIPTION 

ELECTRIC STARTING ANO LIGHTING - CoNTINve:o 

(For Power Shift Crawler Tractors) 
TD-15BP 23044 to 25230 
TD-lSBPS 23044 up 

77 269 467 R92 

78 606 298 C91 

606 299 C9 l 

79 376 852 R91 

80 324 788 R91 
l 03 092 
100 750 
100 754 
106 496 
115 544 

81 

179 798 
103 319 

84 

85 
86 

87 42 915 D 
l 03 088 
132 923 
354 260 Rl 
106 497 

88 338 814 R91 

88 327 189 R91 

89 263 514 R91 

604 891 C9 l 

AMMETER (also listed and illustrated with 
''Instruments and Instrument Panel") 

SWITCH, lighting (Cole-Her see No. 72054) 
l*I 

KNOB, lighting switch 
7/16'' internal tooth lock WASHER 

HO'llSING, fuse (*) 

BLOCK, feed thl"u terminal 
No. 8 NUT 
No. 8 x 3/8" rd-hd-sltd mach SCREW (3) 
No. 8 x 7 /8" rd-hd-sltd mach SCREW 
No. 8 lock WASHER (4) 
No. 8 internal tooth lock WASHER 

REGULATOR ASSY, voltage and current ( 24 
volt) (for components see list of parts under 
details of "Voltage Regulator") 

1/4 x 1-1/8" hex-hd cap SCREW (4) 
1/4" lock WASHER (4) 

MOTOR ASSY, cranking (for components see 
list of parts wider details of "Cranking 
Motor") 

SWITCH, solenoid (part of cranking MOTOR) 
GENERATOR ASSY (for components see list 

of parts under details of "Generator") 
BLOCK, front light junction (*) 

No, 10 NUT 
No, 10 x l" rd-hd-sltd ma.ch SCREW 
SPACER, junction block 
No. 10 lock WASHER 

LIGHT ASSY, front head (Guide Lamp No. 
899591) (Optional with 327 189 R91) (for 
components see list of parts under details 
of "Headlights, Rear Light and RH Auxiliary 
Rear Light")(*) (2) 

LIGHT ASSY, front head (Hobbs No. MI-2705) 
(Optional with 338 814 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
(*) (2) 

CLIP, cable (mounted on rear inner bolt of 
light bracket)(*) (t) 

ATTACHMENT, electric lighting (see NOTES 
l and 3) 

TD-15BP 23044 to 25000 
TD-15BPS 23044 up 

(Composed of -
1 BLOCK 
3 BRACKET 
l CABLE 
1 CABLE 
1 CABLE 
1 CABLE 
1 CABLE 
l CABLE 
3 CLIP 
1 CLIP 
6 CLIP 
1 CLIP 
l FUSE 
1 GROMMET 
2 GROMMET 
2 GROMMET 
2 GROMMET 
l HOUSING 
l KNOB 

§ 2 LIGHT, panel 
3 LIGHT 
2 SPACER 
l SWITCH 
3 WASHER 
3 WASHER 

42 915 D 
331 145 R91 
358 111 R92 
358 118 R91 
62 862 D 

358 581 R91 
604 892 C9 l 
604 893 C91 
263 514 R91 
264164R91 
362 120 Rl 
366 460 Rl 
120 151 
109 390 

59 995 Rl 
338 064 Rl 
338 065 Rl 
376 852 R91 
606 299 C9 l 

327 189 R91 
354 260 Rl 
606 298 C9 l 
330717Rl 
330 718 Rl) 

PRINTED IN UNITl;;D STATES OF AMl;;RlCA 

REF. 
NO. 

I. H, PART 

NUMBER 

-175-

ELECTRICAL SYSTEM 
(DT-407) 

Dl!.SCRIPTJON 

ELECTRIC STARTING ANO LIGHTING -CoNTINUEo 

(For Power Shift Crawler Tractors) 
TD-15BP 23044 to 25230 
TD-15BPS 23044 up 

624 363 C9 l 

331145R91 

179 857 
103 322 
142 450 
193 093 

263514R91 

362 120 Rl 

362 120 Rl 

104 937 

104 938 

104 942 

120 151 

59 995 Rl 

273 406 Rl 

624 359 Cl 

271 500 
179 858 
103 322 

ATTACHMENT, electric lighting (see NOTES 
1 and 3) 

TD-15BP 25001 to 25230 
{Consists of -

l CABLE 
2 CABLE 
1 CLIP 
2 CLIP 
2 GROMMET 
1 GUARD 
2 GUARD 
3 LIGHT 
2 SWIVEL 

62 862 D 
358111R92 
263 514 R91 
263 717 R91 
338 065 Rl 
330 714 Rll 
624 359 Cl 
327 189 R9 l 
303706Rl) 

BRACKET, headlights, rear light and RH 
auxiliary rear light (#) (*) (%) (4) 

7 /16 x 7 /8" hex-hd cap SCREW ( 16) 
7/16" lock WASHER (16) 

BULB (12 volt) 
BULB (24 volt) 

CLIP, cable (mounted on front inner bolt of 
rear light bracket) (#) 

CLIP, cable {mounted on top inner bolt on 
RH of front of fuel tank) (#) 

CLIP, cable (mounted on top and bottom bolts 
of rear RH seat side sheets)(#) (2) 

CORK (No. 1) (Not used with Electric 
Lighting Attachment) 

CORK (No. 2) (Not used with Electric 
Lighting Attachment) 

CORK (No. 6) (Not used with Electric 
Lighting Attachment) 

FUSE, lighting switch (15 amp)(*) 

GROMMET, cable (for front light cable) 
(mounted on top of radiator guard) (*) (2) 

GROMMET, pa_nel light (part of PACKAGE, 
603 467 C91) (2) 

GUARD, headlight and RH auxiliary rear light 
brush(#) (:j:) (%) (3) 

7 / 16" NUT (4) 
1 { 16 x l" hex-hd cap SCREW ( 12) 
7/16" lock WASHER (12) 

334 759 R91 HARNESS, instrument panel (consists of 
reference Nos. 15, 17, 18, 19, 20 and 21) 

334 760 R91 HARNESS, cranking motor {consists of 
reference Nos. 6 and 7) 

334 761 R91 HARNESS, regulator to generator (consists 
of reference Nos. 9, 10, 11 and 14) 

338 056 R91 HARNESS, starting safety switch (consists 
of reference Nos. 33 and 34) 

338 057 R91 HARNESS, starting safety switch (consists 
of reference Nos. 36 and 37) 

603 467 C91 PACKAGE, panel light field service (Less 
BULBS) (consists of DASH LIGHT, 
GROMMET, 273 406 Rl and WASHER, 
273 405 Rl) (2) 

273 405 Rl WASHER, panei light {part of PACKAGE, 
603 467 C9 l) (2) 

NOTE 1 - Factory Application - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

( #} - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C92. 

(%) - Also Listed and Illustrated with "Head- · 
lights, Rear Light and RH Auxiliary 
Rear Light Brackets. 11 

(*) - Also Part of Electric Lighting ATTACH­
MENT, 604 891 C91. 

{t) - Part of Electric Lighting ATTACH­
MENT, 624 363 C9 l. 

§ - Not Furnished Separately. 

PRINTED IN UNJTEO STATES OF AMERICA 



-176- -176-

ELECTRICAL SYSTEM ELECTRICAL SYSTEM 
(DT-407) 

ELECTRIC STARTING AND LIGHTING 
(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

62 

5 

34 
33 

12 

45 

44 
60 

6 

43_i.;:: 
56 
56 
56 
66 
36 
12 

PRINTED IN UNITED' STATES OF Ar,u;:RJCA 

7 

(DT 407) 

ELECTRIC STARTING AND LIGHTING - CoNTiNuEo 
(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

28 

I 
29 65 

84 10---tl 

16 9 7 JO 34 
33 58 21 

13 

14 

58 
81--; 

46 
15 
23 
77 

79 

37 16 

' 74 

3 

2 

69 

35 

64 

31 41 41 

73 

78 
54 

5 

55 

CE-94853 

PRINTED IN UNITED STATES OF AMERICA 

r 
' 

c· 



r 

C 

C 

c: 

REF. 

No. 
I. 1-!. PART 

NUMBER 

-177-

ELECTRICAL SYSTEM 
(DT -407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNT1Nue:o 

(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

334 601 R91 CABLE, minus (-) terminal on battery to 
ground 

253 738 R91 CABLE, battery to battery (short) (Z) 

624 397 Cl CABLE, battery to battery (long) 

345 583 R91 CABLE, plus {+) terminal on battery to 
master switch 

345 582 R91 CABLE, master switch to "B" terminal on 
solenoid 

CABLE, terminal block to "B" terminal on 
solenoid (red) (Order HARNESS, 334 760 R91) 

CABLE, terminal block to 11 S 11 terminal on 
solenoid (violet) (Order HARNESS, 
334 760 R91) 

CABLE, terminal block to "B" terminal on 
alternator (Order HARNESS, 624 383 Cl) 

CABLE, "A" terminal on alternator to No. 3 
terminal on regulator (orange) (Order 
HARNESS, 624 383 Cl) 

CABLE, "F" terminal on alternator to "F" 
terminal on regulator (green) (Order 
HARNESS, 624 383 Cl) 

CABLE, terminal block to front lights junc­
tion block (green) (Order HARNESS, 
624 383 Cl) 

358 581 R91 CABLE, terminal block to rear junction 
block 

604 892 C91 

332 117 R91 

CABLE, terminal strip to engine oil pres­
sure switch (Order HARNESS, 624 383 Cl) 

CABLE, No. 2 terminal on regulator to 
engine oil pressure switch (Order 
HARNESS, 624 383 Cl) 

CABLE, terminal block to plus (+) terminal 
on ammeter (red) (Order HARNESS, 
624 282 Cl) 

CABLE, fuse housing to "B" terminal on 
light switch (Order HARNESS, 624 282 CI) 

CABLE, terminal block to minus(-) ter­
minal on ammeter {brown) (Order HARNESS, 
624 382 Cl) 

CABLE, terminal block to front light switch 
(green) (Order HARNESS, 624 382 Cl) 

CABLE, terminal block to rear light switch 
{blue) (Order HARNESS, 624 382 CI) 

CABLE, terminal block to minus(-) terminal 
on hourmeter (yellow) (Order HARNESS, 
624 382 C 1) 

CABLE, terminal strip to regulator LH 
mounting bolt {Order HARNESS 624 383 Cl) 

CABLE, No. 1 terminal on alternator to 
dummy cable (Order HARNESS, 624 383 Cl) 

CABLE, minus (-) terminal on am.1.1eter to 
fuse housing 

CABLE, "G" terminal on alternator to 
mounting bolt on regulator (Order 
HARNESS, 624 383 CI) 

CABLE, light switch to RH instrument panel 
light (w/Lamps) 

PRINTED IN UNITED STATES OF AM!tRICA 

R£F. 

NO. 
I. H. PART 

NUMBER 

-177-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTtNu,co 
(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

26 

28 

29 

29 

30 

31 

33 

34 

35 

36 

37 

39 

39 

40 

41 

42 

43 

44, 

45 

46 

47 

48 

49 

332 117 R91 CABLE, light switch to LH instrument panel 
light (w/Lamps) 

358 111 R92 CABLE, front light junction block to RH 
front light (:j:) 

358 118 R91 CABLE, LH to RH front light 

358 111 R92 CABLE, LH to RH front light (:j:} 

62 862 D CABLE, rear light junction block to rear 
light (-t) 

358 566 R91 CABLE, rear light junction block to RH 
rear auxiliary light{#) 

CABLE, terminal block to starting switch 
connector {red) (Order HARNESS, 
338 056 R91) 

CABLE, terminal block to starting switch 
connector (white) (Order HARNESS, 
338 056 R91) 

CABLE, instrument panel grounding (Order 
HARNESS 624 382 Cl) 

No. 10 NUT (2) 
No. 10 x 3/4" pan-hd-sltd mach SCREW 
No. 10 lock WASHER 
No. 10 internal-external tooth lock 

WASHER (2) 

CABLE, starting switch to connector (red) 
(Order HARNESS, 338 057 R91) 

CABLE, starting switch to connector (violet) 
(Order HARNESS, 338 057 R91) 

263 514 R91 CLIP, cable (mounted on brush guard bolt of 
light bracket) (2) 

263 717 R91 CLIP, cable (mounted on light swivel bolt) 
(II (21 

362 120 Rl CLIP, cable (mounted on top inner bolt of 
fuel tank LH side) {2) 

362 120 Rl CLIP, cable {mounted on top and bottom bolt 
of LH seat side sheet) (4) 

264 164 R91 CLIP, cable (mounted on LH bottom bolt of 
battery support frame) 

604 388 C91 CLIP, cable between service cover and 
housing of gear selector 

263 717 R9l CLIP, cable (for starting switch lower cable 
harness) (mounted on bolt securing torque 
converter pipe clamp) 

362 120 Rl CLIP, cable (for starting switch lower cable 
harness) (mounted .on clutch oil pressure 
tube clamp bolt on LH fender) 

604 388 C91 CLIP, cable (mounted on LH and RH upper 
bolts of torque converter housing) (2) 

362 120 Rl 

362 121 Rl 

CLIP, cable (welded on dash) (2) 

CLIP, cable (mounted on crankcase rear RH 
bolt) 

CLIP, cable (mounted on rear bolt of 
injection line clamp) 

(#) -

(! I -

Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C92. 

Part of Electric Lighting ATTACH­
MENT, 624 363 C9 l. 

PRINTED IN UNITED STATES OF AMERICA 



REF. 

NO. 
I. H. PART 

NUMBER 

-178-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNT1Nuto 
(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

62 

63 

64 

65 

66 

68 

68 

69 

70 

362 120 Rl 

103 341 
362 122 Rl 

362 120 Rl 

263 717 R91 

616 282 Cl 

267 787 R91 

263 716 R91 

109 390 

341 859 Rl 

338 064 RI 

338 065 Rl 

CLIP, cable on rear of forward mounting 
bolt of spin on finil filter) 

13/32 x 13/16" x 16 ga WASHER 
CLIP, cable {mounted on bottom bolt of 
alternator bracket) 

CLIP, cable {for RH front light cable) 
{mounted on RH bottom, center and top fan 
shroud mounting bolts) (3) 

CLIP, cable 

CLIP, cable {mounted· on lower bolt of 
brake pedal bracket) · 

CLIP, cable {mounted on RH b".itttom bolt of 
seat rr'ame suppor.t cross bar) 

CLIP, cable (welded on inside pQwer shift 
gear selector box) (2) 

CLIP, cable (for regulator, alternator and 
cranking motor cable harness) (mounted on 
inner bolt of pressure tube clamp on dash) 

CLIP, cable (welded on LH side of dash)(2) 

GROMMET, cable (for rear light cable) 
(mounted on fuel tank support cover) 

GROMMET, cable (for starting safety switch 
harness) (mounted on LH side of front 
frame) 

GROMMET, cable (for front light cable) 
(mounted on radiator guard top rear 
stiffener) (2) 

GROMMET, cable (for front light ~able) 
(mounted on top header U) {2) 

604 872 C91 GROMMET, cable (used for insulator) 
(mounted on positive {+) terminaf of 
ammeter on tractors not equipped with 
electric lighting) 

112 745 GROMMET, cable (mounted ori RH seat side 
sheet) 

617 259 Cl 

338 814 R91 

327 189 R91 

42 915 D 

103 088 
132 923 
354 260 Rl 
106 497 

CLIP, cable/(welded on radiator guard 
header) 

GROMMET, in tower 

LIGHT ASSY, rear (Guide Lamp No. 899591) 
(Optional with 327 189 R91) {for components 
see list of parts under details of "Head­
lights, Rear Light and RH Auxiliary Rear 
Light") Ul 

LIGHT ASSY, rear (Hobbs No. MI-2705) 
(Optional with 338 814 R91) (for components 
see list of parts under details of "Head­
lights, Rear Light and RH Auxiliary Rear 
Light' 1) Ul 

BLOCK, rear light junction (mounted on LH 
seat side sheet 

No. 10 NUT 
No. 10 x l" rd-hd-sltd mach SCREW 
SPACER, junction block 
No. 10 lock WASHER 

BATTERY (6 volt) (Pr~stolite 1~58X) (4) 

., 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 
I. H. PART 

NUMBER 

-178-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

ELECTRIC STARTING AND LIGHTING - CoNTJNuEo 
(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

71 

71 

72 

73 

74 

77 

78 

79 

80 

81 

84 

85 

86 

87 

88 

88 

89 

338 814 R91 

327 189 R9I 

109 084 
179 795 
103 319 

700 395 C91 

115 553 

269 467 R92 

606 298 C91 
606 299 C9I 
115 550 

376 852 R91 

324 788 R91 
103 092 
100750 
100 754 
l 06 496 
115 544 

179 798 
103 319 

42 915 D 
I 03 088 
132 923 
354 260 Rl 
106 497 

338 814 R91 

327 189 R91 

263 514 R91 

• 

LIGHT ASSY, RH auxiliary rear flood (Guide 
Lamp No. 899591) (Optional with 327 189 R91) 
{for components see list of parts under 
details of "Headlights, Rear Light and RH 
Auxiliary Rear Light") (#) 

LIGHT ASSY, RH auxiliary rear flood (Hobbs 
No. Ml-2705) (Optional with 338 814 R91) 
(for components see list of parts under 
details of "Headlights, Rear Light and RH 
Auxiliary Rear Light") (#) 

SWITCH ASSY, master (for components see 
list of parts under details of "Master 
Switch") 

1/4" NUT 
1/4 x 3/4" hex-hd cap SCREW 
1/4" lock WASHER 

LIGHT, panel (Order PACKAGE 603467C91) 
(2) 

SWITCH w/P.AlviPHLET, 1 085 291 Rl 
starting safety 

5/8" internal tooth lock WASHER 

.AlviMETER (also listed and illustrated with 
''Instruments and Instrument Panel'') 

SWITCH, lighting (Cole-Hersee No. 72054) 
KNOB, lighting switch 
7 / 16" internal tooth lock WASHER 

HOUSING, fuse 

BLOCK, feed thru terminal 
No. 8 NUT 
No. 8 x 3/8" rd-hd-sltd mach SCREW (3) 
No. 8 x 7 /8 11 rd-hd-sltd mach SCREW 
No. 8'1ock WASHER (4) 
No, 8 internal toot).1. lock WASHER 

REGULATOR ASSY, voltage and current (24 
volt) (for components see list of parts under 
details of "Voltage Regulator") 

1/4 x 1-1/8" hex-hd cap SCREW (4) 
1/411 lock WASHER (4) 

MOTOR ASSY, cranking (for components see 
list of parts under details of "Cranking 
Motor") 

SWITCH, solenoid (part of cranking MOTOR) 

ALTERNATOR ASSY {for components see list 
of parts under details of "Alternator") 

BLOCK, front light junction 
No. 10 NUT 
No. 10 x 1" rd-hd-sltd mach SCREW 
SPACER, junction block 
No. 10 lock WASHER 

LIGHT ASSY, front head (Guide Lamp No. 
899591) (Optional with 327 189 R91) {for 
components see list of parts under details 
of "Headlights, Rear Light and RH Auxiliary 
Rear Light") (2) 

LIGHT ASSY, front head (Hobbs No. MI-2705) 
(Optional with 338 814 R91) (for components 
see list of parts under details of "Headlights, 
Rear Light and RH Auxiliary Rear Light") 
Ill (2) 

CLIP, cable (mounted on rear inner bolt of 
light bracket) (:j:) 

( #) - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C92. 

U) - Part of Electric Lighting ATTACHMENT, 
624 363 C91. 

PRINTED IN UNITED STATES OF AMERICA 

( 

C 



C 

C 

C 

C 

C 

REF. 

NO. 

I, H, PART 

NUMBER 

-179-

ELECTRICAL SYSTEM 
(DT-407) 

DEs'cRIPTlON 

ELECTRIC STARTING ANO LIGHTING -CoriTINUECO 

(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

624 363 C91 

331 145 R91 

179 857 
103 322 
142 450 
193 093 

ATTACHMENT, electric lighting (see 
NOTES 1 and 3) 

{Consists of -
1 CABLE 
2 CABLE 
l CLIP 
2 CLIP 
2 GROMMET 
1 GUARD 
2 GUARD 
3 LIGHT 
2 SWIVEL 

62 862 D 
358 111 R92 
263 514 R91 
263 717 R91 
338 065 Rl 
330 714Rll 
624 359 Cl 
327 189 R91 
303 706 Rl ) 

BRACKET, headlights, rear light and RH 
auxiliary rear light(#) (%) (4) 

7/16 x 7/8" hex-hd cap SCREW (16) 
7/16 11 lock WASHER (16) 

BULB (12 volt) 
BULB (24 volt) 

263 514 R91 CLIP, cable (mounted on front inner bolt of 
rear light bracket) (#) 

362 120 Rl CLIP, cable (mounted on top inner bolt on 
RH of front of fuel tank) (#) 

362 120 Rl CLIP, cable (mounted on top and bottom 
bolts of rear RH seat side sheets) (#) (2) 

104 937 CORK (No. 1) (Not used with Electric 
Lighting Attachment) 

104 938 CORK (No. 2) {Not used with Electric 
Lighting Attachment) 

104 942 

120 151 

59 995 Rl 

273 406 RI 

624 359 Cl 

271 500 
179 858 
103 322 

624 382 Cl 

334 760 R91 

624 383 Cl 

CORK (No. 6) (Not used with Electric 
Lighting Attachment) 

FUSE, lighting switch (15 amp) 

GROMMET, cable (for front light cable) 
(mounted on top of radiator guard) (2) 

GROMMET, panel light (part of PACKAGE, 
603 467 C91) (2) 

GUARD, headlight and RH auxiliary rear 
light brush(#) (t) (%) (3) 

7/16" NUT (4) 
7/16 x l" hex-hd cap SCREW (12) 
7/16" lock WASHER (12) 

HARNESS, instrument panel (consists of 
reference Nos. 15, 16, 17, 18, 19, 20 and 35) 

HARNESS, cranking motor (consists of 
reference Nos. 6 and 7) 

HARNESS, regulator to alternator (consists 
of reference Nos. 8, 9, 10, 11, 13, 14, 21, 
22 and 24) 

338 056 R9I HARNESS, starting safety switch (consists 
of reference Nos. 33 and 34) 

338 057 R91 HARNESS, starting safety switch {consists 
of reference Nos. 36 and 37) 

603 467 C91 

273 405 RI 

PACKAGE, panel light field service (Less 
BULBS) (Consists of DASH LIGHT, 
GROMMET, 273 406 Rl and WASHER, 
273 405 Rl) (2) 

WASHER, panel light (part of PACKAGE, 
603 467 C91) (2) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 

I, H. PART 

NUMBER 

-179-

ELECTRICAL SYSTEM 
(OT 407) 

DESCRIPTION 

ELECTRIC STARTING ANO LIGHTING - CoNTINVEo 
(For Power Shift Crawler Tractors) 
TD-15BP 25231 up 

NOTE l - Factory Application - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

( #) - Part of RH Auxiliary Rear Light 
ATTACHMENT, 604 048 C92. 

(%)- Also Listed and Illustrated with "Head­
lights, Rear Light and RH Auxiliary 
Rear Light Brackets." 

(:j:)- Part of Electric Lighting ATTACHMENT, 
624 363 C91. · 

§ - Not Furnished Separately. 

PRINTED IN UNITED STATES OF AMERICA 



-180- -180-

ELECTRICAL SYSTEM ELECTRICAL SYSTEM 

CRANKING MOTOR 
tDelco-Remy) 

JO 

REF. DELCO·R!CMY 
NO. NUMBER 

1113157 

179885 
103323 

1966265 

2 1932872 

1951857 

4 1945626 

5 1942241 

' 1951180 

(DT-407) (DT-401) 

CRANKING MOTOR - CoNT1Nu£D 
(Delco-Remy) 

62 63 80 
8
1
2 III1 

d'-1,' ·. 
6

( l }& 0 ~D ~ f' .
1 
~ID ... W 14 1312 

~ y - eu @ Ji;J 
~- = 79 )s / (@a,ij~ 

81 80 76 75 ~ 

@~ 

~~ 
71 70 

ILLUSTRATIONS ARE OF TYPICAL PARTS ONLY IPA-66674-C 

REF. lln.<:O-R!CMY DESCRIPTION 
NO, NUMBER DE:SCRIPTION 

MOTOR ASSY, cranking (24 volt) (with short 7 1949370 HOUSING w/BUSHING, 1955994, PLUG, 
shaft armature) 453465 and WICK, 1916439, drive 

1/2 x 1-1/2" hex-hd cap SCREW (3) 
1/211 lock WASHER (3) 8 1906990 BRUSH (4) 

FRAME ASSY, commutator end 
9 1940477 HOLDER, brush ground ( 2) (Composed of -

l BUSHING 1872678 
10 1950546 HOLDER, brush insulated (2) 

l PLUG 125947 
l PLUG 810819 

11 1945620 SPRING, brush ( 2) 
l WICK 1916439} 

ARMATURE ( short shaft) 12 1945923 PACKAGE, brush support (2) 

COIL w/STUD, 1945626, field (four coils) 
(Composed of -

l LEAD 1930694 
STUD, terminal 2 NUT 120361 

HOSUING ASS Y, lever l PIN 1938058 
2 RIVET 1945630 

(Composed of - 2 SCREW 445639 
l BUSHING 1933999 2 WASHER 453435) 
2 PLUG 9411375 
l PLUG 9419572 13 1930694 LEAD, ground (2) 
l PLUG 453465 
l WICK 1947350 14 1942245 LEVER, shift 

DRIVE, motor 
(Composed of - 15 1948521 SPRING, lever 

l BUSHING, oilless 1873796 
I WIRE, lock 1904436 Always Give CRANKING MOTOR NUMBER when ordering parts. 
l SPRING 1932354 

PRINTE:D IN UNITED STATES OF AMERICA PRINTED IN UNITE:D STATES OF AMERICA 

C 

( 

(, 

(_ 



C 

C 

C 

REF. 

NO. 

D~O•RE .. Y 

NUMBER 

-181-

ELECTRICAL SYSTEM 
·~ (DT-407) 

PE:SCRlPTION 

CRANKING MOTOR- CoNTINviro 

(Delco-Remy) 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 
27 
28 

29 
30 
31 
32 

33 

34 
35 
36 

37 
39 

40 

41 

45 

46 

49 

50 

51 

56 

57 

58 

1942255 

1942250 

1119896 

1942249 

809 763 

1928022 

1928021 

9 421 425 

453435 

9421424 

805258 
805258 
120361 

1913960 
1959514 
445639 
1917084 

821453 

1950029 
805790 
1942283 

1942259 
1966264 

1962546 

1942257 

1938376 

1931783 

1938058 

909593 

SHAFT, lever 

PLUNGER 

SWITCH ASSY, solenoid starting 
(Composed of -

1 CASE and COIL 
1 CLIP 
1 CONTACT 
1 COVER 
1 GASKET 
2 NUT 
2 NUT 
1 NUT 
2 SCREW 
1 SPRING 
1 STUD 
1 STUD 
1 STUD 
2 WASHER 
2 WASHER 
1 WASHER 
2 WASHER 
2 WASHER 
1 WASHER 
l WASHER 

CONNECTOR, switch 

BOLT, thru (2) 

1958753 
1937381 
1917119 
1956416 
1930629 
134566 
453996 
1904419 
132903 
1853342 
1950069 
1958751 
1958754 
453290 
805790 
815540 
1923935 
1950064 
1950071 
1915334) 

RING, pinion stop retainer 

COLLAR, pinion stop 

WASHER, lock, terminal stud 

WASHER, lock (4) 

WASHER, lock, thru bolt (2) 

NUT, terminal stud (5/32" thick) 
NUT, terminal stud (5/32" thick) 
NUT {4) 

SCREW, pole shoe {4) 
SCREW, brush attaching {4) 
SCREW {4) 
SCREW, switch attaching (4) 

WASHER, brake (between lever housing and 
motor drive) 

WASHER, insulating terminal stud (2) 
WASHER, plain, terminal stud 
WASHER, space (between lever housing and 
armature) 

WASHER, retainer spring 
WASHER, space, commutator end 

BOLT, drive housing attaching {4) 

BOOT 

RING, lever attaching pin snap 

BUSHING, insulating terminal stud 

PIN, brush holder (2) 

PIN, dowel, drive housing 

1942253 PIN, lever attaching 

9411375 PLUG, expansion, lever housing 
( 1-3/ 16" dia) (2) 

9419572 PLUG, expansion lever housing (1/2" dial 

1931784 SHOE, pole (4). 

PRINTED IN UNITED STATES OF AMERICA 

REF. 
NO. 

-181-

ELECTRICAL SYSTEM 
{DT-407) 

DESCRIPTION 

CRANKING MOTOR- CoNTINUEO 

(Delco-Remy) 

59 
60 

61 

62 

63 

64 

66 

67 

68 

69 

70 

72 

73 
74 

75 

76 

78 

79 

80 

81 

83 

84 

85 

86 

87 

1942282 
1942256 

9415235 

1958753 

1958754 

1853342 

805790 

1904419 

9421425 

134566 

1943225 

453996 

1946143 
815540 

1965623 

1965625 

1958751 

1917119 

1950069 

_1937381 

1904436 

1904443 

1932354 

37335 

1872678 
1873796 
1955994 
1933999 

1914873 

1946012 
1946542 
1966263 

1914593 
1916272 

1867150 

453465 
453465 
453465 
810819 

453319 

1932354 

453435 
1959514 
1935255 
1950064 
1950071 

1916439 
1947350 
1904436 

RETAINER, spring (13/32".hole) 
RETAINER, spring (1-13/64" hole) 

RING, spring retainer snap 

CASE and COIL 

STUD, motor terminal 

SPRING, contact return 

WASHER, insulating terminal ( 2) 

NUT, 3/8" terminal {2) 

WASHER, 3/8" terminal lock {2) 

NUT, 3/8" terminal (2) 

SCREW, cover attaching (2) 

NUT, No. 8 hex. terminal (2) 

WASHER, No. 8 terminal lock {2) 
WASHER, insulating 

COVER 

GASKET, cover 

STUD, battery terminal 

CONTACT and ROD 

STUD, terminal switch 

CLIP, terminal 

LOCKWIRE 

COLLOR, motor drive 

SPRING, motor drive 

GEAR AND SHAFT {Not furnished separately) 

BUSHING 

BUSHING, commutator end 
BUSHING, oilless 
BUSHING, drive end 
BUSHING, lever housing 

INSULATION, field coil (2) 

GASKET, lever housing to drive housing 
GASKET, terminal end 
GASKET, commutator end 

"O" RING, thru bolt 
"O" RING between field frame and lever 

housing ' 
OIL SEAL, lever housing 

PLUG, commutator end pipe 
PLUG, drive end pipe 
PLUG, lever housing pipe (15/64" dia) 
PLUG, commutator end expansion 

SCREW, ground {in frame) 

SPRING 

WASHER, ground screw (2) 
WASHER, brush attaching lock {2) 
WASHER, felt commutator end 
WASHER, terminal stud sealing (2) 
WASHER, terminal stud 

WICK, oil CE and DE (21 
WICK, lever housing 011 
WIRE, lock 

Always Give CRANKING MOTOR NUMBER When Ordering Parts. 

PRINTED IN UNITED STATES OF AMERICA 



-182-

ELECTRICAL SYSTEM 
(DT-407) 

GENERATOR 
(Delco-Remy) (Heavy Duty) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 
407TC2U032317 and below 

3 

REF. l>ELCO-R1'MY 
No. NUMBER 

1105237 

1965980 

2 1930236 

2 1930237 

3 1858749 

4 1858749 

5 

6 1962307 

7 1962313 

8 1946404 

9 1947890 

10 1947873 

l2 907055 

l3 907054 

l4 193 7227 

2 

35 28 19 

\ \ \ 
@©>@ 

2r1 
41 

DESCRIPTION 

GENERATOR ASSY (24' volt) 

ARMATURE 

COIL, LH field 

COIL, RH field 

STUD, terminal (includes insulator) 

STUD, terminal (includes insulator) 

LEAD. (Not Furnished Separately) 

FRAME, commutator end 

FRAME, drive end 

BRUSH (2) 

SPRING and SUPPORT ASSY, brush (2) 

HOLDER, brush (2) 

BEARING, ball {commutator end) 

BEARING, ball {drive end) 

FAN and BAFFLE (commutator end) 

PRINTED IN UNITED STATES OF AMERICA 

-182-

ELECTRICAL SYSTEM 
(DT-40'?) 

GENERATOR- CONTINlJ.ED 

(Delco-Remy) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 
407TC2U032317 and below 

6 

39 8 lf},-;;_9 

10~~/•--40 

23 42 36~31~(L/ /;js,,26 @J, 49~ W _,,50 ~ \/ 31-~::~J t,,\~4s T 1-45 
~"'"'47~30 \ 

34 
, __ .--~ \ 

61 

0 - __ () 

·----/60 

L~~.:,,43 

21 
0 

16 

~~,;,~ 
24 37 

-t:4 
17 52 13 46 

IPA-82428 

·=· DELCO-,,EMY OE:SCRIPTION NO, NUMBER 

l5 1947887 PLATE, cover (field frame) (2) 

l6 1947888 GASKET, cover plate (2) 

l7 1954873 PLATE, ball bearing retainer (inside) 

lB 1948281 COVER, commutator end 

l9 1913689 COLLAR, £an (commutator end) 

20 809763 BOLT, thru (2) 

2l 1947875 LEAD ASSY, brush to ground 

22 1918004 SHOE, pole (2) 

23 1914579 WASHER, terminal stud lock (2) 

24 453435 WASHER, retainer plate attaching lock {4) 

25 1946143 WASHER, cover plate attaching screw lock 
(8) 

26 453 844 WASHER, brush lead attaching screw lock (2) 

27 1962276 WASHER, cover attaching screw lock (3) 

28 1913743 WASHER, £an attaching nut lock 

Always Give GENERATOR Number When Ord~ring Parts, 

PRINTE:O IN UNITED STATES OF AMl':RlCA 

( 

C 

C 

c· 



C 

C 

REF. 

NO. 
DEI..CO•REMY 

NUMEIER 

-183-

ELECTRICAL SYSTEM 
(DT-407) ---- -

DESCRIPTION 

GENERATOR-CoNTINUED 
(Delco-Remy) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 
407TC2U032317 and below 

29 1962276 WASHER, ground lead attaching Screw lock 

30 9421423 WASHER, ground screw lock {top of frame) 

31 1914579 WASHER, terminal stud lock (2) 

32 9421424 WASHER, thru bolt lock (2) 

33 121743 NUT, terminal stud {2) 

34 5024654 NUT, brush holder attaching screw (4) 

35 1915172 NUT, fan attaching 

36 121743 NUT, terminal stud (2) 

37 274946 SCREW, retainer plate attaching (4) 

38 453418 SCREW, cover plate attaching (8) 

39 453337 SCREW, brush holder attaching {4) 

40 453418 SCREW, brush lead attaching (2) 

41 1917123 SCREW, cover attaching (3) 

42 9411511 SCREW, ground {top of frame) 

43 453319 SCREW, ground lead attaching 

45 1914 750 SCREW, pole shoe (2) 

46 1948276 GASKET, ball bearing retainer plate 

47 1902746 WASHER, insulating terminal stud 

48 1902746 WASHER, insulating terminal stud 

49 826319 WASHER, terminal stud plain 

50 826319 WASHER, terminal stud plain 

51 809945 WASHER, space commutator end (inside) 

52 1948271 COLLAR, ball bearing drive end 

53 1956299 CLAMP, ball bearing commutator end 

54 200362 CLIP, terminal 

55 1948272 SPACER, fan commutator end 

59 427261 KEY, Woodruff commutator ·end 

60 809062 PIN, dowel 

61 809062 PIN, dowel 

194827 3 BAFFLE, oil drive end 

1948268 BUSHING, hinge commutator end 
1948385 BUSHING, drive end {in mounting hinge) 

1948279 GASKET, ball bearing retainer plate 
commutator end 

124548 KEY, Woodruff drive end 

9418881 NUT, shaft drive end 

1948284 OIL SEAL, ball bearing retainer 
1948285 OIL SEAL, commutator end ball bearing 

retainer 

1948274 PLATE, ball bearing retainer (outside) 

1948277 RETAINER, ·ball bearing commutator end 

9416183 SCREW, ball bearing retainer plate attaching 
(4) 

9 ~,o.rr~" ,r.r 111,nTE:D STATES OF AMERICA 

---·--- - ----------

REF. 

NO, 

-183-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

GENERATOR-:::.CoNT1NuEo 
(Delco-Remy) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 
407TC2U0323I7 and below 

453435 

1905406 

WASHER, ball bearing retainer plate attach­
ing lock (4) 

WASHER, shaft nut drive end 

Always Give GENERATOR Number When Ordering Parts. 

PRINTED IN UNITED STATES OF AMERICA 



-184-

ELECTRICAL SYSTEM 
(DT-407) 

GENERATOR 
{Delco-Remy) {Standard) {Not Heavy Duty) 
407TC2U032317 and below 

1 2 
\, )> 3 -.11 lg}: 4 -l:) 

i® 'so \0 

34 38 31-32 

I )> ,~ 
1 2 3 4 

IPA-50632 J 

o<> 
I I 
6 6 

r~ 
6 6 

-184-

ELECTRICAL SYSTEM 
(Dl°-407) 

GENERATOR - CoNTINI.IECo 
(Delco-Remy) (Standard) (Not Heavy Duty) 
407TC2U0323I7 and below 

16 
l 

rn 
~o 

26/ 

ILLUSTRA'!IOXS ARE OF TYPICAL PARTS ONLY, 

Rl::F. DELCO·R~tdy DESCRIPTION NO, NUMBl::R 

1105233 GENERATOR ASSEMBLY, 24 volt 
19 258 Rl NUT, 1/2" Esna 

103028 1/2NF NUT 
181431 l/2NF x 1-1/2" hex-hd cap SCREW 
181442 l/2NF X 3" hex-hd cap SCREW 
103323 1/2" lock WASHER 

Not Used 

2 1944373 ARM, brush (2) 

3 1903870 SPRING, brush (2) 

4 1932506 BRUSH {2) 

5 1914816 WASHER, brush lead attaching lock (2) 

6 453460 SCREW, brush lead attaching (2) 

7 1914579 WASHER, terminal stud lock (4) 
8 Not Used 
9 826319 WASHER, terminal stud plain (2) 
10 1902746 WASHER, insulation terminal stud ( 2) 
ll 1858749 STUD, terminal (2) 
lZ 1930237 COIL, RH field 

l3 1935923 PLATE, ball bearing retainer drive end 
l5 907056 BEARING, drive end ball 

16 1934553 FRAME, drive end 
l7 1946069 COLLAR, outside drive end space 
18 941881 NUT, drive end shaft 

19 124548 KEY, drive end (Woodruff) 
20 9421424 WASHER, thru bolt lock {2) 
21 809062 PIN, drive end dowel 

22 1962276 WASHER, ball bearing retainer plate screw 
drive end lock (3) 

23 1914580 SCREW, ball bearing retainer plate drive 
end (3) 

24 1930236 COIL, LH field 

PRINTED IN UNITED STATES OF AMERICA 

REF. 
NO. 

25 

26 

27 

28 

29 

30 

3l 

32 

33 

34 

OEI..CO•MEMY 

NUMEIER 

809763 

1914 750 

1918004 

1963848 

907058 

1938207 

1935960 

453479 

1879530 

1937227 

200362 

1913689 
1955831 

427261 

1915172 

809062 I 

823551 

9411511 
1917123 

1913688 

9421423 
1905406 
809945 
1962276 
1913743 

DESCRIPTION 

BOLT, thru {2) 

SCREW, pole shoe (2} 

SHOE, pole (2) 

ARMATURE 

BEARING, commutator end ball 

FRAME, commutator end 

NUT, cover band 

SCREW, cover band 

BAND, cover 

FAN 

CLIP, terminal to brush 

COLLAR, fan 
COVER, commutator end 

KEY, commutator end {Woodruff) 

NUT, £an attaching 

PIN, commutator end dowel 
PLUG, drive end 

SCREW, field frame 
SCREW, cover attaching (3) 

SPACER, £an collar 

WASHER, field frame screw lock 
WASHER, drive end shaft nut plain 
WASHER, commutator end space 
WASHER, cover attaching lock (3) 
WASHER, fan attaching lock 

Always Give GENERATOR Number When Ordering Parts. 

PRINTED IN UNITED STATES OF AMERICA 

( 

C 



C 

(_ 

l 

C 

(-

"-. 

-185-

ELECTRICAL SYSTEM 

ALTERNATOR 
(Delco-Remy) 
407TC2U032318 and up 

31 

(DT-407) 

29 

33 34 35 36 37 

\~i6~ 
32 

-185-

ELECTRICAL SYSTEM 

ALTERNATOR - CoNTINUE:D 

(Delco-Remy) 
407TC2U0323l8 and up 

40 

' 

(DT 407) 

18 

41 42 43 

iJ 

16 

CE-90138 8 
ILLUSTRATIONS ARE OF TYPICAL PARTS ONLY, 

REF. l>ELCD-R~M'f 

NO. NUMBER 

1100062 

1991705 

2 7451782 

3 1961323 

4 1971702 

5 1959455 

6 1960750 

8 197170 3 

10 1964682 

11 1964117 

12 

13 9419392 

DESCRIPTION 

ALTERNATOR ASSY 
(Consists o£ the following parts -

PACKAGE, relay terminal 

BEARING, slip ring end roller 

SEAL, slip ring and roller bearing 

FRAME ASSY, slip ring end 
(Composed of -

1 BEARING 
1 CAPACITOR 

§ 1 FRAME 
3 DIODE 

RING 
SEAL 
SPRING 

CAPACITOR 

7451782 
1959455 

1964354 
1969056 
1961323 
1960750) 

SPRING, capacitor retaining 

SINK w/three PACKAGE, 1959834,three 
DIODE, 1964353, three WASHER 9419342 
and three NUT, 453434, heat 

HOLDER w/BRUSH and SPRING 1964117, 
brush 

SPRING, brush 

BRUSH (Not Furnished Separately) 

WASHER, brush holder screw (2) 

PRINnD IN UNITED STATES OF AMERICA 

REF. l>U.CO-R~M'f 

NO. NUMBER 

14 1957501 

16 1971220 

17 1959532 

18 1971260 

19 453434 

20 9419392 

21 1969073 

22 1964353 

23 1959834 

26 1916336 

27 9419392 

29 1964354 

31 1956975 

DESCRIPTION 

SCREW, brush holder attaching (2) 

STATOR w/three CLIP 1959532 

CLIP, stator terminal (3) 

ROTOR 

NUT, divide junction terminal (3) 

WASHER, diode junction terminal lock (3) 

CONNECTOR, relay terminal to diode junction 

DIODE, positive (3) 

PACKAGE, diode junction terminal (3) 

SCREW, capacitor terminal and heat sink 
attaching { 3) 

WASHER, capacitor terminal and heat sink 
attaching screw lock (3) 

DIODE, negative (3) 

BOLT, thru (4) 

Always Give ALTERNATOR Number When 
Ordering ;parts. 

§ - Not Furnished Separately. 

PRINTED IN UNITED STATES OF AMERICA 



REF. 
NO, 

-186-

ELECTRICAL SYSTEM 
fDT ,407' 

DESCRIPTION 

ALTERNATOR - CONTINUED 

(Delco-Remy) 
407TC2U032318 and up 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

1971704 

1965104 

1961867 

1970384 

1955663 

907940 

1970384 

1969066 

1969046 

1969069 

1905406 

9418881 

1969062 

1969055 

1969052 

1955664 

455160 

1969056 

132900 
453435 

1970722 
1969042 
1969070 

1969068 

274937 
1970139 
1955660 

PACKAGE, battery terminal 

SCREW, ball bearing retainer plate attaching 
(3) 

PLATE, ball bearing retainer 

COLLOR, inside 

GASKET, ball bearing retainer plate 

BALL BEARING 

COLLAR, shaft (inside) 

FRAME, drive end 

COLLAR, shaft (outside) 

FAN and BAFFLE, alternator 

WASHER, shaft nut 

NUT, shaft 

BUSHING, slip ring and mounting 

DAMPENER, heat sink 

INSULATOR, capacitor terminal and heat 
sink attaching screw (3) 

PLATE, felt retaine.r (drive end) 

PIN, dowel (slip ring end) 

PLUG, slip ring end expansion 

SCREW, ground 
WASHER, lock (ground end) 

SEAL, relay terminal 
SEAL, rotor shaft 
SHIELD, drive end frame dust 

SHROUD, drive end frame 

SCREW, retaining 
TUBE, insulator regulator heat sink screw 
WASHER, felt (drive end) 

PRINTED IN UNITED STATES OF AMERICA 

-186-

ELECTRICAL SYSTEM 
(DT-407) 

VOLTAGE REGULATOR 
(Delco-Remy) (For Units Equipped with Alternator) 
TD-15BP 25231 up 
TD-15BG 25231 up 
TD-15B(Custom)BGA 25001 up 
TD-15BPS 25231 up 
TD-15BGF 25231 up 
TD-15BGS 25231 up 

REF. l>EI..CO-RIM'I' DESCRIPTION NO. NUMBER 

IPA-70307 

1119518 REGULATOR ASSY, voltage {consists of Ref. 

109084 
103319 

1943386 

2 

3 1958148 

4 1958137 

5 1956235 

6 1960 347 

Nos. l thru 6) 
1/4" NUT (Z) 
1/4" lock WASHER (2) 

SCREW, cover attaching {Z) 

COVER, regulator (Not Furnished Separately) 

SCREW, adjusting 

SPRING, adju,sting screw 

RESISTOR 

RESISTOR 

Always Give VOLTAGE REGULATOR Number 
When Ordering Parts. 

PRINTED IN UNITED STATES OF AMERICA 

( 

c/ 



C 

C 

C 

C 

C 

-187-

ELECTRJCAL SYSTEM 
(DT-407) 

VPLTAGE REGULATOR 
(Delco-Remy) (For Use With Heavy Duty Generator) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 
TD-15BP 22001 to 25230 
TD-15BG 22001 to 25230 
TD-lSBPS 22001 to 25230 
TD-15BGF 22001 to 25230 
TD-I5BGS 22001 to 25230 

2 

REF. DELCO•REMY 
NO, NUMBER 

1119677 

1941663 

2 1931887 

3 1942909 

4 1878493 

5 1939658 

6 1912176 

6 1959948 

7 1957821 

7 1957821 

8 1956233 

9 1939661 

10 1879663 

11 1912159 

12 1944590 

13 1924764 

14 1878505 

15 

16 1924764 

17 1878516 

17 1943854 

18 1943386 

19 1914800 

CESCRIPTION 

REGULATOR ASSY, voltage (24 volt) 
(Consists of the following parts -

COVER 

GASKET 

ARMATURE, relay 

CONTACT and SUPPORT, current regulator 

CONTACT and SUPPORT, voltage regulator 

SPRING, regulator armature (current) 

SPRING, regulator armature (voltage) 

RESISTOR, relay to voltage circuit 

RESISTOR, current to field 

RESISTOR, current to ground 

CONNECTOR, voltage and current 

GROMMET, rubber (in base) (3) 

SCREW, relay armature adjusting 

SCREW, regulator adjusting (2) 

SCREW, and lock WASHERASSY, relay 
armature attaching ( 2) 

WASHER, current regulator contact 
attaching screw lock 

Not Used 

SCREW and lock WASHER ASSY, relay 
armature attaching ( 2) 

SCREW, current regulator contact attaching 
(3) 

SCREW, voltage regulator contact attaching 
(3) 

SCREW, cover (2) 

SCREW, terminal (3) 

PRINTED IN UNITl1:D STATES OF AMERICA 

-187-

ELECTRICAL SYSTEM 
(DT-407) 

VOLT AGE REGULATOR - CONTI NUEO 

(Delco-Remy) (For Use With Heavy Duty Generator) 
(Part of Heavy Duty Generator Attachment 607 736 C91) 
TD-15BP 22001 to 25230 
TD-15BG 22001 to 25230 
TD-15BPS 22001 to 25230 

.TD-ISBGF 22001 to 25230 
TD-ISBGS 22001 to 25230 

3 

REF. DELCD•Rl<MY 
NO, NUMBER 

20 1922599 

21 1878507 

22 1878503 

1855978 

1939659 

1933941 

1910966 
1248'18 
2734g~ 
9421~23,-. 

1960638 

1953365 

1953362 

1953364 

274577 

1950276 

1922996 

1957462 

IPA-82421 A 

OESCRIPTION 

BUSHING, current regulator contact attach­
ing screw 

WASHER, current regulator attaching screw 
insulating 

CLAMP, 1terminal {3) 

CLAMP, ground screw (in base) 

INSULATOR, voltage contact support 

LEAD ASSY, ground 

PACKAGE, shock mount 
NUT, shock mount attaching screw (3) 
SCREW, shock mount attaching ( 3) 
·WASHER, shock mount attaching screw 

lock (2) 

RESISTOR, voltage adjusting (680 ohm) 

RESISTOR, voltage adjusting (300 c~·m) 

RESISTOR, voltage adjusting (200 ohm) 

RESISTOR, voltage adjusting (100 ohm) 

SCREW, ground {in base) 

SCREW and lock WASHER, voltage adjusting 

WASHER, insulating contact (1/32'' thick) 

WASHER, insulating contact 

Always 'Give· VOLTAGE REGULATOR Number When Ordering Parts. 

PRJNT11:0 IN UNITEO STATES OF AMERICA 



-188-

ELECTRICAL SYSTEM 
(DT-407) 

VOLTAGE REGULATOR 
(Delco-Remy) (Not Used With Heavy Duty Generator) 
TD-15BP 22001 to 25230 
TD-15BG 22001 to 25230 
TD-l5BPS 22001 to 25230 
TD-15BGF 22001 to 25230 
TD-l 5BGS 22001 to 25230 

1 

-188-

ELECTRICAL SYSTEM 
(DT.:..407) 

VOLTAGE REGULATOR- CoNTINUEO 

(Delco-Remy) (Not Used With Heavy Duty Generator) 
TD-15BP 22001 to 25230 
TD-15BG 22001 to 25230 
TD-15BPS 22001 to 25230 
TD-15BGF 22001 to 25230 
TD-15BGS 22001 to 25230 

6 

19~~ 16 
20---Z,-~ 17~~~ IPA-562H I 

REF. 
N~ 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

1119233 
1 79798 
114604 

1931886 

1943386 

1878517 

1933239 

1912159 

1915896 

1944590 

1914816 

1924764 

1912176 

1923517 

1910182 

1910182 

ILLUSTRA'l:10:SS ARE OF TYPICAL PARTS ONLY, 

DESCRIPTION 

REGULATOR ASSEMBLY, voltage (24 volt) 
1/4 x 1-1/8" hex-hd cap SCREW (4) 
1/4" external-tooth lock WASHER (4) 

COVER 

SCREW, cover (2) 

SUPPORT, current regulator contact 

SUPPORT, voltage regulator contact 

SCREW, relay armature adjusting 

ARMATURE 

SCREW, regulator armature adjusting (2) 

WASHER, relay armature attaching screw 
lock (2) 

SCREW, relay armature attaching (2) 

SPRING, current unit 

SPRING, voltage unit 

RESISTOR, "F" terminal to ground 

RESISTOR, "F" terminal to relay 

PRINTED IN UNITED STATES OF AMERICA 

REF. 
NO, 

14 

15 

16 

17 

18 

19 

20 

21 

<lELCO-MMY 

NUMBER 

1879663 

1914800 

1878507 

1878503 

1922599 

1878505 

1878516 

1931887 

1933941 

124818 

273485 

9421423 

1910966 

DESCRIPTION 

GROMMET (3) 

SCREW, terminal (3) 

WASHER, insulator regulator contact 
attaching screw ( 2) 

CLAMP, terminal (3) 

INSULATOR, regulator contact attaching 
screw ( 2) 

WASHER, regulator contact attaching screw 
lock ( 2) 

SCREW, regulator contact attaching (4) 

GASKET, cover 

LEAD, GROUND 

NUT, shock mount screw {3) 

SCREW, shock mount attaching (3) 

WASHER, shock mount screw lock (3) 

PACKAGE, shock mount 

Always Give VOLTAGE REGULATOR Nuinber When Ordering Parts. 

PRINTED IN UNITED STATES OF AMERICA 

( 

C 

l 

C 

l 



C 

C 

C 

C 

-189-

ELECTRICAL SYSTEM 
(DT-407) 

HEADLIGHT, REAR LIGHT AND RH AUXILIARY REAR LIGHT 
(Hobbs) 

( 

REF. 

NO. 

2 

4 

RE:F. 
NO. 

I.H.PART 
NUMBER 

313 957 Rl 

27 3 560 

327 189 R91 

103 028 
103 323 
446 229 
600 658 Cl 

1.H.PART 
NUMBER 

DESCRIPTION 

RETAINER, light {4) 

UNIT, sealed (4) 

IPA-507776 

SHELL (Not Furnished Separately) (4) 

HEADLIGHT, REAR LIGHT AND RH 
AUXILIARY REAR LIGHT ASSY (Optional 
with 338 814 R91) (4) 

1/ZNF NUT (4) 
1/2" lock WASHER (4) 
9/16 x 1-1/4 11 x 16 ga WASHER (4) 
WASHER, lower (4) 

DESCRIPTION 

RH AUXILIARY REAR LIGHT 

604 048 C92 ATTACHMENT, RH rear auxiliary light (not 
used on units equipped with 110, 260 single 
drum or 260 double drum cable control 
units) (See NOTES 1 and 3) (Consists of the 
following parts -

331 145 R91 

271 500 
179 860 
I 03 322 

330 714 Rll 

271 500 
179 860 
103 322 

BRACKET, auxiliary rear light (used with 
RH Rear Auxiliary Light ATTACHMENT, 
604 048 C9 l (*) 

7 / 16" NUT (4) 
7/16 x 1-1/4" hex-hd cap SCREW (4) 
7 / 16" lock WASHER (4) 

GUARD, auxiliary rear light brush (used with 
ATTACHMENT, 604 048 C92) {&:) 

7/16" NUT (4) 
7/16 x 1-1/4" hex-hd cap SCREW (4) 
7/16" lock WASHER (4) 

358 566 R91 CABLE, rear light junction block to RH rear 
auxiliary light(#) 

263 514 R91 CLIP, cable (on front inner bolt of rear light 
bracket) ( #) 

PRINTED IN UNITED STAT£5 OF AMERICA 

REF. 

NO. 

r. H. PART 

NUMBER 

-189-

ELECTRICAL SYSTEM 
(DT-407) 

DESCRIPTION 

RH AUXILIARY REAR LIGHT- CONTINUED 

362 120 Rl 

362 120 Rl 

338814R91 

327 189 R91 

103 028 
103 321 
330 717 Rl 
330 718 Rl 

CLIP, cable (on top inner bolt on RH of front 
of fuel tank) (#) 

CLIP, cable (on top and bottom bolts of rear 
RH seat side sheets) (#) (2) 

LIGHT, auxiliary rear flood (Optional with 
327 189 R91) (%) 

LIGHT, auxiliary rear flood (Optional with 
338 814 R91) (%) 

l/2NF NUT 
1/2" lock WASHER 
WASHER, upper light mounting 
WASHER, lower light mounting 

HEADLIGHT, REAR LIGHT ANO RH AUXILIARY REAR LIGHT 
(Guide Lamp) 

REF, 
NO. 

2 

3 

4 

I.I-I.PART 
NUMBER 

338 814 R91 

103 028 
103 321 
446 229 
600658Cl 

273 560 

338 896 Rl 

IPA-67725 

DESCRIPTION 

HEADLIGHT, REAR LIGHT AND RH 
AUXILIARY REAR LIGHT ASSY (Optional 
with 327 189 R91) (4) 

l/2NF NUT (4) 
1/2'' lock WASHER (4) 
9/16 x 1-1/4" x 16 ga WASHER (4) 
WASHER, lower (4) 

UNIT, sealed (4) 

RETAINER, light {4) 

SHELL {Not Furnished Separately) (4) 

(%) - Also Listed and Illustrated with "Head­
light, Rear Light and RH Auxiliary 
Rear Light." 

(&:) - Also Listed and Illustrated with ''Head­
light, Rear Light and RH Auxiliary 
Rear Light Brush Guards". 

{*) - Also Listed and Illustrated with "Head­
light, Rear Light and RH Auxiliary 
Rear Light Brush Guards"· 

(/I) - Also Listed and Illustrated with 
"Electric Starting and Lighting." 

NOTE 1 - Factory Application - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels. 

PRINTED IN UNITED STATES OF AMERICA 



-190-

ELECTRICAL SYSTEM 
<DT-401) 

MASTER SWITCH LOCK, AND PADLOCK WITH KEYS 

1 

L 
2 

IPA-78910A 

REF, I.H.PART DESCRIPTION 
NO, NUMBER 

314 751 R31 LOCK, master switch 
109 084 1/4" NUT 
179 800 1/4 x 1-3/8" hex-hd cap SCREW 
103 319 1/4" lock WASHER 
147 577 1/4" flat WASHER (2) 

314 753 Rl SPACER, master switch lock 

16 558 Rl· WASHER, master switch lock flat 

2 650 382 C91 PADLOCK w/keys 

MASTER SW ITCH 
(Delco-Remy) 

1 
(\ 

REF, DC.CO.RI ... Y DESCRIPTION 
NO. NUMBE:R 

1996496 SWITCH ASSY, master 
109084 1/4" NUT 
179795 1/4 x 3/4" hex-hd cap SCREW 
l 03319 1/4" lock WASI:!ER 

2 453787 NUT, terminal (2) 

3 9421425 WASHER, terminal nut lock (2) 

PRLNTJ;;D IN UNITED STATES OP' AMERICA 

-190-

ELECTRICAL SYSTEM 
{DT-407) 

_STARTING SWITCH 
{Delco-Remy) (For Manual Shift Crawler Tractors) 

REP', 
NO, 

2 

3 

4 

5 

6 

7 

8 

DEI..CO,.R~r,\Y 

NUMBE:R 

453433 

453296 

1855936 

138557 

1913828 

1956191 

1996097 

(Rev. No. I 10-71) 

8 
1 2 3 4 

' ' \ \ 

5 6 7 
, A 

Ill 

I I 
I I 
I I 

\ \ 
\ 

Dash---

/ /\ 
I I I 

DESCRIPTION 

NUT, terminal (2) 

WASHER, terminal nut lock {2) 

NUT, inner mounting 

WASHER, lock mounting nut 

WASHER, mounting nut plain 

NUT w/BOOT, outer mounting 

BOOT (Not Furnished Separately) 

SWITCH ASSY, starting 

PRINTED IN UNITED STATES OP' AME:RJCA 

C 

(_ 



( 

C 

C 

C 

C 

-191-

ELECTRICAL SYSTEM 
(DT-407) 

HEADLIGHT ANO REAR LIGHT BRUSH GUARD 

REF. 
NO. 

1,1'1,PART 
NUMl!IER 

IPA-66648 

DEIJCl'IIPT!ON 

334 303 R91 ATTACHMENT, lamp guard (See NOTE 3) 
(Consists of the following pa:rts -

330 714 Rll GUARD, light (Also part of Electric Lighting 
ATTACHMENT, 624 361 C91, 624 363 C91: 
and RH Auxiliary Rear Light ATTACHMENT, 
604 048 C9Z) 

179 857 7 / 16 x 7 /8." hex-hd cap SCREW (8 required 
w / front guard) 

179 860 7/16 x 1-1/4" hex-hd cap SCREW {4 
required w/rear guard) 

103 322 7/16" LOCKWASHER (4 requh-ed w/rear 
guard 8 required w/front gual"d 

271 500 7/16" NUT (4 required w/rear guard) 

HEADLIGHT ANO REAR LIGHT BRUSH GUARD 

l'IEP'. 
NO. 

2 

1.H.PAftT 
NUMBER 

303 706 Rl 
179 891 
103 323 
102 637 
624 359 Cl 
179 860 
103 322 

DESCRIPTION 

SWIVEL, light(*) (2) 
1/2 x 2-1/2" hex-hd cap SCREW (2) 
1/2" lock WASHER (2) 
1/2" NUT (2) 

GUARD, light (*) (2) 
7/16 x 1-1/4'' hex-hd cap SCREW (8) 
15/32 x 59/64" x 16 ga. WASHER (8) 

PIIINTl:D IN UNITED STATEtJ 01" AM~IIICA 

-191-

ELECTRICAL SYSTEM 
{DT-407) 

HEADLIGHT. REAR LIGHT AND RH AUXILIARY REAR LIGHT BRACKET 

0 

IPA-66776 

1,H,PAIIIT 
NUMBER 

DESCRIPT,ION 

331 145 R91 BRACKET, headlight, rear light and RH 
auxiliary rear light (not used with headlight 
and rear light brush guard) (4) 

271 500 7/16" NUT (used with RH auxiliary rear 
light only) (4) 

179 857 7/16 x 7/8" hex-hd cap SCREW (used with 
hea·dlight and rear light (12) 

179 860 7 / 16 x l- l /4" hex-hd cap SCREW (used 
with RH auxiliary rear light only) (4) 

103 322 7/16" lock WASHER (16) 

NOTE 3 - Field Application - Order Through 
Regular Service Parts Channels, 

(*) - Part of Electric Lighting ATTACH­
MENT, 624 363 C91. 

PRINT.laD IN UNIT.laD 5TAT£S OF AMERICA 



-192-

ELECTRICAL SYSTEM 
- (DT-i07) 

HOURMETER 
TD-15BP 22001 to 23043 
TD-15BG 22001 to 23039 
TD-15BPS 22001 to 23043 
TD-15BGF 22001 to 23039 
TD-15BGS 22001 to 23039 

REF. 
NO. 

2 

3 

4 

5 

6 

7 

I. H. PART 
NUMBER 

624 552 C91 
103 096 
132 705 
114 601 

267 811 R91 

341 874 R91 

341 873 R91 

132 244 R9 l 

444 253 

264 674 R9 l 
132 705 
131 044 

444 163 

IPA-67429B 

DESCRIPTION 

HOURMETER 
No. 6 NUT (3) 
No. 6 x l /2" slt-rd-hd SCREW (3) 
No. 6 lock WASHER (3) 

CABLE, positive terminal on ammeter to 
positive terminal on hourmeter 

CABLE, pressure switch to ground 

CABLE, feed thru connector to pressure 
switch 

SWITCH, pressure 

TEE, 1/8" male x 1/8" female x 7 / 16" female 

DAMPENER, hourmeter vibration 
No. 6 x 1/2" slt-rd-hd mach SCREW (3) 
No. 6 lock WASHER (3) 

ELBOW, 1/8 x 90 ° street 

PRINTED IN UNIT.ED STATES OF AME;RJCA 

-192-

ELECTRICAL SYSTEM 
(DT-407) 

BATTERY SUPPORT 

REF. 
NO. 

2 

3 

1.H.PART 
NUMBER 

20 141 Rl 
103 321 
446 212 

603481 C91 

603 478 C91 
271 500 
179 838 
179 859 
103 321 
103 341 
103 322 
103 342 

DESCRIPTION 

BOLT, battery hold down (4) 
3/8" lock WASHER (4) 
7/l6x7/8"xI6 ga (cd or zn-pltd) 
WASHER (4) 

FRAME, battery hold down 

SUPPORT, battery 
7 / 16" NUT (2) 
3/8 x 7 /8" hex-hd cap SCREW (2) 
7/16 x 1-1/8 11 hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 
13/32 x 13/16" x 16 ga WASHER (2) 
7/16" lock WASHER (2) 
15/32 x 59/64" x 16 ga WASHER (2) 

PRINTED IN UNITED STATES OF AMERICA 

( 

C. 

l 



C 

C 

C 

flE;F. 
NO. 

I, H. PART 
NUMBE.R 

GASKET SET 

-193-

MISCELLANEOUS 
(DT-407) 

DESCRIPTION 

b70 3l5 C93 GASKET SET, cylinder head, includes the fotlowing: 

Hl'i 4'i I GASKET. 3/8" annular 16) 

670 848 Cl GASKET, exhaust manifold { 6) 

3lb 818 Rl GASKET, thermostat housing elbow (Z) 

~26 820 RI GASKET. therrnoEtat housing 

~27 755 Rl GASKET. air intake 

328 678 Rl GASKET, valve cover 

609 402 Cl GASKET, breather cover 

670 67l Cl GASKET, cylinder head 

253 660 Rl GASKET, tu;:b.:>charger oil inlet 

369 4'H Rl GASKET, turbocharger air outlet 

341 464 Rl GASKET. turbocharizer oil drain 

670 035 Cl GASKET, turbocharger flange 

f.01 076 Cl GASKET. nozzle 16) 

607 258 Cl GASKET, the1·mostat housing 

364879Rl "0" RING, injection nozzle dust (7 /8 x 
1-1/16 X 3/32") j6) 

gJS500Rl SLEEVE. leakoff tube (6) 

670 324 C4l GASKET SET. crankcase, includes the following: 

59 658 D GASKET, drain plug 

304 573 RI GASKET, cranking motor 

32t, 580 Rl GASKET, Iront cover 

326 582 Rl GASKET, injection pump cover 

JZH 731 Rl GASKET. oil pan 

3l.8 735 Rl GASKET, front plate 

328 739 Rl GASKET. valve lifter cover (2) 

128 842 Rl GASKET. iniection pump mounting plate 

328 846 Rl GASKET, flywheel housin_g 

601 .HU CI GASKE'r, oil pump cover 

328 892 Rl GASKET. water pump 

332 303 Rl GASKET, seal face plate 

332 536 RI GASKET, oil r,ump mountin_g 

Bl. 549 Rl GASKET, oil pump inlet 

332 544 RI GASKET. craukcase oil outlet 

332 555 RI GASKET, oil cooler inlet and ou.tlet (2) 

j3?. 566 Rl GASKET, flange 

B7 l.42 Rl GASKET, cooler header front and rear (2) 

345 247 Rl GASKET, oil cooler header 

670 207 Cl GASKET, fuel line connector ( 12) 

25i HS RI "0'' RING. eQuioment pumP drive cover 

3d4 149 Rl "0'' RING, flywheel housing cover 

PRINTED IN UNITE;O ST,<,TES OF AMERJC,<, 

-193-

MISCELLANEOUS 
(DT-407) 

RE;F, I. H. P,<,RT 
NO. NUMBE;n 

DEscnlPTION 

GASKET SET - CONTINUEO 

670 324 C91 GASKET SET, crankcase - Continued 
includes the following - Continued 

382 781 Rl "0" RING, tachometer drive 

285 253 RI "0" RING, water pump' bearing housing 

343 3% R2 "0" RING, crankcase to pump tube (2) 

343 398 R2 "0" RING, cooler to filter tube (2) 

343 398 R2 "0" RING, filter header to cooler header tube 

343 398 R2 "0" RING, pump to cooler tube (2) 

343 831 RI "0" RING, power take-off drive (2) 

346 895 RI "0" RING, iniection pump (Roosa-Master) 

349 055 RZ "0" RING, oil pump safety valve 

350S18Rl "0" RING, breather tube 

343 396 R2 "0" RING, cooler to filter tube (2) 

360 610 Rl "0" RING. idler gear shaft 

PRJNTEO IN UNITED STATES OF AMERICA 



-194-

TORQUE CONVERTER 
(For Power Shift Crawler Tractors) 

TORQUE CONVERTER AND RELATED PARTS 
(Rockford) 

IIEF. 
NO. 

A 

B 

C 

D 

IA 

IA 

5 

32 31 

r 
Q 

I.H. PART 
NUMBER 

343 683 R91 

343 683 R92 

610 251 C92 

179 860 
103 322 
619 820 C91 

179 860 
103 322 
324 089 Rl 
179 839 
108 580 
338 972 RI 

347 089 Rl 

DESCRIPTION 

Parts without letters after the description 
indicates the part is Used for all torque 
converters listed below. Letters A, B, C 
and D are used to identify separate torque 
converters." 

CONVERTER ASSY, torque (Order 
CONVERTER, 610 251 C92) 

TD-15BP 6001 to 7389 
CONVERTER ASSY, torque (D-30799500-1) 

(Order CONVERTER, 610 251 C92) 
TD-lSBP 7390 to 20360 
TD-15BPS 7391 to 20360 

CONVERTER ASSY, torque (D-30830000-3) 
(Will work for CONVERTERS, 343 683 R91 
and 343 683 R92) 

TD-15BP 20361 to 25167 
TD-15BPS 20361 to 25167 

7/16 x 1-1/4" hex-hd cap SCREW (12) 
7 / 16" lock WASHER ( 12) 

CONVERTER ASSY, torque (D-31238000-9) 
TD-lSBP 25168 up 
TD-lSBPS 25168 up 

7/16 x 1-1/4" hex-hd cap SCREW (12) 
7/16" lock WASHER (12) 

HUB, input drive 
3/8 x l" hex-hd cap SCREW (6) 
3/8" heavy lock WASHER (6) 

SHIM, impeller hub or shaft bearing re­
tainer (. 005") (X) 

SHIM, impeller hub or shaft bearing re­
tainer (.010") (X) 

-194-

TORQUE CONVERTER 
(For Power Shift Crawler Tractors) 

TORQUE CONVERTER AND RELATED PARTS - CoNnNu£o 
(Rockford) 

R!.F. 
NO. 

l,H. PART 
NUMBER 

17 

DESCRIPTION 

IA 347 090 RI SHIM, impeller hub or shaft bearing re­
tainer(. 020") (X) 

1B 610 256 Cl PLATE, output flange locking 
(CONVERTER C) 

5/16 x 3/4" hex-hd cap SCREW (3) 
2 324 088 Rl WASHER, flange retainer 

9 409 Oll BOLT, 5/16 x 3/4" 
(3 for Converters A and B) 

3 606 260 C9 l BEARING, turbine hub 

5 324 087 R2 HOUSING, convel'ter drive 

6 606 247 C92 TURBINE 

7 324 085 R2 SPACER CONVERTER 

8 641 207 Rl RING, snap 

9 327 129 R92 STATOR 

10 327 105 R91 IMPELLER, converter 
9 409 021 BOLT, 5/16NF x I-1/4" (7) 

9 409 225 BOLT, 5/16 x 1-3/4" (24) 

11 603 633 Cl GEAR, input pump drive (together with 
PUMP, 603 632 C91, will work for GEAR, 
338 970 RI, for Converter A, Band C 

X - As Required. 

PRINTED IN UNITED STATES OF AMERICA (Rev. No, 1 10-71) PRINTED IN UNITED STATES OF AMERICA 

C 

( 

C 

C 



C 

C 

C 

·C 

REF, 

No. 

-195-

TORQUE CONVERTER 
(For Power Shift Crawler Tractors) 

I.H. PART 
NUMBER 

DESCRIPTION 

TORQUE CONVERTER ANO RELATED PP.RTS - CoNTINuEo 

(Rockford} 

12 

13 

14 

lb 

" 
18 

19 

20 

20 

20 

20A 

21 

21 

22 

22 

23 

24 

25 
26 

26 

27 

28 

29 

30 

31 

32 

19 263 RI 

336 033 Rl 

606 608 C9 l 

324 062 R2 

"'IZ4 001 Rl 

324071 R2 
179 816 

324 072 R2 

347 l lO Ll..91 

610 255 C9l 

619 733 Cl 

NUT, elastic stop (input pump drive gear 
retaining) 

GEAR, accessory drive 

BEARING, impeller hub 

RmG, ground sleeve hub seal 

HUB. rrround sleeve ( 39 Tl 

PLATE, output flange locking 
5/ 16 x 3/4" hex-hd cap SCREW (3) 

WASHER, flane:e retainer 

FLANGE w/SHIELD, 347 091 RI, output 
(Order PACKAGE, 610 258 C9I) (Converter 
A and B) 

FLANGE w/SHIELD, 347 091 Rl, output 
(Order FLANGE, 619 733 CI) (ConverterC) 

FLANGE, output (Converter C and D) 

347 091 Rl SHIELD, dust (Used with FLANGE, 
610 255 C91 and FLANGE, 347 110 R91) 

3l4 067 1{q2 SEAL, output shaft bearinJ? 
(Converter A and B) 

333 996 R9Z SEAL, output•sha!t bearing 
(Converter C and D) 

343 696 Rl 

610 254 Cl 

179 846 
103 321 

324 069 RI 

889 614 Cl 

606 265 C91 
603 632 C9I 

603 642 C91 
179 842 
103 321 
338 965 RI 

336970Rl 

625 854 Cl 
179 879 
103 323 

627 396 Cl 

625 853 Cl 

321 968 RI 

RETAINER, output shaft bearing 
(Order PACKAGE, 610 258 C9I) 
(Converter A and B) 

RETAINER. output shaft bearinl? 
{Converter C and D) 

3/8 x 1-7/8" hex-hd cap SCREW (6) 
3/8" heavy lock WASHER (6) 

GASKET, output shaft bearing retainer (2) 

SHAFT, turbine output (together with 
SPACER, 889 615 CI will work for 
606 248 Cl or 336 771 RI) 

BEARING, output shaft ball 
PUMP, input (together with GEAR, 

603 633 Cl, will work for PUMP, 
338 969 R91, for Converter A) (Converter 
Band C) 

PUMP, input (Converter D) 
3/8 x 1-3/8" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

RING, inout pump drive _gear snap 
(Converter A) 

"0" RING, input pump (4. 359 x 4. 637 x 
139") (2) 

COVER, pump inspection 
1/2 x 3/4" hex hd. CAPSCREW 
1/2 '' heavy lock WASHER (6) 

GASKET, pump inspection cover 

HOUSING, (together w/COVER, 625 854 Cl, 
GASKET, 627 396 Cl, six SCREW, 179 879 
and six WASHER, 103 323 will work for 
HOUSING, 343 695 RI) converter 

"0" RING, torque converter to flywheel 
housinsz ( ! 9. 725 x 20. 145 x . 210") (see 
NOTE) 

REF. 
NO. 

-195-

TORQUE CONVERTER 
(For Power Shift Crawler Tractors) 

l,H.PART 
NU.MBER 

DESCRIPTION 

TORQUE CONVERTER ANO RELATED PARTS - Co .. T1Nvt:o 

{Rockford) 

33 324 065 ~I 

" 336971Rl 

.35 343 927 RI 

36 326 650 Rll 
271 554 
l 03 325 

37 606 258 Cl 

338 738 Rl 

38 889 615 CI 

610 258 C91 

603 569 CI 

RING, _output shaft piston hook type seal 

RING, output shaft external snap 

"0" RING, power take off cover (5 x: 5-1/4 x 
l /8") 

COVER, power take-off 
5/8 x I" hex-hd cap SCREW (2) 
5/8" lock WASHER (2) 

RING, turbine hub snap (used with 
SHAFT, 606 248 CI) 

BREATHER, {ilter (Not used on Units 
equipped with "Main Frame and Sprocket 
Drive Ventinp;") 

SPACER (used w/SHAFT, 889 614 Cl) 

PACKAGS, output flange field service. 
(Converter A and B) 

(Consista o! -
I FLANG1!: 
1 GASKET 
l PLATE 
l RETAINER 
l SEAL 
1 WASHER 

{ 

619 733 CI 
324 o·69 Rl 
324 071 R2 
610 254 Cl 
333 996 R9Z 
324 072 R2 ) 

PLUG, input pump body (used on PUMP, 
338 969 R9I) 

NOTE - Not Part of "Coverter Assembly" 

PRINTED IN UNITED STATES OF AMERICA (Rev. No. 1 10-71) Plll"ITl:D IN UNITED STATES 0/1" AMEftlCA 



-196-

TORQUE CONVERTER 
(For Power Shift·Crawler Tractors) 

RCF, 
NO. 

l,H.PART 
NUMBER 

"U11 JOINT 
(Mechanics) 

/;" 

' 
IPA-66749A 

REF, J. H. PART 
NO. NUMBER 

336 237 R93 

2 317 713 R92 

3 347 188 Rl 

4 338 923 R92 

338 924 RI 

• 1 ro 146 R91 

• 102 467 H 

37 335 H 

8 305 109 R91 
334 690 RI 
278 025 Rl 

278 027 Rl 

DESCRIPTION 

1 
3 

i 

~ 6 1 
7~ 

O \ O 5 

s .· .... 1 ---...a~ ~ 
~ ~ 

DESCRIPTION 

"U" JOINT ASSEMBLY 

SPIDER w/BEARINGS 

PLATE, coupling 

SPIDER w/BEARINGS 

SCREW, counte:rbore {4) 

FITTING, 1/4" straight lubrication (Alemite 
1792Bi {optional with 102 467 H) (2) 

FITTING, 1/4" straig:ht lubrication (Lincoln 
S042} (optional with 110 146 R91) (2) 

SHIELD, dust (8) 

RETAINER and SEAL (8) 
BOLT, universal joint (8) 
WIRE, bulk locking ( lZGA) Universal Joint 

Bolt (Customer must specify length required) 
(XI 

WIRE, bulk locking: {16GA) Counter Bore Sc:rew 
(Customer must specify length :required) {X) 

Y. - As Required. 

PRINTED IN UNITED ST-'TES OF -'MERIC-' 

, 

--~-----

-196-

MEMORANDA 

r· 
'· 

C 

( 
'-. 

C 

PRINTED IN UNJTED STATES OF -'MERIC-' 



( 

C 

C 

C 

-197-

TORQUE CONVERTER 
(For Power Shift Crawler Tractors) 

TORQUE CONVERTER VENT TUBE" AND CONNECTIONS 
TD lSBP 6326 up 
TD-ISBPS 9371 up 

REF, 

NO. 

2 

3 

l,H, PARi' 
NUMBER 

606845 Cl 

265 205 Rl 

265 204 Rl 

cfl, 
#\ 4--

5 

IPA-682926 

DESCRIPTION 

ELBOW, torque converter vent tube (used 
with TUBE, 607 847 Cll) (2.) 

NUT, torque converter vent tube elbow (used 
with TUBE, 607 847 Cll) (2) 

SLEEVE, torque converter vent tube (2) 

607 847 Cll TUBE w/two NUT, 265 205 RI and two 
SLEEVE, 265 204 Rl {together with .one 
ELBOW, 606 845 Cl will work for 
341 937 Rl) torque converter vent 

PRINTED IN UNITED STATES OF AMIE:RICA 

-197-

TORQUE CONVERTER 
(For Power Shift Crawler Tractors) 

TORQUE CONVERTER VENT TUBE AND CONNECTIONS - CoNTINUED 

TD-15BP 6326 up 

4 

5 

6 

7 

8 

T0-l5BPS 9371 up 

I.I-I.PART 
NUMIIER 

66 362 D 
262 038 Rl 
113 992 

272. 941 Rl 

144 047 

37 323 D 

37 165 D 

I 6--· ' 
DE:SCRIPTION 

CLAMP, torque converter vent tube (2) 
NUT, torque converter vent tube clamp 
1/4 x 7 /8" mach SCREW 

CUSHION, torque converter vent tube (2) 

REDUCER, 1/4 x 3/4" torque converter vent 
tube (in converter) 

ELBOW, torque converter vent tube (Used 
with TUBE, 341 937 Rl) (2) 

NUT, torque converter vent tube elbow ( Used 
with TUBE, 341 937 Rl) (2) 

PRINTIE:C> IN UNITED STATES OF AMIE:RICA 



-198-

ENGINE CLUTCH 
{FOR MANUAL SHIFT CRAWLER TRACTORS) 

CLUTCH, LEVER AND RELATED PARTS 

RE;F. 
NO. 

l 
z 
3 

4 
5 

• 
7 

8 

9 
10 

11 

11 

lZ 
13 

14 
15 
lb 
17 
18 

I.H.PART 
NUMBER 

ST ZZ5 B 
336 000 Rl 

ZZ 845 Rl 
Z3Z 360 Rl 

4Z Z98 DB 
334 524 Rl 
179 858 
103 3ZZ 

334 525 Rl 
3Zl 988 Rl 

345 604 R91 

179 861 
103 3Z2 

263 696 Rl 
333 998 R9l 

336 016 Rl 

347 392 Rl 

114 745 
334 554 RI2 

19 942 Rl 
254 092 Rl 
334 527 Rl 
331 815 Rl 
603 230 C92 
179 860 
103 322 

DESCRIPTION 

BEARING, clutch shaft pilot 
RING, clutch retaining (2) 
CLUTCH (for components see list of parts 

under details of "Clutch") 
1/2 x 3-1/Z" hex-hd cap SCREW (12) 
WASHER, clutch mowiting (12) 

BUSHING, clutch release shaft shifter pin (2) 
COVER, inspection hole 

7/I6x 111 hex-hd cap SCREW (6) 
7/16" lock WASHER (6) 

GASKET, inspection hole cover 
RING, clutch housing to flywheel housing 

sealing 

HOUSil\fG w/four BUSHING, 263 696 RI, PIN, 
19 942 Rl, clutch 

7/16 x 1-3/8" hex-hd cap SCREW 
7/16" lock WASHER {12) 

BUSHING, engine clutch release shaft (4) 
SEAL, engine clutch release shaft (X) 

RING, oil seal wear {optional with 
347 392 Rl) (2) 

RING, oil seal wear (optional with 
336 016 Rl) (2) 

KEY, clutch fork and release shaft (Z) 
SHAFT w/RING, 336 016 Rl, RH engine 

clutch release 
PIN, locating 
"0" RING, retainer (10 x 10-1/4 x 1/8") (2) 
RING, clutch brake disc retaining 
RETAINER, outer drive ring 
ST:RAffi"ER, clutch sump 

7/16 x 1-1/4" hex-hd cap SCREW (2) 
7 / 16" lock WASHER (2) 

PRINTED IN UNITED STATi;;$ OF ,\ME;RICA (Rev, No. 1 

-198-

ENGINE CLUTCH 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

CLUTCH. LEVER ANO RELATED PARTS - CoNTlNUEo 

REF. 
NO, 

18A 

zo 
Zl 
zz 
Z3 

Z4 

ZS 

Zb 
Z7 

Z8 

Z9 

Z9 

l,H,P,\RT 
NUMBER 

346 739 Rl 

324 452 Rl 
324 456 Rl 
202 307 Rl 

331 814 Rl 

334 534 RI 
102 595 
114 606 
334 535 Rl 
179 857 
345 605 Rl 
610 708 Cl 

6I1Z47Cl 

179 858 
103 322 

324 392 R92 

DESCRIPTION 

"0" RING, 2-1/2 x 2-7/8 x 3/ 16" clutch sump 
strainer 

PLATE, external spline clutch brake (3) 
PLATE, internal spline clutch brake (3) 
RING, clutch brake hub retaining 

HUB, clutch brake 

RETAINER, clutch shaft rear bearing 
3/8 x 3/4" soc-hd mach SCREW (4) 
3/8" external tooth lock WASHER (4) 

PLATE, bolt lock 
7/16 x 7/8'' hex-hd cap SCREW (2) 

PLATE, clutch shaft end 
YOKE, clutch drive (together with GASKET, 

334 52.9 R l, RETAINER, 611 l47 Cl and 
SEAL, 610 712. C91 will work for YOKE, 
334 533 RI) 

RETAINER, clutch shaft rear seal (together 
with GASl<ET, 334 529 Rl, SEAL, 
610 712 C91 and YOKE, 610 708 Cl will work 
for COVER, 334 530 RI) 

7 /16 x l" hex-hd cap SCREW ( 6) 
7 / 16" lock WASHER (6) 

SEAL, clutch shaft rear 
(Order the following parts -

l YOKE 610 708 Cl 
l SEAL 610 712 C91 
1 RETAINER 611 247 Cl 
1 GASKET 334 529 RI } 

TD-15BG 7260 to 20925 
TD-lSB(Agr)BGA 72.60to 20925 

610 712 C9 l SEAL, clutch shaft rear 
TD-15BG 20926 up 
TD- l 5B(Agr)BGA 20926 to 25000 
TD-15B(Custom)BGA25001 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

X - As Required. 

10-71) PRINTED IN UNITED ST,\TES OF ,\MERICA 

( 
'----· 



C 

C 

C 

C 

REF. 
NO. 

-199-

ENGINE CLUTCH 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

1.H.PART 
NUMaER 

DESCRIPTION 

CLUTCH, LEVER AND RELATED PARTS - Continued 

31 

32 

33 

34 

35 

36 

36 

37 

38 

39 

40 

41 

42 

43 

43 

44 

44 

45 

46 

46 

334 529 Rl 

331813RI 
179 866 
444 660 
I 03 322 

331 811 R3 
444 654 

336 001 RI 

317 946 R91 

334 553 R91 

611 454 C91 

277 549 Rl 

604 174 Cl 
109 462 

278 847 RI 

103 499 
103 385 

49 068 K 
103 389 

69 339 RI 

327 364 R91 

318 588 RI 

95 373 R2 

624 990 C92 

603 340 C92 

603 338 C2 

103 028 
179 884 
103 323 

271 285 

109 462 

GASKET, clutch rear seal cover 

COVER, clutch housing end 
7 / 16 x 2" hex-hd cap SCREW (8) 
PLUG, 3/8NPT 
7/16" lock WASHER {8) 

SHAFT, clutch 
PLUG, 1 / 4" pipe 

RING, clutch shaft sealing (2) 

BEARING, clutch shaft rear 

SHAFTw/RING, 336 016 RI, LH engine 
clutch release 

TD-I5BG, TD-I5B(Agr)BGA, 
TD-ISBGF, and TD-I5BGS 
7260 to 21607, also 21609 to 
21616,21618,21619,21621, 
2I622,21624,21625,2l627and 
21628 

SHAFT w/RING, 336 016 Rl, LH engine 
clutch release 

TD-15BG, TD-I5BGF, and 
TD-I5BGS 21608 up, except 
21609 to 21616,21618, 21619, 
21621,21622,21624,21625, 
21627 and 21628 

TD-15B{Agr)BGA 21608 to 
25000, except 21609 to 21616, 
21618,21619,21621,21622, 
21624, 21625, 21627 and21628 

TD-15B(Custom)BGA 25001 up 

NUT, engine clutch operating link lock 

PIN, engine clutch release shaft 
FITTING, engine clutch release shaft (2) 

LINK, engine clutch operating 

PIN, engine clutch operating link 
1/8 x l" cotter PIN 

WASHER, engine clutch hand lever 
1/8 x 2 11 cotter PIN (used with SHAFT, 

603 338 Cl) 
RING, engine clutch hand lever snap (used 

with SHAFT, 603 338 CZ) 

SEAL, hand lever hub (2) 

BUSHING, engine clutch hand lever {used 
with LEVER, 624 990 Cl) 

BUSHING, engine clutch hand lever (used 
with LEVER, 603 340 C92) 

LEVER w/two BUSHING, 95 373 R2, 
BUSHING, 318 588 Rl and HANDLE, 
619 405 Cl, engine clutch hand {used with 
Custom Crawler Tractor) 

LEVER w/two BUSHING, 95 373 R2, 
BUSHING, 318 588 Rl and HANDLE, 
619 405 Cl, engine clutch hand (used with 
Gear Drive, Agr, Side Boom and Back 
Filler Crawler Tractors) 

SHAFT, engine clutch hand lever (together 
with RING, 69 339 Rl will work for SHAFT, 
603 338 Cl) 

1/2" NUT (4) 
1/2 x 1-3/8'1 hex-hd cap SCREW (4) 
1/2" lock WASHER (4) 

FITTING, 1/8 x 90° engine clutch hand lever 
hub lubrication (Alemite 1613B) (optional 
with 109 462) 

FITTING, 1/8 x 90° engine clutch hand lever 
hub lubrication (Lincoln 5400) {optional with 
271 285) 

PRINTED IN UNITED STATES Of AMERICA 

REF. 
NO. 

-199-

ENGINE CLUTCH 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

1,1-{,PART 
NUMllER 

DESCRIPTION 

CLUTCH LEVER AND RELATED PARTS - Continued 

47 619405Cl HANDLE, engine clutch hand lever 

48 260 919 R4 FORK, clutch release 
271 558 5/8 x 1-1/2" hex-hd cap SCREW (2) 

49 370 944 Rl "O" RING, l-3/8 x 1-1/2 x 1/16" pump 
drive seal 

50 345 606 RI GASKET, hydraulic pump 

468 335 Rl "O" RING, 3-3/8 x 3-3/4 x 3/16" clutch sump 

1U" JOINT 
(Mechanics) 

REF. 

NO. 

2 

3 

4 

5 

6 

6 

7 

8 

2 

I 
3 . i 

IPA-66749A 

I.H.PART 
NUMllER 

336 237 R93 
334 690 Rl 

3l77I3R92 

347 188 RI 

338 923 R 92 

338 924 RI 

llO 146 R91 

102 467 H 

6 * 
o 7~ 0 \ .: 5 

a ,· • '/ -----~~ ~ Ci~ ~ 

DESCRIPTION 

"U" JOINT ASSEMBLY 
BOLT, universal joint (8) 

SPIDER w/B.EARINGS 

PLATE, coupling 

SPIDER w/BEARmGS 

SCREW, counter-bore (4) 

FITTING, 1/4" straight lubrication (Alemite 
1792B) (optional with 102 467 HJ (2) 

FITTING, 1/4" straight lubrication {Lincoln 
5042.) {optional with 110 140 R91) (Z) 

37 335 H SHIELD, dust (8) 

305 109 R91 RETAINER and SEAL {8) 

2.78 025 RI WIRE, bulk locking (12 ga) (universal joint 
bolt) (customer must specify length required) 
(XI 

278 027 RI WIRE, bulk locking (16 ga) (counter-bore 
screw) (customer must specify length 
required) (X) 

X - As Required. 

PRINTED IN UNITED STATES Of AMERICA 



ii.:. .. . .._ 

CLUTCH 
{Rockford) 

-200-

ENGINE CLUTCH 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

PRINTEO IN UNITED STATE:S OF AMERICA 

-200-

ENGINE CLUTCH 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

CLUTCH - CONTINUED 
(Rockford) 

s 

IPA-781140 

PRINTED IN UNITED STATES OF AMERICA 

C 

( 

l/ 



C 

C 

C 

C 

REF. 
NO. 

-201-

ENGINE CLUTCH 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

l.H.PART 
NUMBER 

DESCRIPTION 

CLUTCH 
(Rockford) 

Parts without letters after the description 
indicate the part is used for all Ring Assy's 
listed below. Letters A and Bare used to 
identify separite Rin~ Assy•s. 

A 347 512 R91 RINGASSY, clutch cover and drive (UCLA-
11964-A) (ol"der RING ASSY, 702 223 C91 

TD-15BG 7260 to 20083 
TD-1 SB(Agr)BGA 7260 to 20083 

B 610 201 C91 RING ASSY, clutch cover and drive (UGL-1-

C 

2 

3 

4 

5 

6 

7 

8 

9 

lO 

l l 

12 

" 14 
l5 

16 
17 

18 

11964-A} {order RING ASSY, 702 223 C9I) 
TD-lSBG 20084 to 21396 
TD-l 5B(Agr)BGA 20084to 21396 

702 223 G9 l RING ASSY, clutch cover and drive 
(UCLA-2-11964-A) (will wo::-k for RING 
ASSY, 610 201 G91 and RING ASSY, 
347 512 R91) 

TD-lSBG 21397 up 
TD-1 SB{Agr)BGA 21397 to 25000 
TD-15B{Custom)BGA25001 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

610 215 C91 DISC ASSY {will work for DISC PACK 
347 513 R91) pack and center (*) 

347 8.34 Rl 
179 820 

103 320 

324 964 Rl 

324 961 RI 
261 106 Rl 
114 604 

347 828 Rl 

347 830 Rl 

261 069 Rl 

273 251 Rl 

324 982 Rl 

273250Rl 

347833Rl 

347 832 Rl 

603 896 Cl 
114 494 
319 6ZO Rl 

Z6 039 DA 
319 619 Rl 

RING, drive 

TD-15BG 20249 up 
TD-l 5B(Agr)BGA 20249 to 25000 
TD-15B{Custom)BGA 25001 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

5/16 x 1-1/4" hex-hd cap SCREW (3) 

5/16" lock WASHER (3) 

SCREW, fil-hd cap (3) 

PLATE, pressure 
BOLT, fil-hd (6) 
1/4" WASHER (Shakeproof) (6) 

PLATE, back 

SPRING, return (3) 

NUT, lock (3) 

RING, retaining (Ring Assy A) 

PLATE, adjusting (Ring Assy A) 

WASHER, bellville (Ring Assy A) 

SCREW, 3 /8NF x . 59" adjustment lock 
(Ring Assy A) (2) 

RING, adjusting (Ring Assy A) 

(Order the following parts -
l LOCK 610 203 Cl 
2 NUT 114 494 
1 PLATE 31 238 DA 
1 RIN"G 55 371 DA 
2 SCREW 610 204 Cl 
2 WASHER 610 205 Cl 

LOCK, adiustr,1ent (Ring Assy A) 
NUT, 3/8NF (2) 
PIN, connecting link (shorti {3) 

BUSHING, release sleeve (2) 
PIN, connecting link (long) (3) 

347 824 R91 SLEEVE w/two BUSHING, 26 039 DA, 
release 

PRINTEO IN UNITEO STATES OF AMERICA 

-201-

ENGINE CLUTCH 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

REF. 1.H.PART 
NO. NUMBER 

CLUTCH - CONTINUED 
(Rockford) 

19 31 24Z DA 
442 692 

zo 590 954 R91 
ZI 29 780 D 
22 347 831 Rl 

Z3 347 835 RI 
24 261 069 RI 

25 347 825 R91 

26 43 207 D 

27 615 029 RI 
28 267 689 RI 

" 702 324 Cl 

29A 267 665 R91 

261 106 Rl 
114 604 

30 31 238 DA 

31 610 204 Cl 

610 205 Cl 

32 55371DA 

33 610 203 Cl 

34 610 217 Cl 

35 

35 610 220 C91 

36 610 221 CI 

37 610 216 Cl 

38 610 219 Cl 

39 610 218 Cl 

DESCRIPTION 

PLATE, bearing carrier 
5/16 x 5/8" hex-hd cap SCREW w/1ock 

WASHER (4) 

BEARING, ball 
RING, external snap 
CARRIER, bearing 

SCREW, camblock adjusting 
NU'!'., 1/2" jam 

DISC w/NUT and SCREW, 

LINK, connecting {3) 

WASHER, plain (6) 

347 835 Rl, 

WASHER, "X" (connecting I.ink pin) (6) 

PACKAGE. camshaft 

brake 

CAMBLOCK ( set of 6) ( Consists of six 
CAMBLOCKS, six SCREW 261106Rl and 
six LOCKWASHER 

SCREW, special {6) 
1/4" ext-tooth lock WASHER (6) 

PLATE, adjusting (Ring Assy Band C) 

SCREW, 3/8NF x . 72" adjustment lock 
{Ring Assy Band C) (2) 

WASHER, plain (Ring Assy B and C) {2) 

RING, adjusting {Ring Assy Band C) 

LOCK, adjustment (Ring Assy Band CJ 

COVER, hub {*) 
TD-15BG 20249 up 
TD-l 5B{Agr)BGA 20249 to 25000 
TD-15B{Custom)BGA 25001 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

DISC w/FACING (order 3 of 610 220 C91) 
TD-15BG 7260 to 20248 
TD-l 5B(Agr)BGA 7260 to 20248 

DISC w/FACING, inner(*) 
(3) TD-15BG 20249 up 
(3) TD-l5B(Agr)BGA 20249to25000 
(3) TD-15B(Custom)BGA 25001 up 
(3) TD-15BGF 21281 up 
(3) TD-15BGS 21676 up 

DISC, outer (*) 
(2) TD-15BG 20249 up 
(2) TD-15B(Agr)BGA 20249 to 25000 
(2) TD-15B(Custom)BGA 25001 up 
(2) TD-l5BGF 21281 up 
(2) ,TD-15BGS 21676 up 

CENTER, splined (*) 
TD-15BG 20249 up 
TD-15B(Agr)BGA 20249 to 25000 
TD-15B(Custom)BGA 25001 up 
TD-l5BGF 21281 up 
TD-I5BGS 21676 up 

WASHER(~') 

RIVET(*) 

{3) TD-l5BG 20249 up 
(3) TD-15B(Agr)BGA 20249to25000 
(3) TD-15B(Custom)BGA 25001 up 
(3) TD-15BGF 21281 up 
(3) TD-15BGS 21676 up 

(3) TD-15BG 20249 up 
(3) TD- l 5B(Agr)BGA 20249 to 25000 
(3) TD-15B(Custom)BGA 25001 up 
(3) TD-l5BGF 21281 up 
(3) TD-15BGS 21676 up 

(*) - Not furnished as part of Ring Assy, 
347 512 R9l, Ring Assy, 610 201 C91 or 
Ring Assy, 702 223 C91. 

PRINTED IN UNITED STAT£$ OF AMERICA 



FRONT FRAME 

REF, 

NO. 
l.H.PART 
NUM8E:R 

331 904 R91 

-202-

10 ~~ 
1:i--®vll 

DE:SCRIPTION 

FRAME, front (not for side boom crawler 
tractors) (See NOTE) 

TD-15BP 6001 to 6768 
(Order the following parts -

1 DOOR 604 978 Cll 
1 DOOR 607 607 C 11 
1 FRAME 607 725 C9 l 
2 PLATE 603 282 Cl 
l SHAFT 603 279 Cl 
8 SCREW, 5/8 x 

1-1/2" hex-hd 
cap 271 558 

12 SCREW, 5/8 x 
1-1/8" hex-hd 
cap 271 555 

PRINTED IN UNITED STATES OF AMERICA 

-202-

FRAME 

FRONT FRAME - CoNTINUEO 

REF, 

NO. 
I.H.PART 
NUMBER 

341 742 R91 

IPA-67448D 

DESCRIPTION 

FRAME, front (not for sideboom crawler 
tractors) (See NOTE) 

TD-15BP 6769 to 7828 
TD-15BG 7260 to 7828 
TD-15B(Agr)BGA 7260to 7828 

(Order the following parts -
1 DOOR 604 978 C 11 
1 DOOR 607 607 C 11 
l FRAME 607 725 C9 l 
2 PLATE 603 282 Cl 
1 SHAFT 603 279 Cl 
8 SCREW,5/8:xl-1/2" 

hex-hd cap 271 558 
12 SCREW,5/8:xl-1/8" 

hex-hd cap 271 555 

NOTE:Service Frames Will Be Available 
On Special Order Only On Clearance 
With Engineering Department. 

PRlNTE;O IN UNITED STATES OF AMl?RICA 

( 

C 

( 

l 



-203- -203-

FRAME FRAME 

( 
REF. I, .... PART 

DESCRIPTION REF. I ..... PART 
DESCRIPTION NO. NUMBER NO. NUMBER 

•. 
FRONT FRAME - CONTINUED FRONT FRAME - CONTINUED 

603 434 C9I FRAME w/two BUSHING, 603 281 Cl, front 3 325 656 Rl RETAINER, dowel (2) 
(not for sideboom crawler tractors) (See 271 621 Rl BOLT (2) 
NOTE) 

TD-15BP 7829 to 9330 4 338 007 Rl PLATE, clutch mounting hole cover 
TD-lSBG 7829 to 9330 102 637 1/2" NUT (2) 
TD-15B(Agr)BGA 7829 to 9330 179 883 1/2 x 1-1/4 11 he:x-hd cap SCREW {2) 

(Order the following parts 103 323 1/2'1 lock WASHER (2) 
1 DOOR 604 978 Cll 
1 DOOR 607607Cll 5 607 607 Cll DOOR, front (order DOOR, 624 558 Cl and 
1 FRAME DOOR, 624 561 Cl) 

12 SCREW, 5/8":xl-1/811 TD-15BP 9331 to 25492 
hex-hd cap 271 555 TD-15BG 9331 to 25492 

TD-15B(Agr)BGA 9331 to 25000 
607 725 C91 FRAME w/two BUSHING, 603 281 Cl, front TD-15BPS 9371 to 25492 

(not for sideboom crawler tractors) (See TD-15BGF 21281 to 25492 
NOTE) TD-15BGS 21676 to 25492 

C 
TD-15BP 9331 to 21634 271 555 5/8 x 1-1/8" hex-hd cap SCREW (10) 
TD-15BG and TD-15B(Agr)BGA 

9331to 21607, also 21609 to 5 624 558 Cl DOOR, front, front frame bottom 
21616, 21618, 21619, 21621, 271 555 5/8 x 1-1/8" hex-hd cap SCREW 
21622, 21624, 21625, 21627 TD-15BP 25493 up 
and 21628 TD-15BG 25493 up 

TD-15B(Custom)BGA 25001 up 
611 456 C91 FRAME w/two BUSHING, 603 281 Cl, front TD-15BPS 25493 up 

(not for sideboom or backfiller crawler TD-15BGF 25493 up 
tractors) (see NOTE) TD-15BGS 25493 up 

TD-15BP 21635 to 25000 
TD-15BG and TD-15B(Agr)BGA 6 604978Cll DOOR, oil pan (order DOOR, 624 558 Cl 

21608 to 25000, except 21609 and DOOR, 624 561 CI) 
to 21616, 21618, 21619, 21621, TD-15BP 9331 to 25492 
21622, 21624, 21625, 21627 TD-15BG 9331 to 25492 
and 21628 TD-l 5B{Agr)BGA 9331 to 25000 

TD-15B(Custom)BGA25001 up TD-15BPS 9371 to 25492 

620 270 C91 FRAME w/two BUSHING, 603 281 Cl, front 
TD-15BGF 21281 to 25492 
TD-15BGS 21676 to 25492 

(not for sideboom crawler tractors) (See 271 555 5/8 x 1-1/8" hex-hd cap SCREW (2) 
NOTE) 

TD-I5BP 25001 up 6 624 561 Cl DOOR, oil pan c- TD-15BG 25001 up 271 560 5/8 x 1-3/4" hex-hd cap SCREW {4) 
TD-15BP 25493 up 

607 655 C91 FRAME, front (for sideboom tractor) {See TD-15BG 25493 up 
NOTE) TD- I 5B(Custom)BGA 25001 up 

TD-15BPS 9371 to 21634 TD-15BPS 25493 up 
TD-15BGF 25493 up 

6ll 426 C91 FRAME, front (for sideboom and backfiller TD-15BGS 25493 up 
crawler tractors) (See NOTE) 

TD-15BPS 21635 up 7 334 167 Rll DOOR, center {order DOOR, 334 394 R2 l) 
TD-lSBGF 21281 up 271 554 5/8 x l" hex-hd cap SCREW (4) 
TD-15BGS 21676 up 

20 321 Rl BOLT, upper frame mounting (will work 7 334 394 R21 DOOR, center (will work for 334 167 RI I) 
for l-l/4NF NUT AND STUD, 271 605 3/4 x 1-1/4" hex-hd cap SCREW (4) 
334 836 R2) (4) 

TD-15BP 6001 to 22286 8 331 901 RI3 DOOR, rear 
TD-f5BG 7260 to 22286 271 555 5/8 x 1-1/8" hex-hd cap SCREW (8) 
TD-15B(Agr)BGA 7260 to 22286 
TD-15BPS 9371 to 22286 9 603 281 Cl BUSHING, equalizer bar pivot shaft support 
TD-15BGF 21281 to 22286 (not for sideboom crawler tractors) (2) 
TD-15BGS 21676 to 22286 TD-15BP 7829 up 

271 549 BOLT, 1 x 2-1 /2" lower frame mounting TD-15BG 7829 up 

c. (will work for INF NUT AND STUD, TD-I5B(Agr)BGA 7829to25000 
334 837 R2) (4) TD-I5B(Custom)BGA25001 up 

TD-15BP 6001 to 22286 TD-15BGF 21281 up 
TD-15BG 7260 to 22286 
TD-15B(Agr)BGA 7260to 22286 10 334 164 RI2 DOOR, front 
TD-15BPS 9371 to 22286 TD-15BP 6001 to 9330 
TD-15BGF 21281 to 22286 TD-15BG 7260 to 9330 
TD-15BGS 21676 to 22286 TD-15B(Agr)BGA 7260to9330 

23 388 RI BOLT, front frame (4) 271 554 5/8 x l" hex-hd cap SCREW (IO) 
TD- l 5BPS 22287 up 
TD- l 5BGF 22287 up 11 67 574 DC COVER w/SUPPORT, 42 877 DB, hand hole 
TD-15BGS 22287 up TD-lSBP 6001 to 9330 

317 034Rl BOLT, front frame (4) TD-15BG 7260 to 9330 
TD-I5BPS 22287 up TD-15B(Agr)BGA 7260 to 9330 
TD-15BGF 22287 up 
TD-15BGS 22287 up 12 42 877 DB SUPPORT, hand hole cover 

620 141 Cl WASHER, hardened (4) TD-15BP 6001 to 9330 
TD-lSBPS 22287 up TD-15BG 7260 to 9330 
TD-15BGF 22287 up TD- lSB(Agr)BGA 7260 to 9330 
TD- l 5BGS 22287 up 179 885 1/2 x 1-1/2" hex-hd cap SCREW 

P20 142 Cl WASHER, hardened (4) 
TD-15BPS 22287 up 13 603 280 Cl HUB, equalizer bar pivot shaft (2) 
TD-lSBGF 22287 up 

NOTE: Service Frallll?S Will Be Available On 

C TD-I5BGS 22287 up 
Special Order Only On Clearance With 2 325 655 R2 DOWEL, front frame to rear frame (2) 
Engineering Department. 

PRINTE:D IN UNITED STATE:S OF AMERICA PRINTED IN UN!TE:D STATES OF AMERICA 



-204-

FRAME 

REAR FRAME. COVER AND RELATED PARTS 
(Not For Custom Crawler Tractors) 

33~ 

,.IIIINTEO IN UNLTt:D STATEa OP" AMERICA 

-204-

FRAME 

REAR FRAME, COVER AND RELATED PARTS - Co,m><u£u 
(Not For Custom Crawler Tractors) 

7 

~· 

,.RINTE;D IN UNITE:D STATE;S OF AMCRICA. 

( 

( __ 



C 

C 

C 

REF, 

NO. 

I, H. PART 

NUMBER 

-205-

FRAME 

DESCRIPTION 

REAR FRAME, COVER AND RELATED PART - c;o,.TtNuia:o 

(Not For Custom Crawler T:ractors) 

2 

2 

3 

5 

6 

7 

8 

9 

9 

10 

11 

609 954 C21 

609 955 C21 

616 237 Cl 

616 236 Cl 

470 921 R91 

616 235 Cl 

179 839 
103 321 

325 422 RI 

325 420 Rl 

179 839 
103 321 

325 421 Rl 

334 599 R51 

612 577 C 11 

610 162 Cl 
610 163 Cl 
138 869 
271 558 
27) 607 

279 241 Rl 

318 300 Rl 

DIPSTICK, rear frame oil level .(not used 
with 1540 hydraulic control unit) 

DIPSTICK, rear frame oil leyel {used with 
1540 hydraulic control unit) 

PIPE, rear frame oil level (together with 
BREATHER, 324 042 R91, ELBOW. 105 423 
and PLUG, 444 576 will work for PIPE, 
452 899) (not used on 1540 hydraulic 
~~trol unit) 

PIPE, rear frame oil level (together with 
BREATHER, 324 042 R9I, ELBOW, 
l 05 423 and PLUG, 444 576 will work for 
PIPE, 604 155 Cl) (used with 1540 
Hydraulic Control Unit) 

FILTER, breather (not used on units 
equipped with "MAIN FRAME AND 
SPROCKET DRIVE VENTING'') 

TD-15BP 6001 to 6298 

COVER, planetary inspection (together with 
BREATHER, 324 042 R91 and ELBOW, 
105 423 will work for COVER, 325 419 Rll) 

3/8 x l" hex-hd cap SCREW (6) 
3/8" lock WASHER (6) 

GASKET, planetary inspection cover 

COVER, LH brake inspection 
TD-15BP 6001 to 20963 
TD-15BG 7260 to 20963 
TD---15B(Agr)BGA 7260 to 20963 
TD-I5BPS 9371 to 20963 

3/8 x 111 hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 

GASKET, brake inspection cover 
(2) TD-15BP 6001 to 20963 
{2) TD-15BG 7260 to 20963 
(2) TD-l 5B{Agr)BGA 7260to 20963 
(2) TD-15BPS 9371 to 20963 

COVER ASSY, rear frame 
TD-15BP 6001 to 20963 
TD-15BG 7260 to 20963 
TD-15B(Agr)BGA 7260 to 20963 
TD-15BPS 9371 to 20963 

(Order the following parts' :. 
1 BELLCRANK 609 850 C 11 
1 BELLCRANK 609 851 C 11 
1 COVER 612 577 Cll 
2 COVER 612 578 Cl 
2 GASKET 612 579 Cl 
1 GASKET 612 582 Cl 
1 PIPE 612 580 C91) 

COVER ASSY, rear frame 
TD-15BP 20964 up 
TD-15BG 20964 up 
TD- l 5B{Agr)BGA 20964 to 25000 
TD-15BPS 20964 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

(Composed of -
4 BUSHING 
2 BUSHING 

§ 1 COVER 

279 247 Rl 
345 974 R2 

2 PLUG 318 300 Rl 
4 SCREW, 5/8x5/8" 

hex-soc set 13'8 869 

BOLT {3) 
BOLT {2) 
5/8 x 5/8" soc-set SCREW (4) 
5/8 x 1-1/2" hex-hd cap SCREW (15) 
3/4 x 1-1/2" hex-hd cap SCREW (6) 

l3USHING, pivot brake pick up lever shaft (4) 

PLUG, bellcrank push rod shaft (2) 

PRINTE:D IN UNITED STATES OF AMERICA (Rev. No. 1 

REF. 

NO. 

I. H. PART 

NUMBER 

-205-

FRAME 

DESCRIPTION 

REAR FRAM!;, COVER AND RELATED PART- Co"TINuEo 

(Not For Custom Crawler Tractors) 

13 

14 

15 

16 

16A 

17 

10-71) 

345 625 Rll 

179 896 
103 323 

325 417 Rl 
179 791 
103 319 

250 868 Rl 

334 843 Rll 

611207Cl 

321 872 Rl 

334 201 R93 

CAP w/three PIN, 325 411 Rl, four SHIM, 
345 639 Rl and five SHIM, 345 640 Rl, 
planet carrier bearing (2) 

1/2 x 3-3/4" hex-hd cap SCREW (4) 
1/2" lock WASHER {4) 

BRACKET, brake fork push rod support ( 2) 
1/4 x 1/2" hex-hd cap SCREW {4) 
1/4" lock WASHER (4) 

PIN, rear frame to cover dowel (4) 

PIPE, rear frame sump (used with FRAME, 
334 201 R93) 

PLATE, rear frame sump tube (used with 
FRAME, 611 218 C91) 

BOLT, nylon insert (4) 

FRAME ASSY, rear 
TD-15BP 6001 to 20612 
except 20376 to 20515 · 

TD-15BG 7260 to 20420 
TD- l 5B(Agr)BGA 7260 to 20420 
TD-15BPS 9371 to 20612 

except 20376 to 20515 
(Order the following parts -

1 ADAPTER(for 

1 
1 
6 
4 
2 
1 

2 
2 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 

power shift built 
prior to TD-15BP 
20208) 285 235 R91 

ADAPTER(for 
gear drive) 

BELL CRANK 
BELLCRANK 
BOLT 
BOLT 
CONNECTOR 
COUPLING (for 
gear drive) 

COVER 
COVER 
ELBOW 
ELBOW 
ELBOW 
FORK 
FRAME 
GASKET 
GASKET 
PIPE 
PLATE 
RING 
TEE 
TEE (for gear 
drive) 

TUBE 
TUBE 
TUBE (for gear 

drive) 
TUBE 
TUBE 
TUBE 
TUBE 
TUBE {for power 

102 729 Rl 
609 850 C 11 
609851Cll 
20833Rl 

321 872 Rl 
606 819 Cl 

144 097 
612 577 Cll 
612 578 Cll 
606 845 Cl 
610473Cl 
610 694 Cl 
345 668 R2 
611 218 C9 I 
612 579 Cl 
612 582 Cl 
612 580 C91 
611207Cl 
324 017 RI 
610 472 Cl 

263 804 Rl 
611 150 Cll 
611151Cll 

611 
611 
611 
611 
611 

152Cll 
153 C ll 
154 C 11 
155 C 11 
156 Cll 

shift) 611157Cll) 

§ - Not Furnished Separately. 

PRJNT£D 1N UNITED STATES OF AM£RICA 



REF. 

NO. 
I. H. PART 

NUMBER 

-206-

FRAME 

DESCRIPTION 

REAR FRAME, COVER AND RELATED PARTS- CoNT1NuEo 
{Not For Custom Crawler Tractors) 

17 

18 

19 

20 

21 

22 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

611218C91 

20 321 Rl 

271 549 

323 395 Rl 

20 833 Rl 

345733Rl 

271 707 

611 222 Cl 

271 707 

21 547 Rl 

325 406 Rl 

271 549 

142 756 

341749Rl 

325 411 Rl 

325 429 Rl 

253174R2 
271 554 

21 502 Rl 

FRAME ASSY, rear 
TD-15BP 20,613 up, also 

20376 to 20515 
TD-15BG 20421 up 
TD-15B(Agr)BGA 20421 to 25000 
TD-15BPS 20613 up, also 

20376 to 20515 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

{Composed of -
2 CAP 
2 CAP 
4 CORK 
8 CORK 
4 CORK 
2 CORK 
2 DOWEL 
l DOWEL 

§ l FRAME 
4 PIN 
l PLUG 

345 625 Rll 
611222Cl 
104 940 
106 623 
117 926 
117 928 
325 406 Rl 
323 395 Rl 

250 868 Rl 
271 647 Rl 

BOLT, rear frame to front frame (upper) 
(will work for l-l/4NF NUT and STUD, 
334 836 R2) (4) 

BOLT, 1 x 2-1/2" rear frame to front frame 
(lower) (will work for INF NUT and STUD, 
334 837 R2) (4) 

DOWEL, pivot shaft to rear frame 

BOLT, rear frame to transmission case 
{will work for 3/4" NUT and STUD, 
57 382 D) (6) 

CAP, pivot shaft (inner) .(used with REAR 
FRAME, 334 201 R93) 

(2) TD-15BP 6001 to 20612 
except 20376 to ~0515 

{2) TD-15BG 7260 to 20420 
(2) TD-15B(Agr)BGA 7260to20420 
(2) TD-15BPS 9371 to 20612 

except 20376 to 20515 
1 x 4-1/4" hex-hd cap SCREW (8) 

CAP, pivot shaft (inner) (used with REAR 
FRAME, 611 218 C91) 

(2) TD-15BP 20613 up, also 
20376 to 20515 

(2) TD-15BG 20421 up 
(2) TD-15B{Agr)BGA 20421 to 25000 
(2) TD-15BPS 20613 up, also 

20376 to 20515 
(2) TD-15BGF 21281 up 
(2) TD-15BGS 21676 up 

l x 4-1/4" hex-hd cap SCREW {8) 

BOLT, sprocket drive carrier (will work for 
NUT, 334 742 Rl and STUD, 331 936 Rl) 
{28) 

DOWEL,• sprocket drive carrier (2) 

BOLT, 1 x 2-1/2" drawbar mounting (will 
work for lNF NUT and STUD, 325 408 Rl) 
( 12) 

GASKET, 1-1/4'' annular (used with rear 
FRAME, 334 201 R91) (2) 

PLUG, mounting hole (used with rear 
FRAME, 334 201 R91) (2) 

PIN, bearing cap dowel (6) 

GASKET, rear power take-off cover plate 

PLATE, rear power take-off cover 
5/8 x 1" hex-hd cap SCREW (5) 

PLUG, brake fork adjusting hole 

REF. 

NO. 

I. H. PART 

NUMBER 

-206-

FRAME 

DESCRIPTION 

REAR FRAME, COVER AND RELATED PARTS - CoNTINuEo 
(Not For Custom Crawler Tractors) 

32 

33 

34 

34 

35 

36 

37 

38 

39 

40 

345 974 R2 BUSHING, push rod lever (together with 
two BEARING, 368 372 R91, and four RACE, 
306 970 RI, will work for 325 415 Rl) (2) 

334 138 Rll COVER, RH brake inspection 
TD-15BP 6001 to 20963 
TD-15BG 7260 to 20963 
TD-15B(Agr)BGA 7260 to 20963 
TD-15BPS 9371 to 20963 

179 839 3/8 x l" hex-hd cap SCREW (4) 
103 321 3/8" lock WASHER (4) 

345 639 Rl SHIM, thick (.010") (8 or as required) 

345 640 Rl SHIM, thin(. 003") ( 10 or as required) 

612 578 Cl COVER, RH and LH brake inspection 
(2) TD-15BP 20964 up 
(2) TD-15BG 20964 up 
(2) TD-15B(Agr)BGA 20964 to 25000 
(2) TD-15BPS 20964 up 
(2) TD-15BGF 21281 up 
(2) TD-15BGS 21676 up 

179 839 3/8 x I" hex-hd cap SCREW (12) 
103 321 3/8" lock WASHER (12) 

612 579 Cl GASKET, RH and LH brake inspection cover 
(2) TD-15BP 20964 up 
(2) TD-15BG 20964 up 

\
2\ TD-l 5B(Agr)BGA 20964 to 25000 
2 TD-15BPS 20964 up 

(2) TD-15BGF 21281 up 
(2) TD-15BGS 21676 up 

612 582 C 1 GASKET, rear frame filler pipe 
TD-15BP 20964 up 
TD-15BG 20964 up 
TD-15B{Agr)BGA 20964to 25000 
TD-15BPS 20964 up 

(2) TD-15BGF 21281 up 
(2) TD-I5BGS 21676 up 

612 580 C91 PIPE, rear frame filler 
TD-l5BP 20964 up 
TD-15BG 20964 up 
TD-15B{Agr)BGA 20964to 25000 
TD-15BPS 20964 up 

(2) TD-15BGF 21281 up 
(2) TD-15BGS 21676 up 

271 558 5/8 x 1-1/2" hex-hd cap SCREW (2) 

105 423 ELBOW, rear frame breather (used with 
PIPE, 616 237 Cl) 

324 042 R91 BREATHER, rear frame (used with PIPE, 
616 237 Cl) 

368 372 R91 BEARING, clutch fork bellcrank push rod 
needle (also listed and illustrated with 
"Steering Clutches and Controls") (2) 

104 940 CORK, No. 4 (4 or ·as required) 

106 623 

117 926 

117 928 

271 647 Rl 
444 576 

306 970 Rl 

CORK, No. 8 (8 or as required) 

CORK, No. 12 (4 or as required) 

CORK, No. 14 (2) 

PLUG, drain 
PLUG {used with COVER, 325 419 Rll when 
PIPE, 616 237 ~l is used) 

RACE, clutch fork bellcrank push rod (also 
listed and illustrated with "Steering 
Clutches and Controls") (4) 

§ - Not Furnished Separately. 

PRINTED IN UNITED STATES OP" AMERICA (Rev. No. I 10-71) PRINTE:D IN UNITED ,STATES OP" AMERICA 

( 

C 

( 
~-

C 



-207- -207-

MEMORANDA MEMORANDA 

C 

C 

C 

C PRlNTE;I) IN UNITED STATES OF A.ME:RICA PRINTED IN UNITED STATES OF AMERICA 



-208-

FRAME 

REAR FRAME, COVER AND RELATED PARTS 
{For Custom Crawler Tractors) 

<D--

t 
24 

• 
• 

23 

PRINTED IN UNITED STATES OF AMERICA 

-208-

FRAME 

REAR FRAME, COVER AND RELATED PARTS - Continued 
(For Custom Crawler Tractors) 

Q--16 

/
20 

~ 

CE-98549 

PRINTED IN UNITED STATES OF AMERICA 

( 

(~ 

(_ 

C 



C 

C 

(~ 

C 

C 

REF. 

NO. 
I. H. PART 

NUMBER 

-209-

FRAME 

DESCRIPTION 

REAR FRAME, COVER AND RELATED PARTS - Continued 
(For Custom Crawler Tractors) 

2 

5 

6 

7 

9 

10 

11 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

650 238 Cl DIPSTICK, rear frame oil level 

650 235 Cl 
271 558 

616 235 Cl 
179 839 
103 321 

325 422 RI 

624 875 Cl 
311979Rl 

COVER, oil dipstick 
5/8 x 1-1/2" hex-hd cap SCREW (2) 

COVER, planetary inspection 
3/8 x l" hex-hd cap SCREW (6) 
3/8" lock WASHER (6) 

GASKET, planetary inspection cover 

BAFFLE, rear main frame 
BOLT (Nylock) (4) 
1-3/32 x 13/16" x 16 ga WASHER (4) 

612 577 Cl I COVER ASSY, rear frame 
{Composed of -

610 162 Cl 
610 163 Cl 
138 869 
271 558 
271 607 

4 BUSHING 
2 BUSHING 

§ 1 COVER 
2 PLUG 
4 SCREW, 5/8x5/8" 

hex-soc set 

BOLT {3) 
BOLT (2) 

279 247 Rl 
345 974 RZ 

318 300 RI 

138 869 

5/8 x 5/8" soc-set SCREW (4) 
5/8 x 1-1/2 11 hex-hd cap SCREW (15} 
3/4 x 1-1/2" hex-hd cap SCREW (6) 

279 247 RI BUSHING, pivot brake pick up lever shaft (4) 

318 300 Rl PLUG, bellcrank push rod shaft (2) 

345 625 R11 CAP w/three PIN, 325 411 RI, four SHIM, 
345 639 RI and five SHIM, 345 640 RI, 
planet carrier bearing (2) 

179 896 1/2 x 3-3/4" hex-hd cap SCREW (4) 
103 323 1/2" lock WASHER (4) 

325 417 Rl 
179 791 
103 319 

250 868 Rl 

611 207 CZ 
321 872 Rl 

BRACKET, brake fork push rod support (2) 
1/4 x 1/2 11 hex-hd cap'SCREW (4) 
1/4" lock WASHER (4) 

PIN, rear frame to cover dowel (4) 

SCREEN, rear main frame 
BOLT, nylon insert (4) 

611 218 C91 FRAME ASSY, rear 

20 321 RI 

271 549 

323 395 Rl 

20 833 RI 

611 222 Cl 
271 707 

21 547 RI 

{Composed of-
2 CAP 
2 CAP 
4 CORK 
8 CORK 
4 CORK 
2 CORK 
2 DOWEL 
1 DOWEL 

.§ 1 FRAME 
4 PIN 
1 PLUG 

345 625 Rll 
611 222 Cl 
104 940 
106 623 
117 926 
117 928 
325 406 Rl 
323 395 Rl 

250 868 Rl 
271 647 Rl 

BOLT, rear frame to front frame (upper) (4) 

BOLT, 1 x,2-1/2" rear frame to front frame 
(lower) (4) 

DOWEL, pivot shaft to rear frame 

BOLT, rear frame to transmission case (6) 

CAP, pivot shaft (inner) (2) 
1 x 4-1/4" hex-hd cap SCREW (8) 

BOLT, sprocket drive carrier (28) 

325 406 Rl DOWEL, sprocket drive carrier (2) 

REF. 

NO. 

I, H. PART 

NUMBER 

-209-

FRAME 
DESCRIPTION 

REAR FRAME, COVER AND RELATED PARTS - Continued 
(For Custom Crawler Tractors) 

25 

28 325 411 RI 

BOLT, 1 x 2-1/2" drawbar mounting (12) 

PIN, bearing cap dowel (6) 

29 325 429 RI GASKET, rear power take-off cover plate 

30 

31 

32 

34 

34 

35 

253 174 R2 
271 553 

21 502 Rl 

345 974 R2 

345 639 Rl 

345 640 RI 

612 578 Cl 
179 839 
103 321 

PLATE, rear power· take -off cover 
5/8" x 7/8" hex-hd cap SCREW (5) 

PLUG, brake fork adjusting hole 

BUSHING, push rod lever (together with 
two BEARING, 368 372 R91, and four RACE, 
306 970 Rl, will work for 325 415 Rl) (2) 

SHIM, thick(. 010") (8 or as required) 

SHIM, thin(. 003 11 ) (10 or as required) 

COVER, brake inspection 
3/8 x l" hex-hd cap SCREW {6) 
3/8" lock WASHER (6) 

36 612 579 Cl GASKET, brake inspection cover 

37 

38 

40 

650 231 Cl COVER, oil filler 
3/8 x l" hex-hd cap SCREW (6) 
3/8" lock WASHER (6) 

650 234 Cl CAP, rear main frame oil filler 

324 042 R91 BREATHER, rear frame 

104 940 

106 623 

117 926 

117 928 

271 647 Rl 

'444 654 

20 988 RI 

CORK, No. 4 (4 or as required) 

CORK, No. 8 (8 or as required) 

CORK, No. 12 (4 or as required) 

CORK, No. 14 (2) 

PLUG, drain 

PLUG, booster drain hole 

PLUG, torque converter vent tube hole 

.§ - Not Furnished Separately. 

PRINTED IN UNITED STATES OF AMERICA (Rev, No, 1 10-71) PRINTED "IN UNITED STATES OF AMERICA 



-210-

FRAME 

FRONT PULL HOOK 

REF. 
NO. 

I.H.PART 
NUMBER 

334 517 R91 

5 980 D 
271 656 

IPA-67563 

DESCRIPTION 

ATTACHMENT, front pull hook {see NOTES 
1 and 3) 

HOOK, front pull 
7 /8 x 2" hex-hd cap SCREW (6) 

EQUALIZER BAR 
(Not for Sideboom or Backfiller Crawler Tractors) 

IPA-66745A 

REF". 
NO. 

2 

3 

l,H,PART 
NUMBER 

330 688 Rl 
271 557 
103 325 

DESCRIPTION 

BRACKET, equalizer bar rebound (2) 
5/8 x 1-3/8" hex-hd cap SCREW (8) 
5/8" lock WASHER {8) 

330 692 Rl SHIM, equalizer bar_ rebound bracket{. 049") 
(XI 

334 193 R92 BAR w/BUSHING, 334 844 RZ, equalizer 
{Order PACKAGE, 609 624 C91) 

TD-15BP 6001 to 20311 
TD-15BG 7260 to 20311 
TD-15BGA 7260 to 20311 
TD-15BPS 9371 to 20311 

PRINTED IN UNITED STATES CIF AMERICA 

REF. 

NO. 

I. H. PART 

NUMB£R 

-210-

FRAME 

D£SCRIPT10N 

EQUALIZER BAR - CoNnNuia:o 
{Not for Sideboom or Back.filler Crawler Tractors) 

3 609 624 C91 PACKAGE, equalizer bar field service 

4 

5 

6 

7 

8 

9 

341700Rl 

334 845 R2 

334 844 R2 

603 279 Cl 

604 555 C 1 

603 282 Cl 

271 558 

TD-15BP 20312 up 
TD-15BG 20312 up 
TD-15BGA 20312 up 
TD-15BPS 20312 up 

(Composed of -
§ 1 BAR 

1 BUSHING 334 844 R2 
1 DRAWING, 

2 

2 

equalizer 
bar rework 

PAD, wear 
( 1/4") 

PAD, wear 
( 1/2") 

IZG-6791 

PIN, equalizer bar pivot shaft locking (used 
with SHAFT, 334 845 Rl) 

TD-l5BP 6001 to 7417 
TD-15BG 7 260 to 7417 
TD-15BGA 7260 to 7417 

SHAFT, equalizer bar pivot 
TD-15BP 6001 to 7417 
TD-15BG 7260 to 7417 
TD-15BGA 7260 to 7417 

BUSHING, pivot shaft 

SHAFT, equalizer bar pivot 
TD-15BP 7418 up 
TD-15BG 7418 up 
TD-15BGA 7418 up 

SPACER, equalizer (3) 

PLATE, equalizer bar pivot shaft retaining 
(2) TD-15BP 7418 up 
(2) TD-15BG 7418 up 
(2) TD-15BGA 7418 up 

5/8 x 1-1/2" hex-hd cap SCREW (8) 

NOTE 1 - Factory Application - Order On 
Machine Order Form. 

NOTE 3 - Field Application - Order 
Through Regular Service Parts 
Channels. 

-rROt-Furllished Separately 
X - As Required. 

PRINrED IN UNITED STATES OF AMERICA 

( 

C 

l__. 



C 

C 

C 

-------~--·,·--·-----------------.·----- -----------. 

-211-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

GEAR SHIFT LEVER, FORWARD AND REVERSE 
I EVER 

REF. 
NO. 

1 
2 

2 

2 

3 

~30 

~-29 :g--2s 
®-27 

25 t}--26 

',,6--24 
t--23 
~22 

@r----21 

\ 
20 

ll-<----19 

v--3 
~4 

@-5 
8 t;}-6 
\ e-1 

16~ 

t 
, , 17 cf?'o '" 

>- 1-9 
~10 

@).._11 

0-14 
~15 

0--14 
13 

"} 
12 

I.H.PART 
NUMBER 

264 055 RZ 
650 377 Cl 

612 575 C91 

331 939 Rll 

102 637 
179 890 
103 323 

124 552 

DESCRIPTION 

BALL, forward and reverse shift lever 
LEVER, forward and reverse (used with 

Custom Crawler Tractor) 
-LEVER, forward and reverse (not used with 

Custom Crawler Tractor) 

LEVER, forward and reverse (for manual 
shift crawler tractors equipped with cable 
radiator ~uard) 

1/Z" NUT 
1/Z x Z-1/4" hex-hd cap SCREW 
1/Z" lock WASHER 

KEY, 3/ 16 x l" (Woodruff No. 13) 

PRINTED IN UNITED STATES OF AMERICA 

REF. 
NO. 

-211-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

I.H.PART 
NUMBER 

D!';SCRIPTION 

GEAR SHIFT LEVER. FORWARD AND REVERSE 
LEVER- CoNTIHUED 

4 

5 

• 
7 

8 

9 

10 

11 

12 

13 

14 

15 

lb 

17 

18 

19 

20 

20 

21 

Z2 

23 

Z4 

ZS 

Zb 

27 

28 

29 

30 

252 977 R9l CLAMP, forward and reverse shift lever 
upper 

325 029 Rl BOOT, forward and reverse shift lever 

274 088 R91 CLAMP, forward and reve:rse shift lever 
lower 

252 852 Rl STOP, forward and ?'everse lever swivel 
cap spring 

104 076 RIVET, 3/16 x 1-5/8" rd-hd 

Z5Z 844 RI 

Z56 141 RI 

3zs oz8 RI 

3Z7 846 Rl 

306 OZS RZ 

3z1 an a1 

3Z7 868 R91 

306 OZ6 RI 

3Z7 873 Rl 
179 841 
103 321 

306 OZ5 RZ 

124 -549 

650 376 Cl 

612 576 CI 

3z5 oz8 R.l 

Z56 141 RI 

Z52 844 Rl 

Z52 852 Rl 

104 076 

274 088 R91 

3ZS OZ9 Rl 

Z52 977 R91 

3Z7 84Z Rl 
179 844 
103 321 

264 055 R2 

SPRING, forward and reverse lever swivel 
cap 

WASHER, forward and reverse lever swivel 
cap spring 

CAP, forward and reverse lever swivel 

LEVER, forward and reverse gear shift pivot 

SHAFT, forward and reverse gear shift lever 

GASKET, gear selector (Z) 

GATE, gear selector 

SHAFT, shifter lever large 

TOWER, gear selector 
3/8 x 1-1/4" hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 

SHAFT, shifter lever small 

KEY, 3/16 x 3/4" {Woodruff No. ';/) 

LEVER, gear shift hand (used with Custom 
Crawler Tractor) 

LEVER, gear shift hand (not used with 
Custom Crawler Tractor) 

CAP, shifter swivel 

WASHER, swivel cap spring 

SPRING, swivel cap 

STOP, swivel cap spring 

RIVET, 3/16x 1-5/8" rd-hd 

CLAMP, shifter lever boot lower 

BOOT, shifter lever 

CLAMP, shifter lever boot upper 

LEVER, fifth and reverse gear shift lock out 
3/8 x 1-5/8" hex-hd cap SCREW 
3/8" lock WASHER 

BALL, shifter lever 

PRINTED IN UNITED STATES OF AMERICA 



-212-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION OIL PUMP AND PIPING 
TD-15BG 7260 to 20041 
TD-15B(Agr)BGA 7260 to 20041 

5 rf 

'i/ \ <!,) 

20-------._,; 
2A---~ 

,-
' 
' ' 

n 
/ ' -- - ------------1 
: 

_, 

: 
=,,; ,----' 

REF. 1.H,PART 
NO. NUMBER 

610 417 Cl 

2 352 313 Rl 

2A 192 032 

2B 144 157 

3 37 167 D 

3 606 845 Cl 

4 37 165 D 

4 265 205 Rl 

265 204 Rl 

•tr'• 
' , 

' ( 

' ln..'I : ; 

' ' ' '-{~ - ---------· 

DESCRIPTION 

' ' -

J 
'' 

"0" RING, transmission case lower (7-3/4 x 
8-1/4 X } /4") 

"0" RING, tTansmission case upper (2-3/8 x 
2-3/4 X 3/ 1611 ) 

NIPPLE, brake cooling pipe {in transmission 
case) 

CROSS, 1/8" transmission cover to case 
tube {bTs) (*) 

ELBOW, transmission case (used with 
TUBE, 343 OZO R2) 

ELBOW, tTansmission case (used with 
TUBE, 607 872 Cll) 

NUT (used with TUBE, 327 881 R2, TUBE, 
343 020 R2, TUBE, 603 203 CZ and TUBE, 
603 204 CZ) (8) 

NUT (used with TUBE, 607 871 Cll, TUBE, 
607 872 Cll, TUBE, 007 873 C..:ll and TUtl.J::, 
607 874 Cll) (8) 

SLEEVE, tube (8) 

PRINTED IN UNITED STATES OF AMERICA 

-212-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION OIL PUMP AND PIPING- CoNT1NuEc 
TD-15BG 7260 to 20041 
TD-ISB(Agr}BGA 7260 to 20041 

REF, 
NO, 

5 

' 
' 

18 

19 \ 

20 \ p 

\~ 

1.H.PART 
NUMBER 

IPA-66699 C 

DESCRIPTION 

343 020 R2 TUBE, transmission case coveT to tTans­
mission 

(OTder the following paTts -
1 CONNECTOR 606 819 Cl 
l ELBOW 606 845 Cl 
l TEE 610 001 Cl 
l TUBE 607 872 Cll 
l TUBE 607 874 Cll 

607 872 Cll TUBE, w/two NUT, 265 205 Rl and two 
SLEEVE, 265 204 RI, transmission case 
cover to tTansmission {together with 
CONNECTOR, 606 819 Cl, ELBOW, 

336 936 Rl 

610 001 Cl 

606 845 Cl, TEE, 610 001 Cl and TUBE, 
607 874 C 11 will work fol' TUBE, 
343 OZO R2) 

TEE, transmission case coveT (used with 
TUBE, 343 020 R2 and TUBE, 603 204 CZ) 

TEE, tTansmission case coveT (used with 
TUBE, 607 872 Gil and TUBE, 007 874 Cll) 

(*) - Also Listed With "Oil Cooling BTake 
Piping." 

PRINTED IN UNITED STATES OF AMERICA 

( 

(_ 

( 

C 

( 



C 

C 

C 

C 

C 

REF. 

NO, 

-213-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

I, H. PART 

NUMBER 
DESCRIPTION 

TRANSM ISSJON OIL PUMP AND PIPING - CoNT1NuEo 

TD- lSBG 7260 to 20041 
TD-1 SB(Agr)BGA 7260 to 20041 

7 

7 

8 

9 

9 

10 

10 

11 
12 
13 
14 

15 

16 

17 

17 

18 
19 

20 

20 

21 

24 

25 

26 
27 

28 

29 

30 

31 

603 204 CZ 

607 874 Cll 

38 026 DM 

327 881 R2 

607 871 C 11 

37 323 D 

606 845 Cl 

144 038 
218 251 
604 901 Cl 
192 470 

327 371 R92 

144 042 

338 684 R91 

9 402 710 
327 885 RI 

313 579 Rl 

355 965 RI 

325 061 R3 

285 723 Rl 

327 840 RI 
179 860 
103 322 

316 609 Rl 

124 543 

603 549 C91 

179 851 
103 321 

350 667 Rl 

603 202 Cl 
179 850 
103 321 

38 026 DM 

TUBE, pump to transmission case cover tee 
{Order the following parts -

l CONNECTOR 606 819 Cl 
l ELBOW 606 845 Cl 
l TEE 610 001 Cl 
1 TUBE 607 872 C 11 
1 TUBE 607 874 Cll ) 

TUBE w/two NUT, 265 205 RI and two 
SLEEVE, 265 204 Rl, pump to transmission 
case cover tee (together with CONNECTOR, 
606 819 Cl, ELBOW, 606 845 Cl, TEE, 
610 001 Cl and TUBE, 607 872 Cll will 
work for TUBE, 603 204 CZ) 

CONNECTOR, transmission case cover tee 
(used with TUBE, 603 204 CZ) 

TUBE, filter to pump (order CONNECTOR, 
6068I9C1, ELBOW, 606845Cland 
TUBE, 607 871 Cll) 

TUBE w/two NUT, 265 ·205 Rl and two 
SLEEVE, 265 204 Rl, filter to pump (to­
gether with CONNECTOR, 606 819 Gland 
ELBOW, 606 845 GI will work for TUBE, 
327 881 R2) 

ELBOW, transmission oil filter (used with 
TUBE, 327 881 R2) 

ELBOW, transmission oil filter (used with 
TUBE, 607 871 Cll) 

BUSHING, 1/2 x 1/4" reducing 
TEE, 3/4 x 1/2 x 3/4" reducing 
NIPPLE, 3/4 x 2-1/2" pipe 
NIPPLE, 3/4 x 1-3/8" pipe 

FILTER w/ELEMENT, 346 821 R91 and 
"O" RING, 285 723 Rl, transmission oil 

BUSHING, 3/4 x 1/2" reducing 

HOSE w/FITTING, 338 680 R91 and FITTING, 
338 681 R91, rear main frame sump to filter 
(HOSE, 1/2" ID x 19" long including 
FITTINGS) (Aeroquip No. AZ55659-10-8-19) 

HOSE w/o FITTINGS, cut length 1/2" ID x 
19" long cut from bulk Hose No. 338 655 Rl) 

CONNECTOR, 5/8'' 
FLANGE, rear main frame sump 

1/2 x 1-1/4" hex-hd cap SCREW (2) 
1/2" lock WASHER (2) 

"011 RING, rear main frame sump flange 
(15/16 x 1-3/16 x 1/8") {optional with 
355 965 Rl) 

"0" RING, rear main frame sump flange 
(15/16 x 1-3/16 x 1/8") (optional with 
313 579 RI) 

YOKE, transmission drive 

"0" RING, transmission oil pump adapter 
(3-1/8 X 3-3/8 X 1/811 ) 

ADAPTER, transmission oil pump 
7/16 x 1-1/4" hex-hd cap SCREW (3) 
7/16" lock WASHER (3) 

GASKET, transmission oil pump 

KEY, coupling (Woodruff No. 3) 

PUMP, transmission oil (for components 
see list of parts under details of "Trans­
mission Oil Pump") 

3/8 x 3" hex-hd cap SCREW {2) 
3/8" lock WASHER (2) 

"0" RING, oil pump manifold (11/16 x 7/8 x 
3/32") (Z) 

MANIFOLD, transmission oil pump 
3/8 x 2-3/4" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

CONNECTOR, transmission oil pump mani­
fold (used with TUBE, 327 881 RZ, TUBE, 
603 203 CZ and TQBE, 603 204 C2) (4) 

PRlNTEO IN UNITE:D STATES OF AMERICA 

REF, 

NO. 

-213-

TRANSMISSION 
(FOR MANUAL5HIFT CRAWLER TRACTORS) 

I. H. PART 

NUMBER 
OESCRIPTION 

TRANSMISSION OIL PUMP AND PJPING - CoNT1NuEo 
TD-15BG 7260 to 20041 
TD-15B(Agr)BGA 7260 to 20041 

31 

32 

33 

33 

34 

606 819 Cl 

317 901 R91 

603 203 CZ 

607873Cll 

38 026 DM 

607 692 Cl 

346 821 R91 
338 680 R9I 

338 681 R91 

338 655 Rl 
285 723 Rl 

607 693 C91 

CONNECTOR, transmission oil pump mani­
fold (used with TUBE, 607 871 Cll) TUBE, 
607 873 Cll amd TUBE, 607 874 Cll) (4) 

VALVE, transmission oil pump check 

TUBE, oil pump by-pass (order two CON­
NECTOR, 606 819 Cl and TUBE, . -
607 873 Cll) 

TUBE, w/two NUT, 265 205 RI and two 
SLEEVE, 265 204 RI, oil pump by-pass 
(together with two CONNECTOR, 
606 819 Cl will work for TUBE, 603 203 C2) 

CONNECTOR, pump manifold 

ADAPTER, transmission cover tee orifice 
(assemble to transmission cover below tee) 
(used only on units equipped with PACKAGE, 
607 693 C91) 

ELEMENT, transmission oil filter 
FITTING, JIG swivel hose (Aeroquip No. 

4797-10-8) 
FITTING, male pipe (Aeroquip No. 4738-8-8) 

HOSE, 1/2" ID bulk (X) 
"0" RING, transmission oil filter (3-1/8 x 

3-3/8 x 1/8") 

PACKAGE, transffiission lube filter field 
improvement 

(Consists of -
1 ADAPTER 
1 ADAPTER 
1 ADAPTER 
1 ADAPTER 
1 BRACKET 
1 BRACKET 
2 CLIP 
1 CLIP 
1 CLIP 
1 CONNECTOR 
1 CONNECTOR 
2 CONNECTOR 
1 CONNECTOR 
1 CROSS 
1 ELBOW 
l ELBOW 
1 ELBOW 
1 ELBOW 
3 ELBOW 
l ELBOW 
Z ELBOW 
1 EXTENSION 
1 FILTER 
1 HOSE 
1 HOSE 
1 HOSE 
1 HOSE 
1 HOSE 
1 HOSE 
1 NIPPLE 
1 NIPPLE 
1 NIPPLE 
1 NIPPLE 
1 NUT 
5 NUT 
2 "0" RING 
1 PAMPHLET, 

5 
l 
l 

instruction 
SLEEVE 
TEE 
VALVE 

338 353 R91 
607 692 Cl 

9 402 681 
9 409 908 

341 736 R92 
604 373 C ll 
322 499 Rl 
343 310 RI 
362 120 Rl 

56 597 D 
606 291 C91 
606 819 Cl 

9 402 708 
144 151 
179 533 
336 503 R91 
603 879 C91 
606 849 C91 
606 930 Cl 
606 514 C91 

9 402 864 . 
337 216 Rl 
346 820 R91 
702 199 C91 
338 658 R91 
603 558 C91 
610 561 C91 
606 158 C9 l 
606 858 C91 
611 450 Cl 
192 470 
427 244 
334 762 Rl 

19 986 Rl 
265 205 Rl 
350 667 RI 

1 085 109 Rl 
265 204 Rl 
444 540 
604 988 C91 ) 

(*) - Also Listed With "Oil Cooling Brake 
Piping." 

(X) - Order Cut Length Required. 

PRINTED IN UNITED STATES OF AMERICA 



-214-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION OIL PUMP AND PIPING - CoNTINUED 

TD-I 5BG 20042 to 22062 {See NOTE) 
TD-15B(Agr)BGA 20042 to 22062 (See NOTE) 
TD-15BGF 21281 to 22062 (See NOTE) 
TD-15BGS 21676 to 22062 {See NOTE) 

REF, 

NO. 

' 
3 

4 

i-
' ' J ________ _ 

l " 
1 0 L._ 

0
.,,1 

\, , 1 [ 
" '·"-\ :: 

:':;· 
(_ ,, 
__ .,., 

,-J 
·' ·' 

J.H.PART 
NUMBER 

610 417 Cl 

352 313 Rl 

334 762 RI 

144 151 

----u----
DESCRIPTION 

"0" RING, tri:.nsmission case lower (7-3/4 x 
8-}/4 X 1/411 ) 

"0" RING, transmission case upper {2-3/8 x 
2-3/4 X 3/ 1611 ) 

NIPPLE, 1/4" brake coolin.r,: pipe 
(in transmission case) (used with FRAME, 
334 201 R93) 

TD- lSBG 20042 to 20420 
TD-1 SB(Agr)BGA 20042 to 20420 

CROSS, 1/4" transmission cover to case tube 
(zn-pltd} (used with FRAME, 334 201 R93) (t) 

TD-15BG 20042 to 20420 
TD-1 SB(Agr)BGA 20042 to 20420 

PRINTE:0 IN UNIT!ii:O STATE:S OF AM!ii:RICA 

-214-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION OIL PUMP AND PIPING - CONTINUED 

TD- l 5BG 20042 to 22062 (See NOTE) 
TD-15B(Agr)BGA 20042 to 22062 {See NOTE) 
TD-ISBGF 21281 to 22062 (See NOTE) 
TD-ISBGS 21676 to 22062 {See NOTE) 

19 
1
~ 

20 L \I, 
'\~ 

Rlii:F. 

NO. 

0 

I.H.PART 
NUMB!ii:R 

4A 263 804 RI 

5 
6 

9 402 864 
606 158 C91 

29 

34 

J 
@--30 l>-2

• 

~31 
0--32 
®-33 

Cf.l-UJ07A 

Dlii:SCRIPTION 

TEE, transmission case to rear frame cover 
(used with FRAME, 611 218 C91) 

TD-15BG 20421 to 22062 
TD-lSB(Agr)BGA 20421 to 22062 
TD-15BGF 21281 to 22062 
TD-15BGS 21676 to 22062 

ELBOW, transmission case (2) 
HOSE w/two FITTING, transmission case 

cover to transmission (HOSE, 3/8" ID x 14" 
long including FITTINGS) 

(+) - Also Listed With "Oil Cooling Brake 
Piping. '1 

NOTE - For Transmission Oil Pump and 
Piping on machines with serial 
numbers 22063 and up refer to 
Hydraulic Svl'<tem. 

PRINT!ii:O IN UNITED STATES OF AMERICA 

( 

l 

(_ 



C 

C 

~-
( __ ___ 

--·- ---------- -------------------- --··--·-·····--·-·---.-----

Rl:I'". 
NO-

-215-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

I.H.PART 
NUMBE:R 

i:iesCR(PTION 

TRANSMISSION OIL PUMP AND PIPING- CoNTtNU£o 

TD-15BG 20042 to 22062 (See NOTE) 
TD-15B{Agr)BGA 20042 to 22062 {See NOTE) 
TD-ISBGF 21281 to 22062 (See NOTE) 
TD-15BGS 21676 to 22062 (See NOTE) 

7 
8 

9 

10 
11 

12 

12 

13 
14 

15 
16 
17 

17 

17A 

17A 

17B 

17B 

18 

444 540 
9 402 708 

606 858 C91 

611450Cl 
179 S33 

610 561 C91 

319 753 R91 

336 503 R91 
610 795 C91 

179 838 
103 321 
103 341 

427 244 
606 514 C91 
603 558 C91 

319 753 R9I 

10Z729Rl 

336182Rl 

144 097 

144 105 . 

338 353 R91 

TEE, transmission case cover 
CONNECTOR, 3/8" housing to tee (at tee) 

HOSE w/two FITTING, pump to transmission 
case cover tee {HOSE, 3/8" ID x 9-1/2" long 
including FITTINGS) 

NIPPLE, 1/2" filter to pump (at pump) 
ELBOW, filter to pump (at pump) 

HOSE w/two FITTING, 319 753 R91, filter to 
pump (HOSE, 5/8" ID x 23" long including 
FITTINGS) 

HOSE w/o FITTINGS, cut length 5/8" ID x 
19-5/ 8" lone: cut from bulk HOSE No. 
319 710 Rl 

FITT mG, male pipe {Aeroquip No. 
4412-12-12) (2) 

ELBOW, transmission oil filter {outlet) 
FILTER, transmission oil (for components 
see list of parts under details of 
"Transmission Oil Filter") 

3/8 x 7/8" hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 
13/32 x 13/16" x 16 ga WASHER (4) 

NIPPLE, trant.mission oil filter (inlet) 
ELBOW, transmission oil filter (inlet) 
HOSE w/two FITTING, 319 753 R91, rear 

frame sump to filter (HOSE, 5/8" ID x 53" 
lone: including FITTINGS) 

HOSE w /o FITTINGS, cut length 5/8" ID x 
49-5/8" long cut from bulk HOSE No. 
319 710 Rl 

FITTING, male pipe (2) 

ADAPTER, (together with Coupling, 
144 097, optional with Adapter, 336 182 Rl 
and Coupling:, 144 105) sump filter hose 
(3/4 x 3/4") (used with Frame, 611 218 C9l) 

TD-I5BG 20421 to 22062 
TD-15B{Agr)BGA 20421.to 22062 
TD-I5BGF 21281 to 22062 
TD-15BGS 21676 to 22062 

ADAPTER, {together with Coupling, 144 105, 
optional with Adapter, 102 729 RI and 
Couoline:, 144 097) sump filter hose (3/4 x 
l") (used with Frame, 611 218 C91) 

TD-15BG 20421 to 22062 
TD-l 5B(Agr)BGA 20421 to 22062 
TD-15BGF 21281 to 22062 
TD-15BGS 21676 to 22062 

COUPLING, {together with Adapter, 
102 729 Rl, optional with Coupling 144 105 
and Adapter, 336 182 Rl) reducer (used 
with Frame, 61 l 218 C9 l) 

TD-l5BG 20421 to 22062 
TD- l 5B(Agr)BGA 20421 to 22062 
TD-15BGF 21281 to 22062 
TD-15BGS 21676 to 22062 

COUPLING, (together with Adapter, 
336 182 RI, optional with Coupling, 144 097 
and Adapter, 102 729 RI) reducer {used with 
Frame, 611 218 C91) 

TD-15BG 20421 to 22062 
TD-15B(Agr)BGA 20421 to 22062 
TD-15BGF 21281 to 22062 
TD-15BGS 21676 to 22062 

ADAPTER, swivel (on sump flange) {used 
with Frame, 334 201 R93) 

TD-I5BG 20042 to 20420 
TD-15B{Agr)BGA 20042 to 20420 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO, 

-215-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

I. H. PART 
NUMBER 

OESCR!PTION 

TRANSMISSION OIL PUMP AND P!PING - CoNTIN,..Ea 
T:0-l 5BG 20042 to 22062 (See NOTE) 
TD-15B(Agr)BGA 20042 to 22062 (See NOTE) 
TD-15BGF 21281 to 22062 {See NOTE) 
TD-1SBGS 21676 to 22062 {See NOTE) 

19 

lO 

21 

21 

22 

23 

24 
25 

26 

27 

28 

29 

30 
31 
32 
33 
34 

327 885 Rl 

179 883 
103 323 
3':i5 %5 RI 

325 061 R3 

609 514 CZ! 

21:15 723 Rl 

327 840 RI 
179 860 
103 322 
316 609 RI 
124 543 

603 549 C9 l 

179 851 
103 321 

350 607 Rl 

604 988 C91 

179 849 
103 321 

604 991 Cl 
32. 433 D 

364 885 Rl 
605 430 Cl 
444 574 
604 373 CZl 
102 635 
179 839 
103 321 
322. 499 RI 

314 798 Rl 
337 216 Rl 
102 635 
179 838 
103 321 
343310Rl 

319 710 Rl 

FLANGE, rear m.i.in frame sumµ {usc<l with 
Frame, 334 201 R93) 

TD-15BG 20042 to 20420 
TD-15B{Agr)BGA 20042 to 20420 

1/Z x 1-1/4" hex-hd cap SCREW (l) 
I/2" lock WASHER (2) 

"0" RING, rear main frame sump flan)!~' 
(15/16 x 1-3/16 x 1/8") (used with Frame, 
334 20 I R93) 

TD- l 5BG 20042 to 20420 
TD- l 5B(Agr)BGA 20042 to 20420 

YOKE, transmission drive 
TD-15BG 20042 to 20515 
TD-15B(Agr)BGA 20042 to 20515 

YOKE, transmission drive 
TD-15BG 20616 to 22062 
TD-1 SB(Agr)BGA 20616 to 22062 
TD-15BGF 2 1281 to l2062. 
TD-15BGS 21676 t() 22062 

"0" RING, transmission oil pump adapter 
(3-1/8 X 3-3/3 X 1/811

) 

ADAPTER, transmission oil pump 
7/16 x 1-1/4" hcx-hd cap SCREW (3) 
7 / 16" lock WASHER (3) 

GASKET, transmission oil pump 
KEY, coupling {Woodruff No. 3) 

PUMP, transmission oil {for components see 
list of parts c.ndcr details of ''Transn,i,o oion 
Oil Pump'') 

3/8 x 3" hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

"0" RING, check valve housing (11/16 x 7/8 x 
3/32") {2) 

VALVE, transmission oil pump check 
(Composed of -

§ 1 HOUSING 
PLt;G 103 866 
PLUG 605 430 Cl 
POPPET 604 991 Cl 
RING ,.364 885 Rl 

l SPRING 32 433 D 
3/8 x 2-1/2'" hcx-hd cap SCREW (2) 
3/8" lock WASHER (2) 

HOUSING, transmission oil pump check valve 
(Not Furnished Separately) 

POPPET, check valve 
SPRING, check valve 
"0" RING, . 735 x . 949 x . 097" 
PLUG, check valve 
PLUG, 1/4" pipe 
BRACKET, transmission oil filter support 

3/8" NUT (2) 
3/8 x l" hex-hd cap SCREW (2) 
3/8" lock WASHER (Z) 

CLIP, pump hose (on clutch housing cover 
bolt) 

TD- ISBG 20242 to 21396 
TD.15BGF 20242 to 21396 

CLIP, sump hose (on front frame) 
EXTENSION, clip 
3/8" NUT 
3/8 x 7/8" hex-hd cap SCREW {2) 
3/8" lock 'NASHER (Z) 

CLIP, cover to case hose (on transmi:,;sion 
cover bolt) 

HOSE, 5/8" ID bulk (X) 

NOTE - For Transmission Oil Pump and 
Piping on machines with serial 
numbers 22063 and up refer to 
Hydraulic System. 

IX) - Ordzr Cut Length As Required. 
~ - Not Furnished Separat~ly. · 

PRINTED IN UNITED STATES OF AMERICA 



TRANSMISSION 
(FOR MAN-UAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION CASE, COVER, SHIFTING FORKS AND 
RELATED PARTS 

2 

3 

4 

5 

6 

I.H,PART 
NUMBER 

603 195 C92 

703 367 C92 

331 955 R93 

703 366 C91 

20 833 Rl 

334 847 R31 

327 867 Rl 

269 908 Rl 

327 874 Rl 

DESCRIPTION 

TRANSMISSION ASSY (For Agr. Tractors) 
(Consists of all parts listed under pages 
193 to and including page 205) (Order 
TRANSMISSION'ASSY, 703 367 C92 and 
PACKAGE, 703 369 C91) 

~ TRANSMISSION ASSY (For Custom Tractors) 
(Consists of all parts listed under l)ages 
193 to and including page 205) (together with 
PACKAGE, 703 369 C91 will work for 
TRANSMISSION ASSY, 603 195 C92), 

TRANSMISSION ASSY (For manual shift, 
backfiller and sideboom tractors) (Consists 
of all parts listed under pages 193 to and 
including page 205) (Order TRANSMISSION 
ASSY, 703 366 C91 and PACKAGE, 
703 369 C91) 

TRANSMISSION ASSY (For manual shift, 
backfiller and sideboom tractors) (Consists 
o£ all parts listed under pages 193 to and in­
cluding page 205) (together with PACKAGE, 
703 369 C91 will work for TRANSMISSION 
ASSY, 331 955 R93). 

BOLT, 3/4 x 1-3/4" (will work for 3/4" 
NUT and STUD, 57 382 D) (6) 

CASE w/two PLUG, 9 409 949, four PLUG, 
373 553 Rl ,transmission 

POPPET, first thru fifth gear shifter (3) 

SPRING, firstthrufifth gear shifter poppet (3) 

PLUG, first thru fifth gear poppet spring 
retainer (3) 

327 875 Rl l PLATE, gear shifter lock pin 

327 880 Rl GASKET, gear shifter cam lock housing 

-216-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION CASE, COVER, SHIFTING FORKS AND 
RELATED PARTS - CcNTlNUED 

R.E;F, 
NO. 

7 

8 

9 

lO 
ll 
lZ 
l3 

14 
15 
16 
17 
18 
19 

20 

21 
22 

1,H,PART 
NUMSl':R 

327 879 Rl 
179 851 
103 321 

350 667 Rl 

327 847 Rl 1 
179 837 
327 850 Rl l 
103 026 
104 038 
114 785 
103 362 

269 908 Rl 
125 860 
327 856 Rll 
327 859 Rl 1 
327 862 Rl 
355 967 Rl 

327 863 Rl 
179 835 

PO 10 532 

334 106 R2 
325 080 Rl 

15 210 D 
103 321 
103 341 
278 026 Rl 

CIJ::SCRlPTlON 

HOUSING, gear shifter cam lock 
3/8 x 3" hex-hd cap SCREW (6) 
3/8" lock WASHER (6) 

"0" RING, gear shifter lock camshaft 
(11/16 X 7/8 X 3/32") 

CAMSHAFT, gear shifter lock 
3/8 x 3/4" dog-pt set SCREW 

ROD, gear shifter lock operating (*) 
NUT, 3/8NF jam(*) 
CLEVIS, 3/8" rod end(*) 
PIN, 3/8" rod end(*) 

1/16 x 3/4" cotter PIN (2) 

SPRING, lock plate guide 
DOWEL, 3/4 x 1-1/2" {2) 
FORK, third and fourth gear shifter 
FORK, fifth gear shifter 
SHAFT, gear shifter upper (3) 
"0" RING, gear shifter upper shaft lock pin 

(3/8 X 1/2 X 1/16 11 ) 

PIN, gear shifter upper shaft lock 
3/8 x 5/8" hex-hd cap SCREW 
WASHER, 13/32" flat 

GASKET, transmission cover 
SCREEN, transmission case oil return 

TD-15BG 7260 to (#) 
TD-15BGA 7260 to (#) 
TD-15BGF 21281 to(#) 
TD-lSBGS 21676 to(#) 

SCREW, 3/8 x 3/4" hex-hd-dld cap (3) 
3/8" lock WASHER (3) 
13/32 x 13/16 x 16 ga, WASHER (3) 
WIRE, bulk locking (14 ga) (customer 
must specify length required) 

{#) Serial Number Not Available 
('~) - Not Part of Transmission Asserribly. 

PRINTED IN UNIT.E;D STATES OF AM.E;RICA (Rev, No. 1 10-71) PRINTED IN UNITED STATl':S OF AMl':RICA 

C, 

C 

(/ 

l 



C 

C 

C 

C 

-217-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

·=· NO. 
I.I-I.PART 
NUMBER 

DESCRIPTION 

TRANSMISSION CASE, COVER, SHIFTING FORKS AND 
RELATED PARTS - CoNTINl.oEO 

23 603 164 Cll 

271 500 
'--1.79 864 

103;322 

24 141 279 ·~ 
25 

26 

27 

334 119 RI 

327 851 Rl 
271 508 
179 860 
186 292 
I 03 322 

270 835 RI 

COVER w/two DOWEL, 125 860, two DOWEL, 
141 279 and PLUG, 270 835 Rl 

7 / 16" NUT (9) 
7/16 x 1-3/4" hex-hd cap SCREW (9) 
7/16" lock WASHER {9) 

DOWEL, 1/2 x 3/4" (2) 

GASKET, gear shifter housing 

HOUSING, gear shiftel:' 
7/16" NUT (4) 
7/16 x-1-1/4" hex-hd cap SCREW (3) 
7/16 x 4-1/4" hex-hd cap SCREW (4) 
7/16" lock WASHER (7) 

PLUG, 3/4" csk pipe 

28 350 667 RI "0" RING, gear shifter lower shaft ( 11/ 16 x 
7 /8 X 3/32 11 ) 

29 19 885 RI PIN, 1/4 x 1-3/8" spiral 

30 327 866 RZ SHAFT, gear shifter lower 

31 327 864 Rll FORK, forward and reverse gear shifter 

32 327 853 Rl l FORK, first and second gear shifter 

33 9 409 949 PLUG, 3/4" sq-soc pipe (2) 

34 3l7 867 Rl POPPET, forward and reverse gear shifter 

35 269 908 Rl SPRING, forward and reverse gear shifter 
poppet 

37 

38 

38 

120 428 

19884Rl 

54 441 D 

373 553 ;Rl 

373 553 Rl 

GASKET, fon~ard and reverse gear shifter 
poppet plug 

PLUG, forward and reverse gear shifter 
poppet 

PLUG, transmission case cup (used 
with GASE, 334 847 Rll (3) 

PLUG, transrr,ission case cup (used with 
GASE, 334 847 R21) (3) 

PLUG, transmission case cup (used with 
GASE, 334 847 R2l) 

PRINTED IN UNITED STATES OF AMERICA (Rev. No, I 10-71) 

···-~-- ---·~------·-·--·-------·---. 

-217-

MEMORANDA 

PRINTED IN UNITED STATES OF AMERICA 



-218-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION OIL FILTER 
(Ripley) 
TD-15BG 20042 to* 
TD-15B(Agr)BGA 20042 to* 
TD-15BGF 21281 to* 
TD-15BGS 21676 to* 

REF. 
NO. 

A 

B 

I.H.PART 
NUMBER 

346 820 R91 

179 838 
I 03 321 
103 341 
610,795 C91 

179 880 
103 323 
103 343 

IPA-82334 

DESCRIPTION 

Parts without letters after the description 
indicates the part is used for all filters 
listed below. Letters A and Bare used to 
identify separate filters, 

FILTER ASSY, transmission oil 
(ODIH-1000 - 100) 
(Order FILTER, 610 795 C91) 

3/8 x 7/8 11 hex-hd cap SCREW (4) 
3/8" lock WASHER (4) 
13/32. x 13/16" x 16 ga WASHER (4) 

FILTER ASSY, transmission oil 
(ODIH-1000 - A) 
(Will work for FILTER, 346 820 R91) 

1/2 x 7 /8" hex-hd cap SCREW (3) 
1/2" lock WASHER (3) 
17/32 ,< 1-1/16'' x 13 ga WASHER (3) 

PRINTED IN UNITED STATES OF AMERICA 

-218-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

REF, 

NO. 
1.H.f'ART 
NUMBER 

C,ESCRIPTION 

TRANSMISSION OIL FILTER- CoNT1Nue:o 

(Riplevl 
TD-15BG 20042 to * 
TD-15B{Agr)BGA 20042 to* 
TD-15BGF 21281 to* 
TD-15BGS 2167.6 to* 

HEAD, filter (Not Furnished Separately) 

2 346 823 Rl FITTJNG (Filter A) 

3 708 560 Rl "0" RING, 1-5/ 16 X 1-9/ 16 X 1/8" 

4 346 821 R91 ELEMENT w/ 11 0 11 RJNG, 708 560 RI, filter 

5 346 822 Rl SPRING 

6 354 836 Rl "0" RING, 3-1/4 x 3-1/2 x l /8" 

7 BODY, filter (Not Furnished Separately) 

* - Serial Number Not Yet Availab~e 

PRINTEO IN UNITED STATES OF AMERICA 

C 

( 

C 

r 



( 
\ 

C 

C 

C 

-219-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION OIL PUMP 
(Wooster) 
TD-15BG 7260 to 22062 
TD-15B(Agr)BGA 7260 to 22062 
TD-15BGF 21281 to 22062 
TD-15BGS 21676 to 22062 

-219-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

TRANSMISSION OIL PUMP- CONTINUED 

(Wooster) 
TD-15BG 7260 to 22062 
TD-15B(Agr)BGA 7260 to 22062 
TD-15BGF 21281 to 22062 
TD-15BGS 21276 to 22062 

9 

l 
• ~@ I 

2 
4 @ .~@ 

tt @ 
IPA-78073 

Cl 

REF, I.H.PART DESCRIPTION 
REF, I.H.PART DESCRIPTION NO. NUMBER No. NUMBER 

603 549 C91 PUMPASSY, transmission oil (consists of the 8 603 581 Cl GEAR, driven 
following parts 

9 603 579 Cl BEARING (2) 
383 021 Rl SEAL, shaft 

lO 603 578 Cl BODY 
l 603 577 Cl COVER, front 

1/4 x 1/2" hex-soc-hd SCREW (2) 11 383 018 Rl "0" RING, 2-11/16 X 2-7/8 X 3/32" 

3 383 020 RI SPACER 
lZ 603 582 Cl COVER, rear 

4 383 019 Rl SEAL, gasket 179 848 3/8 x 2-1/4" hex-hd cap SCREW (2) 

383 017 RI "0" RING, 2-9/16 X 2-3/4 x 3/32" 316 60g RI GASKET. pum.> {not part of pump assy) 

• 603 579 Cl BEARING (2) 250 884 Rl WASHER 

7 603 58Q Cl GEAR, drive 603 583 Cl WASHER 

PRl[,{TEO Jr,{ UNiTED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA 

{' 

I. 



-220-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

REVERSE IDLER GEAR. TRANSMISSION INPUT SHAFT AND 
FIFTH SPEED IDLER SHAFT 

18 

)9 I l 
0 

-220-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

REVERSE IDLER GEAR, TRANSMISSION INPUT SHAFT AND 
FIFTH SPEED IDLER SHAFT- CoNTn,uEo 

' - D 

@(I ( « ( D 

REF. 

NO. 

' 
' 
3 

4 
5 

8 

8 

8 

9 

1.H.PART 
NUMBER 

606 161 C91 

616 460 Cl 

603 163 Cl 

603 200 Cll 

ST 205 A 
359 141 Rl 

325 015 R2 

609 515 Cl 

609 513 Cl 

1 79 860 

610 081 Cl 

103 322 

610411 Cl 

22 

DESCRIPTION 

BEARING, reverse idler rear 

GEAR, reverse idler (used with TRAN­
SMISSION, 7C3 366 C91 and 703 367 C91) 

GEAR, reverse idler (used with TRAN­
SMISSION, 331 955 R93 and 603 195 G92) 

COUPLING, transmission oil pwnp (used with 
TRANSMISSION, 331 955 R93 and 
603 195 G92) 

BEARING, reverse idler front 
RING, reverse idler front bearing snap 

HOUSING, input shaft oil seal (See NOTE A) 
TD-lSBG 7260 to 20515 
TD- I 5B(Agr)BGA 7260 to 20515 

HOUSING, input shaft oil seal and bearing 
retainer (Used on units equipped with NOTE 
Al 

TD-15BG 7260 to 20515 
TD- l 5B{Agr)BGA 7260 to 20515 

HOUSING, input sh_aft oil seal 
TD-15BG 20516 up 
TD-I 5B(Agr)BGA 20516 up 
TD-15BGF 21281 up 
TD-15BGS 21676 up 

7/16 x 1-1/4" hex-hd cap SCREW (used with 
HOUSING, 325 015 R2) (3) 

BOLT, 7/ 16 x 1-1/8" (Used with HOUSING, 
609 513 Cl) (3) 

7/1611 lock '.VASHER (3) 

"0" RING, input shaft oil seal housing 
(3-1/2 X 3-3/4 X 1/8") 

PRINTED IN UNITED STATES OF AMERICA 

REF. 

NO. 

lO 

10 

lOA 

!OB 

" 
13 

14 

l5 

J.H.PART 
NUMBER 

32I972R9l 

6l9586C91 

10B 10A 

J I 
(ID@ 

O£SCRIPT10N 

IPA-M6'6C 

SEAL and ROTOR, transmission input, shaft 
(See NOTE A) 

TD-15BG 7260 to 20515 
TD-l5B(Agr)BGA 7260to205I5 

SEAL and ROTOR, transmission input shaft 
TD-15BG 20516 up 
TD-15B(Agr}BGA 20516 up 
TD~l5BGF 21281 up 
TD-15BGS 21676 up 

619 584 C91 SEAL, input shaft oil (Used on units equipped 
with NOTE A) 

TD-15BG 7260 to 20515 
TD- l 5B(Agr)BGA 7260 to 20515 

610 026 Cl SLEEVE, wear {used on units equipped with 
NOTE A) 

358 236 RI 

TD-15BG 7260 to 20515 
TD-15B(Agr)BGA 7260 to 20515 

RING, transmission input shaft bearing snap 

ST 278 BEARING, transmission input shaft front 

603 162 Cl GEAR, forward and reverse driving 

141 127 PIN, 5/32 x 5/16" dowel (For use with 
SHAFT, 327 835 Rl when required) 

NOTE A - For service order { 1) HOUSING, 
609 515 Cl (1) SEAL, 619 584 C91, 
(I) SLEEVE, 610 026 Cl and (1) 
RING, 610 411 Cl 

PRINTED IN UNITED STATES OF AME:RICA 

( 

C 

( 
~/ 



l ...... __ _ 

C 

C 

C 

( 

REF. 

No. 

-221-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

I.H.PART 
NUMBER 

DESCRIPTION 

REVERSE IDLER GEAR, TRANSMISS10N INPUT SHAFT AND 
FIFTH SPEED IDLER SHAFT - CONTINUED 

lb 

17 

17 

18 

19 

,o 

Zl 

21A 

" 

" ,. 
Z5 

12484Rl 

327 835 Rl 

609 512 Cl 

603 161 Cl 

321966R91 

327 833 Rl 

308 674 R91 

631 530 Rl 

603 160 Cll 

252 483 RI 

334 114 Rll 
179 860 
103 32.Z 

141 ll8 

310 939 Rl 

290 987 Rl 

KEY, forward and reverse driving gear 
(Woodruff No. 30) 

SHAFT. transmission input (See NOTE; B) 
TD-lSBG 7260 to 20515 
TD- I 5B(Agr)BGA 7260 to 20515 

SHAFT, transmission input 
TD-15BG 20516 up 
TD-lSB(Agr)BGA 20516 up 
TD .. ISBGF 21281 up 
TD-15BGS 21676 up 

GEAR, fifth speed driving 

BEARING, transmission input rear 

WASHER, 5th speed idler gear thrust (2) 

BEARING {2) 

RING, 5th speed idler shaft retainer 

GEAR w/two BEARING, 308 674 R91, 5th 
speed idler 

11 0 11 RING, 5th speed idler shaft (l-1/4 x 
1-1/Z x 1/8") 

SHAFT, 5th speed idler 
7/16 x 1-1/4" hex-hd cap SCREW (2) 
7/ 1611 lock WASHER (2) 

PIN, 1/8 x 1-1/8" dowel (Z) 

"0" RING, transmission input shaft 
{ 1-3/4 x Z x 1/8") (optional with 290 987 RI) 

TD-15BG 7260 to 20515 
TD-ISB(Agr}BGA 7260to205I5 

"0" RING, transmission input shaft (1-3/4 
xZx 1/8") (optional with 310 939 Rl) 

TD-ISBG 7260 to 20515 
TD-15B(Agr)BGA 7260to20515 

NOTE B - For service order {3f BOLT, 
610 081 Cl (1) HOUSING, 
609 513 Cl (1) SEAL, 610 025 C9l, 
(1) SHI.FT, 609 512 Cl (1) RING, 
610 411 Cl and {l) YOKE, 
609514Cll 

PRINTED IN UNITED STATES OF AMERICA 

-221-

MEMORANDA 

'· ,., 

! 

PRINTED JN UNITEO STATES OF AMERICA 



-222-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

BEVEL PINION SHAFT, SPLINE SHAFT ANO 
RELATED PARTS 

31 

' 
REP', 1,H,P ... RT DESCRIPTION 
NO. NUMBER 

19 829 Rl NUT, bevel pinion retainel" 
2 325 055 Rl PINION, bevel (*) 
3 321 967 R91 BEARING, pinion l"eal" 
4 324 049 Rl RING, real" beal"ing bevel pinion retainel" 

5 12 484 Rl KEY, ddven gear (3) 

' 141 127 PIN, 5/32 x 5/ 16" dowel 
7 327 839 Rl SHAFT, bevel pinion 

8 603 225 Cl GEAR, first and fifth speed driven (44-26T) 

8 603 154 Cl 
(tl 

GEAR, fil"St and fifth speed driven (42-26T) 
(%) 

9 603 155 Cl GEAR, second and third speed driven (34-30T) 
(%) 

9 603 226 Cl GEAR, second and third speed driven (39-35T) 
(tl 

10 603 156 Cl GEAR, fourth speeid driven (27T) (%) 
10 603 227 Cl GEAR, fourth speed driven (29T) (t) 

11 325 003 Rl SPACER, bevel pinion shaft rear 
12 325 004 Rl SPACER, bevel pinion shaft front 
13 610 415 Cl "0" RING, bevel pinion shaft bearing cage 

(4-7/8 X 5-3/8 X l/4") 

14 334 686 Rl SHIM, be.vel pinion shaft (medium) (. 015") (X) 
14 334 687 Rl SHIM, bevel pinion shaft (light) (.007") (X) 
14 334 688 Rl SHIM, bevel pinion shaft (extn light) (, 004") 

(X) 

15 334 685 R2 CAGE, pinion 3haft bearing 
179 862 7/16 x 1-1/Z" hex-hd cap SCREW (6) 
103 322 7/16" lock WASHER (6) 

lb 325 007 Rl LOCK, bevel pinion shaft front bearing 
retainer 

179 837 3/8 x 3/4" hex-hd cap SCREW (Z) 
103 3Zl 3/8" lock WASHER (Z) 

17 321 %9 R91 BEARING, bevel pinion shaft front 
18 19 499 Rl NUT, bevel pinion shaft front 

PRINTED IN UNITED STATE!I OF AMERICA 

-222-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

BEVEL PINION SHAFT. SPLINE SHAFT AND 
RELATED PARTS - CoNTLNl,ll>D 

=·· NO. 

19 

20 
21 

22 

23 

24 

24 

25 
26 
27 
28 

28 

29 

29 

30 
31 

I.H.P ... RT 
NUMBER 

285 723 Rl 

325 005 RI 
269 910 Rl 

269 909 RZ 

603 206 Cl 
179 860 
103 322 

Z.59 246 Rl 

309 078 Rl 

359 894 Rl 
ST 293 

603 159 Cl 
603 229 Cl 

603 158 Cl 

603228Cl 

603 157 Cl 

603Z.05Cl 
3Z4 015 R91 
334 226 Rl 
331 786 R91 

/PA-61451 

DESCRIPTION 

"0" RING, bevel pinion shaft front bearing 
retainer (3-1/8 x 3-3/8 x l/811

) 

RETAINER, bev"el pinion shaft front bearing 
GASKET, bevel pinion shaft front bearing 
retainer plug 

PLUG, bevel pinion shaft front bearing 
retainer 

CAP, spline shift bearing 
7/16 x 1-1/4" hex-hd cap SCREW (3) 
7/1611 lock WASHER (3) 

''0'' RING, spline shaft bearing cap (3-7/8 x 
4-1/8 x 1/8") (optional with 309 078 Rl) 

"0" RING, spline shaft bearing cap (3-7/8 x 
4-1/8 x 1/8") (optional with Z.59 246 Rl) 

RING, spline shaft front bearing snap 
BEARING, spline shaft front 
GEAR, forward and reverse driven {45T) 
GEAR, third and fourth speed driving (38-32T) 

(I) 
GEAR, third and fourth speed driving (37-40T) 

(%) 
GEAR, first and second speed driving (Z7-

Z3T) (t) 
GEAR, first and second speed driving (25-

33T) (%) 

SHAFT, spline 
BEARING, spline shaft rear 
GEAR, drive bevel (*) 
GEAR, 334 226 Rl and PINION, 325 055 Rl, 
drive bevel (matched set) (*) 

(t) - Manual Shift Backfiller and Sideboom 
Crawler Tractors. 

(%) - Agr. and Custom Crawler Tractors. 
(*) - Also Listed And Illustrated With 

••Steering Planetary Drive.'' 
X - As Required. 

PRINTED IN UNITED STAT.i.5 OF AMERICA 

( ' ) 

C 

(_ 

C 



C 

C 

C 

-223-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

DIVERTER VALVE 
(Webster Electric Go.) 

REI'. 
NO. 

2 

4 

5 

I.H.PART 
NUMBER 

654 180 G91 
179 806 
120 392 

19 592Rl 

627 710 Cl 

364 885 RI 

627 709 Cl 

CE-98566 

OESCRIPTION 

DIVERTER VALVE ASSEMBLY 
SCREW, 1/4 x 2-1/4" hex-hd cap (4) 
WASHER, 9/32 x 5/8" x 16 ga (4) 
NUT, 1/4" nylon (4) 
(Consists of the foilowing parts -

PLUG 

"0" RING (2) 

SPRING 

SPOOL (Not furnished separately) 

HOUSING (Not furnished separately) 

-223-

TRANSMISSION 
(FOR MANUAL SHIFT CRAWLER TRACTORS) 

DIVERTER VALVE - Continued 
(Webster Electric Go.) 

REP'. 
NO. 

6 

7 

8 

0 

I.H.PART 
NUMBER 

627 708 CI 

627 711 CI 

398 691 R91 

654 206 Cl 
102 637 

20 651 RI 
20 734 Rl 

613 454 Cl 

0 j 

OESCRIPTION 

PLUG w/SEAL, 398 691 R91 

"0" RING (. 50 x . 62 x . 070) 

SPOOL (Not furnished separately) 

SEAL (used with PLUG, 627 708 Cl) 

SUPPORT, diverter valve 
NUT, 1/2" (2) 
SCREW, 1/2 x l" hex·hd cap 
SCREW, 1/2 x 2·1/2" hex·hd cap (2) 
WASHER (3) 

PRINTED IN UNITED STATES OF AMERICA (Rev. No. l 10-71) PRINTED IN UNITED STATES OF AMERICA 



-224-

TRANSMISSION 
(FOR POWER SHIFT CRAWLER TRACTORS) 

GEAR SELECTOR LEVER AND RELATED PARTS 
TD-lSBP 6001 to ?2000 
TD-15BPS 9371 to 22000 

ftltF, 
NO. 

I.H.PART 
NUMBER 

334 670 Rl 

179 835 
103 321 
334 654 RI 1 

179 858 
103 322 
331 719 Rl 

O.E;SCRIPTION 

PLATE, _gear selector linkage access cover 
(l) 

3/8 x 5/8" hex-hd cap SCREW (8) 
3/8" lock WASHER (8) 

HOUSING w/two BUSHING, 304 483 RI, gear 
selector controls 

7 / 16 x l" hex-hd cap SCREW (4) 
7/16'' lock WASHER (4} 

GATE, gear selector hand lever (Not for 
sideboom cra·.vler tractors) 

TD-15BP 6001 to 7030 
(Order the following parts -

l GATE 331 719 R2 
l PLATE 603 745 C91 ) 

Pfl:INT.E;O IN UNITEO STATES OF AMEll:ICA 

-224- • 
TRANSMISSION 

(FOR POWER SHIFT CRAWLER TRACTORS) 

GE.4R SELECTOR LEVER ANO RELATED PARTS- CoNTlNUEo 
TD-15BP 6001 to 22000 
TD-15BPS 9371 to 22000 

ft£,. 
NO. 

4 

s 

1.H.PART 
NUMBER 

331719R2 

133 891 
33l7I8R2 

133 891 
334 664 Rl 
179 856 
103 322 

66 584 D 

IPA0 67442 E 

DESCRIPTION 

GATE, gear selector hand lever {Not for 
sideboom crawler tractors) 

TD-15BP 7031 to 22000 
3/8 x 3/411 £-hd SCREW (4) 

GATE, gear selector hand lever (for sideboom 
crawler tractors) 

TD-15BPS 9371 to 22000 
3/8 x J/4" £-hd SCREW (4) 

GUARD, eear selector hand lever 
7 / 16 x 3/4" hex-hd cap SCREW (2) 
7/16" lock WASHER (2) 

FITTING, belle rank shaft lubdcation (used 
with SHAFT. 334 635 Rll 

PRlNTEO IN UNITED STATES OF AMERICA 

C 

( 

C 



C 

C 

C 

REI'", 
NO. 

-225-

TRANSMISSION 
(FOR POWER SHIFT CRAWLER TRACTORS) 

I.H,PART 
NU .... BER 

DESCRIPTION 

GEAR SELECTOR LEVER AND REI..ATE"D PARTS- CoNT1Nu£0 
TD .. 15BP 6001 to 22000 
TD-l5BPS 9371 to 22000 

5 109 461 

6 269 174 Rl 

FITTING, 3/ 16" straight lubrication {used 
with SHAFT, 345 508 R2) 

RING, selector lever shaft snap 

7 336 181 R91 SEAL, bellcrank (4) 

8 

9 

lO 
ll 

12 

13 

14 
15 
16 
17 

18 

" 

20 

21 

zz 
Z3 

24 

ZS 

Z6 

Z7 

ZS 

Z9 

30 

31 
32 
33 

34 

35 

36 

36 

336 180 R9l BEARING, b~Ucrank (4) 

334 632 R21 BELLCRANK w/two BEARING, 336 180 R91 
and two SEAL, 336 181 R91, J.:.H selector 
hand lever. 

20 081 Rl 
327 895 R2 

604 167 Cl 

PIN, spiral (3/32 x 3/401
) 

PIN, gear selector hand lever to hub 

BUSHING, lever (2) 

334 629 R41 LEVER w/two BUSHING, 604 167 Cl gear 
selector hand 

264 055 R2 
336 181 R91 
336 180 R91 

69 806 D 

334 631 Rl l 

H'i 'iOR R2 

271 500 
103 322 

307 839 Rl 

334 648 R91 
181 397 
l 03 322 

304 483 Rl 
331 940 Rl 

331 945 R91 
181 397 
103 322 

3l7 466 RI 

331 953 R2 

327 912 R2 

331 949 RI 

BALL, gear selector hand lever 
SEAL, hub (2) 
BEARING, hub (2) 
SPRING, hand lever return 

HUB w/two BEARING, 336 180 R91 and two 
SEAL, 336 181 R91, e:ear selector hand 
lever 

SHAFT. :ielector lever hub and bellcrank 
(will wo~·k for SHAFT, 334 635 RI) 

7/16" NUT 
7 / 1611 lock WASHER 

BALL, safetv lock lever 

LEVER, safety lock 
7/16NF x 1-1/4" hex-hd cap SCREW 
7/16'' lock WASHER 

BUSHING, safety lock shalt (2) 
SHAFT, safety lock lever 

CAM w/two BUSHING, 327 466 Rl safety lock 
7/16NF x 1-1/4" hex-hd cap SCREW 
7/16'' lock WASHER 

BUSHING, safetv lock cam (2) 

SPRING, safety lock 

GUIDE, sprin;; 

SPACER, guide (2) 
1/8 x 3/4" cotter PIN (2) 

334 633 R21 BELLCRANK w/two BEARING, 336 180 R91 

347 638 R91 

604 322 Cl 
110 814 

347 639 R91 

364 436 Rl 

and two SEAL, 336 181 R91, RH selector 
hand lever 

JOINT, selector hand lever ball (2) 
3/8" internal tooth lock WASHER (2) 

NUT, 3/8NF (2) 
LINK, upper adjustable (2) 
NUT, 3/8NF (LH thread) (2) 

JOINT, selector hand lever ball (LH thread) 
(2) 

3/8" internal tooth lock WASHER (2) 

PIN, spirol (3/ 16 x l") 

66 584 D FITTING, belle rank shaft lubrication (used 
with SHAFT, 334 653 Rl) 

109 461 FITTIN'G, 3/ 1611 straight drive type 
lubrication {used with SHAFT, 345 509 R2) 

PRINTED IN UNITED ST,\TES OF ,\NJERIC,\ 

REF. 
NO. 

-225-

TRANSMISSION 
(FOR POWER SHIFT CRAWLER TRACTORS) 

1.H.P,\RT 
NU .... BER 

DESCRIPTION 

GEAR SELECTOR LEVER AND RELATED PARTS - CoNT1NuEo 
TD-15BP 6001 to 22000 
TD-15BPS 9371 to 22000 

37 

38 
39 

40 

40A 

41 

42 

43 

44 

45 

46 

47 

49 

50 

51 

345 509 R2 

336 181 R91 
336 180 R91 

SHAFT. lower bellcrank (will work for SHAFT, 
334 653 Rll 

SEAL, bellcrank (4) 
BEARING, bellcrank (4) 

334 645 Rll BELLCRANK w/two BEARJNG, 336 180 R91 
and two SEAL, 336 181 R91, rear lower roct 

334 645 Rll BELLCRANK w/two BEARING, 336 180 R91 
and two SEAL, 336 181 R91, Cront lower rod 

347 639 R91 JOINT, selector lever lower ball (LH thread) 
(2) 

115 549 3/8'' internal tooth lock WASHER (2) 

110 814 NUT, 3/8NF (LH thread) (2) 

604 319 C91 LINK, gear selector lower (reverse) 

103 026 

347 638 R91 
115 549 

334 647 Rl 
102 635 
179 847 
103 321 

604 320 C91 

331948R2 

327 910 R2 

334 667 R 11 

NUT. 3/8NF (2) 

JOINT, selector lever lower ball (2) 
3/8" internal tooth lock VI ASHER (2) 

LEVER, transmission speed selector 
3/8" NUT 
3/ 8 x 211 hex-hd cap SCREW 
3/811 lock WASHER 

LIN'K, gear select6r lower (forward) 

SHAFT, guide 

SHAFT, safety lock 

SUPPORT, starter button 
TD- l5BP 6001 to 20317 
TD-15BPS 9371 to 20317 

51 604 841 C91 SUPPORT, starter button 

5Z 

5Z 

53 

53 

54 

54 

54 

179 837 
103 321 

334 666 Rl 

TD-15BP 20318 to 22000 
TD-15BPS 20318 to 22000 

3/8 x 3/411 hex-hd cap SCREW (2) 
3/8" lock WASHER (2) 

SPRING, push button 
TD-15BP 6001 to 20317 
TD-15BPS 9371 to 20317 

604 840 Cl SPRING, push button 
TD-I5BP 20318 to 22000 
TD-15BPS 20318 to 22000 

334 665-Rll BUTTON, starting switch push 
TD-15BP 6001 to 20317 
TD-15BPS 4371 to 20317 

604 838 Cl l BUTTON, starting switch push 
TD-15BP 20318 to 22000 
TD-15BPS 20318 to 22000 

334 669 Rl l 

604837 Cl! 

700 392 Cl 

179 837 
103 321 
I 03 341 

SUPPORT, starter switch 
TD-15BP 600 I to 20317 
TD-15BPS 9371 to 20317 

SUP;?OR T, starter switch 
TD-15BP 20318 to 21070 
TD-15BPS 20318 to 21070 

Order the following parts -
l SUPPORT 700 392 Cl 
l SWITCH 700 395 C91 

SUPPORT, starter switch 
TD-15BP 21071 to 22000 
TD-I5BPS 21077 to 22000 

3/8 x 3/4" hex-hd cap SCREW (2) 
3/8 11 lock WASHER (2) 
13/32 x 13/16 x 16 ga flat WASHER 

PRINTED IN UNITED STATES OF AMERICA 

• 



REF. 

so. 

-226-

TRANSMISSION 
(FOR POWER SHIFT CRAWLER TRACTORS) 

I. H. PART 
NUMBER 

DESCRIPTION 

GEAR SELECTOR LEVER AND RELATF.O PARTS - Co,mNuEo 

TD-15BP 6001 to 22000 
TD-15BPS 9371 to 22000 

703 264 C91 PACKAGE, transmission controls field 
improvement {%) 

TD-15BP 6001 to 22000 
TD-15BPS 9371 to 22000 

{Comp::ised of -
I AD.APTER, neutral 

hose 9 409 910 
ELBOW, neutral hose 
{not used on TD-15 
Series B Tractors) 307 858 Rl 

b ELBOW, range selec-
tor valve 9 402 824 

GASKET, hydraulic 
valve spacer 616 302 Cl 

GROMMET, switch 
harness 617 259 Cl 

HARNESS, starting 
switch 338 057 R92 

MANIFOLD w/HOSES, 
selector valve (for 
components see list 
of parts under details 
of "Hydraulic Tran-
smission Controls and 
Related Parts" TD-15B 
22001 up; TD-15BPS 
22001 up) 

2 3/8 x 1-1/4" hex-hd 
caF SCREW 179 841 

2 3/8" lock WASHER 103 321 
I PLUG, decelerator 

drain tube inlet {in 
torque converter 
housin:~) 444 613 

3 PLUG, range selector 
valve 444 652 

IO RING, selector valve 
manifold sealing 355 966 Rl 

5 RING, selector valve 
secling 379 181 Rl 

R&TG, selector valve 
sealing 574 069 Rl 

SPACER, hydraulic 
valve 616 301 Cl 

8 BOLT, valve 
spacer 617 028 Cl 

8 5/16" lock 
WASHER 

SWITCH, starting 700 395 C91 
TOV:ER ASSY, hyd-
raulic control (for 
components see list of 
parts under details of 
"Hydraulic Transmis-
sion Controls and Re-
lated Parts" TD-15BP 
2200 l up; TD-15BPS 
22001 up 

VALVE ASSY, range 
selector (for com-
ponents see list of parts 
unde:r details of" Range 
s~bctor Valve" TD-15BP 
22001 up; TD-lSBPS 
2200 l up) 700 021 C91 

3 3/8 x 2-1/2" hex-hd 
cap SCREW 179 849 

3 3/8" lock WASHER 103 321 

(%) - Package No Longer Available - Service 
Parts Will be Furnished as Ordered. 

PRINTED IN UNITED STATES OF AMERICA 

-226-

MEMORANDA 

( 

C 

( 

C 

PRINTED JN UNITED STATES OF AMERICA l 

..I 










































































































































































































































































































































































































































































































































































































































































	General Gears.PDF
	General Gears2.PDF



